
BUCYRUS-ERIE PARTS MANUAL
•

THIS IS A COMPLETE NEW PARTSMANUAL DATEDAUGUST 1982

325HMODEL
BUCYRUSCONSTRUCTIONPRODUCTS,ADIVISIONOFNORTHWESTENGINEER­
INGCOMPANY,ISONLYTHESUPPLIEROFTHISMATERIALANDISNOTRESPON­
SIBLE FOR ITS CONTENTS. BUCYRUS CONSTRUCTIONPRODUCTSHAS NO
AFFILIATION WITH THE BUCYRUS·ERIECOMPANY, A DIVISION OF BECOR
WESTERN. GOODS DESCRIBED HEREIN MAY BE PURCHASED THROUGH A
DISTRIBUTOROFBUCYRUSCONSTRUCTIONPRODUCTS.THEMAIN OFFICEOF
BUCYRUSCONSTRUCTIONPRODUCTSIS LOCATEDAT 1367 W. 12th STREET,
ERIE,PA (P.O. BOX 800, ZIP CODE165121.

SERIAL NUMBER
DISTRIBUTOR _
ADDRESS _

TELEPHONE
PARTS MANAGER _



"100" SERIES H MACHINE
PARTS MANUAL INSTRUCTIONS

,,_. i'ln authorized Bucyru,·Erie Company distributor serving every part of the world where Bueyrus­
Erie Company products .re sold. E.ch distributor m.intains a stock of FACTORY SPEC REPLACEMENT
PARTS Md .rvice facilities for the equipment working within their territory.

When the equipment is moved into. new territory, it is recommended you immediately give the Bucy",s­
Erie Company distributor .rving that territory the model .nd serial numbers of your Bucyrus-Erie Company
~iP!"!l"t. This will eneble them to check their stock and order additional FACTORY SPEC REPLACE.
MENT PARTS in anticipation of your requirements.

The .,..u iIIustr.ted in this manu.' may not look exactly like the parts on your machine. However the
I*tIorderedwill be corrKt for the model .nd seri.1 number furnished. '

The Illuatmion, within .re for u.. in ordering parts only Ind therefore do not liways depict the correct
IIqUeftCeof .. mbly.

The lilting of I part In thi' menuII does not imply th.t it WIt furnished with your machine. It i, simply
Wlillble for purc ......

A Nu.... icllindex of III part numbers contained in the parts list, end the page number on ¥,ich they can
be found i, located at the baCkof this manuel. I

USE THE FOLLOWINGSTEPS FOR QUICKER & BETTER PARTS ORDERING:

1. SERIAL NO.

Always have the machine .rial number av.ilable before attempting to u. thi' manu.l. The
model identification plate is located on the inside of the right hand bOom foot mounting.

2. LOCATING PARTS

Determine the drawing number on which the needed repl.cement part i. found. U.. the pic­
torill index andlor .'ph.betica' index found .... r the front of this menul'.

3. PARTS LIST

The corresponding parts list will immediately follow the illustration. Match the reference
number of the desired part on the illustrations to the parts list reter.nce number. Make
certain the description .nd .rial number range agr.. with the desired part and the .... i.,.
number of your machine. If • part can not be rep'l~arately, .n NSI will follow the
parts list description. If • number appears in the ' Repl By" column, a letter will be to
the right of the quantity. A "0" indicates this number directly replaces the number in the
"Part Number" column. An "A" indicates it is. direct replacement but the additione' ~rts
listed below that item are also needed. An "R" (refer factory) indicates that your distri­
butor must contact a Bucyrus·Erie Company "interpreter" to determine the correct part
number. In .11cases, the terms "Right Hand" and "Left Hand" identify parts from the view­
ADintof. person sitting in the operator's seat with the machine in.trweling position.

4. COMPONENTS

To order components of an cylinder, motor pump, v.lve, etc., it is necessary to fim locate
the dr.wing iIIustratinQ the complete unit. The accompani~ parts list will then refer you to a
particular drawing t;Jehlndthe yellow "Component Drawing divider. If an .... mbly must be
replaced as a complete unit, you will see the note "Components not furnished .. para.'y."

6. DISTRIBUTOR REQUIREMENTS

Always furnish your local Bucyrus-Erie Company distributor the model and serial number
of the machine, description, part number, and quantity of parts desired. When ordering
parts by reference number the drawing number must be given. When ordering parts for a
cylinder, motor, pump, v.lve, etc., also furnish the vendor name and model number from
nameplate.



480 PICTORIAL INDEX 325H



" PICTORIAL INDEX CODE

Determine the symbol area of machine where part(s) is located by using the code listing as shown below.
and as illustrated on machine pictorial index on opposite page.

A TRUCK FRAME S OPERATING LEVERS
Controls

AB REVOLVING FRAME Seat
Counterweight Swing Lock
Running Boards

T PROPEL MACHINERY
BC CRAWLERS Brake Assembly

Frames & Attached E:quipment Bearings
Track Chain Gears

Shafts
E SWING CIRCLE

Balls & Spacers VD DIG CYLINDER
Race
Rack VH HOIST CYLINDER

F SWING MACHINERY VSS SWING SERVO CYLINDER
Bearings
Gear Box VW WRIST CYLINDER
Motor., Seals W CABS

Operator & Machinery
JA BOOM Panels

Pins
Tube Clamps WA HEATER & AIR CONDITIONER

Defroster
L DIPPER Fresh Air

Links & Pins
Side Cutters YB LUBRICATION SYSTEM
Teeth & Adapters

YO TOOLS & SUPPLIES
M HANDLE

Long & Standard YE FUEL SUPPLY

0 MAIN ENGINE ZA AIR SUPPLY
Fuel Piping Pump
Mounts Valves
Radiator

ZA HYDRAULIC UNIT
OR TRANSMISSION Center Swivel

Adapters Cylinder
U-Joints Filters

Pumps & Motors
QZ ELECTRIC STARTING Tank

Gauges Tubes, Hose & Fittings
Switches Valves.,

326H



325H ALPHABETICAL INDEX

A 0
Adapte,.., Dipper L111,L114 Dipper Penetrators L111, L114Air Cleaner 0187,0188,0179 Dipper Side Cutte,.. L111, L114Air Conditioner WA118, WA117 Dipper Teeth L111,L114Air Mavoetlc Switch ZA428 Disable Control S178Air Piping ZA428 Disable Valve ZA425Air Pump ZA428 Drive Tumbler Sprocket T108Air Shroud 0187,0188,0179 Drive, Right Angle T108

B E
BaHery Cover OZ133, OZ134 Electric Starting - Cummins OZ134Boom JA181 Electric Starting -OM OZ133Boom Foot Pins JA181 Emergency Stop Cable 0187,0188,0179Boom Holst Control Valve ZA423, ZA425 Engine -Cummins 0188Boom Holst Cylinder VH118 Engine-OM 0187,0179Boom Holst Cylinder Pins JA181 Engine Magnetic Switch OZ133, OZ134Boom Leve,.. ZA425 Exhaust Piping 0187,0188,0179Brake, Propel T108 extinguisher, Fire YD112Brake,Swlng F118

F
C

FanOuard 0187,0188,0178Cab, Machinery W183 Filter, High Pressure ZA423cab, Operators W182 Filter, 011 Tank ZA427, ZA489cab Hydraulic Piping ZA425 Filter, Return Line ZA423casting, Aear End AB130 Filter, Swing ZA4231I Center Swivel ZA422 Fire Extinguisher YD112Chain Assembly, Track BC110 Flow Divider Valve ZA423Circle, Swing E127 Foot Control Valve ZA425Cleaner, Air 0187,0188,0179 Foot Pedal Lever S178Comp ..... or, Air Conditioner WA118, WA117 .Foot Throttle 5178
eonsole, Operator's Control W182 Foot Valve, Third Propel Pedal ZA451Console, Propel Control S178 Frame, Crawler BC110Counterbalance ValYe,Propel ZA428, ZA490 Fram., AeYolvlng AB130Crankshaft Adapter OA151,OA152 Frame, Truok A127Crawler Frame BC110 Fresh Air WA115, WA118, WA117Crawle,.. BC110 Front End Hydraulic Piping ZA431Cylinder, Boom Holst VH118 Front End Lubrication YB107Cylinder, Dig VD111 Front Window Guard W184Cylinder Support, Dig ZA431 Fuel Gauge OZ133, OZ134Cylinder Support, Wrist ZA431 Fuel Lever Sender YE142Cylinder, Swing Servo VSS102 Fuel Tank YE142Cylinder, Wrist VW118

G0
Gauge, Fuel OZ133,OZ134Defroster WA115, WA118, WA117 Oauge, 011 Pressure OZ133, OZ134Dig Control LeYer ZA425 Gauge, 011 Temperature ZA425Dig Control Valye ZA423, ZA425 Gauges, Engine OZ133, OZ134Dig Cylinder VD111 Gear Case, Swing F118Dig Cylinder Pin. JA181, M103 Grapple Control ValYe ZA423Dig Cylinder Support ZA431 Grapple Piping ZA423Dipper L111,L114 Grease Gun E127,YD112Dipper Adapters L111,L114 Guard, Fan 0187,0188,0179Dipper Links & Pins L111,L112 Guard, Front Window W184

Component drawing parts are not listed above. To order such parts It is necessary to first locate the basic
drawing illustrating the complete unit. The accompanying parts list will refer you to the proper compo­
nent drawing behind the yeUow "Component Drawings" divider.

1



325H ALPHABETICAL INDEX

G M <c:> ~

Guard, Low.r Roller BC362 Machln.ry, Propel T108
Guard, WrI.t Cyllnd.r Rod VW120 Machln.ry, Swing F118

Machln.ry Cab W183
H Machln.ry Cab Handrail W183

Magn.tlc Switch ZA428
Hand Throttl. 0187,Q168 Magnetic Switch, Engln. OZ133, OZ134
Handl. M103 Main Hydraulic Pump ZA423
Handle Pin. JA181 Motor, Propel ZA428, ZA480
Handrail, Machln.ry Cab W163 Motor, Swing F118
Handrail, Oper.tor's Cab W182 Motor, Wlndshl.ld Wiper W184
Heating' Piping WA115, WA118 Muffl.r Q187, Q188, Q179
High Pre•• ure Fllt.r ZA423
Hol.t Control L.v.r ZA425 0
Hol.t Control V.lv. ZA423, ZA425
Hom QZ133, QZ134 011 Circulating Pump ZA429, ZA430
Hourm.t.r QZ133, QZ134 011 Pressure G.uge QZ133, QZ134
Hydraulic Piping, C.b ZA425 011 Straln.r ZA427, ZA489
Hydraulic Piping, Front End ZA431 011 Switch QZ133, QZ134
Hydraulic PIping, Low.r Work. ZA428, ZA490 011 T.nk Fllt.r ZA427, ZA489
Hydraulic Piping, 011 T.nk ZA427, ZA489 011 T.nk Hydraulic Piping ZA427, ZA489
Hydraulic Piping, Servo Control ZA424 011 Temper.ture Gauge ZA425
Hydraulic Piping, Servo Op.r.tors C.b W182

Control Pump ZA429, ZA430 Oper.tors C.b Handrail W182
Hydraulic Piping, third Propel ZA451 Operators Seat S178
Hydraulic Piping, Upper Work. ZA423 Operating Leve... ZA425
Hychullc Tank Cover ZA427, ZA489

~P <:>

Idler A... mbly with Recoil and
P.netr.tora, Dipper L111,L114
Pilot Rell.f V.lve ZA425

Hydraulic AdJust.r BC110 Pin., Boom Foot JA181
ignition Switch QZ133, OZ134 Pins, Boom Holst Cylinder JA181
In.ulatlon W182, W183 Pins, Dig Cyllnd.r JA181, M103
Interlock Device, Propel Ped.1 S180 Pins, H.ndl. JA181

Pins, Wrist Cylinder L111,L112
L Propel Br.ke , T108

Latch, Machinery C.b W163
Propel Control V.lve ZA423, ZA425
Propel Foot Control Valve ZA425

Latch, Operators C.b W162 Propel M.chlnery T108
Lever, Dig Control ZA425 Propel Motor ZA428, ZA480
Lever, Foot Ped.1 S176 Propel Ped.llnterlock D.vlce S180
Lever, Hol.t Control ZA425 Pump, Air ZA428
Lever, Swing Control ZA425 Pump, M.ln Hydraulic ZA423
Lever, WrI.t Control ZA425 Pump, 011 Clrcul.tlng ZA429; ZA430
Lev.... , Boom ZA425 Pump, S.rvo Control ZA429, ZA430
Levers, Operating ZA425 Pump, Swing ZA423
Link •• Pin., Dipper L111,L112 Pump Ad.pter, Tran.ml .. lon QR151,QR152
Unks • Pin., Wrist L111,L112
Lock,Swlng S1n R
Logger Hydr.ullc Piping ZA423
Low.r RoU.r Guard BC362 Radiator. 011 Cool.r Q167, Q188, Q179
Low.r RolI.rs BC110 Rear End Casting AB130
Low.r Works Hydraulic Piping ZA428, ZA490 Recoil Spring Kit BC110
Lubrication, Front End YB107 Return Lin. Filter ZA423
Lubrlc.tlon Chart Q167, Q168, Q179 Revolving Fr.m. AB130

~
Component drawing parts Ire not listed above. To order such parts It Is nee.... ry to flrat loc.te the b.slc
dr.wlng illustrating the complete unit. The accompanying parts list will ref.r you to the proper compo-
nent drawing b.hlnd the yellow "Component Drawings" divider.

2



325H ALPHABETICAL INDEX

R U

Right Angle Drive T106 U·Joln·t
Roller Guard, Lower BC362 Upper Works Hydraulic Piping
Rollers, Lower BC110
Running Board. AB130 V

S Valve, Boom Hoist Control
Valve, Dig Control

Safety Walk YD112 Valve, Disable
Seat, Operatora S176 Valve, Flow Divider
Sender, Fuel Level YE142 Valve, Foot Control
Servo Control Hydraulic Piping ZA424 Valve, Grapple Control
Servo Control Pump Hydraulic Valve, Holst Control

Piping ZA429, ZA430 Valve, Pilot Relief
Shoes, Track BC110 Valve, Propel Control
Shroud,Alr 0167,0168,0179 Valve, Propel Counterbalance
Shuttle Valve ZA425, ZA451 Valve, Propel Foot Control
Side Cutters, Dipper L111,L114 Valve, Shuttle
SlIde·By Rear Window W162 Valve, Solenoid
Solenoid Valve ZA425 Valve, Swing Control
Sprocket, Drive Tumbler T106 Valve, Third Propel Pedal Foot
Strainer, 011 ZA427, ZA489 Valve, Wrist Control
Support, Engine 0167,0168,0179 Voltmeter, Engine
Swing Brake F118
Swing Circle E127 W
Swing Control Lever ZA425
Swing Control Valve ZA425 Water Temperature Gauge
Swing Filter ZA423 Window, Slide· By Rear
Swing GearCa.e F118 Window Guard, Front
Swing Lock S177 Windows, Operatora Cab
Swing Machinery F118 Windshield Washer
Swing Motor F118 Windshield Wiper
Swing Pump ZA423 Wrist Control Lever
Swing Servo Cylinder VSS118 Wrist Control Valve
Switch, Ignition OZ133, OZ134 Wrist .Cyllnder
Switch, Magnetic ZA426 Wrist Cylinder Pins
Swltch,OIl OZ133, OZ134 Wrist Cylinder Rod Guard
Swivel, Center ZA422 Wrist Cylinder Support

Wrist Links & Pins

T

Take·Up Tumbler BC110
Tank Cover, Hydraulic ZA427, ZA489
Tank, Fuel YE142
Teeth, Dipper L111,L114
Third Propel Hydraulic Piping ZA451
Throttle, Foot S176
Throttle, Hand 0167,0168
Track Chain Assembly BC110
Track Shoes BC110
Transmission· Cummins OR152
Transmission· GM OR151
Transmission Pump Adapter OR151,OR152
Truck Frame A127

OR151,OR152
ZA423

ZA423, ZA425
ZA423, ZA425

ZA425
ZA423
ZA425
ZA423

ZA423, ZA425
ZA425

ZA423, ZA425
ZA428, ZA490

ZA425
ZA425, ZA451

ZA425
ZA425
ZA451

ZA423, ZA425
OZ133, OZ134

OZ133,OZ134
W162
W164
W182
W164
W164
ZA425

ZA423, ZA425
VW118

L111,L112
VW120
ZA431

L111,L112

Component drawing parts are not listed above. To order such parts it is necessary to first locate the basic
drawing illustrating the complete unit. The accompanying parts list will refer you to the proper eempe­
nent drawing behind the yellow "Component Drawings" divider.

3



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 TRUCK FRAME AI27



<II

BUCYRUS-ERiE • -- PAR TS
RIll 'fW:'" .... 11

factory !pee repIac.".", parts .=-tII LIS T
CAT REF DESCRIPTION SERIAL NU. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

001
TRUCK FRAME
DRAWING A127 139363

1 TRUCK FRAME 139363 1397" 129'OA 1
1 TRUCK FRAME 139817 12950A 1
2 COVER 139363 5'8"9Kl 1
3 SCREW 3/8X37' NC 139363 035721.0 6

I

I
I
I'

I

i !
I II

I i I I! ! I !
i I I , !I I I

j , I I j, I

jI ,
I

I

I I I I! I

i



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 REVOLVING FRAME AB130



01 ~IRUS-ERiE-. = •
~, FIlii ,g'I';o. t"'!l

factory spec NPlacemen' parts • §iII@ <Ill

PARTS
LIS T

CAT REF DESCRIPTION SERIAL NO.
FROM TO/INCL.

139363

PART NO. REPLACE OR
VENDOR NO. REO.

,001
IREVOLVING FRAMEIDRAWING AB130

1 SNAP RING 139363 68118700 ,
2 BUSHING
3 LUBE FITTING 1£4

139363
139363

2658020'
57045010

2
4

4 REVOLVING FRAME

NOTE-WHEN STOCK OF
15017AB IS DEPLETED
USE FOLLOWING PARTS

139363 139744 15017AB lA

REVOLVING FRAME
lBAR

150'3AB
5'8896-0'

1
1

IBAR
'BAR

879422-0'
879'22-05

1
1

BAR 879'22-08 1

4 REVOLVING FRAME 139817 1'012' 150'3AB 1
4 REVOLVING FRAME
4 REVOLVING FRAME-

LOGGER
5 SNAP RING

140530
139817

139363

1508'AB
15058AB

681186'0

1
1

6 BUSHING
7 SHEET

139363
139363 I

82076615
643067IU

2
1

8 IPAN MACHINE SCREW-
13/8X3/4 NC

139363 036'8240 16

91LOCKWASHER 3/8
10 I LOCKNUT C 1/2 NC

139363
139363

03961300
02786'25

16
19

11 1FLAT WASHER 1/2
121CAPSCREW 1/2X2 NC

139363
139363

03951600
032856..0

.38
19

GRADE 5
13 DECK COVER I 139363

I

I 7'657'-01 x
1

14 SHEET
15iOPERATORS RUNNING

1139363
i 139363

I 645278-01
i 744320K21

1
1

'BOARD
16 I RIGHT HAND RUNNING i 139363

I
i 645277-01 1

'BOARD
17 DOOR LAND I 139363

i I

i 746564-01 I I 6
18 ,LOCKNUT C 3/8 NC
19 FLAT WASHER 3/8

NC i 139363

:139363
:139363

! 02786385
I 03951400

i 12
I 40

20:CAPSCREW 3/8Xl-1/4
iGRADE 5

! 03279400 ! 12
I

21:LOCKHUT C 1-1/4 NC
22 FLAT WASHER 1-1/4

i 139363
i 139363

,02786605
03952350

I 4
I 8

23 MOUNTING BLOCK
24 REAR END CASTING

139363
,139363 139382

641653K21
885252K1 887146-03

2
1D

24 REAR END CASTING
24 REAR END CASTING

,139490
.140530

140124 887146-03
883298-03

883298-03 1D



BlJCYRUS-ERiEtD• - • PARTS
RII( 'YA:S t WH

factory spec replacement parts .=-A LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

001
24 REAR END CASTING- 139817 140124 883163-03 883299-03 1D

LOGGER
24 REAR END CASTING- 140530 883299-03 1

LOGGER
25 HEX BOLT 1-1/'X19 NC 139363 02621000 2

GRADE 5
25 HEX BOLT 1-1/4X30 NC 139817 02622800 2

GRADE 5-LOGGER
26 HEX BOLT 1-1/4X23 NC 139363 02621500 2

GRADE 5
26 HEX BOLT 1-1/4X34 NC 139817 02622850 2

GRADE 5-LOGGER
27 LEFT HAND RUNNING 139363 743004K21 1

BOARD
28 BRACKET 139363 640776K1 1
29 BRACKET 139363 640777K1 1
30 BRACKET 139363 640777K1 1
31 LOCKWASHER 3/8 139363 03961300 ,
32 PAN MACH INE SCREW- 139363 03648240 ,
33

3/8X3/4 NC
139363 741991K21GRATING 1

34 RETAINING C~;P 139363 82621066 8
35 LOCKWASHER 1 4 139363 03961010 8
36 PAN MACHINE SCREW 139363 03646240 8

1/4X3/4 NC
37 GRATING 139363 741990K21 1
38 PAN MACHINE SCREW 139363 03648240 2

3/8X3/4 NC
39 LOCKWASHER 3/8 139363 03961300 2
4O RETAINING C~;~ 139363 82621066 2
41 LOCKWASHER 1 4 139363 03961010 2
42 PAN MACHINE SCREW 139363 03646240 2

1/4X3/4 NC X
43 GRATING 139363 746445-01 1
44 CLIP 139363 548278K21 1
45 WASHER 139363 68754570 4

I

I

I
I

i
I

I I
! i

I ,
I

I I !
I

I I
I ,

I I



18~

10~
I

9 e

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 CRAWLERS

,
""/" "-

/' "-
,/ .....

/" .....
,/

/"

~2 ..

I
I
I
I

I;(.~.,
::II,~~
~~)

t==

~..

BC110



01 ~JRUS-ERIE~.= •~ T RI" ,N," tw.1

CAT REF DESCR I PTI ON

PAR TS
LIS T

BC110 139363

REP[AC-E OR
VENDOR NO. REO.

001
CRAWLERS
DRAWING

SERIAL NO.
FROM TO/INCL. PART NO.

1 TAKE-UP TUMBLER-
SEE DRAWING 82946238
FOR COMPONENTS

139363 2

COMPONENTS
2 CAPSCREW 3/4X2-1/4 NC 139490 03294720 8

GRADE 5
3 LOCKWASHER 3/4 139363 03961800 8
4 COVER 139363 139382 741361-06 4
4 COVER 139490 748823-05 4
51RIGHT HAND RETAINER 139363 741342lt21 2
6 LEFT HAND RETAINER 139363 640230lt21 2

1 IDLER ASSEMBLY WITH
RECOIL' HYDRAULIC
ADJUSTER-SEE DRAWING
82973003 FOR

139720 82973003 2

7 FLAT WASHER 5/8 139363 03951850 12
8 CAPSCREW 5/8X2 NC 139363 03291640 12

GRADE 5 I

9 LOCKNUT C 3/4 NC 139363 ,02786490 56

ASSEMBLY

NOTE-FOR A COMPLETE
TRACK CHAIN , SHOE
ASSEMBLY-26 30 OR 36
INCH-SEE SEPARATE
SECTIONS

139720

j

,

10 IFLAT WASHER 3/4 139363 ! 03980254 120
11 CAPSCREW 3/4X4 NC 139363 I 03295285 8'~--~~~~~~~~~~---4~~~----------~~~~~-+ ~~~~GRADE 8
12 TRACK CHAIN , SHOE

13 TRACK CHAIN ASSEMBLY­
LESS SHOES-46 LINK

139363 35000031 2Di
i.SECTION-SEEDRAWING

i82943016FOR I
i
:ICOMPONENTS

13 TRACK CHAIN ASSEMBLY- I 139363
I

! 35000031 i
I

,LESS SHOES-46 LINK I
:SECTION-SEE DRAWING I
,82942993FOR
.COMPONENTS

2D
!

•

13 .TRACK CHAIN ASSEMBLY- ;
LESS SHOES-46 LINK
SECTION-SEE DRAWING '
10000000 FOR

139720 35000031 2

COMPONENTS



368
001

14 FULL NUT 3/4 NF 139363 82943033
15 30 INCH FLAT CAST

SHOE
139363 826855-01 92

15 36 INCH FLAT CAST
SHOE

139363 826189-01 92

16 FLAT WASHER 3/4
17 CAPSCREW

139363
139363

03951950
82044610

368
368

18 LOWER ROLLER ASSEMBLY
SEE DRAWING 82946230

139363 139499 82946230 82811525 16D

FOR COMPONENTS
18 LOWER ROLLER ASSEMBLY

ISEE DRAWING 82811525
FOR COMPONENTS

139720 82811525 16

19 CAPSCREW 3/4X6 NC
GRADE 8

139363 i 03295940 56

USE FOLLOWING PARTS j
RH CRAWLER FRAME :883164-01 1 ~

~-----+~BC~2~CA~P~S~C=RE=W~3~1/~4~X~--4---------------~1~0~3~2~9~4~7=2~0=-41----------~~4~'- ,
2-1/4 NC GRADE 5

20lRIGHT HAND CRAWLER
FRAME

NOTE-WHEN STOCK OF
887028-01 IS DEPLETED

139363 139382 887028-01 lA

1

IBC3 LOCKWASHER 3/4 '03961800 4
BC4 COVER 748823-05 2

20 RIGHT HAND CRAWLER 139490
I FRAME

139744 883164-01

20iRIGHT HAND CRAWLER 139817
I FRAME

887028-02

I 883215-01 I 883284-01 lD

13938221!ILEFT HAND CRAWLER 139363
FRAME I

i I
I NOTE-WHEN STOCK OF I
! 887028-02 IS DEPLETED:

i

lA

IUSE FOLLOWING PARTS I
:LH CRAWLER FRAME I

I !
:883164-02 : 1

:BC2 CAPSCREW 3/4X I
;2-1/4 NC GRADE 5 !

;03294720 4

:BC3 LOCKWASHER 3/4 i
,BC4 COVER I

I 03961800 i
:748823-05 I

4
2

21 LEFT HAND CRAWLER '139490 139744 883164-02
FRAME

1

r- 2_1_:F~L~~F~T=E~H_A_N_D__CRA__W_L_E_R :_1_3_9_8_1_7 88_3_2_1_5_-_0_2__:_8_8_3_2_8_4_-_0_2__'__l_r~~

I
i



Bl.JC'YRUS-ERlEGt_ -- PARTS
FIlII 'ff.t:.. tklt

" .= -l1li LIS Tfactory spec replacement parts

CAT REF DESCRIPTION I 5ER IA L -NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.
001

22 LOCKNUT C 7/8 NC 139363 139744 02786520 12
22 LOCKNUT 1 NC 139817 02786548 12
23 SPACER 139363 139744 548378Kl 12
23 SPACER 139817 552893-01 12
24 FLAT WASHER 7/8 139363 139744 03952050 24
24 FLAT WASHER 1 139817 03952075 24
25 CAPSCREW 7/8X5 NC 139363 139744 03298605 12

GRADE 8
25 CAPSCREW 1X5-1/2 NC 139817 03301582 12

GRADE 8
26 RECOIL SPRING KIT 139363 139499 75003031 2

ASSEMBLY-SEE DRAWING I75003031 FOR
COMPONENTS

27 CAPSCREW 5/8X2-1/4 Ne 139363 03291720 8
GRADE 5

28 LOCKWASHER 5/8 139363 03961700 8
29 SPRING CAP-WESTRAC 139363 139499 743270-01 2
291SPRING CAP-INTERTRAC 139720 750259-01 I 2,

jAMERICA
30 TAKE-UP TUMBLER 139363 833014K21 2

YOKE ASSEMBLY
31 CHAIN SLIDE CASTING I 139363 750364-01 3

i
NOTE-ALSO FURNISH ,

jDRAWING 883284 I

I

i I

1
I II
I
i
I

II
I

I I i
I

i
I I, I ! I

II
, ,

, i II iI I !

I I I i
I I II, ,

i I ! !
! I

I

I

I
, I !I

I



·BLJC,YRUS-ERlE~·-. PARTS
FHII YR-::'", twit

factory spec replacement parts • -(III LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLA-CE OR REO.FROM TO/INCL. VENDOR NO.

002
TRACK CHAIN & SHOE
ASSEMBLY-26 INCH
DRAWING BCllO 139363

NOTE-A COMPLETE TRACK
CHAIN & SHOE ASSEMBLY
FOR BOTH SIDES OF
MACHINE CONSISTS
4 EACH BC12

12 TRACK CHA IN & SHOE 139720 35000035 4-
ASSEMBLY-TRIPLE
GROUSER-SEE DRAWING
13000000 FOR
COMPONENTS

I I
I
!

1 I
I

i I
!

:

i i I I
iI I i

! ! ! I I

I I
I

I I!

I I I I
I I II I I

I ! I



BUCYRUS-ERlE-- -- PARTS
"11( VR:S t kll

fadory !peC ~t parts .= -_ LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. RgPLACE OR REO.FROM TO/INCL. VENDOR NO.

003
TRACK CHAIN " SHOE
ASSEMBLY 30 INCH
DRAWING BC110 139363

NOTE-A COMPLETE TRACK
CHAIN " SHOE ASSEMBLY
FOR BOTH SIDES OF
MACHINE CONSISTS OF
• EACH OF BC12

12 TRACK CHAIN " SHOE 139363 139.99 35000016 35000033 .D
ASSEMBLY TRIPLE
GROUSER-SEE DRAWING
35000016 FOR
COMPONENTS

12 TRACK CHAIN " SHOE 139720 35000033 •ASSEMBLY TRIPLE
GROUSER-SEE DRAWING
13000000 FOR
COMPONENTS

I
I
!
I

II II I
I i I I Ii I
! i I

I I
I ,

I I
I

I _t



NOTE-A COMPLETE TRACK
CHAIN & SHOE ASSEMBLY
FOR BOTH SIDES OF IMACHINE CONSISTS OF
14 EACH OF BC12
i

12iTRACK CHAIN & SHOE 139363 139499 I 82943007 35000034 ! 4D
IASSEMBLY TRIPLE

1iGROUSER-SEE DRAWING
182943007 FOR I
COMPONENTS I i

12iTRACK CHAIN & SHOE 139720 T 35000034 I 4
iASSEMBLY TRIPLE I I

GROUSER-SEE DRAWING 1 !13000000 FOR
,

[COMPONENTS
I

,
~I I

I
I

!
I :
I

1
I

I i
i

I I
11 I
I I

I 1 I
I

I I I,

I I i I
I

,
I

I

I
I

I
I

II I
I

I
I

I I, I !I

I , I i1
1 i :
I II,
i

i
!

,,

BLCYRUS-ERIE ~· =.
Fill. I""'" t .. 'I

factory spec replacement ports • ifII...,
PARTS
LIS T

ASSEMBLY 36 INCH
DRAWING BCll0 139363

PART NO. RePLACE OR REO
VENDOR NO. .

004
TRACK CHAIN & SHOE

SERIAL NO.
FROM TO/INCL.CAT REFj DESCRIPTION

r---------------------------------------~~

I
:



I

I
l

:1

12

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 LOWER ROLLER GUARDS BC382



BLCYRUS-ERIE ~· =.
Fill, ,,,,,I" 11.111

CAT REFI DESCRIPTION

PARTS
LIS T

SERIAL Np.
FROM TO/INCL. PART NO.

...005
LOWER ROLLER GUARDS
DRAWING BC362 139363

1 LEFT HAND GUARD
2 RIGHT HAND GUARD
3 CAPSCREW 5/8X2 NC

GRADE 5
, LOCKWASHER 5/8
5 CAPSCREW 3/'X3-1/2 NC

GRADE 5
6 FLAT WASHER 3/'
7 ,LOCKNUT C 3/' NC
8iBOLT 7/8X14-1/2 NC

GRADE 5
9 SPACER

10 FLAT WASHER 7/8
11 LOCKNUT C 7/8 NC
12 GUARD'
13 CAPSCREW 3/4Xl-1/2 NC

GRADE 5

139363 83567'-02

I

I I
I

I
I

II I
I

! I II
i I I

! :
I

I

! I I,
I

, i I
I

,
I Ii i : I

: I i I
I i I

J , , I

i ! i !
!

J
I I

I ;
,

139363
139363

83567'-01
032916'0

2
2

12

139363 03961700 12
139363 03295120 2'
139363
139363

03951950
02786'90

52
2'

139363 I 02192101 l'
139363
139363

835631-07
03952050

l'
28

139363
139363

02786520
835670-01

l',
139363 0329••80 ,



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 SWING CIRCLE E127



t I I tXZt9L£S I £9£6£t :a:.t'rId! ££Z I I 00£t96£0 I £9£6£t 8/£ H:a:HSYMX::>01IZ£
Z Jaw!)-

Z OZ£6LZ£O £9£6£t , -::>NtX8/£ M:a:HJSdY::>t£
t I : Z££6ttLS £9£6£t Moe1:a:-0£

I tt9St6Z8 £9£6£t , H.t!>N:a:1AJIJ:a:ds-:a:en.t,6Z,

t ; i S£tSttLS : £9£6£1 i HO.t::>:a:NNO::>8Z
t I I S8StSZLS ! £9£6£1 i HO.t::>:a:NNO::>!LZz I Ot699S£0 ! £9£6£t ! ZLtxt/t M:a:H::>S:a:AIHa9Z
t I i 8tt££S8L i £9£6£1 ' H:a:.tdYOYOy:a:HX1ns SZ
t OtSttOLS £9£6£1 I 8/t !)NI.t.tIJ:a:sn1tZ
t I I S90tOO£S i £9£6£1 i :a:SOH:£Z

i I o:a:.t'rIdi

SSZttO£O I i KnIN«YJ-::>N t/t-tX8/£1
Z £9£6£1 j .t10S X::>:a:N:a:HYnOSI~Z

I O:a:.t'rIdHnINOY::>i
Z ZO£196£0 £9£6£1 I s/£ H3HSYM>I::>01:tZ
t SOS68Lt9 £9£6£t dNY'l::>iOZ

O:a:.t'rIdHnINOy::>iz 00t60LZO £9£6£t -::>N8/£ .tON 11nJ'6t
t S£OZ6ZLS £9£6£1 NJl!)3SY3H!) 8tZ9 OtS998Z8 £9£6£1 a3::>YdS Lt.9 009.tOL8 £9£6£t 11YS 9tZ ttS998Z8 £9£6£t a3::>YdS Stt SO-'L£8£9 £9£6£1 1Y:a:Sttt tZX90£OSS £9£6£t .L3X::>WSI£t• OtSttOLS £9£6£t 8/t !)NI.L.LIJ:a:sn'I1Zt• OtS9SZLS £9£6£t HO.L::>3NNO::>tt

H.L!)N3'I
0009S£Z£ £9£6£t AJI::>3dS-!lSn.r.H3ddO::> Ot

H.L!)N3'I
0009S£Z£ £9£6£t AJIJ3dS-!l&n.r. a:addO::>68' 09L'6tLS £9£6£t .tON 8• 09ZZStLS £9£6£t MOS'I3 L

8 !lava!)
ZZ SOLLt9Z0 £9£6£t IN Z/t-8Xt .L'IOSX3HI9.t OStZS6£0 £9£6£t t a:aHSYM .L'rIJS
ZZ OSS98LZO £9£6£t IN t J .LONX::>01/.Z tXZLLttS £9£6£t 1iMOa £t SO-'L£8£9 £9£6£t 1y:aS Z

Lt
naH.L Z SK3.LI S3an1::>NI

-A1SK3SSY :a::>w
11"1& a:aNNI , X::>Wr t39L6Zt O£SOtt !)NIMS ':a::>YHa:a.r.not

Lt'
naH.L Z SK3.LI S3an1::>NI

.-A'ISK3SSY :a::>w
11YS H3HN I , XJW

t t:a9.6Zt 'ZtOtt £9£6£t !>NIMS ':a::>wH:a.r.nOt

£9£6£t LZt:a !)NIMwa!
31::>HI::>!>NIMST

tOO,
'O3~ 'ON ijOON3A 'ON lij'1d 'l~NI/Ol WOij.:! NOIld H:lJS30 .:!3ij1'1~JfO 3~'11d3M .ON _11_IM3S

1 S I1 ._ =. qJDd fuewe~ )8ds AJOpCIf

s i av a i-~·j31~3-S~A)(19
Qo



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

1078

L .,
I

18

I
I
"-<,

"- <,
-,
"- <,

<,

9

12 II\.. \

SWING MACHINERY F118



BUCYRUS ERlE·-=- PARTS
- BIJC't'RUS-ERIE

foctory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO. -FROM TO/INCL. VENDOR NO.

001
SWING MACHINERY
DRAWING Fl18 139363

1 CAPSCREW M12X35MM 139363 03552004 4
IGRADE 8

2 IFLAT WASHER 1/2 139363 03951650 8
3 COVER 139363 645215-01 1
4 SWING BRAKE-SEE 139363 29028502 1

DRAWING 29028502
FOR COMPONENTS I

5 SWING DRIVE GEAR CASE 139363 82330257 1
SEE DRAWING 82330257
FOR COMPONENTS

6;FLAT WASHER 5/8 139363 03951850 8
71PIN 139363 550886-01 2
81NIPPLE 139363 20541400 1
9!HEX BOLT 5/8Xl0 NC i 139363 02613255 8
IGRADE 8 I

10:ELBOW 139363 20221500 1
lllPIPE 139363 512687-10 1
12 ICAP 139363 20095550 1,

1/2Xl-3/4 NC 0328556013iCAPSCREW 139363 4
GRADE 5

14 SWING MOTOR-SEE 139363 140124 64312296 1
DRAWING 64312296 FOR
COMPONENTS

14 I SWING MOTOR-SEE I 140530 64917014 1
,DRAWING 64917014 FOR !
I COMPONENTS

15 ISOCKET HEAD SCREW 139363 03484040 4
! 172X6 NC

16!LOCKNUT C 5/8 NC 139363 02786470 8
17-1THREAD SEAL 139363 82831404 4
18iGASKET i 139363 50699328 1
19iFLAT WASHER 5/B 139363 03980255 8

I ! i,
I T I,

i I

, I ii
,
I I

I I, I:,
, :

: , I !
I

, ,



17__'

REVOLVING

1~1' 1!5~/ t»: ""/1 .....// . .Iii§{ 14
// l 11/
/ \.:----.-- ··<,-11 r: II-21

.'. " ,-/.1,; Y
................/ / ~""'.0t~' 5 6

/ (\~:.~

17~ '~

20

.~23\'.
17

480 BOOM

12 -(14/1!516~ 132fJr;; ( ,4 IS
~. 271{!)@o .~,

3 10

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER ANO

CATALOG REFERENCE NUMBER.

JAISI



BUCYRUS ERlE-· -- PARTS
- fhle vAuS·lfll[

factory spec NPIocement parts .=-- LIS T
CAT REF' DESCRIPTION S-rRIAL NO. ! PART NO. REPLACE OR REO.FROM TO/INCL. i VENDOR NO.

001 IBOOM
DRAWING JA161 139363

1 BOOM COMPLETE 139363 1397" 1S177JA 1
1 BOOM COMPLETE 139817 IS236JA 1
2 CLAMP 139363 1397', 6'1182-01 ,
3 LOCKWASHER 1(2 139363 1397" 03961500 30
3 LOCICWASHER 1/2 139817 03961500 ,
, CAPSCREW 1/2X2 NC 139363 1397" 032856'0 18
,GRADE 5

SISHIM-AS REQUIRED 139363 98900001
6 SHIM-AS REQUIRED 139363 98900002
71SNAP RING 139363 68118670 1
8 ,BUSHING 139363 82076530 1
9 LUBE FITTING 11' 139363 570'5010 1

10 CAPSCREW lL2Xl-3/' NC 139363 1397" 03285560 12
GRADE 5

I 0328556010 CAPSCREW 1/2Xl-3/' NC 139817 ,
GRADE 5 I

,6'0286-0111 CLAMP 139363 1397" ,
121PIN 139363 7'3025K1 1
13 CLAMP 139363 ,6'0286-01 2
l' SHIM-AS REQUIRED 139363 98900003
15 SHIM-AS REQUIRED 139363 9890000'
161HEX BOLT 3/'X7 NC 139363 ,0261'5'5 1

GRADE 8 i
17iLOCKNUT C ~/' NC I 139363 I 02786'85 8
181CAPSCREW 3/'X6 NC 139363 ! 032959'0 1

GRADE 8 I

I
19 PIN 139363 i 6'5236-01 1
20 PIN 139363 I 6'523'-01 ,
211CAPSCREW 3/'XS-1/2 NC I 139363 ,03295765 ,

IGRADE 8
NC 1139363

I
22iHEX BOLT 3/'X6-1/2 ;0261'505 2

IGRADE 8 i
231PIN 139363 I 6'5235-01 I 2
2'rSNAP RING I 139363 ! 681186'0 , 2

I

I 6'1182-02 !25 ICLAMP ! 139363 1397" ,
25 ,CLAMP .139817 ! 821'0'72 ! 8
26.CLAMP I 139363 1397'4 ! 640286-02 I ,,
26 I CLAMP I 139817 :821'0'72 I

I
,

i
27:CLAMP i 139363 .6'0286-02 i , 2
28:CLAMP .139363 13974' .6'1181-02 I ! 2
28 CLAMP :139817 821'0081 ! i ,
29 CLAMP :139363 139744 6'1181-01 I

, 2

:

I ! i i
I



DIPPER- APPLICABLE TO
SYMBOLS 12980L, 12981 L 31

APPLICABLE 10 SIN 139363
THRU 139372.

FOR SIN ABOVE 139372
SEE DRAWINGLII2 a LII4

WHEN ORDERING PARTS.
ALWAYS FURNISH MODE L.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 DIPPER.WRIST LINKS a PINS

.~

,

Lm



BUCYRUS ERlE-·=. PAR TS
- 'WC"RUS·(RI(

factory spec replacement parts .-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. RI:.PlACEOR REO.FROM TO/INCL. VENDOR NO.

001
DIPPER WRIST LINKS
" PINS
DRAWING L111 139363 139372

1 CAPSCREW 1/2X1-1/' NC 139363 139372 03285'00 6
GRADE 5

2 LOCKWASHER 1/2 139363 139372 03961500 6
3 'KEEPER 139363 139372 537580K1 2,REAR LINK PIN 139363 139372 7'6'9'-01 1
5 CAPSCREW 3/'X1-1/2 NC 139363 139372 0329"80 2

GRADE 5
I 039618006 LOCKWASHER 3/' 139363 139372 2

7 I KEEPER 139363 139372 ! 5'5609K1 1
81PIN 139363 139372 7'32'OK21 750382-01 1D
9 REAR LINK 139363 139372 875362K1 1

10 FRONT LINK PIN 139363 139372 7'6'93-01 1
11 OIL SEAL 139363 139372 72077705 ,
12 BUSHING 139363 139372 5'8176K1 2
13 FRONT LINK ASSEMBLY- 139363 139372 750092K51 839365K51 11)

INCLUDES ITEMS 12 "
20

1"LUBE FITTING 1/' ! 139363 139372 570'5010 3 X
15 CAPSCREW 1/2X1-1/' NC 139363 139372 03285'00 2

GRADE 5
161LOCKWASHER 1/2 139363 139372 03961500 2
17 KEEPER 139363 139372 I537580X1 1
18 PIN 139363 139372 6'5237-01 1
19 OIL SEAL 139363 139372 7217'330 2
20 IBUSHING i 139363 139372 5'819l.JC1 2
21 DIPp·ER 1 12980L ONLY 129BOL 1
211DIPPER I 12981L ONLY I 12981L 1
22 I SAFETY LATCH KIT 12980L 12981L i 820372'7 1
23 tHOOK 12980L 12981L I 638566K1 2
2'IBLADE TYPE SIDE 12981L ONLY 1703910-02 2 X

I CUTTER ! I
25 IFLARE PENETRATOR- ! 12981L ONLY i 829'2715

lAS REQUIRED , !I
26iSTANDARD PENETRATOR- I12981L ONLY j 8273'510

,AS REQUIRED I
,

I 12981L
, I27!SINGLE PENETRATOR- ONLY ! 8273'51' I i

!AS REQUIRED I ,, i
28:TWIN PENETRATOR- :12981L ONLY ,8273'513 !

AS REQUIRED i I
I ,

29 FLEX PIN-AS REQUIRED :12981L ONLY •82666101 I i

30 RIGHT HAND REPLACE- I 12981L ONLY 73"88K1 i I 1
ABLE POINT SIDE
.CUTTER ,

31 FULL NUT 1 NC 12981L ONLY 02716050 I 8
32 LOCKWASHER 1 12981L ONLY 03962000 8
33 PLOW BOLT 1X3-1/2 HC 12981L ONLY 02385750 8

I I ! I,



BUCYRUS ERIE··=. PARTS
- IHI( 't'AlI~ t RI(

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SeRIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

,001
3,ILEFT BAND REPLACEALBE 12981L ONLY 73"891(1 1

IPOINT SIDE CUTTER .
3S LIP ASSEMBLY-INCLUDES 12981L ONLY 7'6120-01 1

ITEM 36
36 ADAPTER-AS REQUIRED 12981L ONLY 82001721

I

I I
i

i
I

I
I

I

I

I i
I

I I II
I I

i I ,

i I II I

I I I I
I I I i,
! ! : I

I I

, i , ,

; i
I

I

:

,

I I , i
1 I

I i



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOI REFERENCE NUMBER.

APPLICABLE TO SIN 139373 a UP

480 WRIST LINKS a PINS LII2



BL..J(;YRUS ERIE·· = • PAR TS
- sue vRUS f RI[

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. ftEfltLACEOR REO.FROM TO/INCL. VENDOR NO.

1°°2
IWRIST LINKS " PINS
DRAWING Ll12 139373

1 CAPSCREW 1/2Xl-l/4 NC 139373 03285400 6
GRADE 5

2 LOCKWASBER 1/2 139373 03961500 6
3 KEEPER 139373 537580K1 2
4 REAR LINK PIN 139373 746494-01 1
5 CAPSCREW 3/4X1-1/2 NC 139373 03294480 2

GRADE 5
6'LOCKWASHER 3/4 I 139373 03961800 2
7iKEEPER 139373 545609K1 1
81PIN 139373 14012f 7f3240K21 750382-01 ID
8!PIN 140530 750382-01 1
91REAR LINK 139373 875362Kl 1

10 FRONT LINK PIN 139373 746f93-01 1
11 OIL SEAL 139373 7207770S 4
12 BUSHING 139373 548176K1 2
13 FRONT LINK ASSEMBLY- 139373 If0084 750092KSI 83936SICSI ID

INCLUDES ITEMS 12 "
20

13 FRONT LINK ASSEMBLY- 140100 83936SIC51 1
IINCLUDES ITEMS 12 " I,2O I

14:LUBE FITTING 1/4 139373 57045010 3 X
lSJCAPSCREW 1/2Xl-l/4 NC 139373 0328S400 2

iGRADE 5
1/2 :139373 0396150016:LOCKWASHER 2

17 IKEEPER 139373 S37S80Kl 1
181PIN 139373 645237-01 1
19!OIL SEAL 1139373 7217f330 2
20iBUSHING 139373 Sf8191K1 2

I I
i I

I I, !

I !

1i I
I

1
:

! I, I

i , I ,
! I i iI I, ,

, , !
,

; I i

I

, i

,
I

!
I ,

I
,,



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWIN8 NUMBER AND

CATAL08 REFERENCE NUMBER.
I

APPLICABLE TO SYMBOLS 12909L. 12980L, 12981L, 12996L, 12997L, 12998L, /'")
12999L, 15004L. 15005L

480
DIPPERWITHORWITHOUTTEETH8 ADAPTORS

FORBECOPENETRATORS LII4



BUCYRUS-ERIE·· =.Aue YRUS f Alf

foctory spec replacement parts • §1M ~

PAR T5
L I 5 T

CAT REF

OR WITHOUT TEETH ,
ADAPTERS FOR BECO
PEHETRATORS
DRAWING Ll14 12998L 12999L

DESCRIPTION SERIAL NO.
FROM TO/INCL. P RT NO I REPLACE OR

A . VENDOR NO. REO.

12998L
12999L

005
1R CUBIC YARD 29 INCH

12998L

ROCK DUTY-DOUBLE
TAPERED DIPPER-WITH

1 DIPPER
1 DIPPER

12998L
12999L

ONLY
ONLY

1
1

2 ,HOOK
3iSAFETY LATCH KIT

12998L
12998L

12999L
12999L

638566K1
82037247

2
1

4 LIP ASSEMBLY-INCLUDES
ITEM 5

12998L ONLY

ONLY
ONLY

ONLY

ONLY

ONLY

ONLY

I 746020-01 I 1

5 IADAPTER-AS REQUIRED 12998L
6iSINGLE PENETRATOR-AS 12998L

I REQUIRED
7!TWIN PENETRATOR-AS 12998L

12999L

82001721 ~bL~OU5~(
82734514 2.

82734513 1.

82734510

82942715

82666101
703910-02 2 X

REQU1RED
8 STANDARD PENETRATOR- 12998L

12999L 734488K1 1

AS REQUIRED
9 FLARE PENETRATOR-AS

REQUIRED
10 I FLEX PIN-AS RE~UIRED 12998L
11 BLADE TYPE SIDE I 12998L

CUTTER
12/RIGHT HAND REPLACE­

ABLE POINT SIDE
12998L

12999L 734489K1 1
I CUTTER

13 I LEFT HAND REPLACEABLE ,12998L
IPOINT SIDE CUTTER !

141PLOW BOLT 1X3-1/2 NC I 12998L 12999L
I

I 02385750 iI 8

I
i

1511LOCKWASHER 1 12998L
16 FULL NUT 1 NC 12998L

i

12999L
12999L

i
I
I

I :



BUCVRUS-ERlE~!t.",!
factory spec replacement parts • §'W ~

PARTS
LIS T

PART NO.SERIAL NO.
FROM TO/INCL.CAT REF! DESCRIPTION

i010
'1-1/2R CUBIC YARD 35
INCH HEAVY DUTY
DOUBLE TAPERED DIPPER
WITH OR WITHOUT TEETH
, ADAPTERS FOR BECO
PENETRATORS
DRAWING Ll14 12980L 12981L

I

1 DIPPER 12980L ONLY 12980L
l:DIPPER 12981L ONLY 12981L
2 HOOK I 12980L 12981L 638566K1
3 SAFETY LATCH KIT I 12980L 12981L 82037247
4 LIP ASSEMBLY-INCLUDES 12981L ONLY 746120-01

ITEM 5
5 ADAPTER-AS REQUIRED 12981L ONLY 82001721
6 SINGLE PENETRATOR-AS 12981L ONLY 82734514

REQUIRED
7 TWIN.PENETRATOR-AS ! 12981L ONLY 82734513

REQUIRED I8 STANDARD PENETRATOR- 12981L ONLY 82734510
AS REQUIRED

! 12981L9 ,FLARE PENETRATOR-AS ONLY 82942715
REQUIRED

[12981L10 FLEX PIN-AS REQUIRED ONLY 82666101
11 I BLADE TYPE SIDE 1 12980L 12981L 703910-02

I CUTTER i
121RIGHT HAND REPLACE- 1 12980L 12981L 734488K1

tABLE POINT SIDE I

ICUTTER
13 I LEFT HAND REPLACEABLE 12980L 12981L 734489K1

[POINT SIDE CUTTER
14 PLOW BOLT 1X3-1/2 NC 12980L 12981L I 02385750
15 I LOCKWASHER 1 ! 12980L 12981L I 03962000
16 I FULL NUT 1 NC i 12980L 12981L 02716050

I i I II

! i
I I i II

! ! I :
: I , i,
, I I :

:

i
i , I

;
!

~LACE OR
VENDOR NO. REQ.

1
1

I
-'1

2 X

1
I

1

I 8
8
8

I

2
1
1

-_'1



BLJCYRUS -ERlEe• = •RII',YRUS-fAI(

factory spec replacement parts • §I'M fI>

CAT REF

INCH GENERAL PURPOSE­
DOUBLE TAPERED DIPPER

PARTS
LIS T

I

12996L 55A79-01

REPLACE OR
VENDOR NO. REQ.DESCRIPTION

015
1-3/4R CUBIC YARD 40

WITH OR WITHOUT TEETH
, ADAPTERS FOR BECO
PENETRATORS
DRAWING Ll14

1 DIPPER
1 DIPPER

12996L
I 12997L

ONLY
ONLY

12996L
j 12997L

1
1

1 DIPPER
2 I HOOK

55A79-01
12996L

ONLY
12997L

! 55A79-01
i 638566Kl

1
2

2 HOOK
3 I SAFETY LATCH KIT

55A79-01
12996L

ONLY
12997L

I 750385-01
I 82037247

1
1

'ILIP ASSEMBLY-INCLUDES
i ITEM 5

12997L ONLY 746899-01 1

'!LIP
5IADAPTER-AS REQUIRED
6 I SINGLE PENETRATOR-AS
iREQUIRED

71TWIN PENETRATOR-AS
.REQUIRED

I 55A79-01 ONLY
12997L ONLY
12997L ONLY

I12997L
i

ONLY

83977'-01
82001721
8273'51'

1

8'STANDARD PENETRATOR- I, 12997L
AS REQUIRED

ONLY

82734513

1
9,1FLARE PENETRATOR-AS I 12997L

REQUIRED :
ONLY

I 82734510
I

82942715 I
10 IFLEX PIN-AS REQUIRED I 12997L
11 i BLADE TYPE SIDE ! 12996L

ONLY
12997L

I82666101
I 703910-02 2 X

I
ABLE POINT SIDE I
CUTTER I

ICUTTER i

12 I RIGHT HAND REPLACE- ! 12996L 12997L
I
I 734488Kl

I
I

1

131LEFT HAND REPLACEABLE I 12996L
:POINT SIDE CUTTER I

12997L i 734489K1
I

1

14 IPLOW BOLT lX3-1/2 sc I 12996L
15iLOCKWASHER 1 ;12996L

12997L
12997L

i 02385750
,03962000 I

8
8

16iFULL NUT 1 NC 12996L 12997L ~02716050
1

8
I



PAR T5
L I 5 T

~-----.-------------------'----~~rr-~~---.---------'~~~~~r-~'SERIAL NO. PART NO REPLACe OR R
FROM TO/INCL. . VENDOR NO. EO.

DI ~RUS-ERlE~.=.~ T fHJCVRU$-tRI£

factory spec replacement parts • =:w ~
CAT REF DESCRIPTION

020
1-3/4R CUBIC YARD 42

1

INCH HEAVY DUTY­
DOUBLE TAPERED DIPPER
WITHOUT TEETH"
ADAPTERS

Ll14 I 12909L
I

ONLYDRAWING

12909L ONLY
2
1

1 BUCKET
12909L
12909L

ONLY
ONLY

2 HOOK
3 SAFETY LATCH KIT

12909L
638566Kl
82037247

I
!

I 0
I II
I

i
i
I
I
!

I!

! I Ii I
I !

I
I ! f

j i
I I

! I : I

i , , I

I I iI I !
I

, ,

, , , i, : I
!

i i I I
I

:
:

i
~

i , I, I
I

:



025
2-1/2R CUBIC YARD 48

15005L
15005L

INCH LIGHT DUTY­
DOUBLE TAPERED DIPPER
WITH OR WITHOUT TEETH
, ADAPTERS FOR BECO
PENETRATORS
DRAWING L114 15004L 15005L

1 DIPPER 15004L
1 DIPPER 15005L

ONLY
ONLY

15004L
15005L

1
1

2 IHOOK 15004L
3 SAFETY LATCH KIT 15004L
4 LIP ASSEMBLY-INCLUDESI 15004L

ITEM 5
ONLY

638566K1
82037247
748056-01

82001721
82734514

82734513

2
1
1

ONLY

5IADAPTER-AS REQUIRED 15004L
61SINGLE PENETRATOR-AS 15004L

ONLY
ONLY

82734510

!REQUIRED
7!TWIN PENETRATOR-AS 15004L ONLY

82942715

REQUIRED
8 STANDARD PENETRATOR- 15004L ONLY

82666101
703910-02 2 X

1

1

8
8
8

:
Ii
!
i
I
I
I

I
I

,
I

lAS REQUIRED
9iFLARE PENETRATOR-AS 15004L

REQUIRED
10 FLEX PIN-AS RE~UIRED 15004L ONLY

734488K1

11 BLADE TYPE SIDE II15004L
CUTTER

15005L

! 734489K1

02385750

12 !RIGHT HAND REPLACE- ! 15004L
IABLE POINT SIDE !

15005L

I 03962000
i 02716050

j

ICUTTER I

13,LEFT HAND REPLACEABLE i 15004L 15005L
IPOINT SIDE CUTTER I

14~PLOW BOLT 1X3-1/2 sc I 15004L 15005L
15;LOCKWASHER 1 I15004L
16 IFULL NUT 1 NC i 15004L

lS00SL
lS00SL

I !
I

i:
i



3--_....--' @_" _-_ ...
..... ...._.----

16

WHENOR,DERINGPARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBERAND

CATALOG REFERENCENUMBER.

480 HANDLE M103



BUCYRUS ERIE•• =.- el'(.'RU~·t.IJII(

factory spec replacement parts • a. PAR TS
LIS T

SERIAL NO.
FROM TO/INCL.

M103 139363

139363

139363

PART NO.

98900001

98900002

,REPLACE OR
VENDOR NO. REQ.

CAT REF DESCRIPTION
001
HANDLE
DRAWING

139363 645236-01

1 SHIM 16 GAUGE-AS
REQUIRED

3 SHIM 11 GAUGE-AS
REQUIRED

4 PIN
5 CAPSCREW 3/4X6 NC

GRADE 8
139363 03295940

1
1

139363
I 139363

02786485
57045010

2
68!BUSHING

9isNAP RING
10lSHIM 16 GAUGE-AS

REOUIRED
11 SHIM 11 GAUGE-AS

REOUIRED

139363
139363
139363

26580212
68118720
98900003

98900004

2
2

12 ISTANDARD HANDLE
12 LONG HANDLE

139363

139363
139363

12936M
12918M

1
113 SPACER

14 BUSHING
139363
139363

54S450K1
548672K1

1
215 OIL SEAL

16 BUSHING 1

139363
139363

72077320
548417K1

2
217 OIL SEAL

181CAPSCREW 3/4X5-1/2 Ne
139363
139363

72179975
03295765

2
2

139363 645234-01 120 SNAP RING
21 BUSHING

j

I
I

I
I
I

139363
I 139363

i

1

68118640
82076615

i
I

1
1

I
I



-;)1

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

481
GMSV-7IN ENGINE EQUIPMENT

RADIATOR a AI R SHROUD

,',..._/

QIS7-A



•
BLJCYRUS -ERlEGllw - •~\ICYAUS-tR'(

factory spec replacement ports W::;OW GIl

PAR TS
LIS T

I REPLACE OR REQ
VENDOR NO. .CAT REF DESCRIPTION I SERIAL NO.

I FROM TO/lNCL. PART NO.
001
GM 6V-71N ENGINE I

032792S0 44139363

879099-05 1

iEQUIPMENT-RADIATOR&
AIR SHROUD
DRAWING Q167A 139363

879099-15
879096K21

1
1

1 CAPSCREW 3/SX7/8 NC
GRADE 5

2 STRIP 139363
3 RUBBER 139363
4 AIR SHROUD 139363
5 I FULL NUT 3/8 NC I 139363
6iLOCKWASHER 3/8 139363

02709150 I
03961300

IS
44

7 ISTRIP I 139363
8:RUBBER 139363
9 I STRIP I 139363

10iRUBBER 1139363

879099-04
879099-17

1
1
1
1

879099-0S
879099-13

111AIR SHROUD DOOR I 139363
12iRUBBER 139363

643409K21
879099-10

1
2

13iRUBBER 139363
141AIR SHROUD SUPPORT 139363

879099-11
64340SK21

2
1

• 151! FLAT WASHER 3/8 I 139363
16 STRIP 139363

03951400
879099-09
879099-12
879099-16

13
1
1
1

171'RUBBER 139363
18 RUBBER 139363
19,5TRIP 139363
20 RUBBER 139363
21 STRIP 1139363
22 RADIATOR & OIL COOLER 139363 140124

879099-06
879099-14
879099-07
66202022

1
1
1
1

IASSEMBLY-SEE DRAWING ,
166202022FOR I I

I 66202031 I 1IASSEMBLY-SEE DRAWING iii
166202031FOR I i

! COMPONENTS I [' 50708017 Ii23 IGASKET I 139363 4
24:UPPER RADIATOR 139363 140124 I 628947K21 I

! CONNECTOR 1 1
I 2

241UPPER RADIATOR I 140530 ! 641514K21 I
j CONNECTOR, i

2

25 LOCKWASHER 3/8 139363 I 03961300 I 1 16
26'CAPSCREW 3/8X7/8 NC 139363 140124 103179280 16~'----~-'G~RA~D~E~2~~~~~-~--,~~~--~~~--~~~~~------------,~1 ~~
26 CAPSCREW 3/8X7/8 NC I 140530 '03179280 i ! 8

GRADE 2
27 CLAMP 139363 53270180 4
28 HOSE ASSEMBLY 139363 140124 53606620
29 NIPPLE 139363 20557900

1
1• 1
1

30 ELBOW 139363 140124 20230000
31 HOSE ASSEMBLY 139363 140124 53627320



BlJCYRUS-ERlE·· -. PARTS
, Bue 'tAUS·utl£

LIS Tfactory spec rwpIocement parts .=-.
I SERIAL NO. REPLACE OR

CAT REFi DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REQ.
1001

139363 5315302532:HOSE 25 INCHES 2
33 COVER 139363 545923Kl 1
34 RADIATOR SHROUD 139363 1'012' 66202003 1
3' RADIATOR SHROUD 1'0530 66'38073 1
35 CAPSCREW 3/8Xl NC 139363 1'012' 03279320 ,

GRADE 5
36 LOCltWASHER 3/8 139363 1'012' 03961300 ,
37 ELBOW 139363 2021'000 1
38 NIPPLE 139363 2052'900 1
39 STOP COCK 139363 79039000 1
'0 CONNECTOR 139363 .57120570 1
'1 ICOPPER TUBE-SPECIFY 139363 32356000

LENGTH
'2!ELBOW 139363 1'012' 20230750 1
'3 'LOWER RADIATOR 139363 628944K21 1

CONNECTOR

" CLAMP 139363 53269900 4
45 HOSE 12-~/' INCHES 139363 53181070 1
46 HOSE 3-1/2 INCHES 139363 53181070 1
56 CAPSCREW 5/8Xl-l/' NC 139363 1'012' 03291400 2

GRADE 5 X
57 LOCltWASHER 5/8 139363 1'012' 03961700 2
58 RADIATOR BRACE 139363 6'6355-01 I 2
59jFULL NUT 3/' NC 139363 0271'050 4
60 LOCltWASHER 3/' 139363 03961800 2
621CAPSCREW 5/8X3 NC I 139363 03291960 I 2

IGRADE 5
63:FLAT WASHER 5/8 139363 03951800 4
6,ILOCKWASHER 5/8 139363 1'0124 03961700 4
65 IFULL NUT 5(8 NC 139363 1'012' 02713050 4
66iCAPSCREW 5/8X2-1/2 NC 139363 03291800 2

'GRADE 5
126 IFAN GUARD 139363 1'012' i 7'8617-01 1
127!LOCKWASHER 1/' 139363 1'012' 03961010 I

4
128iFLAT WASHER 1/' 139363 14012' 03951200 ,
1291CAPSCREW 1/'Xl NC 139363 1'012' ! 03273320 I

I 4
iGRADE 5 I !

130 ,RADIATOR OUTLET ELBOW! 139363 I 628960K21 I
1

151iFAN 1140530 ,47109133 1
152'CAPSCREW 3/8X7/8 Ne I 140530 i 03279280 , ! 8:

IGRADE 5 I i; I

165iFLAT WASHER 1/2 T 140060 140124 ~03951650 I I ,
I

;
I I :

I I
I I ,

I i

I

;

,

I
: I : I I

I ;

·.~



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

148-LUBE CHART

481
GM6V-7IN ENGINE EQUIPMENT

MOUNTING a PIPING Q167-8



BUCYRUS-ERIE·· =.Bue vRuS· f "'IE

factory spec rwpIocement parts • §'"M.
PAR T5

L I 5 T
CAT REFI DESCRIPTION SERIAL NO. !

FROM TO/INCL. PART NO.

139363

52100'K1
03961700

REPLACE OR I REO
VENDOR NO. .

1002
IGM 6V-71N ENGINE
!EQUIPMENT-MOUNTING ,
'PIPING
!DRAWING Q167B,,

'7 ICONNECTOR 139363 78560'90 1
'8 IHOSE ASSEMBLY
'9 ELBOW

139363
139363

53796'55
78597320

1
2

50 I BUSHING
51icONNECTOR

139363
139363

20017550
78553920

1
1

52 'I ELBOW
52 ,ELBOW

139363
1'0530

1'012' 2021'000
2021'000

2
1

53;NIPPLE
5'IGLOBE VALVE
55 IHOSE ASSEMBLY
55:HOSE ASSEMBLY

139363
139363

20536000
79198000

1
1
1
1

139363
1'0530

1'012' 53787126
5379580'

68iENGINE BASE
68 ENGINE BASE

139363
1'0530

1'012' 879'2'-01
892'12-01

1
I 1

69 SPACER
70 MOUNT

139363
139363

5'8158K1
826292'7 i ~

71 WASHER
72 LOCKWASHER 5/8

139363
139363

'

I 6
l'

73 FULL NUT 5/8 NC
7',CAPSCREW 5/8X1-3/' NC

139363
139363

! 02713050
I 03291560

I 6
8,'GRADE 5

751CAPSCREW 5/8X3-1/' NC 139363 032920'0
!GRADE 5

76 I FLYWHEEL HOUSING 139363
,,
J 62889'K21 , 2

iSUPPORT
77!BUSHING 139363 I 20019050 1
78:STOP COCK
79iNIPPLE

139363
139363

I 79039000
I 2052'900

I 1
1

,
80 ,ELBOW
81:CAPSCREW 5/8X5 NC

IGRADE 5
82 'HEX BOLT 3/'X2-3/'

139363
139363

i 2021'000
i 03292600

1
2

iGRADE 5
83:JAM NUT 3/' NC

I
! 0329'880

1 ,
8':FULL NUT 3/' NC
85 LOCKWASHER 3/8

NC 139363

1139363 ~0271"50

i ,
9

86 FULL NUT 3(8 NC
87 CAPSCREW 3/8X1-1/2

I 139363
I 139363

:0271'050
I 03961300

I
I

9
8

:GRADE 5
88 ELBOW

1

139363
NC 139363

i 02709150
,03279480

1
89 HOSE ASSEMBLY
90 HOSE ASSEMBLY

I
i
! 139363 ,57063010

1
1

91 HOSE ASSEMBLY
92 TUBE ELBOW

I 139363
:139363

:53627317
,53787127

2
2

93 PIPE ELBOW
94 EXHAUST GASKET

i 139363
139363

53628389
78597730

2 X
2

139363
139363

20238750
14380171



BLJCYRUS ERlEs-=- PAR T5
- RuCYAUS t RI[

factory spec replacement parts .=-® L I 5 T
CAT REF! DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

:002
95iRIGHT HAND EXHAUST 139363 741791K21 1

lPIPE
139363 741792K2196 LEFT HAND EXHAUST 1

PIPE
97 CLAMP 139363 82140510 4
981LOCKWASHER 3/8 139363 03961300 8
991CAPSCREW 3/8Xl-l/2 NC 139363 03279480 8

GRADE 5
100 IMUFFLER 139363 46651023 2
101 IEXHAUST PIPE I 139363 140124 82677502 I 2
101 EXHAUST PIPE 140530 82677225 2
102!RAINCAP 139363 82132062 2
103 CONTROL CABLE BRACKET 139363 645089-01 1
104 I CONTROL CABLE 139363 140124 46324005 1
104'CONTROL CABLE 140530 46266218 1
1051BALL JOINT 139363 82571610 2
1061EMERGENCY STOP 139363 46325004 1

ICONTROL CABLE
139363 82154700

I
1071CLIP ! 1
108 STOP SWIVEL 139363 140124 525751Kl 1
108 WIRE STOP 140530 82893600 1
109:GASlCET 1139363 • 14380132 2
110!FULL NUT 3/8 NC 139363 02709150 10
III ;AIR CLEANER EXTENSION! 139363 643982-01 1
1121CAPSCREW 3/8X1-1/4 NC 139363 03279400 10

\

IGRADE 5
I113 I CLAMP 139363 53271185 4

114iSTRAIGHT HUMP 139363 I 645088-01 1
115 TUBE 139363 879410-07 1
116:STRAIGHT HUMP 139363 645088-02 1
1171AIR CLEANER- 139363 46140247 1

ISEE DRAWING 46140247 I I
IFOR COMPONENTS I

118 I SUPPORT BRACKET 139363 140124 I 835253-01 1
118!AIR CLEANER SUPPORT 140530 839263-01 1
1191LOCKWASHER 3/8 139363 I 03961300 ! 14
120:MOUNTING BAND 139363 I 46151451 2
121iCLAMP 139363 I 53271149 I

1 1
122,AIR EXTENSION 139363 140124 46669796 I i 1
122'AIR EXTENSION I 140530 I 46651032 I I 1
123'RAIN CAP ,139363 i 46151496 I ! 1
124 LOCKWASHER 1/4 i 139363 ;03961010 I I 1I
125:CAPSCREW 3/8X4-1/4 NC 139363 :03329530 ; ! 4

.GRADE 5 :

131 ELBOW :139363 ! 57062760 1
132 ELBOW '139363 78596320 1
133 HOSE ASSEMBLY I 139363

,
53793731 1

134 CONNECTOR 139363 78553880 1
135 ELBOW 139363 78596310 1
136 HOSE ASSEMBLY 139363 53793732 1
137 ELBOW ,139363 78596350 1

I , : ,
I



BLJCYRUS ERIE··=. PAR T5
- BUCVRUS·EAI(

factory spec replacement parts .=-. L I 5 T-
CAT REFI DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.I FROM TO/INCL. VENDOR NO.

'002
1381NIPPLE 139363 20516350 1
139 IELBOW 139363 14012' 20222250 1139 ELBOW 140530 20221500 1140 PIPE PLUG 139363 20765700 1141 PIPE PLUG 139363 20766150 2142 CLAMP BRACKET 139363 552578-01 1143 CLAMP 139363 53266335 5144 CLAMP 139363 53268594 1145 CAPSCREW 3/8Xl HC 139363 03279320 1

GRADE 5
1461cAPSCREW 1/2X3/4 HC 139363 03285240 1

IGRADE 5
1139363147 LOCKWASHER 1/2 03961500 1

148jLUBE CHART 139363 61350071 I 1149 NIPPLE 139363 20562100 2150 ELBOW 140530 20213500 , 1

:
I

I
r
I

I

I , I !I I ,
I

I I I ii i I! I I II

i : I
i I I i

i ,
! I , i !i I: : I

iI i I
I ! ,

!, : II , ,
;

; ,r i I ,
,

;
!

i,
I I

I ! I II ,



'NHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

ENGINE BASE

481
CUMMINS V-903C- 265 ENGINE EQUI PMENT­

RADIATOR a AIR SHROUD Ql68-A



BLJCYRUS-ERlE~·= •BUr....'WS·fR.(

factory spec replacement ports • §"W ~
PAR 15

L I 5 T
CAT REF

ENGINE EQUIPMENT­
RADIATOR , AIR SHROUD
DRAWING Q168A 139363

DESCRIPTION
005
CUMMINS V-903C-265

SERIAL NO.
FROM TO/INCL.

3 RUBBER 139363
4 AIR SHROUD 139363

PART NO.

03279280

879099-05
879099-15
879096K21
02709150
03961300
879099-04
879099-17
879099-08
879099-13
643409K21
879099-10
879099-11
643408K21
03951400
879099-09
879099-12
879099-16
879099-06
879099-14
879099-07
66202022

66202031

50708017

5 ,FULL NUT 3/8 NC 139363
6!LOCKWASHER 3/8 139363
7,STRIP 139363
8 RUBBER 139363
91STRIP 139363

10 1RUBBER 139363
11jAIR SHROUD DOOR 139363
12iRUBBER 139363
13 ,RUBBER '139363
14iAIR SHROUD SUPPORT 139363
15!FLAT WASHER 3/8 139363
161STRIP 139363
17 IRUBBER 139363
18 IRUBBER 139363
1915TRIP 139363
20 1RUBBER 139363

IASSEMBLY-SEE DRAWING
166202022 FOR i

211STRIP 139363
22:RADIATOR , OIL COOLER 139363 140084

REPLACE OR 'REO
VENDOR NO. .

1 CAPSCREW 3/8X7/8 NC 139363 44
GRADE 5 I

2 STRIP I 139363 1
1
1

18
44
1
1
1
1
1
2
2
1

13
1
1
1

I 1
1

tCOMPONENTS I
22 i RADIATOR' OIL COOLER I140100

I
'ASSEMBLY-SEE DRAWING
66202031 FOR
!COMPONENTS

23 IGASKET I139363

1
1

1

24!UPPER RADIATOR
iCONNECTOR

24:UPPER RADIATOR
'CONNECTOR

25 LOCKWASHER 3/8
26:CAPSCREW 3/aX7/a NC

,GRADE 5
27 ,CLAMP
28 HOSE 27 INCHES
29 HOSE ASSEMBLY
33 HOSE ASSEMBLY
34 COVER

! 139363
I

140084 I628947K21 i
i ,
! 641514K21 I

! 03961300 I
i 03279280 !

53270180
~53153025,
53613162
53625890

:545923K1
35 ELBOW
36 NIPPLE

i 140100
I
i
,139363
I 139363
I

! 139363
139363
139363
139363

.139363
139363
139363

20214000
20524900

! 2

I 2
I

16
i 16

x
2
2 X
1
1
2
2



BLJCYRUS ERlE-· = • PARTS
- fttlC·",ws tRI[

factory spec repiocement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.

FROM TO/INCL. VENDOR NO.
,005 I

37 ISTOP COCK 139363 79039000 2
38 CONNECTOR 139363 57120570 1
39 COPPER TUBE-SPECIFY 139363 32356000

ILENGTH
60 ILOWER RADIATOR 139363 660706K21 1

ICONNECTOR
61 iCLAMP 139363 53269900 2
62lHOSE 2-3/4 INCHES 139363 53181070 1
63 RADIATOR SHROUD 139363 140084 66202002 1
431RADIATOR SHROUD 140100 66638074 1
44 'RADIATOR BRACE 139363 646355-01 2
45:LOCKWASHER 5/8 139363 03961700 2
46'CAPSCREW 5/8X1-1/4 NC 139363 03291400 2

TGRADE 5 X
47iFULL NUT 3/4 NC 139363 02714050 4
481LOCKWASHER 3/4 139363 03961800 2
571cAPSCREW 5/8X2-1/2 HC 139363 03291800 2

,GRADE 5
113936358 I FLAT WASHER 5/8 03951850 ,

591LOCKWASHER 5/8 139363 03961700 ,
60iFULL NUT 5/8 NC 139363 02713050 , ,
611CAPSCREW 5/8X3 HC 139363 03291960 2

IGRADE 5
120 IFLAT WASHER 1/4 139363 14008' 03951200 I ,
121iLOCKWASHER 1/4 :139363 14008' 03961010 1

,
122iCAPSCREW 1/'X1 NC 139363 140084 03273320 ,

iGRADE 5
123 I FAN GUARD 139363 14008' 748617-01 1
1261CAPSCREW 3/8X4 NC 139363 03279900 6

IGRADE 5
1139363127iLOCKWASHER 3/8 03961300 6

131TFAN I 140100 47109132 1
134:CAPSCREW 5/16X1 NC 140100 03276280 ! 8

,GRADE 5 !
135;LOCKWASHER 5/16 140100 I 03961210 I 8I

136 ,PLAIN WASHER 5/16 140100 03951300 I 8
; I I

! i ! !1 I,
:

i
i

I
: iI

; I I i :
I

,
!

1
, I
; !
I i
I :
I ,

I

! I
, ,
~ , I

, I
!



~IOI

=<:»:

,.. J

80

130

III-LUBE CHART

WHENORDERING,.,ARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

481
CUMMINS V-903C-265 ENGINE EQUIPMENT

MOUNTING 8 PIPING Q168-8



BUCYRUS-ERlE~·=.~II' ykUS·tRI(

foetory spec replacement parts • §iW e

CAT REF DESCRIPTION

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. ~PLACE OR

VENDOR NO. REO.
'006ICUMMINS V-903C-265 I
ENGINE EQUIPMENT­
MOUNTING' PIPING
DRAWING Q168B 139363

50 HOSE ASSEMBLY 139363 140084 53796237 1
50!HOSE ASSEMBLY
51 ELBOW

140100
139363 140084

53628060
20214000

1
1

51 ELBOW
52 BUSHING

140100
139363

20213500
20017550

1
1

531NIPPLE
54 GLOBE VALVE

139363
139363

20536500
79198000

1
1

55 ELBOW
55 ELBOW

140084 I 20222250
20221500

1
1

56iHOSE ASSEMBLY
56iHOSE ASSEMBLY

I 139363
I 140100
139363
140100

140084 53628053
53628039

1
1

631'FRONT SUPPORT
64 CAPSCREW 1/2X1-1/4 NC

139363
139363

I
GRADE 5

65 LOCKWASHER 1/2 139363

741942K21
03285400

1
4

67/MOUNT
68 IWASHER

661CAPSCREW 5/8X3-1/2 NC 139363
/GRADE 5

I 03961500
03292120 6

139363
139363

82629247
521004K1

6
6

69 LOCKWASHER 5/8
70 FULL NUT 5/8 NC
711HEX BOLT 3/4X2-3/4 Ne

iGRADE 5

I 139363
139363
139363

03961700
02713050 /

14
6

721JAM NUT 3/4 NC
73 FULL NUT 3/4 NC

139363
139363

03294880

02714450
02714050

4
4

741RIGHT HAND REAR
,SUPPORT

75/CAPSCREW 5/8X1-174
iGRADE 5

NC I 139363

736972K21

03291400

1

77:CAPSCREW 5/8X3-374 NC I 139363 I 03292200 4
IGRADE 5 I i

1

78:ELBOW ,139363 I 78956500 I 2
79:HOSE ASSEMBLY 139363 :53628049 : i 1
80,ELBOW I 139363 ! 20214000 ! I 2
81:ELBOW ! 139363 ! 20230750 ! i 2
82.HOSE ASSEMBLY i 139363 ~53628266 I 2
83 ADAPTER ! 139363 I 78554250 I 2
84 RIGHT HAND EXHAUST ~139363 ,741879K21 : i 1

:PIPE
85 LEFT HAND EXHAUST 139363 741878K21 ; 1

PIPE



BUCYRUS ERlEs-=- PARTS
- BUCYRUS-ERIE

foctory spec replacement ports
• == -"

LIS T
CAT REFI DESCRIPTION T SERIAL NO. PART NO. REPLACE OR REQ., FROM TO/INCL. VENDOR NO.

;006
87 ICONTROL BRACKET 139373 646675-01 1
881LOCKWASHER 3/8 139363 03961300 2
891CAPSCREW 3/8Xl NC 139363 03279320 2

GRADE 5
90 CONTROL CABLE 139363 139372 46324005 1
90 CONTROL CABLE 139373 46266218 1
91 BALL JOINT 139363 139372 82571610 2
91 BALL JOINT 139363 82571610 1
92 IMUFFLER SUPPORT 139363 741877K21 1
93 MUFFLER 139363 46651003 2
94!FULL NUT 3/8 NC 139363 02709150 8
95:AIR CLEANER SUPPORT i 139363 140084 645239-01 I 1
95!AIR CLEANER SUPPORT 140100 646645-01 1
96 iCAPSCREW 3/8X1-1/4 NC 1139363 03279400 8

GRADE 5
97 I LOCKWASHER 3/8 1139363 03961300 8
98 I EXHAUST PIPE 139363 140084 82677502 2
98 EXHAUST PIPE 1140100 82677225 I 1
99 RAINCAP 139363 82132062 2

100 IMOUNTING BAND T 139363 46151451 I 2
101'RAIN CAP i 139363 i 46151496 1
1021AIR EXTENSION ! 139363 140084 I 46669796 1
102!AIR EXTENSION i 140100 46651032 1
103 I CLAMP 1139363 53271149 1
104iAIR CLEANER- 139363 46140247 1

SEE DRAWING 46140247 I IFOR COMPONENTS ,
105!CLAMP 139363 ! 53271185 4
106 ELBOW 139363 I 645238-01 1
107!ELBOW 139363 46163185 1
108 TUBE 139363 879483-05 1
109 BUSHING 139363 20017550 I 1
110iENGINE BASE I 139363 140084 879450-01 1
110!ENGINE BASE 1140100 892413-01 1
l11iLUBE CHART 139363 I 61350072 1
112 I ELBOW I 139363 140084 I 571446'45

I I 1
113:0-RING I 139363 140084 I 68120865 1,
114 I CONNECTOR I 139363 140084 I 48554090 I I 1
115 'FUEL FILTER BRACKET i 139363 140084 i 645491-01 i 1
116!CAPSCREW 3/8X7/8 NC , 139363 140084 ,03279280

I
1 4

'GRADE 5 , : ,,
117,CAPSCREW 3/8X1-1/4 NC I 139363 140084. 03279400 I I 2I

'GRADE 5 i I I

118iLOCKWASHER 3/8 139363 140084 03961300 i 6
119 FULL NUT 3/8 NC :139363 140084 '02709150

, : 2
124 CAPSCREW 3/8X1 NC 139363 ,03279320 4

GRADE 5 !

125 LOCKWASHER 3/8 139363 03961300 4
128 HOSE-45 INCHES 139363 140084 53020500 2
129 CLAMP 139363 140084 53268593 2
130 HOSE ASSEMBLY 139363 53628047 1

, , I



175
-;)1

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

482
GM6V-71T ENGINE EQUIPMENT

RADIATOR a AIR SHROUD Q 179-A



BUCYRUS ERlEe--- PARTS
- E!tJl.vRUS·lAI[

factory spec replacement parts .=-11'1 LIS T
I SERIAL NO. I 1REPLACE ORCAT REF DESCRIPTION I FROM TO/INCL. PART NO. VENDOR NO. REO.

010 I

GM 6V-71T ENGINE I I
EQUIPMENT-RADIATOR " I
AIR SHROUD
.DRAWING Q179A 140060

1 CAPSCREW 3/8X7/8 NC 140060 03279280 44
GRADE 5

2 STRIP 140060 879099-05 1
3 RUBBER 140060 879099-15 1
4 AIR SHROUD 140060 879096K21 1
5 FULL NUT 3/8 NC 140060 02709150 18
6 LOCKWASHER 3/8 I 140060 03961300 ! 44
7 STRIP ! 140060 i 879099-04 I I 1
8 RUBBER :140060 879099-17 1
91STRIP I140060 879099-08 I 1

10iRUBBER i 140060 879099-13 1
11 AIR SHROUD DOOR :140060 643409K21 I 1
12 RUBBER i 140060 I 879099-10 2
13 I RUBBER 1140060 879099-11 2
14iAIR SHROUD SUPPORT 140060 643408K21 1
15iFLAT WASHER 3/8 I 140060 103951400 I 13
16 STRIP I 140060 ,879099-09 1
17 RUBBER 140060 ,879099-12 1
18 RUBBER 1'0060 I 879099-16 1
19 STRIP :1'0060 879099-06 I 1
20 RUBBER I 140060 879099-14 1
211STRIP i 140060 I 879099-07 1
22 I RADIATOR" OIL COOLER •1'0060 66202031 1

jASSEMBLY-SEE DRAWING
i66202031 FOR

ICOMPONENTS I i 50708017 123!GASKET i 1'0060 4
24!UPPER RADIATOR I 140060 I 641514K21 i 2I CONNECTOR I

I

251LOCKWASHER 3/8 I 1'0060 ! 03961300
i I

16
261CAPSCREW 3/8X7/8 NC i 140060 i 03279280 8

IGRADE 5 I ,
! T

27iCLAMP ! 1'0060 i 53270180 i i 4
28:HOSE ASSEMBLY ! 1'0060 I 53612980 I

1
1 X

29 ,NIPPLE i 140060 I 20557900 I 1
30 I ELBOW '140060 I 20230000 I I 1
31 'HOSE ASSEMBLY 140060 '53623270 I 1
32 HOSE 27-3/4 INCHES i 140060 552921-01 I 2

I33 I COVER I 140060 545923K1 I 1
34 RADIATOR SHROUD " i 140060 66438073 I 1

'FAN GUARD ,
35 COOLING FAN 140060 47109133 : 1
36 CAPSCREW 3/8X1 NC 140060 03279320 8

GRADE 5
37 ELBOW 140060 20214000 1

! i i



Bl.JC:YRUS-ERlE~·-- PAR T5
fll/l vRUS·ERI(

factory spec replacement ports .:-~L I 5 T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCl. VENDOR NO.

010
381NIPPLE 140060 20526200 1
39jSTOP COCK 140060 79039000 1
40icONNECTOR 140060 57120570 1
41 ICOPPER TUBE-SPECIFY 140060 32356000

I LENGTH
42 IELBOW 140060 20230750 I 1
43 LOWER RADIATOR 140060 6289'4K21 1

CONNECTOR
44 CLAMP 140060 53269900 4
45 HOSE 11-1/2 INCHES I 140060 552920-02 1
46 HOSE 3 INCHES 140060 552920-01 1
561CAPSCREW 5/8Xl-1/4 NC 140060 03291400 2

lGRADE 5 ,
57 I LOCKWASHER 51'8 140060 03961700 ,
58,R.H. RADIATOR BRACE 140060 646355-01 1 X
59 I FULL NUT 37' NC 1'0060 02714050 1 X
60 I LOCKWASHER 3/4 1'0060 03961800 2
62jCAPSCREW ~78X2 NC 140060 032916'0 I 2

iGRADE 5
631JAM NUT 3/' NC 140060 0271"50 1

.2
6' RADIATOR OUTLET ELBOW 140060 628960K21 1
65 FULL NUT 5/8 NC 1'0060 02713050 I

,
66 CAPSCREW 5/8X2-3/4 NC I 140060 03291880 2

IGRADE 5
175 L.H. RADIATOR BRACE 140060 C101297-02 1 X
176 ELBOW 140060 I 57063010 1 X

,
i !I

I

i I
!

I
I
I

!
I I
i I

I I
I
I

: I i
I

I I I
I I !I

I , : !I:
I I
I, I

I I
:

,

, !
I i I Ii



12~112

119 '1

110 1.4~ -i '
\2 161121 ::
..... 1I0~ ,
~'65

. ~'6' 117

revl23
I

113 114 10~

148-LUBE CHART

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

481
GM6V-7IT ENGINE EQUIPMENT

MOUNTING a PIPING QI79 B



DI Ir"\/RUS-ERlEe• = •~ T Rur:'t'RUS·ER'l

factory spec replacement parts .:::W e

CAT REF

EQUIPMENT-MOUNTING ,
PIPING
DRAWING Q179B 140060

DESCRIPTION
011
GM 6V-71T ENGINE

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. I R;PLACE OR

PART NO. VENDOR NO. REQ.

47 CONNECTOR 140060 78560490 1
48 ,HOSE ASSEMBLY
49 ELBOW

140060
140060

53796455
78597320

1
2

50 BUSHING
51 CONNECTOR

140060
140060

20017550
78553920

1
1

52 ELBOW
52 IELBOW

140060
140530

140124 20214000
20213500

1
1

53·NIPPLE
54!GLOBE VALVE

140060
140060

20536000
79198000

1
1

55 HOSE ASSEMBLY
55 HOSE ASSEMBLY

140060
140530

140124 53787126
53795804

1
1

61 'FLAT WASHER 3/4
67 MUFFLER CLAMP SUPPORT

140060
140060

03951900
748798-01

4
1

68iENGINE BASE
68 ,ENGINE BASE

140060
140530

1401~4 892412-01
879424-01

1
1

69 I SPACER
70 IMOUNT

140060
140060

548158K1
82629247

2
6

71 WASHER
72 LOCKWASHER 5/8

140060
140060

521004K1
03961700

6
14

73 FULL NUT 5/8 NC
74 CAPSCREW 5/8X1-3/4 NC

140060
140060

02713050
03291560

6
8

GRADE 5
75 CAPSCREW 5/8X3-1/4 NC 140060 03292040 4

GRADE 5
76 IFLYWHEEL HOUSING 140060 628894K21 2

!SUPPORT
77!EXHAUST ELBOW
78iCAPSCREW 3/8X1 NC

IGRADE 5
79!CAPSCREW 3/8X2 NC

IGRADE 5

140060
140060

140060

646828-01 1

4

j 03279320

I 03279640
I

80:CAPSCREW 7/16X1 NC
lGRADE 5

81:CAPSCREW 5/8X5 NC
!GRADE 5

I 140060
!
I

I 140060
!

03282320

03292600

4

2

82:CAPSCREW 3/4X2-3/4
'GRADE 5

NC I140060
I
i

I 03294880 4

83:JAM NUT 3/4 NC
84;FULL NUT 3/4 NC I

: 140060
140060

I 02714450
I 02714050

4
4

85!LOCKWASHER 3/8
86 FULL NUT 3/8 HC

:140060
! 140060

03961300
02709150

9
9

87 CAPSCREW 3/8X1-1/4
GRADE 5

NC ! 140060 03279400 8

88 ELBOW
89 HOSE ASSEMBLY

:140060
~140060

57063010
53627317

1
1

i
,



BLCYRUS ERlEs-=- PARTS
- . BHe 'f'AUS- EAlE.

factory spec replacement parts .=-(!IJ LIS T
I

CAT REF DESCRIPTION SERIAL NO. PART NO. REPLA-CE OR REQ.I FROM TO/INCL. VENDOR NO.
011

90 HOSE ASSEMBLY 140060 53787127 1
91 IHOSE ASSEMBLY 140060 53628389 2
92 TUBE ELBOW 140060 78597730 2
93!PIPE ELBOW 140060 20237750 2 X
941LOCKWASHER 3/8 140060 03961300 8
951LOCKWASHER 7/16 140060 03961410 4-
96rFULL NUT 3/8 I 140060 \ 02709150 B
97 CLAMP 140060 82140600 ,
98 ELBOW 140060 20287271 1
99 EXHAUST ELBOW 1140060 748793-01 1

100 MUFFLER 140060 46653365 1
101 EXHAUST ELBOW 140060 20278265 1 X
102 RAINCAP 140060 82132059 1
103 CONTROL CABLE BRACKET 1140060 839272-01 1
104 GOVERNOR CONTROL 140060 46266218 1

CABLE I

105 BALL JOINT 140060 82571610 1
106 EMERGENCY STOP 140060 46325004 1

CONTROL CABLE
107 CLIP 140060 8215'700 1
108 STOP SWIVEL 140060 82893600 1
109 COUPLING I 140060 53270013 1
110 FULL NUT 7/16 NC ! 140060 02710050 ,~
III AIR CLEANER INDICATOR I 140060 46151959 1
112 CAPSCREW 7/16Xl-3/4NC I140060 03282560 ,

GRADE 5 I

113 ICLAMP 140060 53271324 6
1141AIR INLET ELBOW 140060 46163187 1
lIS/AIR INLET TUBE 140060 552919-02 1
116 I STRAIGHT HUMP I140060 46163199 1
1171AIR CLEANER-SEE i 140060 46140229 1

IDRAWING 46140229
II

IFOR COMPONENTS
118iTUBE I 140060 552919-01 I

1
119 FLAT WASHER 7/16 I 140060 03951500 ,
120-!MOUNTING BAND i 140060 46151452 2
121:JAM NUT 7/16 NC I 140060 I 02710150 4
122!REDUCING ELBOW I140060 182242730 I 1
123!AIR INLET HOOD

I

I 140060 46151506 I 1
124iLOCKWASHER 1/4 :140060 I03961010 I 1I
1251NIPPLE I 140060 i 20546900 I 1
126:ELBOW 140060 I 20298000 I 1

i

127:NIPPLE :140060 ~20538300 I I 1
128 ,COUPLING ,140060 I 20111930 I

I 1I

129 PIPE PLUG 140060 '20766620
,

1
130 CAPSCREW 1/4Xl/2 NF .140060 :03173160 ! 1

GRADE 2 :
131 ELBOW 140060 57062760 I 1
132 ELBOW 140060 78596320 ! 1
133 HOSE ASSEMBLY 140060 53793731 1 ,
134 CONNECTOR 140060 78553880 i 1 \

I I I
I i



BLJCYRUS-ERIE® !.:J!
factory spec replacement ports • ¥Ell ®

PAR T5
LIS T

CAT REF! DESCR IPTI ON SERIAL NO.
FROM TO/INCL.

~011
135 IELBOW 140060 78596310

PART NO. REPLACE OR
VENDOR NO. REQ.

1
136!HOSE ASSEMBLY 140060 53793732
137 I ELBOW 140060 78596350

1
1

138 NIPPLE 140060 20516350
139 ELBOW 140060 140124 20222250

1
1

139,ELBOW 140530 20221500
140!PIPE PLUG 140060 20765700

1
1

1411PIPE PLUG 140060 20766150
142 ICLAMP BRACKET 140060 552578-01

2
1

143 I CLAMP 140060 53266335
144iCLAMP 140060 53268594

5
1

145!CAPSCREW 3/8X1 NC 140060 03279320
IGRADE 5

1

146;CAPSCREW 1/2X3/4 NC 140060 03285240
jGRADE 5

1

147 I LOCKWASHER 1/2 140060 03961500
148 LUBE CHART 140060 61350071

1
1

149 INIPPLE 140060 20561500
150icAPSCREW 3/8X1-1/4 NC 140060 03279400 I 2 X

2
jGRADE 5 I

'r-__~1~5~1+i~LO~C~KW~A=S~H~E,R~1/~4~~~1~4~0~0~6~0 ~0~3~9~6~4~3~9~5__4- ~~1~
152 I JAM NUT 1/4 NF 1140060 02738650 1
153:FULL NUT 1/4 NF i 140060 02738550 1
154 IWASHER I 140060 I 545261Kl I 4
155 I SHIM i 140060 552736-01 4
156 IMUFFLER CLAMP 1140060 635800K21 2
157 I MUFFLER CLAMP ,140060 510769K1 2
158iAIR CLEANER SUPPORT 140060 140124 755258-01 1
159iBRACKET 140060 140124 755258-04 1
160 ! BRACKET ,140060 140124 I 755258-05 1
161 IWASHER I 140060 140124 647823-01 2
162;LOCKNUT C 1/2 NC 1140060 140124 02786430 4
163 ICAPSCREW 1/2X4-3/4 NC I 140060 140124 03286520 I 4

IGRADE 5 I I
164 I RUBBER WASHER I 140060 140124 68126170 I I 4
165!FLAT WASHER 1/2 I 140060 140124 I 03951650 I 4

1 ! I!
! : I I

i
j

!
I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

FOR LEGEND
SEE REVERSE SIDE

480 TRANSMISSION FOR GM 6V-71N QR151



BlJCYRUS-ERIEdt !.:,!
factory spec replacement parts .::&W s

CAT REF/ DESCR I PTI ON

PAR 15
LIS T

I SERIAL NO.
t FROM TOil NCL .

001
TRANSMISSION FOR
GM ENGINE !
DRAWING QR151 i 139363

PART NO. / REPLACE OR REO
VENDOR NO. •

032854801 CAPSCREW 1/2X1-1/2 NC 139363
GRADE 5 6

2!LOCKWASHER 1 2 ,:139363
3 IGASKET 139363

03961500
14380281

6 X
1

4'ADAPTER :139363
5 i GASKET i 139363

14380282
14380038

1
2

61SPACER I 139363
7!SPROCKET 1139363

638102Kl
14380284 I

1
1

8 ICOUPLING 1139363
9iDISC 1139363

14380286
14381560 I 1

1
10/BOLT 139363
11 SPRING PIN 139363

14380295
82669730

4
1

121CAPSCREW 7/16Xl-l/2NC 139363
iGRADE 5

1
131LOCKWASHER 7/16 1139363
14 CAPSCREW 5/8X4-1/2 HC 139363

03282480

03961410
03292440

1
2

GRADE 5 !
15 COMPANION FLANGE i 139363 82282152 1

1COMPONENTS
17 ILOCKNUT C 1/2 NC

16/U-JOINT-SEE DRAWING, !, 139363
46810767 FOR

46810767 1

i
i 139363 i 02786425 ,

18iCAPSCREW 7/16X3/4 NC
IGRADE 5

18iBOLT
19iLOCKWASHER 7/1~

1139363 140084 i 03282245
!

,
4

16
1140100
I 139363 140084

516988-26
I 03961410

19iLOCKWASHER 7/16
20lcAPSCREW 3/8X7/8 NC

I 140100
,139363 140084

I 03961410
I03480722

! 12
I 6

:CADMIUM PLATED
20lCAPSCREW 3/8X7/8 NC 140100

I
,03480722 I X

5
ICADMIUM PLATED i

21 I CRANKSHAFT ADAPTER :139363 140084
I

I 545912Kl
X

1
21 ,CRANKSHAFT ADAPTER ! 140100
22 I SPACER i 139363

1 552719-01 :
I638430K1 I I 1

1
23;LOCKWASHER 3/8 :139363
24,CAPSCREW 3/8X2-1/2 HC '139363

I 03961300
;03279720 i

8
8

iSEE DRAWING 64789902
'FOR COMPONENTS

IGRADE 5
25'PUMP MOUNTING ADAPTER, 139363

I

i 64789902 , 1

26 CAPSCREW 7/16Xl-1/2HC 139363
'GRADE 5

;03282480 I 12

27 LOCKWASHER 5/8
28 SHIM .104

139363
139363

03961700
518333-03

2
2

29 SHIM .059
30 SHIM .029

139363
139363

518333-02
518333-01

,,

2
2



BLJCYRUS ERlE-· = • PARTS
- BU(YRUS-[RI[

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. .VENDOR NO.

001
31 WASHER 139363 52100'K1 2
32 MOUNT 139363 826292'7 2
33 WASHER 139363 5'5261K1 2
3' FULL NUT 5/8 Ne 139363 02713050 2
35 LOCKWASHER 1/2 1'0100 03961500 ,
36 WASHER 1'0100 03990011 2
37 BOLT I 139363 516988-02 ,

,

I
I,

I

I
i

I !
I

i II
i

I
I
:

I I I
,

: I! I I
I : i II I
! , , I
! : ! i, !

: :,

I

i I I I

I ,



3):ri
I
I

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 TRANSMISSION FOR CUMMINS V-903C-265 QR152



1 BOLT 139363 140124 516988-04 , 4
1 BOLT 140530 516988-02 4
2 COMPANION FLANGE 139363 140124 82282152 1
2 COMPANION FLANGE I 140530 82282157 1
3 ILOCKNUT C 1/2 NC 139363 02786425 4
4IU-JOINT-SEE DRAWING 139363 46810769 1
:46810769 FOR I

I
iCOMPONENTS i

5:CAPSCREW 7/16Xl-l/2NC '139363 03282480 16
IGRADE 5

6iLOCKWASHER 7/16 139363 03961410 16
7iSOCKET HEAD CAPSCREW 139363 03500670 6
11/2Xl NF X

8!CRANKSHAFT ADAPTER I 139363 748566-01 1
91SPACER 1139363 638430Kl 1

10!LOCKWASHER 3/8 I 139363 03961300 8
11 CAPSCREW 3/8X2-1/2 NC I139363 03279720 8

4.J GRADE 5
12 PUMP MOUNT ING ADAPTER 139363 64789902 1

ISEE DRAWING 64789902
IFOR COMPONENTS I

131cAPSCREW 5/8X4-1/2 NC 139363 03292440 I 2
,GRADE 5

j 13936314iLOCKWASRER 5/8 03961700 2
151SHIM .104 J 139363 518333-03 2
16:SHIM .059 139363 518333-02 I 2
17iSHIM .029 ! 139363 518333-01 , 2
18 IWASHER 139363 521004Kl 2
19 IMOUNT 139363 82629247 2
20 'WASHER 139363 545261Kl 2
211FULL NUT 5/8 NC I 139363 02713050 I 2
22 i SPACER i 139363 140124 I 646326-01 I 1

: : ,

II I i i
! ! I

i i I ;, , I i
I I

I i II i !,

i i I
I I, i I

, I
i I

BUCYRUS -ERlEGt• = •Bile 'tAUS· (AlE

foetory spec replacement parts .::&M e

PAR TS
LIS T

I SERIAL NO.
1 FROM TOil NCL.

i REPLACE OR
VENDOR NO. REQ.

iREF/ DESCRIPTIONCAT PART NO.

1°05
,TRANSMISSION FOR

I

"

CUMMINS ENGINE
DRAWING QR152 139363



1 2

TO HYDRAULICTANK

14

HANDCONTROLVALVE 13 ~

frV· • n 12~~ 1.

~J ~ __~~
~ ....~_~..,.-. '-.i) CONSOLE ~~~'r~. ,./" fj1

18

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

28
APPLICABLE TO SIN 140e!O a UP

481 ELECTRIC STARTING FOR GM 6V-71N QZ133



BlJCYRUS -ERlE8• - •Rllr vAUS-[ Rl[

foctory spec replacement parts •••

CAT REF
001
ELECTRIC STARTING FOR
GM ENGINE
DRAWING QZ133 139363

DESCRIPTION

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REQ.

1 BATTERY COVER
21WING NUT 3/8 NC

139363
139363

619367K21
02790200

2,
3 THREADED ROD
, BATTERY SUPPORT

139363
139363

820"720
619366K21

,
2

5 IFULL NUT 3/8 NC
6 FLAT WASHER 3/8

139363
139363

02709150
03951'00

8
8

7 1 LOCKWASHER 3/8
8ISWITCH-HORN OR HOIST

139363
,I139363

03961300
12769120

,
2

9 CABLE TIE
10 AIR DUMP SWITCH

I139363
139363

17"8525
17'33'02

2
1

11 OIL PRESSURE GAUGE­
DASH UNIT

139363 1'012' 823176" 82317288 1DX

11 OIL PRESSURE GAUGE­
DASH

1'0530 82317288 1 X
X

12 HOURMETER
13 FUEL GAUGE-DASH UNIT

139363
139363 1'012'

'6577067
823176'2

1
1 X

13 FUEL GAUGE-DASH UNIT
l' INDICATOR LIGHTS

11'°530
J 139363

82302781
17317609

1 X
5

15 WATER TEMPERATURE
GAUGE-DASH UNIT

1139363 1'012' 823176'1 1 X

15 WATER TEMPERATURE
IGAUGE-DASH UNIT

1'0530 82317282 1 X
X

16 VOLTMETER
17 STARTER SWITCH

139363
139363

'657'371
'6859658

1
2

18 CONSOLE COVER STRIP
19 WARNING BUZZER
20 IGNITION SWITCH
21iWIRING HARNESS-

139363
139363 I 7"579-0117029626

'6859259
16'12270

1
1

IOPERATORS CONSOLE
22iCAPSCREW 3/8Xl,NC

139363
139363

03279320 2
IGRADE 5

23!LOCKWASHER 3/8
2,ICLAMP
25:FULL NUT 3/8 NC

139363
I
I 139363
139363
139363

03961300 9
21
2

I 53268596
I 02709150

26:SWING BRAKE SWITCH
27 I HORN ASSEMBLY

;NOTE-WHEN STOCK OF I
:17272110 IS DEPLETED '

!139363
1 139363 1'012'

I '6859691
i 17272110

I

1
i 1A

:USE FOLLOWING PARTS
i HORN 172702'8' 1
'64 HORN 17270251 1
.65 RELAY 12576255: 1

• j 66 NUT 17270249 2
~~ T~E=RM~I~N~A~L '~1~7~44~3~8~O~6~ ~~2--;



BUCYRUS-ERIE- !Q~J!PARTS
fadory spec ,..placement parts .= -e LIS T
CAT REFI DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.

I FROM TO/INCL. VENDOR NO.
001

27 HORN 1'0530 172702'8 1
281HORN BRACKET 139363 6'3'01Kl 1
29 WIRING HARNESS- 139363 16'12268 1

HYDRAULIC RESERVOIR
30 WIRING HARNESS-ENGINE 139363 16'12265 1
31 CAPSCREW 3/8X5/8 NC 139363 03279200 7

GRADE 5 .
32 FULL NUT 1/' NC 139363 02707150 •331CLAMP 139363 821'0020 1·
3'ICLAMP 139363 53268596 17
35iFLAT WASHER 1/' 139363 03951200 1
361CAPSCREW l/'Xl NC 139363 03173320 5

IGRADE 2
37 WATER TEMPERATURE 139363 1'012' 82317571 1 :at

GAUGE-ENGINE UNIT :at
37 WATER TEMPERATURE 1'0530 82317281 1 :at

GAUGE-ENGINE UNIT :at
38 OIL PRESSURE GAUGE- 139363 823176'3 1

ENGINE UNIT
39 BUSHING 139363 20018350 1
'1 OIL PRESSURE SWITCH 139363 '68213'0 1
'2 WIRING HARNESS- 139363 16'12269 1

OPERATORS CONSOLE
'3 ELECTRICAL ENCLOSURE 139363 835285-01 1

ASSEMBLY-INCLUDES
ITEMS '5 THRU 63 :at

'5 SCREW 1/'Xl/2 NF 139363 03223160 6
GRADE 2

'6 I SCREW #10-32X5/8 NF 139363 03666110 12
'7 ITERMINAL BLOCK- 139363 17058502 1

17 POST
'8IMAGNETIC SWITCH 139363 '6859'51 2
'9'LOCltWASHER1/' 139363 03961010 6
50IFULL NUT 1/' NF 139363 02738550 6
51 ILOCltWASHER#10 139363 03960900 12
521NUT #10-32-CADMIUM 139363 02737570 12

I PLATED
53!LOCKWASHER #10 139363 I 03960610 8
5'INUT #8-32 NC-CADMIUM 139363 I 0270'070 8

I PLATED I
55:STARTER SWITCH 139363 I '6859658 1
56,ELECTRICAL ENCLOSURE i 139363 I835266-02 I 1
57 LOCKWASHER 1/' I 139363 '03961010 I ,
58iPUSH SWITCH i 139363 I '6858365 I 1
59'CAPSCREW 1/4X1/2 NC 139363 03173160 I ,

IGRADE 2 I I I60 FUSE BLOCK I 139363 i 17056082 I ,
61 TERMINAL BLOCK-14 i 139-363 '17058503 I ! 1

'POST I i I
I I I

62 TERMINAL BLOCK-9 POST, 139363 :17059005 I

I
1

63 SCREW #8-32X1/2 Ne 139363 i 03612090 I 8

64;HORN i 1'0530 ! 17270251 I I 1
65,RELAY 1140530 12576255 I I

1
66iNUT 140530 17270249 2



1 14

13 /~
12v::::::::"b~. ,15

n -~~ ~"
10 --~~~d>/~4~~
-: ~ 18 17 65

21 ~
19

39

,/
22

TOHYDRAULIC TANK ~@__
Q 0- 66
q'-67 68

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER,

APPLICABLE TO SIN 140530 a UP

481
ELECTRIC STARTING FOR CUMMINS

ENGINE QZ134



BLCYRUS ERIE··-- PARTS
- 'HIC YAU::' l AI(

foetc,ry spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. I REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

005
ELECTRIC STARTING FOR
CUMMINS ENGINE
DRAWING QZ134 139363

1 BATTERY COVER 139363 619367K21 2
2 WING HUT 3/8 NC I 139363 02790200 ,
3 THREADED ROD 139363 82044720 4
4 BATTERY SUPPORT 139363 619366K21 2
5 FULL HUT 3/8 NC 139363 02709150 8
6 ,FLAT WASHER 3/8 139363 03951400 6
7 LOCKWASHER 378 139363 03961300 4
8 SWITCH-HORN OR HOIST I 139363 12769120 2
9 ICABLE TIE 1139363 17448525 3

10,AIR DUMP SWITCH I 139363 17433402 1
11 OIL PRESSURE GAUGE- I 139363 140124 82317644 '!2317288 IDX

DASH UNIT i

11 OIL PRESSURE GAUGE- 1140530 82317288 1 X
DASH I X

12 HOURMETER I 139363 46577067 1
13 FUEL GAUGE-DASH UNIT i 139363 140124 82317642 1 X
13 IFUEL GAUGE-DASH UNIT I 140530 82302781 1 X
14ilHDICATOR LIGHTS I 139363 17317609 5
15 IWATER TEMPERATURE 1139363 82317641 1 X

GAUGE-DASH UNIT
15 WATER TEMPERATURE 140530 82317282 1 X

GAUGE-DASH UNIT , X
16!VOLTMETER I 139363 46574371 1
17 I STARTER SWITCH I 139363 46859658 2
181BUTTON PLUG 1139363 117392808 1
19iWARNING BUZZER 139363 17029626 1
20!IGNITION SWITCH I 139363 I 46859259 1
211WIRING HARNESS- i139363 16412270 1

iOPERATORS CONSOLE i
22 ICONSOLE COVER STRIP i 139363 74'579-01 1
231CAPSCREW 3/8X1 NC I 139363 03279320 2

IGRADE 5 1 ! I
24 I LOCKWASHER 3/8 ! 139363 I 03961300 9
25.CLAMP ;139363 53268596 I 20
26 ,FULL HUT 3/8 NC I 139363 I 02709150 i I

2
27iSWING BRAKE SWITCH i 139363 ! 46859691 1
28!HORH ASSEMBLY .139363 140124 i 17272110 , : 1A

I
I

: I !
INOTE-WHEN STOCK OF i I
i17272110 IS DEPLETED

,

'USE FOLLOWING PARTS
i

.HORN 17270248 I 1
'66 HORN 17270251 ! 1
67 RELAY J2576255

, 1;

68 NUT 17270249 , 2
TERMINAL 17443806 , 2,

I i ;I !
I j



BLJCYRUS-ERlE~·- •RuC VfHJS" t RIE

foctory spec replacement parts • ¥FW ~
PARTS
LIS T

CAT REF DESCRIPTION PART NO. 11lrrPTACE OR REQ.­
VENDOR NO.

I SERIAL NO.
FROM TO/INCL.

835285-01

1
005

28 HORN 140530 17270248
29 HORN BRACKET
30 WIRING HARNESS-

139363
139363

643401K1
16412268

1
1

HYDRAULIC RESERVOIR
31 WIRING HARNESS-ENGINE 139363 16412265 1

0327920032 CAPSCREW 3/8X5/8 NC 139363
GRADE 5

7

33 FULL NUT 1/4 NC
34 CLAMP

139363
139363

02707150
82140020

,
1

351LOCKWASHER ~/4
36 FLAT WASHER 1/4

139363
139363

03961010
03951200

5
1

371CAPSCREW 17'X1 NC
GRADE 2

139363 03173320 5

38 NIPPLE
39 WATER TEMPERATURE

139363
139363 140124

20501420
82317571

1
1 X

GAUGE-ENGINE UNIT
39 WATER TEMPERATURE 1140530 82317281 1 X

GAUGE-ENGINE UNIT
4010IL PRESSURE GAUGE- I 139363 82317643

x
1

ENGINE UNIT
41 BUSHING 139363 20015340 1
421TEE
4310IL PRESSURE SWITCH

139363
139363

20810350
46821340

1
1

45 ELECTRICAL ENCLOSURE 139363
ASSEMBLY-INCLUDES

'4IWIRING HARNESS­
IOPERATORS CONSOLE

139363 16412269 1.

1

ITEMS 46 THRU 64
46 RELAY 139363

I

i 1257625'
X

2
47 SCREW 1/4X1/2 NF

IGRADE 2
139363 I 03223160 6

48 SCREW #10-32X5/8 NF
49 TERMINAL BLOCK

139363
139363 j

! 03666110
17058502

12
1

50 I MAGNETIC SWITCH
51iLOCKWASHER 1/4

139363
139363

I 46859451
I 03961010 I

1
6

52iFULL NUT 1/4 NF
53 LOCKWASHER 10
54 NUT #10-32 NC-CADMIUM I

PLATED ,

139363
139363

:02738550
i 03960900

I

6
12
12139363 :02737570

i
55!LOCKWASHER #8 : 139363
56'NUT #8-32 NC-CADMIUM I 139363

:03960610
! 02704070

I
1

8
8

IPLATED
57 I STARTER SWITCH I 139363

I
I 46859658 2
I 835266-01
I 03961010

58 ELECTRICAL ENCLOSURE ,139363
59:LOCKWASHER 1/4 i 139363

0317316060'CAPSCREW 1/4X1/2 NC ,139363
IGRADE 2

1
4

61 FUSE BLOCK
62 'TERMINAL BLOCK-14

139363
139363

17056082
17058503

4
1

POST
63 TERMINAL BLOCK-9 POST 139363 17059005 1



BUCYRUS ERIE··=. PARTS
- BUCYRUS·(RIE

factory spec: replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NP. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

005
64 SCREW #8-32X1/2 NC 139363 03612090 8

1/2
139363 82731106 165 BUTTON RING

66 HORN 140530 17270251 1
67 RELAY 140530 12576255 1
68 NUT 140530 17270249 2

I
! I

I

. I

.

I

I
j

I I

I I !
i
I

I I
1 !I I

i I i
I I

I T, I
I

, ! i
i I
; I i I

i I, I iI
! I, I
: I

I

,

I

, i

I I I
:



::=l~16--<P'

2

r3
I

..-",(i.._4
..- &-5

!J
---.../

OPERATOR'S CONSOLE

27

6 '1<,
1

12
n ~

9~
10

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCENUMBER.

480 OPERATING LEVERS 5176



'---

BLJCYRUS ERIE·· = • PARTS
- AUr:YAUS·f AI(

- factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION STRIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
OPERATING LEVERS
DRAWING S176 139363

1 'l'HROTTLECONTROL 139363 82165602 1
2 DISABLE CONTROL 139363 82165603 1
3 IPAN MACHINE SCREW 139363 036'2190 ,

10-2'X1/2 NC-CADMIUM
PLATED,LOCKWASHER 10 139363 03960770 ,
CADMIUM PLATED

5 NUT #10-2' NC-CADMIUM 139363 0270515lf ,
PLATED

61PROPEL CONTROL 139363 879012K21 1
CONSOLE

7 STRIP 139363 5'8832Kl 1
8 SELF-FORMING SCREW 139363 03896075 2

7X3/8
9 FLAT WASHER 1/' 139363 03951220 ,

CADMIUM PLATED
10 CAPSCREW 1/'X1 NC 139363 03273325 ,

GRADE 5 CADMIUM I!PLATED
11 LOCKWASHER 1/' 139363 03961011 6

CADMIUM PLATED
12 FULL NUT 1/' NC 139363 02707230- 6

ICADMIUM PLATED
13 IDISABLE CABLE 139363 I '625002' 1
1,ICAPSCREW 1/'X3/' NC 139363 032732'5 2

IGRADE 5 CADMIUM I,PLATED
15:CABLE BRACKET 139363 548B57Kl 553260-01 1D
16!LATCH TOOL MOUNTING 139363 743717K2l 1

IPLATE
139363 03961302 617iLOCKWASHER 3/8

ICADMIUM PLATED I
18iCAPSCREW 3/8X1/2 NC 139363 i 03179190 2

,GRADE 2 CADMIUM iiPLATED
19 1 FOOT PEDAL LEVER 139363 I64313'OKl I I 2
20iTAPERED HANDLE I 139363 :82'82755 2
21!FULL NUT 3/8 NC :139363 I 02709'00 i I ,

.CADM10M PLATED i , ! ,
22iFLAT WASHER 3/8 I 139363 i 03951'00 , i 3 Xi

:CADMIOM PLATED ! i
23 CAPSCREW 3/8Xl-1/4 NC ! 139363 '03179410 ! 4: ,

'GRADE 2 CADMIUM : ,
.PLATED

24 PLATE WITH ADJUSTERS '139363 .82688550 1
25 SEAT PEDESTAL ! 139363 13974' 82646302 82646299 , ID
25 SEAT PEDESTAL '139817 82646299 1

I I I iI I
,



BLCYRUS ERlEs-=- PARTS
- RtI( '(AUS f AI(

factory spec replacement parts .::I_® LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

001 I 8200563026 ARMREST ASSEMBLY-PAIR 139363 1
27 SEAT ASSEMBLY WITH 139363 82834022 1

ADJUSTERS
28 PAN MACHINE SCREW 139363 03648405 ,

5/16X1-1/4 HC CADMIUM
IPLATED

139363 036'617029 PAN MACHINE SCREW
,

1/4Xl/2 HC CADMIUM
PLATED

30 PAN MACHINE SCREW 139363 03646220 ,
11/4X5/8 NC CADMIUM
IPLATED

31,RIGHT HAND CONTROL 139363 746358-02 1
,VALVE HOUSING

32 LEFT HAND CONTROL 139363 746359-02 1
VALVE HOUSING

33 CARRIAGE BOLT 3/8X 139363 03014255 3
1-1/4 NC CADMIUM I
PLATED

3' THROTTLE BRACKET 139363 643132Kl 1
35 'LOCKNUT C 3/8 NC 139363 02786385 3
36 LOCKWASHER 1/4 139363 03961011 ,

CADMIUM PLATED
37 FULL NUT 1/4 NC 139363 02707230 ,

CADMIUM PLATED
38jFLAT WASHER 3/8 139363 03951420 ,

! CADMIUM PLATED
39 LOCKWASHER 5/16 139363 03961221 ,

CADMIUM PLATED
40 FULL NUT 5/16 NC 139363 02708180 ,

CADMIUM PLATED

I

I I
! I

i i I I
! T I

;
i I

I ,
, , I II I I
I

I , i,
1: I I I

, I i ,
I

! i
i I

i

i i ,
iI I

;



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

879 SWING LOCK 8177



864906-02
864906-03

1005
ISWING LOCK

PART NO.

DRAWING 5177 139363

REPLACE OR
VENDOR NO. REO.

11PIN 139363 638998K1 1
21LOCK PIN
3iPLATE

139363
139363

82676656
875447-04

1
1

41REI BOLT
GRADE 8

119 NC 139363 02617745 7

lJ i I

I
I I

!
! ! I i'
I

I I
i
I i

! i I I
I I

: I ! I
I ! II

I I I I I
I I

: i I !

!
; !

; I I I
I i

I : : ,
! I

:

lJ-~
!

I

I I

I

5!PLATE
6 BAR

139363
139363

2
4



•
•

Z
7___

WHEN ORDERING PARTS.
ALWAVS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

718 PROPEL PEDAL INTERLOCK DEVICE S180



BUCYRUSERlE-·=- PARTS
- BUCyRUS-ERI(

factory spec replacement parts .=-- LIS T
CAT REF! DESCRIPTION I SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

1010 !

PROPEL PEDAL INTER-
LOCK DEVICE
DRAWING SlS0 139363

1 JAM 139363 5.8869K1 2
2 LOCKWASBER ~:/S 139363 03961300 6
3 CAPSCREW 3/~IX1-1/2NC 139363 03279.S0 ,

GRADE 5• DEVICE 139363 7"OSlK21 1
5 SETSCREW 1/4,X3/SNC 139363 03803190 1
6 BASE 139363 6'lS'SK21 1
7 IFULL NUT 3/~1NC 139363 02709150 2
81SHIM .0625-I.S 139363 6'1863-02
!REQUIRED

9ISHIM.025-AS REQUIRED 139363 6'1863-lrr
10 i CAPSCREW 3/EIX1-1/'NC 139363 03279'00 2

GRADE 5
11 FLAT WASHER 1/2 139363 03951600 2
12 PIN 139363 5'8S6SK1 1

I

j
I

I:
I II I
I I I Ij
I I I I II
i I

I I ! I

I
,

I
I, I I: I

I : i I,
i I i I, ,, , i I: Ii I

, : i ,
; I

i

I
,

i , i ::I I



10 /'q}
9

/fa.
9 3

10

2

'~

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

481 PROPEL MACHINERY n06



BLCYRUS ERlEe-=- PARTS
BUCVRUS-tAIE

factory spec: replacement parts .=-e LIS T
CAT REF! DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

001
PROPEL MACHINERY
DRAWING Tl06 139363

1 CAPSCREW 7/8X3-1/' NF 139363 033'7'00 32
GRADE 8

2!FLAT WASHER 7/8 139363 03952050 32
3 IDRIVE TUMBLER 139363 875'58-01 2

I SPROCKET,LEFT HAND RIGHT ANGLE 139363 , 12119'57 1
DRIVE-SEE DRAWING
12119'57 FOR
COMPONENTS

5 PROPEL BRAKE- 139363 82057063 2
iSEE DRAWING 82057063
IFOR COMPONENTS

6 IFLAT WASHER 3/' 139363 0398025' 8
71CAPSCREW 3/'X2-1/' NC 139363 0329'7'0 8
iGRADE 8

8 IRIGHT HAND RIGHT 139363 12119'56 1
IANGLE DRIVE-SEE
DRAWING 12119'56 FOR
COMPONENTS

9 'LOCKNUT C 37" NC 139363 02786.90 32
10!FLAT WASHER 3/' 139363 03951950 6'
11lCAPSCREW 3/'XS NC 139363 03295605 32

GRADE 8
12 IADAPTER 139363 552607-01 2
13iSET SCREW 3/'X3/, 139363 03812372 8

I
j
I

! I I

i
I I I Ii i !I I

I I ! i !
I I I

: ; II
! I I I,

: I
I i ! !,

I

I
I,

I

f
! I i II ! ! ;



SYMBOL NUMBER LOCATION

I-CYLlNpER COMPLETE
29-ROO ASSEMBLY

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

APPLICABLE TO SYMBOL 15083V. 15128V

279 DIG CYLINDER VDIII



BUCYRUS ERIE·· -- PARTS
BUCYRUS-EAIE

faetory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EPLACE OR REO.FROM TO/INCL. VENDOR NO.

,001
'DIG CYLINDER
DRAWING VD111 lS083V 15128V

1 CYLINDER COMPLETE 15083V ONLY 15083V 1
1 CYLINDER COMPLETE 15128V ONLY 15128V 1
2 NUT-2-1/4- NC-NSI lS083V 15128V
3 WEAR RING lS083V 15128V 68754231 2,PISTON SEAL lS083V 15128V 72080800 1
5 BLEEDER SCREW 15083V ONLY 290'5007 2
6!PLATE lS083V 15128V 537486K1 2
7 CAPSCREW-NSI lS083V 15128V
8 HOUSING lS083V 15128V 8334-79K'1 1
9iLUBE FITTING 1/4- lS083V 15128V 570'5010 1

10 IROD-NSI 15083V 15128V
11!ROD WIPER-NSI 15083V 15128V
12ICAPSCREW-NSI 15083V 15128V
13!WIPER-NSI 15083V 15128V
l'!CAPSCREW 1X4-GRADE 8 15083V 15128V 03350585 ,
151LOCKWASHER 1 15083V 15128V 03962000 6
16 SPLIT SEAL 15083V 15128V 7204·2520 1
16 ISOLID SEAL-NSI 15083V ONLY
17jGLAND-NSI 15083V 15128V
18iBACX-UP WASHER 15083V 15128V 681.584' 1
19,WEAR RING-NSI 15083V 15128V
20IO-RING-NSI 15083V 15128V
21iO-RING-NSI 15083V 15128V
22IO-RING-NSI 15083V 15128V
23 SPACER-NSI 15083V 15128V
24 PISTON-NSI I 15083V 15128V
25 BEARING-NSI 15083V 15128V
26ICAPSCREW-NSI 15083V 15128V I 6811867027 SNAP RING lS083V 15128V 1
28 IBUSHING 15083V 15128V I82076530 1
29;ROD ASSEMBLY-INCLUDES 15083V ONLY I '46054K51 1

I ITEMS 2,10 THRU 13, I,16,1,,19 , 21 THRU 28 ! ,
291ROD ASSEBMLY-INCLUDES 15128V ONLY I 746998 ·K1 1

,ITEMS 2.10 THRU 13. i
! 16,l',19 , 21 THRU 28 i !

i I: I
i

i I I i I'REPAIR KIT FOR 15083V ! i 62303415 I
., 15128V-INCLUDES i ! I ,

;ITEMS 3,4-.1116.18
! , !I I i

.THRU 22 , 25 ,
1 1, ;

I i

I I I i !,
i



&- /~
T 4 /<'~32
I -r ; .....~., .,

"./ SYMBOL NUMBER LOCATION

14

I CYLINDER COMPLETE
26 RODASSEMBLY

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCENUMBER.

4PPLICABLE TO SYMBOLS 15080V, 15128V

279 HOIST CYLI NDER

.~

VHII8



BUK;VRUS~E··-·PAR TS
IUCYA:S-IAI[

factory "* repIoc., ..nt parts .= -. LIS T
CAT REF DESCRIPTION -SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
HOIST CYLINDER
DRAWING VBl18 15080V l5l27V

1 CYLINDER COMPLETE l5080V ONLY 15080V 2
1 CYLINDER COMPLETE l5127V ONLY l5127V 2

NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE CYLINDER

! I
21CAPSCREW 7/16X1 NC I 15080V l5127V 03182320 I "GRADE 8 I !
3 IPLATE ! 15080V 15127V 537486K1 2
, BLEEDER VALVE 15080V l5127V 29045007 2
5 HOUSING ! 15080V ONLY 833478K'1 11.

NOTE-WHEN STOCK OF
833'78K'1 IS DEPLETED X
USE FOLLOWING PARTS
HOUSING 835712-01 1
GLAND 744699K1 1

5 ,HOUSING ! 15127V ONLY 835712-01 1
6iLOCKNUT-NSI I 15080V 15127V
7!WEAR RING I 15080V 15127V 68754232 2
8/PISTON SEAL 15080V 15127V 72080333 I 1
9 IROD-NSI :15080V 15127V I

10 IBUSHING :15080V 15127V ,82076615 I 1I
11TSNAP RING :15080V 15l27V 68118640 I 1

! lS080V I12 IROD WIPER SEAL-NSI 15127V i
131CAPSCREW-NSI I 1S080V 1Sl27V i i
14;SOCKET HEAD SCREW-NSI i 1S080V l5127V i

i
15!WIPER-NSI .l5080V 15127V i I I

16;BEARING-NSI :15080V 15127V ! I I
i I

17:SPLIT SEAL :l5080V 15127V :72042519 i
r

1
17:S0LID SEAL-NSI j 15080V 15127V ,

i
18:S0CKET HEAD SCREW '15080V ONLY :03505"00 I 6

,7/8X3-3/4 NY GRADE 8 ,
18:CAPSCREW 7/8X3-3/4 NF :15127V ONLY i 03347465 i 6

'GRADE 8 I

19 LOCKWASHER 7/8 15080v lS127V '03961900 : 6
20 GLAND-NSI 'lS080V ONLY
20'GLAND-NSI 15127V ONLY
21 BACK-UP WASHER 1S080V 1S127V '68145551 1
22 ,WEAR RING-NSI 15080V 15127V
23 O-RING 15080V lS127V 68758280 1

: :



BUK;VRUS~E··-·PARTS
aUCVRUS-ERIE

LIS Tfactory spec replacement parts .=-.
CAT REF DESCRIPTION SERIAL Nll. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
24 O-RING-NSI 15080V 15127V
25 PISTON-NSI 15080V 15127V
26 ROD ASSEMBLY-INCLUDES 15080V ONLY 643717KS1 1

ITEMS 6,9 THRU 17,20,
22 24 " 25

26 ROD ASSEMBLY-INCLUDES lS127V ONLY 64S674K51 1
ITEMS 6.9 THRU 17,20,
22,24 " 25

REPAIR KIT FOR 15080V 6230341'
" 15127V INCLUDES
ITEMS 7,8,12,16L17 "
,21 TBRU 24

,

I
! i

1 I i
:

!
i

i i I
I

i I !i i: ,

:
I I i
i i i

I
i I :

I i ,
I

I I
!

, : !

,
I: I i

I

,

i
I !,



.~

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

.J
778 SWING SERVO CYLINDER VSSI02



~RUS~E··-· PAR 15
aUCYRUS·[RI[

fac:Iary spec rwpIcx...", parts .=-. L I 5 T
,

! SERIAL NO. R;PLACE ORCAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REO.
001
SWING SERVO CYLINDER
DRAWING VSSI02 995'V ONLY

1 SWING SERVO CYLINDER- 995'V ONLY '000'373 1
SEE DRAWING '000'373
FOR COMPONENTS

I
! iI

I

I

i

r I I I
I I

I I

I Ii II I
!

! :I i i: ; , I

, : , i
I ,,
: i I, ,

, i
; :;

, I I !

! ,



~2

t-I 4......~-Q:-5... ,
... SYMBOL NUMIER LOCATION

I CYLINDER COMPLETE

27 ROD ASSEMBLY

APPLICABLE TO SYMBOLS 15081V. 15129V

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

279 WRIST CYLINDER VWlI.



BUK;VRUS~E··-· PAR T5
BUCYRUS-ERIE

factary spec ,..,Iacement parts .=-. L I 5 T
CAT REF DESCRIPTION I SERIAL NO. PART NO. R~lACE OR REO.FROM TO/INCL. VENDOR NO.

001
WRIST CYLINDER
DRAWING VWl18 15081V 15129V

1 CYLINDER COMPLETE 15081V ONLY 15081V 1
1 CYLINDER COMPLETE lS129V ONLY lS129V 1
2 CAPSCREW 7/16Xl NC lS081V IS129V 03182320 6

GRADE 2
3 PLATE lS081V lS129V S37686JCl 2
6 BLEEDER SCREW 150B1V IS129V 29045007 2
5 HOUSING 15081V ONLY 833678K61 lA

I

! i
INOTE-WHEN STOCK OF ,
i 833478K41 IS DEPLETED I X
IUSE FOLLOWING PARTS
HOUSING 835712-01 1
GLAND 766699JCl 1

5 HOUSING 15129 ONLY 835712-01 1
6,LOCICNUT-NSI 15081V 15129V
7 WEAR RING 15081V 15129V 68754232 2
8 PISTON SEAL RING lS081V lS129V 72080333 1
9 LUBE FITTING 1/4 15081V lS129V 57065010 1

l0IROD WIPER SEAL-NSI lS081V lS129V
11 BUSHING IS081V 15129V 82076530 1
12·SNAP RING 1S081V lS129V 68118670 1
13 ROD WIPER SEAL-NSI i lS081V 15129V
14'CAPSCREW-NSI 11S0S1V lS129V
15 j SOCKET HEAD SCREW-NSI I lS081V 15129V
16 IWIPER-NSI ,lS0S1V 1S129V
17!BEARING-NSI I lSOSlV lS129V
18!SPLIT SEAL lSOSlV 15129V 72042519 1
18isOLID SEAL-NSI lSOSlV 15129V
19 I SOCKET HEAD SCREW I lS0SlV ONLY 03505400 6

17/SX3-3/4 NY GRADE 8 I
19 I CAPSCREW 7/8X3-3/4 NY I 15129V ONLY 03347465 6

:GRADE 8 I
20,LOCKWASHER 7/8 1lS081V lS129V I 03961900 I 6
21~GLAND-NSI ,lS0S1V ONLY I

21 GLAND-NSI ! lS129V ONLY I II
22 BACK-UP WASHER :lS0SlV ONLY ! 68145551 ! ! 1
23:WEAR RING-NSI ;15081V ONLY I I !
24 'O-RING :15081V ONLY ! 6S7S8280 i 1
25 O-RING-NSI .15081V ONLY I I
26 PISTON-NSI '15081V ONLY
26 PISTON-NSI 15129V ONLY
27 ROD ASSEMBLY-INCLUDES 15081V ONLY 643719K51 1

ITEMS 6,10 THRU 18,
21 23,25 " 26 ,

I
I

! j i
I



BlLY'RUS-ERIES- -. PAR T5
IUCVRUS·(RI(

fac:tory apec: replacement parts .=-S L 15 T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
27 ,ROD ASSEMBLY-INCLUDES 15129V ONLY 6'5675KS1 1

ITEMS 6,10 THRU 18
21,23.25 , 26

REPAIR KIT FOR 15081V 62303'1'
, 15129V-INCLUDES
ITEMS 7,8,13,17,18 ,
22 THRU 25

!

I

I

I

I,
!
i I I
I : iI i

I
, ! i, I

! I, ! . , I

I
: Ii
, I
I I

i , I
I I

, ,
I

I

,
i 1 i I

I



•

-,
r-,
l ',' WRIST CVLlNDER HOUSING

WHEN ORDERING 'ARTI,
ALWAva FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 WRIST CYLINDER ROD GUARD VW120



BU(;VRUS~E··-· PARTS
aUCYA:S.lRIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

005
WRIST CYLINDER ROD
GUARD
DRAWING VW120 139363

1 GUARD 139363 7'8'08-01 1
2 COTTER PIN 1/'11-1/2 139363 03118720 2
3 I CLEVIS PIN 139363 521665-06 1,BAR 139363 552505-01 1
5 BRACKET 139363 835883-01 1
6 CAPSCREW 7/81'-1/2 NC 139363 033'7581 2
IGRADE 8

139363 039802527 ISPECIAL WASHER 2 1
8jCAPSCREW 1/211-3/' NC 139363 03285560 2
!GRADE 5

9 IBRACKET 139363 I 835883-02 1
10!LOCKWASHER 1/2 139363 03961500 2
11 IFULL NUT 1/2 NC 139363 I 02711050 2

I

I

i

!
I !

I

I
I
I I I

I

I I I! i i II

! ! I! II I
i i ,

iI i I

I [ ! I
I

, !I i Ii ,
i

;

;
I



62

61

3

II

:-e(
2& .,-1")

ITEM 63 . INSULATION

ALL COMMON HARDWARE NOT ILLUSTRATED.
WHEN ORDE RING SUCH ITEMS, SCREWS, BOLTS,
NUTS, ETC. ALWAYS SPECIFY QUANTITY, SIZE,
AND TYPE REQUIRED.

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCENUMBER.

482 OPERATORS CAB W162



~RUS~E··-· PARTS
BUCYA:S.ERIE

factory spec NPlacement parts .=-. LIS T
CAT REF DESCRIPTION FROMSERIA\ON?I'NCL, PART NO, REPLACE OR REQ.VENDOR NO,

001
OPERATORS CAB
DRAWING W162 139363

1 TOP WINDOW 139363 139372 82391508 1A

NOTE-WHEN STOCK OF
82391508 IS DEPLETED
USE FOLLOWING PARTS
TOP WINDOW 82391521 1
14 CHANNEL 90 INCHES 82137280 1

1 TOP WINDOW 139373 82391521 1
2 SEAL 27-1/4 INCHES 139363 139372 82258210 1
2 CHANNEL 139373 82137286 1
3 ANGLE 139363 139372 744495K1 1
4 BOTTOM WINDOW FRAME 139363 139372 7445351(21 1A

I

NOTE-WHEN STOCK OF
744535K21 IS DEPLETED
USE FOLLOWING PARTS IBOTTOM WINDOW FRAME 748053-01 1
5 CHANNEL 80 INCHES 82137281 1

I

4 BOTTOM WINDOW FRAME 139373 748053-01 1
5 I SINGLE FELT CHANNEL- 139363 82137281 1

80 INCHES
6 DRAW PULL CATCH 139363 139372 82132402 I , 2A

i :
NOTE-WHEN STOCK OF
,82132402 IS DEPLETED IiUSE FOLLOWING PARTS J I

I

171 RIGHT HAND HANDLE
!

82482763 ! I 1
ASSEMBLY i
172 LEFT HAND HANDLE i 82482764 I I 1

i I'ASSEMBLY .L i
;SPONGE RUBBER ! ! 879663-11 I I 2
! i i I,

I , , ,,
:139363 i 744494K1

, !7:ANGLE 139372 :879819-01 1D
7;ANGLE '139373 879819-01 , I 1
8 BOTTOM WINDOW 139363 139372 82391509 ; 1A

,
NOTE-WHEN STOCK OF
82391509 IS DEPLETED
USE FOLLOWING PARTS ,
BOTTOM WINDOW 82391522 1
iCHANNEL I :82137286 ! I 1,



BlJCYRUS-ERIE·· -. PAR TS
BUC'fRUS·(AI[

factory spec: r.pIacement parts .=-. LIS T
CAT REFi DESCRIPTION -SERIAL NO. PART NO. IfE1llACEOR REO.FROM TO/INCL. VENDOR NO.

,001
8 BOTTOM WINDOW 139373 82391522 1
9 LATCH GUIDE 139363 139372 5500991(1 2A

NOTE-WHEN STOCI(OF
550099Kl IS DEPLETED
USE FOLLOWING PARTS
LATCH GUIDE 552396-01 2
10 SLIDING LATCH 552395-01 2
112 LATCH PIN 552397-01 2
LATCH HANDLE 552398-01 2
LOCI(PLATE 552399-01 2
SPRING i 75003036 2

I I
9 I LATCH GUIDE 139373 552396-01 2

10 SLIDING LATCH 139363 139372 5500981(1 2A

NOTE-WHEN STOCK OF
550098Kl IS DEPLETED
USE FOLLOWING PARTS
SLIDING LATCH 552395-01 2 (
9 LATCH GUIDE 552396-01 2
12 LATCH PIN 552397-01 2
LATCH HANDLE 552398-01 2
LOCI(PLATE 552399-01 2
SPRING 75003036 2

!

10lSLIDING LATCH 139373 552395-01 2
lliSPRING 139363 139372 1 75335003 2A

i
I
INOTE-WHEN STOCK OF
175335003 IS DEPLETED

IIUSE FOLLOWING PARTS
ISPRING I 75003036

I
2

19 LATCH GUIDE i 552396-01 , 2
:10 SLIDING LATCH

I
! 552395-01 I I 21

:12 LATCH PIN :552397-01
I I 2I 1

LATCH HANDLE i '552398-01 1 I 2I
LOCK PLATE i 552399-01 I ; 2

1 1
I

1 i 1

11 SPRING :139373 :75003040 , 2I ,
12 LATCH PIN 139363 139372 517889-05 ; 2A

:
:

NOTE-WHEN STOCK OF
517889-05 IS DEPLETED
USE FOLLOWING PARTS
LATCH PIN '552397-01 2
i9 LATCH GUIDE I i 552396-01 : 2



lJ.
~RUS~E··-· PAR TS

BUCYRUS-EAll

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL N9_. PART NO. ~~~5~~ENg~REQ.FROM TO/INCL.

001
10 SLIDING LATCH 552395-01 2LATCH HANDLE 552398-01 2
LOCK PLATE 552399-01 2
SPRING 75003036 2

12.LATCR PIN 139373 552397-01 2
13 TOP WINDOW FRAME 139363 139372 744536K21 1A

NOTE-WHEN STOCK OF I

,744536K21 IS DEPLETED
lUSE FOLLOWING PARTS
ITOP WINDOW FRAME I 748055-01 1
14 CHANNEL 90 INCHES 82137280 1
SPONGE RUBBER 13 FEET 82900078 1

I
13 TOP WINDOW FRAME 139373 748055-01 114 DOUBLE FELT CHANNEL- 139363 82137280 I 190 INCHES
15 SPACER 139363 550166Kl 1
16 FRONT WINDOW HINGE 139363 82510762 117 CAB 139363 139372 8213014B I lA

NOTE-WHEN STOCK OF
82130148 IS DEPLETED
USE FOLLOWING PARTS j

CAB 82130165 1,63 INSULATION- 11168012
SPECIFY LENGTH

I I
I

1

17 CAB 139373 I 82130165 J 1
18!HANDRAIL STANCHION ! 139363 139372 I 82892104 I 6
18:HANDRAIL STANCHION :139373 ! 82892106 6
1915IDE HANDRAIL :139363 I 643486Kl i I lAX1 ; I ! I

i I ! I !INOTE-WHEN STOCK OF I I ;
XI I i I

1643486Kl IS DEPLETED , i ; I Xi I:USE FOLLOWING PARTS ! ! 1 X
!SIDE HANDRAIL I ,BOO1260-01 I 1 X
!END PLUG 82731107 ; , 2 X,

I I

20 END PLUG 139363 139372 82131877 4
20 END PLUG 139373 82731103 4
21 'WEATHER STRIP 9 FEET 139363 139372 82899917 1
21 WEATHER STRIP-9 FEET 139373 82814282 1

I

! !I
,

.

li.



BLK;VRUS~E··-· PARTS
8UCYff:S-l.RI£

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR! REQ

FROM TO/INCL. VENDOR NO. I •

001
22 DOOR 139363 139372 82299050 lA

NOTE-WHEN STOCK OF
82299050 IS DEPLETED
USE FOLLOWING PARTS
IDOOR 82299066 1
SPONGE RUBBER 9 FEET 82814282 1

22 DOOR 139373 82299066 1
23 I INSIDE DOOR HANDLE 139363 82482760 1
24:LOCKING HANDLE PADDLE 139363 139372 82608615 1
241LOCKING HANDLE PADDLE I 139373 82608620 1
25 i SELF-LOCKING CHANNEL- ! 139363 87735375 1

:9 FEET 7 INCHES
139363 82391505 126 i DOOR WINDOW

27 IDOOR HINGE 139363 82511313 1
28isTRIKER PLATE 139363 139372 550427K1 1
28 I STRIKER PLATE 139373 552069-01 AOOI007-01 IDX
29 I SELF-LOCKING CHANNEL- 139363 87735375 I 1

9 FEET
30 RIGHT HAND SIDE 139363 82391506 1

WINDOW I I

311LOW CROWN ACORN NUT 139363 79368848 I "32 ,MOUNT 139363 82629251 "33 I LOCKWASHER 8-CADMIUM 139363 03960630 4
IPLATED

34 NUT #8-32 NC-CADMIUM 139363 02704070 6
!PLATED

35iFLOOR MATTING 139363 82815003 1
36 i FLOOR PLATE 139363 885626K21 1
37 DOOR SEALING STRIP I 139363 643129K1 1
38 U-CHANNEL-6-1/2 139363 I 82137400 I 2
39jMOUNT 139363 139372 I 82130091 6
39 MOUNT 139373 I 82130091 I 7
40 HEAT SHROUD ! 139363 82002544 ! 1
41 TRIANGLE i 139363 139372 ! 82814850 , 1I42 PLUG I 139363 I 17392803 I 4
43 'CONTROL CONSOLE ! 139363 i 82002561 I I 1
44iLOUVER & HOLDER i 139363 I 57079310 ! , 1,

ASSEMBLY : I : ,
45 U-CHANNEL 15 INCHES i 139363 i 82814805 : 1
46 LOUVER ! 139363 i 82614430 i

, 2
47 TOOL LATCH I 139363 :638681K2 ! 1
48 HANDLE i 139363 '82483135 ; 1
49 CONTROL CONSOLE COVER 139363 82179003 1
50 DOOR HOLDER '139363 82521829 1
51 STRIP 16 FEET 3 139363 139372 82814271 1

INCHES
52 FIXED REAR WINDOW- ! 139363 82394497 l'

STANDARD

I
,

I:
I



BlJCVRUS-ERIE·· -. PARTS
8UCYAU$·£ftl(

LIS Tfactory spec rwpIac..wflt parts .=-.
."

REF! SERIAL Np. REPLACE ORCAT DESCRIPTION PART NO. REQ.
i FROM TO/INCL. VENDOR NO.
001

52 SLIDE-BY REAR WINDOW- 139373 82976035 1
IOPTIONAL-SEE DRAWING
82976035 FOR
COMPONENTS

53 SELF-LOCKING CHAHNEL- 139363 87735375 1
9 FEET

54 REAR BANDRAIL 139363 537721Kl lAX

NOTE-WHEN STOCK OF X
537721Kl IS DEPLETED X
,USE FOLLOWING PARTS X
!REAR HANDRAIL AOOI085-01 1 X
lEND PLUG 82731107 2 X
i

55iwT 139363 643868-01 1
56!BRACKET 139363 643866-01 1
571BRACDT 139363 643867-01 2
58 IBAR 139363 139372 550607-01 2
59 I SELF-LOCKING CHANNEL- 139363 87735375 1

ill FEET 3 INCHES
! 8239150760 I LEFT HAND SIDE WINDOW 139363 1

61 SELF-LOCKING CBANNEL- 139363 87735375 1
8 FEET 3 INCHES

621TOP WINDOW 139363 82397122 1
631INSULATION-SPECIFY 139363 111168012

I LENGTH !
641ACCESS PANEL 139373 I 82640483 1
651DOOR LATCH COVER 139373 74684'-01 1
66iSTRIKER PLATE 139373 552081-01 1
671RUBBER STRIP-SPECIFY 139373 82900078

;LENGTH I I
68!RUBBER STRIP-SPECIFY 139373 I 82900078

:LENGTH ! I
69 ~LATCH HANDLE 139373 ! 552398-01 j 2
70!LOCK PLATE 139373 :552399-01 2
71iRIGHT HAND HANDLE 1139373 I 82482763 ! 1

:ASSEMBLY I i
72:LEFT HAND HANDLE I 139373 ! 82482764 I I 1

:ASSEMBLY I j II ,
73:BOTTOM FRONT WINDOW I 139373 :748053lC51 I 748053K52 ! 1

I

.ASSEMBLY-INCLUDES ! I ; i
:ITEMS 4, 5, 7, " 8

I ! I i74 ONE PIECE FRONT [140100 140124 ·82976031 1
iWINDOW

74 ONE PIECE FRONT :140530 82976046 I 1
WINDOW

75 CHANNEL-SPECIFY 140100 87735375
LENGTH

I I I, ,



WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

482 MACHINERY CAB WI63



BlJCYRUS-ERIE·· -. PAR 15sue .....us-UII[

factory spec: rwpIace...e"' parts .:-. LIS T
CAT REF DESCRIPTION i SERIAL NO. PART NO. IREPLACE OR REQ.I FROM TO/INCL. VENDOR NO.

005 IMACHINERY CAB ,
DRAWING W163 139363

I
1 IEXHAUST GRATING 139363 7'613'-01 1
2 HANDRAIL 139363 7'3297K1 2AX

NOTE-WHEN STOCK OF X
7'3297K1 IS DEPLETED X
USE FOLLOWING PARTS X
ITOP HANDRAIL I C10135'-01 2 X
END PLUG i 82731107 ,X

I
I

3 STANCHION '139363 82892106 19,LEFT HAND CAB PANEL i 139363 8870'1-06 8870'1-02 IDX
5 'TOOL BOX DOOR 1139363 833035-01 1
6iTOOL BOX HINGE ,139363 82511319 1
7 TOOL BOX HANDRAIL i 139363 74-3296Kl lAX

I
!NOTE-WHEN STOCK OF

! II X
7'3296Kl IS DEPLETED X
USE FOLLOWING PARTS X
TOOL BOX HANDRAIL I CI01352-01 1 X
END PLUG I I 82731107 2 X

Ii
8 I PLUG END 1139363 82731103 I 10
9 ITOOL BOX 139363 I 875511-01 1
9 I TOOL BOX-LOGGER I 1'0060 892362-02

1
1

10iDOOR BRACE i 139363 6'36'lKl 1
111DRAW LATCH I 139363 82600805 i 2
12 ,CENTER ACCESS BOTTOM 139363 7'6558-02 1

I DOOR I
!13icENTER ACCESS DOOR i 139363 82511295 2

!HINGE I
17'6559-02

I
l':CENTER ACCESS TOP i 139363 I 1,

IDOOR I I
I I

15 ,CAB TOP CENTER PANEL I 139363 ! 7'6'29-02 , 1
16!CENTER SUPPORT ANGLE :139363 I 892329-14- I 1
17!RIGHT HAND CENTER 139363 i 750026-01 , 1

:BRACE I

! 750026-02
! I

18 'LEFT HAND CENTER :139363 i I 1
,BRACE I , I

19 REAR BRACE 139363
, 879367-07 ! 1

20 LEFT HAND SIDE BRACE 139363 645436-01 , 1
21 RIGHT HAND REAR BRACE 139363 839328-01 1
22 LEFT HAND REAR BRACE 139363 839328-02 1
23 REAR SUPPORT ANGLE 139363 892329-15 1

,

I i I



BUCYRUS-ERIE·_ -. PARTSsue '(RUS- E.RIE

factory spec replacement parts .:::1-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. RC-P1ACE OR REQ.FROM TO/INCl. VENDOR NO.

005
24 RIGHT HAND CAB PANEL 139363 140124 887040-05 1 X
24 R.H. CAB PANEL 140530 E001039-01 X
25iRADIATOR GRATING 139363 746133-01 1
26 I RIGHT HAND SIDE BRACE 139363 645268-01 1
·27'R.H. SIDE HANDRAIL 139363 537893K1 2AX

I
NOTE: WHEN STOCK OF X
537893K1 IS DEPLETED X
USE FOLLOWING PARTS X
R.H. SIDE HANDRAIL AOO1118-01 1 X
END PLUG 82731107 2 X
1 I

28!ACCESS DOOR
I
I139363 746307-04 2

29 1 DOOR HINGE 139363 82511310 2
30 IDOOR BRACE 139363 643643K1 2
31iMACHINE SCREW 1139363 03646520 8

i1/4X1-1/2 NC GRADE 2- /
ICADMIUM PLATED

! 139363 82621066 832iRETAINING CLIP
33 1FLAT WASHER 1/4- ! 139363 I 03951220 25

ICADMIUM PLATED I
34 ILOCKNUT C 174 NC- 139363 02786346 25

ICADMIUM PLATED
35;SOCKET SET SCREW- 139363 03803100 19

11/4Xl/8 NC-CADMIUM
PLATED

36 SCREW #10-24X1-1/4 I 139363 03896170 36
37 IMOUNTING BAR i 139363 552846-01 19
38:LOCKWASHER #10- 139363 03960720 38

:CADMIUM PLATED ;
391NUT #10-24 NC-CADMIUM I 139363 02705150 38

!PLATED I I
40/SCREW #10-24X1-3/4 I 139363 03896175 2
41:CARRIAGE BOLT 1/4X1NC I 139363 03008225 1

4
ICADMIUM PLATED i I

42!COTTER PIN 1/8X1 I 139363 I 03109480 1
43 'FLAT WASHER 1/2- i 139363 ~03951630 9

CADMIUM PLATED I 1 1 II

44 FLAT MACHINE SCREW ;139363 :03614201 i 21 X
'1/4-20X1-1/4 NC I

, I Ii I ,
CADMIUM PLATED

,
! I

45 ,CAPSCREW 3/8X1-1/2 NC i 139363 :03279485 i ! 4-
'GRADE 5-CADMIUM I i

PLATED
,

46 'FLAT WASHER 3/8- 139363 03951400 I , 4 X
CADMIUM PLATED

47 LOCKNUT C 1/4 NC- 139363 .02786395 4-
CADMIUM PLATED

48 RUBBER WASHER 139363 82970353 8

; I i i iI

I



BlJ(){RUS-ERIE·· -. PAR T5aue VRUS·UUl

L 15 Tfactory ..-c NPb:ement ports .=-.
CAT REF DESCRIPTION SERIAL NO. I PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

005
49 CAPSCREW 3/8X1-3/8 HC 139363 03279447 8

GRADE S-CADMIUM
PLATED

50 CAPSCREW 3/8X2-3/4 HC 139363 03279765 4
GRADE 5-CADMIUM
PLATED

51 FLAT WASHER 3/8- 139363 03951430 22
CADMIUM PLATED

52 LOCKNUT C 3/8 HC- 139363 02786395 12
CADMIUM PLATED

53 FLAT WASHER 1/2- 139363 03951630 8
,CADMIUM PLATED ,

54 ICAPSCREW 3/8X1-3/4 HC i 139363 03279565 6IGRADE S-CADMIUM !PLATED
55!CAPSCREW 1/2X2 HC 139363 032856'5 4

GRADE 5-CADMIUM
PLATED

56 LOCKNUT C 1/2 HC- 139363 02786426 4
CADMIUM PLATED

57 CAPSCREW 3/8X1-3/4 HC ,139363 03572157 10
CADMI UM PLATED

113936358 IMOUNT 82130091 4
59 CAPSCREW 1/2X2-1/2 NC I139363 03285805 4

GRADE 5-CADMIUM I
IPLATED i

60lSPECIAL FLAT WASHER- i 139363 03951550 ,
ICADMIUM PLATED I

61 IREAR CENTER CAB PANEL 139363 746428-02 1
62/FLAT WASHER 1/4- 139363 039512.20 54

ICADMIUM PLATED
63 ILOCKNUT C 1/4 NC- 139363 02786346 54

,CADMIUM PLATED
64 I CARRIAGE BOLT 1/4X1NC I139363 I 03008225 8

ICADMIUM PLATED i I
651COTTER PIN 1/8X1 I 139363 i 03109480 2
66iFLAT WASHER 1/2- ~139363 I 03951630 I 2

ICADMIUM PLATED ,
I I67:MACHINE SCREW ! 139363 :03614201 i 38 X

i1/4X1-1/4 HC I I ! ,
68'CAPSCREW 3/8Xl-1/2 HC i 139363 i 03279485 , 12i ,

iGRADE 5-CADMIUM i ! II IPLATED i i i

69 'FLAT WASHER 3/8- : 139363 ,03951430 I
, 14

CADMIUM PLATED 0 I i
70 LOCKNUT C 3/8 NC- o 139363 :02786395 0 12,

,CADMIUM PLATED :

71 LOCKNUT C 1/2 NC- I 139363 02786426 4
CADMIUM PLATED

72 MOUNT 139363 82130091 4
73 CAPSCREW 1/2X2-1/2 NC .139363 03285805 4

GRADE 5-CADMIUM
,PLATED
I ,,

i



DI V"'VRUS-ERIEe• = •~ , 8U(vAUS·f.RI(

factory IP8C rwpIacement ports • #W.
PARTS
LIS T

CAT REFI DESCRIPTION
1005

74:FLAT WASHER 1/4- 139363 03951220

SERIAL NO.
FROM TO/INCL.

REPLACE OR
VENDOR NO. REO.

77 ,FLAT WASHER 1/2-
CADMI UM PLATED

1/4 X 1-1/4 CADMIUM It
PLATED It

8

PART NO.

42
ICADMIUM PLATED

75 LOCKNUT C 1/4:::N.:..::C:;_-__ .....j-:1:..:3:_:9:,.:3:,.:6:.,:3-+-0:.,:2:..7:....;:8::..::6:..:3:,.:4:.,:6_+--+-....:':.:2:........f
CADMI UM PLATED

76 FLAT HEAD SCREW I 139363 0361'200 38 It

78 FLAT WASHER 3/8-
CADMIUM PLATED

139363 03951630

28139363 03951'30 ,79 LOCKNUT C 1/2 NC­
:CADMIUM PLATED

80iSPECIAL FLAT WASHER­
ICADMIUM PLATED

811CARRIAGE BOLT 1/4X1NC
ICADMIUM PLATED

82:DRAW LATCH
83 IDRAW LATCH
84 FLAT WASHER 1-1/4-

CADMIUM PLATED
85 ACCESS HOLE COVER
861CAPSCREW 3/8X1/2 NC-

I
GRADE 5

87 LOCKWASHER 3/8
88iRUBBER WASHER
891CAPSCREW 3/8X2 NC-

IGRADE 5-CADMIUM
I PLATED

90 i FLAT WASHER 3/8
i CADMI UN PLATED

91 ILOCKNUT C 3/8 NC­
ICADMIUM PLATED

92:CAPSCREW 1/2X2 NC­
,GRADE 5-CADMIUN
IPLATED

93:FLAT WASHER 1/2-
!CADMIUM PLATED

94:LOCKNUT C 1/2 NC-
:CADMIUM PLATED

95 'SUPPORT BRACKET
96 SUPPORT BRACKET
97 ,RUBBER WASHER
98,CAPSCREW 1/2X1 NC­

GRADE 5-CADMIUM
PLATED

99 CAPSCREW 3/8X1-1/2 Ne
GRADE 5-CADMIUM
PLATED

100 LOCKWASHER 1/2-
CADMIUM PLATED

139363 02786426

I 139363 03951550 ,
139363 03008225 ,
139363
139363

82600805
82600805

,
2

03952353 ,.139363

552881-01
03279160

139363
i 139363
i
139363 03961300

2
8
l

8
139363
139363

82970353
03279645

,,
139363 ,03951430 8

02786395 ,I 139363
I
: 139363
I

I 03285645
i

4

I
I 139363

I
I 03951630 8

I
! 139363

I I
i 02786426 !

I
I 1
I 1
I 4
, 2
!
i

i

: 2

4

:139363
! 1
i 6'6750-01 I

2

i 139363
i 139363

! 646751-01 !
! 82970353

I 139363 ! 03285325

139363 .03279485

139363 03961500



BUCVRUS-ERIE·_ -. PAR TS
sue vRuS- ("IE:

factory tpeC repkament parts .=-. LIS T
CAT REFi DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

'005
101;CAPSCREW 1/2X2 NC- 139363 03285665 2

IGRADE 5-CADMIUM
JPLATED

10211'LATWASHER 1/2 139363 03951630 6
ICADMIUM PLATED

103jLOCKNUT C 1/2 NC- 139363 02786626 2
!CADMIUM PLATED

10'j1'LATWASHER 1-1/'- 139363 03952353 6
CADMIUM PLATED

105iRUBBER 1 1'0530 B001020-01 2 X
106!RUBBER 1'0530 B001020-02 1 X
107;CAPSCREW 1/'X1 NC 1'0530 03273320 15 X

,GRADE 5 X
108:I'ULLNUT 1/' 11'0530 02707150 15 X
109:I'LATWASHER 1/' 1'0530 03951200 30 X
110,LOCKWASHER 1/' 1'0530 03961010 15 X

i
I
I I
I I
I

t!
I

1
!
i

I
I

I
i I

i I I
, ii I

t
i I
I !

i iI

: ! I
I

I I I
I I

I
I i I I

i
I I; !,

i ,
I ~ I I
I I I f

i ,
I
i i

I
:,

, I ,



•,
",'"

8
~

V' i:U

8 '~

<:>

.23

1

~:
I

7
"

e : .>, \
" 24

, ', ', .., . "
10

~~' f,.'v', f1

1178
WINDSHIELDAND FRONT ::::ER.WASHERDOW GUARD W164



BUCYRUS-ERIE·_ -. PAR T5
8UCYRUS-(RtE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ., FROM TO/INCL. VENDOR NO.

'010
WINDSHIELD WIPER,
WASHER & FRONT WINDOW
GUARD
DRAWING W16' 139363

1 GUARD 139363 1'012' 6'3193K1 1
1 COVER 1'0530 7501'7-01 1
2 BRACKET 139363 1'012' 550126K1 2
3 PADLOCK 139363 82608600 1
'IMOTOR-COMPONENTS NOT 139363 '6638028 1
!FURNISHED SEPARATELY

5:SWITCH 139363 I 8297'987 1
6/BLADE 139363 820198'5 1
7iBLADE 139363 820197'1 1
8:BLADE ARM 139363 I 7"009K21 1
91MACHINE SCREW 139363 03638220 2

6-32X5/8 NC CADMIUM
PLATED

10 I PANTOGRAPH ARM 139363 82005607 1
11 PIVOT SHAFT 139363 '66'0017 1
12 'ADAPTER 139363 I 8200190' 1
13 I CAPSCREW 1/'X1-1/' NF 139363 ! 03223'00 2

IGRADE 2 I
l' LOCKWASHER II' 139363 03961010 2
15 BRACKET 139363 I 55319'-01 1
16 DRIVE ARM ASSEMBLY 139363 '66'0003 1
17 I LOCKNUT 6-32 139363 02786312 2
18,HOZZLE KIT 139363 8.2970359 1
19 EXTENDERS 139363 5'8838Kl 2
20 CANNISTER AND MOTOR 139363 82970360 1

IKIT I
21 ITUBING-SPECIFY LENGTH 139363 829'5600 I
22iWIPER ARM BRACKET 1139363 I 6'5759-01 1
23iMACHIHE SCREW l/'X 139363 ,036'64'0 2

11-11' HC-CADMIUM [

! IIPLATED ! I
2'iLOCKNUT C II' NC ! 139363 I 027863'5 I I 2
25 IFLAT WASHER II' j 139363 03951220 I ,

, I I ! !,, ,, ,, ! :i
,

, I ,
:,

i j I , ,
I

, I,

I I I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 HEATER, DEFROSTER ,FRESH AIR &PIPING WAl15



BUK;VRUS~E··-· PAR T5
BUCyRU$-lRI[

factory spec repkament parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
HEATER. DEFROSTER.
FRESH AIR ~ PIPING
DRAWING WAl15 139363 '\

I
1 CAPSCREW 1/4X7/8 NC 139363 03173280 6

GRADE 2
2 IFLAT WASHER 1/4 139363 03951200 ,
3 CLIP 139363 37140104 2
4 LOCKNUT C 1/4 NC 139363 02786345 ,
5 ROTARY BLOWER SWITCH 139363 12774164 1
6 I KNOB 139363 82593001 2
7!KNOB 139363 82593001 1
8iSWITCH !139363 46859692 1
9 I CONVERTER CABLE I 139363 46266060 46321776 1D

10 ICONVERTER CABLE 139363 46266065 46321776 1D
11 SCREW 10X3/8 139363 37140102 15
12iSELF-TAP SCREW 7X1/2 139363 03891735 10
13 I CLAMP 139363 82140015 2
14 CONNECTOR 139363 53275030 2
15 DRAIN HOSE 139363 53335060 2
16 IDAMPER ASSEMBLY WITH 139363 82230375 1

iADAPTER
17 ICLAMP 139363 82140015 1
18'SELF-TAP SCREW 7X1/2 139363 03891735 6
19 ,DEFROSTER FAN 139363 47100774 1
20lAIR FILTER-COMPONENTS 139363 46163220 1

lNOT FURNISHED
!SEPARATELY

21 FULL NUT 1/4 NC i 139363 02707150 ,
22 ,BRACKET 139363 548540K1 2
23'LOCKWASHER 1/4 1139363 03961010 ,
241cAPSCREW 1/4X7/8 NC 139363 03173280 4

IGRADE 2 I
25 DAMPER ASSEMBLY WITH I 139363 82230377 1

jADAPTER I
26 ICLAMP i 139363 82140016 I 2I

27;DUCT ! 139363 ! 82236253 1
28iVALVE I 139363 I 79174375 2
29 I CLAMP I 139363 i 53266600 i I ,
30 BUSHING-FOR GM i 139363 i 20019050 i 1
31:BUSHING ! 139363 ! 20017550 I I 1
32 HOSE-18 FEET i 139363 i 53040006 ! 1
33:HOSE-12 FEET I 139363 I 53040006 I I 1
34 ELBOW ! 139363 ' !537514K1

I
1i

35:CLAMP ;139363 :53266600 ! 4
36 HOSE .139363 '53070006 , I 2
37 VALVE 139363 .79443475 1
38 ,HEATER CONTROL BLOCK 139363 550356K1 1
39 SCREW 6-32X3/8 Ne '139363 '03474480 1
40 BLOWER-SEE DRAWING .139363 47079046 1

47079046 FOR
,COMPONENTS
I I I , !I I
I
I ,



BUCYRUS-ERIE·_ -. PARTS
BUCYA:S-£AIE

factory spec repb:ement parts .=-. LIS T
, SERIAL NO. REPLACE ORCAT REF DESCRIPTION FROM TO/INCL. PART NO. VENDOR NO. REO.
001

41 HEATER 139363 12251616 1
42 MODULE SPACER 139363 37140103 1
43 DRAIN PAN 139363 87550502 1
44 MOUNTING CLIP 139363 638682K1 1
45 CAPSCREW 1/4X1-1/4 HC 139363 03173400 2

GRADE 2

I
i !
! I

I

I

I I
I I

I
i

I II

! !I

I
: II

I I

I
! i II I

I
f

I i
I I

, : II I
I
I , II II
!

I

I I I i II I
I I I I

i : : II
I

i I I,
I

:

; : : ! !I



64

~~-"
, "

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

49

1
135

::~::32
36

480 HEATER. DEFROSTER. FRESH AIR. AIR CONDITIONER & PIPING WA116



~RUS~E··-· PAR TS
BUCYRUS-ERIE

factory spec ,..,Iacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

005
HEATER, DEFROSTER,
FRESH AIR, AIR
CONDITIONER , PIPING
DRAWING WAl16 139363

llCAPSCREW 1/4X7/8 NC 139363 03173280 2
GRADE 2

2 FLAT WASHER 1/4 139363 03951200 4
3 CLIP 139363 3714010' 2,LOCKNUT C 1/' NC 139363 027863'5 ,
5jROTARY SWITCH I 139363 12774164 1
6 KNOB 139363 82593001 1
7 KNOB 139363 I 82593001 1
8 RHEOSTAT SWITCH 139363 '6859692 1
9 CONVERTER CABLE 139363 '6266060 '6321776 ID

10 CONVERTER CABLE 139363 '6266065 46321776 ID
11 BLOWER-SEE DRAWING 139363 '7079046 1

'70790'6 FOR
COMPONENTS

12 SCREW 10X3/8 139363 37140102 15
13 HEATER 139363 12251616 1
l' EVAPORATOR 139363 82245864 1
15 SELF-TAPPING SCREW 139363 03891735 I 4

j7X1/2
16 CLAMP I 139363 I 821'0015 1
17 DRAIN PAN I 139363 I 87550502 1
18 CONNECTOR ! 139363 53275030 2
19iDRAIN HOSE 139363 53335060 2
20!CLAMP 139363 821'0015 1
21isELF-TAPPING SCREW 139363 03891735 6

17X1/2
1139363

I
22 IDEFROSTER FAN 47100774 I 1
231AIR FILTER-COMPONENTS 139363 46163220 1

INOT FURNISHED
I SEPARATELY

i 13936324iDAMPER ASSEMBLY WITH 82230377 1
IADAPTER !

i 82140016
!, I 13936325 I CLAMP I 2

26 I DAMPER ASSEMBLY I 139363 ! 82230375 I i 1
27:DUCT i 139363 I 82236253 1
28,BRACKET ! 139363 ~548540K1 , i 2
29'CAPSCREW 1/4X7/8 NC i 139363 ! 03173280 I I 4

,GRADE 2 ! ;
I

30 I LOCKWASHER 1/4 :03961010
,

139363 i , 4
31 'FULL NUT 1/4 NC 139363 I 02707150 ! : 4
32 FULL NUT 3/8 NC :139363 139382 ! 02709150 8
33 FLAT WASHER 3/8 139363 139382 '03951400 9
33 FLAT WASHER 3/8 139490 03951400 1
34 STRIP 139363 139382 550267K1 2
35 MOUNT .139363 139382 82629254 ; ,

,

i I ! I
! ,



BLK;VRUS~E··-· PAR TS
eUCYRUS-ERIE

fadary tpeC rwpIacement parts .=-. LIS T
CAT REF DESCRIPTION I SERIAL NO. PART NO. IREPLACE OR REQ., FROM TO/INCL. VENDOR NO.

005
36 CAPSCREW 3/8X1 NF 139363 139382 03329080 4

GRADE 5
37 LOCKWASHER 3/8 139363 139382 03961300 4
38 CONDENSER 139363 139382 82165861 1
38 CONDENSER 139490 82165862 1
391FITTING I 139363 53302914 2
40!ELBOW 139363 139382 53302926 2
40iELBOW 139490 53302926 1
41IHOSE-9 INCHES 139363 139382 53017502 1
411HOSE-17 FEET 139490 53017502 1
42 1 DRIER-RECEIVER 139363 82922114 1
43 IELBOW ! 139363 53302925 2
441CLAMP 139363 S2140027 1
45 I BRACKET 139363 6400SSK1 1
461HOSE-13 FEET 139363 53017502 1
47 IHOSE-7 FEET-FOR 139363 139382 53025051 1

1CUMMINS
471HOSE-24 FEET-FOR 139490 53025051 1

:CUMMINS
47IHOSE-3 FEET-FOR GM 139363 1393S2 53025051 1
47 HOSE-22 FEET-FOR GM 139490 53025051 1
48 CLAMP 139363 53266600 4
49 VALVE I 139363 79174375 2 l

50 BUSHING-FOR GM I139363 20019050 I 1
51 ,BUSHING i 139363 120017550 1
52 CAPSCREW 3/8X1 NC I 139363 I 03279320 8

GRADE 5-FOR CUMMINS ,
52 CAPSCREW 3/8X1 NC ! 139363 03279320 I 4

GRADE 5-FOR GM I I

53 ILOCKWASHER 7/16-FOR 139363 03961410 4
IGM .

54!FLAT WASHER 3/8 i 139363 :03951400
I

4
55iFULL NUT 3/8 NC I 139363 ! 02709150 2
56!CAPSCREW-FOR CUMMINS i 139363 I 521373-02 I 2
56'CAPSCREW 3/8X2-1/2 NC 139363 '03279720 2

IGRADE 5-FOR GM ! i !
57;CAPSCREW 7/16X1-1/4NC ! 139363 I 031S2400 I 4

IGRADE 2-FOR GM I I !
15SiFLAT WASHER 3/S-FOR ! 139363 :03951400

I 4I

iCUMMINS I I I iI ,
59:LOCKWASHER 3/S-FOR ! 139363 i 03961300 ! 8

,CUMMINS I I i

59 LOCKWASHER 3/S-FOR GM ;139363 ! 03961300
: I 4

60,AIR COMPRESSOR :139363 :741166K21 ! I 1
BRACKET-FOR CUMMINS I

I I

60 AIR COMPRESSOR 139363 743145I<21 I 1
BRACKET-FOR GM !

61 V-BELT-FOR CUMMINS 139363 27288128 1
61 V-BELT-FOR GM 139363 27273084 1
62 MAGNETIC CLUTCH 139363 37140002 1

ASSEMBLY-FOR CUMMINS

I
I



BLK;VRUS~E··-· PAR TS8UCVAU$-[AI[

LIS Tfactory spec NPlacernent parts .: -.
CAT REF DESCRIPTION SER1AL N~. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

005
62 MAGNETIC CLUTCH 139363 371.0001 1

ASSEMBLY-FOR GM
63 AIR CONIDTIONER 139363 82163008 1

COMPRESSOR
64 ELBOW 139363 53302927 2
65 CAPSCREW 1/4Xl-1/4 NC 139363 03173400 2

GRADE 2
66 CLIP 139363 638682K1 1
67iHOSE-20 FEET-FOR 139363 53030052 1

CUMMINS ,
67 HOSE-15 FEET-FOR GM 139363 139382 53030052 I 1
671HOSE 18 FEET-FOR GM 139.90 53030052 1
68!HOSE-12 FEET 139363 53040006 1
69 HOSE-18 FEET 139363 53040006 1
70 ELBOW 139363 537514K1 1
71 ICLAMP 139363 53266600 2
72IHOSE-2 INCHES 139363 53040006 2
73 IVALVE 139363 79.43475 1
741sCREW 6-32X3/8 NC I139363 03474480 1
75 'HEATER CONTROL BLOCK ,139363 550356K1 1
76JCAPSCREW 3~8X3/4 NC i 139363 03219240 I 1

IGRADE 5 I

77,CAPSCREW 1/4X1 NC ! 139363 03273320 1
GRADE 5

78 LOCKWASHER 1/4 139363 03961010 1
79 IFULL NUT 1/4 NC 1139363 02707150 1
80 'FITTING ,139490 53302923 1
81 CONDENSER HOUSING 139490 I 835957-01 DOOl136-01 IDX
82 HOLLOW WALL FASTENER 139490 82252981 4
83 FLAT WASHER 1/4 I 139490 03951200 4j I

I Ii :

I
I I II
I

II

I i I 1i i
I

I ,
I i,
i I

I
::
I

: , !
: I i ,i ,

i , : ; i
! ; ,I iI ,
I

,
I

: i i :

I ; ,



58~
4Z~ .... """""",,- <,

65

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 AIR CONDITIONER, DEFROSTER, FRESH AIR & PIPING WAl17



~RUS~E··-· PARTS
BUCYRUS-EAIE

factory spec replacement ports .=-. LIS T
CAT REFI DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

!010
lAIR CONDITIONER.
DEFROSTER, FRESH AIR
" PIPING
DRAWING WA117 139363

liCAPSCREW 1/4X7/8 MC 139363 03173280 2
IGRADE 2

2 ,FLAT WASHER 1/4 139363 03951200 4
31UNIT CLIP 139363 37140104 2
4 ILOCKNUT C 1/4 NC I 139363 02786345 4
5 I BLOWER-SEE DRAWING 139363 47079046 I 1

47079046 FOR i
ICOMPONENTS , I

6iMODULE SPACER I 139363 37140106 1
7!EVAPORATOR 139363 82245864 1
8iDRAIN PAN 139363 87550502 1
9 I SCREW #10X3/8 139363 37140102 15

10 IROTARY SWITCH 139363 12774164 1
11 KNOB 1139363 82593001 1
12 RHEOSTAT SWITCH 139363 46859692 1
13!CONVERTER CABLE 1139363 46266065 46321776 ID
14iDEFROSTER FAN 139363 47100774 1
15 ICLAMP I139363 82140015 1
16 CONNECTOR I 139363 53275030 2
17 IDRAIN HOSE I 139363 I 53335060 2
18 IDAMPER ASSEMBLY I 139363 82230375 1

IWITH ADAPTER !
19 ,CLAMP i 139363 82140016 2
20iSELF-TAP SCREW 7Kl/2 1139363 03891735 I 4

I
21~DUCT I 139363 82236253 I 1
22:DAMPER ASSEMBLY WITH I 139363 82230377 1

iADAPTER I
23 iAIR FILTER-COMPONENTS 1139363 46163220 1

INOT FURNISHED ,
I SEPARATELY I

10270715025 IFULL NUT 1/4 NC I 139363 4
26!FILTER BRACKET ! 139363 i 537765Kl 2
27 LOCKWASHER 1/4 i 139363 03961010 4
281CAPSCREW 1/4X7/8 NC ! 139363 103173280 : i 4

IGRADE 2 , I I i
29;FULL NUT 3/8 NC ;139363 139382 i 02709150 I I 8
30 FLAT WASHER 3/8 ! 139363 139382 :03951400 ! I 9,
30,FLAT WASHER 3/8 ;139490 I 03951400 ,

i 1
31'STRIP 139363 :550267K1 ! , 2
32 MOUNT '139363 i 82629254 , ,

:
33 CAPSCREW 3/8X1 NF '139363 139382 03329080 : 4 X

GRADE 5
34 LOCKWASHER 3/8 139363 139382 .03961300 4
35 CONDENSER 139363 139382 82165861 1
35 CONDENSER 139490 82165862 1

. I

!
I II



BUCYRUS-ERIE·_ -. PARTS
8UCYR:S'ERI£

factory tpeC rwpIocement parts .=-. LIS T I

CAT REF! DESCRIPTION ' SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.
1°10

139363 5330291' 236'FITTING
37 HOSE-9 INCHES 139363 139382 53017502 1
37 HOSE-17 FEET 139490 53017502 1
38 DRIER-RECEIVER 139363 8292211' 1
39 ELBOW 139363 53302925 2
'0 CLAMP 139363 821'0027 1
41 BRACKET 139363 6'0088K1 1
'2 ELBOW 139363 139382 53302926 2
'2 ELBOW 139490 53302926 1
43IHOSE-7 FEET-FOR 139363 139382 53025051 1

ICUMMINS
43 HOSE-24 FEET-FOR i 139490 53025051 1

CUMMINS !

43 HOSE-3 FEET-FOR GM 139363 139382 53025051 I 1
'3 1 HOSE-22 FEET-FOR GM 139490 53025051 1
'4ICAPSCREW 3/8X1 NC 139363 03279320 8

GRADE 5-FOR CUMMINS
44iCAPSCREW 3/8X1 NC 139363 I ~3279320 i

,
GRADE .5-FOR GM I I

'5jLOCKWASHER 7/16-FOR r 139363 03961410 I I ,
IGM , I

46 1 FLAT WASHER 3/8 i 139363 03951'00 I
,

47iCAPSCREW-FOR CUMMINS i·139363 521373-02 2 (
471CAPSCREW 3/8X2-1/2 NC I 139363 03279720 2 "-

IGRADE 5-FOR GM
'8 I FULL NUT 3/8 NC 139363 02709150 2
'9iLOCKWASHER 3/8-FOR 139363 03961300 8

ICUMMINS I I

49iLOCKWASHER 3/8-FOR GM 139363 I 03961300 ! "50 1 FLAT WASHER 3/8-FOR I139363 03951400 I
,

ICUMMINS . i

51:CAPSCREW 7/16Xl-1/4NC i 139363 03182'00 I "iGRADE 2-FOR GM I i
521AIR COMPRESSOR I139363 741166K21

1

1
I BRA.CKET-FOR CUMMINS i

52iAIR COMPRESSOR I 139363 743145K21 I
I 1I

:BRACKET-FOR GM I I !I

53!V-BELT-FOR CUMMINS 1 139363 I 27288128 I 1
53,V-BELT-FOR GM i 139363 ! 27273084 1
54 ,MAGNETIC CLUTCH I 139363 ,37140002 ! 1

ASSEMBLY-FOR CUMMINS , iI

54 ,MAGNETIC CLUTCH I 139363 i 37140001 ! 1,
ASSEMBLY-FOR GM

,
I

55,AIR CONDITIONER :139363 :82163008 , i 1;
'COMPRESSOR . !

56 ELBOW ,139363 ;53302927 I 2I
57 HOSE-20 FEET-FOR 139363 '53030052 1

CUMMINS
57 HOSE-1S FEET-FOR GM 139363 139382 53030052 1
57 HOSE;..18FEET-FOR GM 139490 53030052 1
58 HOSE-13 FEET 139363 53017502 1

; i
I

i



BLa'RUS-ERIE·_ -. PARTS
aUCVRUS-lRI(

LIS Tfactory spec replacement parts .=-.
CAT REF DESCRIPTION I SERIAL NO. PART NO. lrrPLACE OR REQ .. FROM TO/INCL. VENDOR NO.

010
59 MOUNTING CLIP 139363 638682Kl 1
60 CAPSCREW 1/4Xl-l/4 NC 139363 03173400 2

GRADE 2
61ISELF-TAP SCREW 7Xl/2 139363 03891735 2
62 CAPSCREW 3/8X3/4 NC 139363 03219240 I 1

GRADE 5
63 CAPSCREW 1/4Xl NC 139363 03273320 1

GRADE 5
113936364,LOCKWASHER 1/4 03961010 1

65 IFULL NUT 1/4 NC i 139363 02707150 1
66 FITTING 139490 53302923 1
67 ICONDENSER HOUSING ! 139490 835957-01 0001136-01 lOX
68 IHOLLOW WALL FASTENER i 139490 82252981 I 4
69 FLAT WASHER 1/4 1139490 03951200

!
4

I i
1

i
I

I
i I

I I
I I

I
i i

! !I

i
,

:
I i I I Ii I

I : I i I

i ii
! i

I I :, ,, I, I

i ,
: !;

i ;

,
i ! I I,



WHEN ORDERING 'ARTI.
ALWAya 'URN'" MODEL•

• RIAL NUMBER.
DRAWINGNUMBER AND

CATALOG RE'ERENCE N.... ER.

480 FRONT END LUBRICATION YBI07



I"

~RUS~E··-· PAR TS
IUCYA:S-lRI£

factory spec replacement parts .=-. LIS T
CAT REFI DESCRIPTION 'SERIAL Np. I PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001 I
FRONT END LUBRICATION I

DRAWING YB107 139363

1 LUBE FITTING 139363 57046515 3
2 BULKHEAD CONNECTOR 139363 78533380 3
3 TUBE ASSEMBLY 139363 78389022 1
4 TUBE ASSEMBLY 139363 78389024 1
5 TUBE ASSEMBLY 139363 78389023 1
6 CLAMP 139363 82115750 2
7 LOCKWASHER 1/4 139363 03961010 4
8 CAPSCREW 1/4X1/2 NC 139363 03173160 4

GRADE 2
9 HOSE ASSEMBLY 139363 53792843 2

10 CONNECTOR 139363 78649720 2
11 BULKHEAD CONNECTOR 139363 78649740 1
12 HOSE ASSEMBLY 139363 53784024 1
13 ELBOW 139363 78596320 1
14 CONNECTOR 139363 78533780 2

I
I I

I
,

I i
II

I I
,

: II I
I

i
!

Ii I I, i
! I i I II : i i
I , II ,, I

i !
I ,
I ,

I i :
,



5

.)0

2-FIRE EXTINGUISHER a
6 - GREASE GUN HOSE ASSEM BLY

IN OPERATOR·SCAB
3

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 SAFETY WALK 8t FIRE EXTINGUISHER YD112



BLK;VRUS~E··-· PAR TS
BUCyRUS·tRI£

factory spec rwpIacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

001
,

SAFETY WALK " FIRE
EXTINGUISHER
DRAWING YDl12 139363

1 SAFETY WALK 139363 537676-11 1
2 FIRE EXTINGUISHER I 139363 82246526 1
3 SAFETY WALK 139363 537676-01 1
4 SAFETY WALK 139363 537676-15 5
5 SAFETY WALK 139363 537676-14 ,
6 GREASE GUN HOSE 139363 53470801 1
,ASSEMBLY

I ,
I
!,

!

!

I

I
II

I

I

I
I I

!

!
I I I

I
I i I

I i , I !, I ! i

I
,

i I

I , I I

;
! I I

, , ! ,
I

:

i

I i ! I !
I i



W-_--I

..._--2
:--.J_-3

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWINGNUMBER AND

CATALOG REFERENCE NUMBER.

481 FUEL SUPPLY YEI42



Bl.JC:YRUS-ERIE·· -. PAR TS8UCYAUS-[AI[

factory IPK NPIac.'l8nt parts .=-. LIS T
CAT REF DESCRIPTION SERIAL N~. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.001

FUEL SUPPLY
DRAWING YE142 139363

1 MACHINE SCREW 139363 036'2160 510-2'11/2
1393632 LOCKWASHER ,10 03960900 53 FUEL LEVEL SENDER 139363 1'012' 82317278 13 FUEL GAUGE 1'0530 8230012' 1,GASKET 139363 50703500 15 BREATHER 139363 29"82'5 16 CAP AND SCREEN 139363 827'1010 827'1011 IDI7 NIPPLE 139363 1'0124 20662950 18 FUEL TANK 139363 1397'4 82922137 1A

NOTE-WREN STOCK OF
82922137 IS DEPLETED
USE FOLLOWING PARTS
FUEL TANK 829221" 118 SUCTION PIPE 646260-01 119 GASKET 50703500 120 MACHINE SCREW 036'22'0 521 LOCKWASHER 10 03960900 5

8 FUEL TANK 139817 829221'4 1A

NOTE-WHEN STOCK OF
8292214' IS DEPLETED
USE FOLLOWING PARTS
FUEL TANK 892959-21 1 1BAR 513761K1 3 1PIPE ELBOW 20213750 1PIPE ELBOW 20221750 1HOSE-FOR GM ONLY 53795804 1HOSE-FOR CUMMINS ONLY 53628039 1
" DRAWING 892975

18 FUEL TANK I 139817 1'0124 i 892959-01 I 18 FUEL TANK I 1'0530 ! I 1i 892958-01 ,
9 CAPSCREW 3/811-1/2 NC I 139363 1'012' i 03279'80 i

I 3IGRADE 5 i I I

10 FLAT WASHER 3/8 I 139363 140124 I 03951'00 I ! 611;LOCKNUT C 3/8 NC i 139363 140124 I 02786385 , 312 'MOUNT ! 139363 140124 '879516-01 1
13 'CAPSCREW 1/2Xl-3/4 NC ! 139363 140124 03285560 ! i 3,GRADE 5
13 CAPSCREW 1/2X1-1/4 sc : 140530 :03285400 , I 2GRADE 5

i
i I,
i i I ! II I I
I ;



BlJCYRUS-ERIE·· =. PARTS I
BUCYRUS-ERI[

LIS Tfadary spec replacement parts .=-.
CAT REF DESCRIPTION SERIAL W. PART NO. REPLACE OR. REQ.FROM TO/INCL. VENDOR NO.

001
14 FLAT WASHER 1/2 139363 140124 03951600 6
14 FLAT WASHER 1/2 140530 03951600 2-
15 LOCIOlUTC 1/2 NC 139363 140124 02786425 3
15 LOCICWASHER1/2 140530 03961500 2
16 PLUG 139363 140124 20766400 1
16 PLUG 140530 20766600 1
17 BUSHING 139363 140124 20017150 1
17 COUPLING 140530 20111090 1
18 SUCTION PIPE 139817 140124 646260-01 1
19 GASKET 139817 140124 50703500 1
20 MACHIHE SCREW 139817 140124 03642240 5

10-24X3/4 NC
21 LOCICWASHER10 139817 140124 03960900 5
221CAPSCREW r/2Xl NC 140530 03285320 1

GRADE 5
23 FLAT WASHER .;~2 140530 03951600 2
24 LOCICWASHER1 2 140530 03961500 1

I I II

i I
I

I
I
I I

II !
I

I
I II !,

, : I Ii !,
! ! I, II

:,
I ;

I
: I,

i
I I

I: i I
I :



It),...--/ .....
/ "
I \
I I
I
I
I
I
I
I
I
I
Ir17/

---18I I

I
I
I
I
I
I
I
I

I IC-l') 1/
...... \ _,,/ /-~

...... _-/

22-REPAIR KIT

481 HYDRAULIC CENTER SWIVEL ZA422



BUCYRUS-ERIE·_ -. PAR 15
BUCYRUS-EIII[

factory IPK rwpIac.,.,t parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

001
HYDRAULIC CENTER
SWIVEL
DRAWING ZA'22 139363

1 O-RING 139363 68768550 2
2 O-RING 139363 681'5700 8
3 SEAL 139363 681'6302 8,SNAP RING 139363 68120'81 1
5 SPOOL 139363 835263-01 1
6 O-RING 139363 68120865 1
7 PLUG 139363 78629123 1
8 PLUG 139363 78628027 2
91O-RING 139363 68120797 2

10 PLUG 139363 6'0371K1 ,
11 O-RING 139363 68120867 ,
12 LOCKING FORK 139363 73682'K1 1
13 IFLAT WASHER 1/2 139363 03951600 3
1'iSOCKET HEAD CAPSCREW 139363 03'83510 3

!1/2X1 NC
15 ISPACER 139363 82866691 2
16!LOCKWASHER 3/' 139363 03961800 3
17iCAPSCREW 3/'X2 NC 139363 0329'6'0 3

IGRADE 5
18 HOUSING 139363 835262-02 1
19 CAP 139363 55088'-01 1
20 LOCKWASHER 3/8 139363 03961300 ,
21 CAPSCREW 3/8X1-1/' NC 139363 03279'00 ,

IGRADE 5
221CENTER SWIVEL REPAIR 139363 90'237K51

KIT-INCLUDES ITEMS
1 THRU " 11 , 15

I
I

I
I
I
I I

I I I

! I i! ! I
I

I I I I

!
I

I I
I

i I , I !I I
I :
i

1i, : ,
I j

i !,

!
i I,

! ! !



22

23 13

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

482

-,__ ..../'

STANDARD a LOGGER
HYDRAULICS-HIGH PRESSURE

FRONT END VALVES a SUPPLY LINES ZA423A



I ·M-MBUCYRUS-ERIE BU"':S'INII

factory IPK replacement parts M #111M ..

CAT REFi DESCRIPTION
!002
IHIGH PRESSURE

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. Rt:PlACE OR REQ

VENDOR NO. .

53796404

HYDRAULICS-STANDARD ,
LOGGER-FRONT END
VALVES , SUPPLY LINES
DRAWING ZA423A 139363

x
X

1 HOSE ASSEMBLY
1 HOSE ASSEMBLY

139363
139817

53796310
53796404

1D
1

2 CAPSCREW 7/16X1-1/2NC
GRADE 5

139363 03282480 28

3 BELLEVILLE WASHER
7/16

139363 03955002 28

4 HALF FLANGE
5 I O-RING

139363
139363

20324986
68766270

8
7

6 CLAMP
6 TAPPED BAR

139363
139817

641901-02
647649-U

1
2 X

7 CLAMP
7 TUBE CUSHION CLAMP

139363
139817

139744 641901-01
82210867

1
1 X

81FULL NUT 1/2 NC
9 SPACER

139363
139363

02711050
548359K1 I 5

4
9 BAR WASHER

10 BRACKET
139817
139363

647650-11
645099-01

I 1 X
1

10 BRACKET
11 CAPSCREW 1/2X1-3/4 NC

139817
139363

645830-01
03285560

1 X
2

GRADE 5
12 WASHER 139363 548058K1 1
13 LOCKWASHER 1/2 139363 03961500 10

13 LOCKWASHER 3/8
14 CAPSCREW 1/2X3 NC

GRADE 5
14 CAPSCREW 3/8X3-1/2 NC 139817

139817
139363

03961300
03285960

4 X
2

03279840 2 X
GRADE 5

15 TUBE ASSEMBLY 139363 78389197
x

1
16 HOSE ASSEMBLY
16 HOSE ASSEMBLY

139363
139817

53794989
53796429

ID
1

17 ICLAMP
18/SPACER
19iCAPSCREW 1/2X2-1/2"NC

IGRADE 5

139363
139363
139363

645156-01
548360K1

i

1
1
103285800

20lCAPSCREW 1/2X4 NC
iGRADE 5

139363 03286280 I 1

21 i TUBE ASSEMBLY I 139363
22 ICAPSCREW 1/2Xl-lj4 NC /139363 I 78389196

03285400
1
2

:GRADE 5
23iWASHER 139363

i
i 548288K1 1

24 CAPSCREW 1/2X3-1/2 NC :139363
IGRADE 5 I

139744 ,03286120
!

2

24,CAPSCREW 3/8X3-1/2 NC ;139817
iGRADE 5

:03279840, 2 X
X



BUCYRUS-ERIE·_ -- PARTS
euc YRUS·[AIE:

factory IPK replacement parts .=-. LIS T
CAT REF DESCRIPTION SERTAL Np. PART NO. REPLACE. OR REO.FROM TO/INCL. VENDOR NO.

002
25 BRACKET 139363 139744 645154-01 1
25 BRACKET 139817 645833-01 1
26 CLAMP 139363 139744 641902-01 2
26 TUBE CUSHION CLAMP 139817 82210867 1 X
27 TUBE ASSEMBLY 139363 78308278 1

257 TUBE SPACER 139817 647651-12 4 X
259 SPACER 1/8 INCH 139817 82866418 4 X
260 SPACER 1/2 INCH 139817 82866419 2 X
400 BAR WASHER 139817 647650-11 1 X

I ,

I

I

!
I

I I
I I
I !I !I

I ! I I I, I !
i i I

II I
: I I i

, I :, I
:

:

I
,
i ,

:

i
, I

i
;

II :
! I

I
,

..."



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

MAIN
J.-....-CONTROL

VALVE

8

47
48 r-'
8'~: :

~ : r:
I 'I: I

APPLICABLE TO SIN 139363 THRU 139744
FOR SIN ABOVE 139744 SEE DRAWING ZA423M 54

~
1----CONTROL

VALVE

482

STANDARD a LOGGER
HYDRAULICS-HIGH PRESSURE
HOIST, DIG a WRIST CIRCUIT ZA423B



BUK;VRUS~Ee.-. PAR TS
BUCYRUS-lRll

factory spec: replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

003
HIGH PRESSURE
HYDRAULICS-STANDARD , X
LOGGER-HOIST DIG' X
WRIST CIRCUIT X
DRAWING ZA423B 139363

28 HOSE ASSEMBLY 139363 139744 53794974 53796411 1D
29 HOSE ASSEMBLY 139363 139744 53794973 53796'12 1D
30 CAPSCREW 7/16X1-172NC 139363 139744 03282480 48 X

GRADE 5
31 BELLEVILLE WASHER 139363 139744 03955002 52 X

7/16
32 HALF FLANGE 139363 139744 20324986 22 X
33 O-RING 139363 139744 68766270 13 X
34 IHEADER 139363 139744 835196-01 1 X
35 PLUG 139363 139744 78625950 2 X
36jO-RING 139363 139744 68124430

I 53796410
2 X

37 1 HOSE ASSEMBLY 139363 139744 53794972 1D
38 CLAMP 139363 139744 641901-01 2 X
39 TUBE ASSEMBLY 139363 139744 78389193 1 X
40 I CLAMP 139363 139744 641901-02 3
41 'BAR SPACER 139363 139744 548359K1 11
42 SPACER

7/16X2-3/4NC
139363 139744 548360K1 4

43 CAPSCREW 139363 139744 03282887 6 X
GRADE 5

7/16X1-1/2NC44 1 CAPSCREW 139363 139744 03282480 22 X
GRADE 5

45 BELLEVILLE WASHER 139363 139744 03955002 I 28 X
7/16 I

46 O-RING I 139363 139744 68766270 7 X
.7jCLAMP j139363 139744 I 641902-01 I 10
48!LOCKWASHER 1/2 I 139363 139744 03961500 I 30
49!CAPSCREW 1/2X3-1/4 NC 139363 139744 I 03286040 2

IGRADE 5 I
50 I CHECK VALVE 139363 139744 79300106 79491406 1J)
51 I TUBE ASSEMBLY 139363 139744 78389192 : 1 X
52 IHOSE ASSEMBLY 139363 139744 53795847 I53796408 2D
53;HALF FLANGE 139363 139744 20324986 1 8 X
54 1 HOSE ASSEMBLY 139363 139744 53795847 I 53796408 2D
55 'CLAMP 139363 139744 835260-01 ! 1 X
56:CAPSCREW 1/2X1-1;r4 NC :139363 139744 I 03285400 I 4 X!

!GRADE 5 I I ,

57 'TUBE ASSEMBLY I 139363 139744 :78389194 1 X
58.WASHER I 139363 139744 i 548288K1 2 X
59:CAPSCREW 1/2X2 NC i 139363 139744 :03285640 , ; 8 X

:GRADE 5 ! I

60 'FULL NUT 1/2 NC 139363 139744 '02711050 , 14
61,CAPSCREW 1/2X4 NC 139363 139744 '03286280 2

'GRADE 5 .

62 TUBE ASSEMBLY ! 139363 139744 78461121 I 1 X
: i
,
i i 1 iI i

: ,
. I , I



BLK;VRUS~E··-· PARTS
IUCYRUS·tRll

factory spec replacement parts .=-411 LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

003
63 CAPSCREW 1/2X3-1/2 NC 139363 139744 03286120 6

GRADE 5
6' BRACKET 139363 139744 645153-01 1
65 CHECK VALVE 139363 139744 79300136 1 X
66 BRACKET 139363 139744 645150-01 1 X
67 FLAT WASHER 1/2 139363 139744 03951600 4 X
68 CAPSCREW 1/2XI-3/4 NC 139363 139744 03285560 2 X

GRADE 5
69 BRACKET 139363 139744 645099-01 1
70 WASHER 139363 139744 548058Kl 5 X
71 CAPSCREW 1/2X3 NC 139363 139744 03285960 6

IGRADE 5
7/16X2-3/4NC721CAPSCREW 139363 139744 03282887 ,X

GRADE 5
73 TUBE ASSEMBLY 139363 139744 78389195 1 X
74 BRACKET 139363 139744 645151-01 1 X
75 TUBE ASSEMBLY 139363 139744 78389198 2 X
76 TUBE ASSEMBLY 139363 139744 78461120 1 X
77 BRACKET 139363 139744 645098-01 1
78 LOCKWASHER 7/16 139363 139744 03961410 2 X
791CAPSCREW 7/16X1-1/2NC 139363 139744 03282480 2 X

IGRADE 5
80 I CAPSCREW 1/2Xl NC 139363 139744 03285320 4 ...

GRADE 5
81 LOCKWASHER 1/2 139363 139744 03961500 ,X
82 O-RING 139363 139744 68120840 2 X
83 PLUG 139363 139744 78629203 2 X

I

I ,
I I i
I I
I I i II I Ii ,
! ,

I iI I I
I

I I I

I I !

, ,
i I, I,

I
i

I I

i
I
I

I ,
, ,
! I

I

I I
I

II



124

r
I

\ - 10 t81~/~'l -- 87

~~) HYPBA~j ~ CENTER IVEL

~~-~~
.~/

89

482

STANDARD ONLY
HYDRAULICS -HIGH PRESSURE

RETURN LINE TO TANK ZA423C



BLJC,YRUS-ERIE·· -. PARTS
.UCVRUS·(RI(

factary ipeC rwpIac.'l8nt parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

004
HIGH PRESSURE X
HYDRAULICS-RETURN X
LINES TO TANK- X
STANDARD ONLY X
DRAWING ZA423C 139363 140110 X

6 TAPPED BAR 139817 140110 647649-11 4 X
13 LOCKWASHER 139817 140110 03961300 4 X
84 O-RING 139363 140110 68766270 4 X
85 ,TUBE ASSEMBLY 139363 139744 78461123 1
85 TUBE ASSEMBLY 139817 140110 78461140 1 X
86 BELLEVILLE WASHER 139363 140110 03955002 16 X

7/16
87 CAPSCREW 7/16Xl-1/2NC 139363 140110 03282480 16 X

IGRADE 5
139363 139499 53796341 188 IHOSE

88 HOSE 139720 139744 53792084 I 1
88 HOSE 139817 140110 53792806 1 X
89 TEE 139363 140110 78638440 1 X
90 O-RING 139363 140110 68120820 1 X
91 FULL NUT 1/2 NC 139363 13974' 02711050 12
91 FULL NUT 1/2 NC 139817 140110 02711050 2 X
921LOCKWASHER 1/2- 139363 13974' 03961500 14
92 LOCKWASHER 1/2 139817 140110 03961500 4 X
93 CAPSCREW 1/2X3 NC 139363 139744 03285960 2

GRADE 5
94 BRACKET 139363 1397.' 552706-01 1
94 SUPPORT 139817 140110 645834-01 1 X
95 SPACER 139363 13974' 548359K1 2
95 SP~CER KIT 1/4 INCH 139817 140110 82866391 2 X
96 CAPSCREW 1/2X2 NC 139363 140110 03285640 2 X

GRADE 5
97 TUBE ASSEMBLY 139363 140110 78389202 lAX

I
NOTE-WHEN STOCK OF I l
178389202 IS DEPLETED

I IUSE FOLLOWING PARTS I

!HOSE ASSEMBLY ! 53788946 I I 1
1100 ADAPTER I I 78550255 I I 1,
I

I I I !I i I

98!CLAMP i 139363 13974' i 53268700 I ! 6
98 ICLAMP I 139817 140110 :53269118 i : 6 X
99iHOSE 6 INCHES I 139363 13974' :5'5307-10 ! i 3
99'HOSE 6-1/2 INCHES :139817 140110 !552'92-01 , 3AX

100iBEADED INSERT :139363 140110 i 533'2557 lAX
, ,

iNOTE-WHEN STOCK OF
'53342557 IS DEPLETED ,

!USE FOLLOWING PARTS
ADAPTER ! 78550255 1

;



BUK;VRUS~E··-·PAR TSaue ~RUS·[Rll

factory spec ~t parts .=-. LIS T (

CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.
004
97 HOSE ASSEMBLY 53788946 1

101 CAPSCREW 5/8X4-1/2 HC 139363 140110 03292440 2 X
GRADE 5

102 PLAIN WASHER 5/8 139363 140110 03951800 3 X
103 WRIST' PRIMARY HOIST 139363 140110 79380946 79380992 IDX

IDIRECTIONAL CONTROL
,VALVE-SEE DRAWING
79380946 FOR
COMPONENTS

104;LOCKNUT 5{8 NC 139363 140110 I 02786465 3 X
105~CAPSCREW 5/8X3-1/4 NC 139363 140110 03292040 1 X

IGRADE 5
106iCLAMP 139363 139744 550900-01 1
106 ICLAMP 139817 140110 82140468 1 X
107 I O-RING 139363 140110 68136135 1 X
108!TUBE ASSEMBLY I 139363 139744 I 78461122 I

1
108 I TUBE ASSEMBLY I 139817 140110 ,78461139 1 X
109 I BELLEVILLE WASHER 1/2 1139363 140110 03955003 4 X
110!CAPSCREW 1/2Xl-l/2 NC 139363 140110 03285480 4 X

!GRADE 5 ! ,
111 ,TUBE ASSEMBLY 139363 140110 I 78389199 1
112iHALF FLANGE ,139363 140110 20324986 4 X
113!CLAMP 139363 139744 53268690 4
113 I CLAMP 1139817 140110 53268695 4 X
1141HOSE 6-1/2 INCHES 139363 139744 537866-05 2
1141HOSE 6 INCHES I 139817 140110 552491-02 2 X
115 ITUBE ASSEMBLY 139363 78389200 1
116 I CLAMP 139363 139744 640469-01 4,
116iCLAMP 139817 82210868 4 X
1171CAPSCREW 1/2X4 NC 139363 139744 I 03286280 ,

!GRADE 5 1
118:CAPSCR~W 1/2X4-1/2 HC I 139363 139744 I 03286440 2

iGRADE 5 I ,
119 1SPACER I 139363 139744 548360Kl 1
119:SPACER KIT 1/8 INCH 1139817 140110 82866396 2 X
120 'CABLE TIE 139363 1'0110 I 17'48500 I

1 X
121iCAPSCREW 5/8X4 NC 139363 140110 I 03292280 ! 2 X

iGRADE 5 ! ! I
122:LOCKWASHER 5/8 I 139363 140110 I 03961700 I I 3 X
123:CAPSCREW 5/8X2-1/2 NC '139363 140110 i 03291800 I

I
1 X

I !iGRADE 5 , ,
124 DIG' AUXILIARY HOIST i 139363 140110 i 79380954 I 79380991 I IDX

DIRECTIONAL CONTROL
,, ,

VALVE-SEE DRAWING I I
79380954 FOR , !
COMPONENTS :

257 TUBE SPACER 139817 140110 647651-12 ! 4
258 TUBE SPACER 139817 140110 647651-13 4
259 SPACER 1/8 139817 140110 82866418 B X

, :
,

I i

! ,



ti·
'It

BLCYRUS-ERIE !t~~!PARTS
factory spec ,...,Iacement parts • = -,. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

1°04 139817 140110 82866419260 ,SPACER 1/4 4 X
261 CLAMP 139363 139744 640469-01 2
261 TUBE CUSHION CLAMP 139817 140110 82210867 4 X
262 SPACER 139363 139744 548359K1 1
262 SPACER KIT-1/4 INCH 139817 140110 82866391 2 X
263 SPACER 139363 139744 548359K1 1
263 SPACER 139817 140110 548359K1 2 X
264 TEE 139720 139744 78638487 1
265 CAP NUT 139720 139744 78623600 1
40O BAR WASHER 139817 140110 '47650-11 4 X401 CAPSCRE'..T3/8x4 NC 139817 140110 03279900 4 X

GRADE 5
402 CAPS~y 3/8x4-1/2NC 139817 140110 03280480 4 X

GRADE 5

I I, I II,
I ,

II! ,
I

I
I

I ! I
Ii I

i i I ,, i II I , i,
I , i !,

I ,
I i

I
! i I r

I
I , I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

482

STANDARD a LOGGER
HYDRAULICS-HIGH PRESSURE

PROPEL VALVES a PROPEL CIRCUITS ZA423D



tJ.

~RUS~E··-· PAR TS'UCy~;s.u,,[

factary !pee: replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

DOS
HIGH PRESSURE
HYDRAULICS-STANDARD X
" LOGGER-PROPEL X
VALVES " PROPIL K
ICIRCUIT K
DRAWING ZA423D 139363

6 TAPPID BAR 139817 647649-11 2 K
13 LOCKWASHIR 3/8 139817 03961300 4 K

125 O-RING 139363 68766270 12
126!BELLEVILLE WASHER 1/2 139363 03955003 24
127iCAPSCREW 1/2Xl-3/4 NC 139363 03285560 24

GRADE 5
128 TUBE ASSEMBLY 139363 78308277 2
129 ,HALF FLANGI 139363 53303627 8
130iHOSI ASSEMBLY 139363 139744 53796288 53796399 2D
130iHOSE ASSEMBLY I 139817 53796399 2
131 GUARD 139363 548068JCl 12
1321HOSE CLAMP-STANDARD 139363 139744 53269582 4 K
1321HOSI CLAMP-STANDARD 139817 53270180 4 K
132!HOSE CLAMP-LOGGER 140060 140124 53269582 4 K
132 1 HOSE CLAMP-LOGGER 140530 53270180 4 X
133 HOSE ASSEMBLY 139363 139744 53794913 53796400 2D
133 HOSI ASSEMBLY 139817 53796400 2
134 FULL NUT 1/2 NC 139363 02711050 4
135 LOCKWASHER 1/2 139363 139744 03961500 8
135!LOCKWASHER 1/2 139817 03961500 4
1361BRACJCET 139363 139744 645152-01 2
1361BRACJCET 139817 645831-01 2
137!CAPSCREW 1/2Xl-l/4 NC 139363 03285400 4

IGRADE 5
139363 03282480 I 241381CAPSCREW 7i16Xl-l/2NC

!GRADE 5 X
139 IWASHER 139363 548288JCl 2
140 1CLAMP 139363 139744 641902-01 I 4
140!TUBE CUSHION CLAMP 139817 82210867 4 K
141:SPACER 139363 139744 548359JC1 2
141:SPACER 1/4 INCH 139817 82866419 2 K
142,CAPSCREW 1/2X3-1/2 NC I 139363 139744 03286120

I I 4
IGRADE 5 I i

142 ! CAPSCREW 3/8X3-1/2 NC 1139817 ,03279840
i

4 X
IGRADE 5 I I X

143 ,BELLEVILLE WASHER i 139363 03955002
,

I 24I
17/16 i I

144iTUBE ASSEMBLY ! 139363 ! 78308276 : I 2
14S,HEX BOLT S/8X8 NC ! 139363 I 02613160 : ! 2

·GRADE S , !

146 PLAIN WASHER 5/8 t 139363 ! 03951800 , I 4
147 HALF FLANGE :139363 '20324986 , 8
148.CAP NUT ;139363 ! 78623400 2

i,
i , , I~ I

t I ;



BLK;VRUS~E··-·PAR TS I
.UCY,.:S.tRll

factory spec repkament parts .=-. LIS T
CAT REF DESCRIPTION ! SERIAL NO. PART NO. REPLACE OR REQ.I FROM TO/INCl. VENDOR NO.

005
149 ELBOW 139363 57141118 2
150 CAPSCREW 5/8X3-1/4 NC 139363 03292040 2

GRADE 5
151 LOCKNUT 5/8 NC 139363 02786465 4
152 O-RING 139363 68124430 2
153 PROPEL DIRECTIONAL 139363 79381537 79380994 2DX

CONTROL VALVE-SEE I
DRAWING 79381537 FOR I

COMPONENTS I
257 TUBE SPACER I 139817 647651-12 4 X
259,SPACER 1/8 INCH ! 139817 82866418 4 X
400 BAR WASHER 139817 647650-11 2 X

i
i
I

!
I
I,
I
I

I i

I
,
,,
,
I

!
I

!

I,
!
I
I I, I
i I

i!
I

I
I I, I, I

I
,

j I

i : I ,
! i i

I I ,
!

i I ! !,
I ,,
i ! !

i :
I : ,
, i !
i !

,

i !,



154

_-----~7~(2 ~ril'I
_------- 131 ~

155 16~jt£]~·· .:
55 ~~~

16

1~8 ;' 1~9
2 ;''/ 119

;'
;'/

//

~66
174

171

482 HYDRAULICS:~~~D~~~S~ LOGGERURE COOLER CIRCUIT ZA423E



~--~-- ---------------------------------

CAT REF DESCRIPTION
006
HIGH PRESSURE

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. REPLA~E OR REQ

VENDOR NO. .

HYDRAULICS-STANDARD
" LOGGER-COOLER
CIRCUIT
DRAWING ZA423E 139363

6 TAPPED BAR
13 LOCKWASHER 3/8
95 SPACER 1(4 INCH

119 SPACER 1/8 INCH

155 CLAMP
156 HOSE

154 TUBE ASSEMBLY
154 TUBE ASSEMBLY

156 HOSE
157 FULL NUT 1/2 NC
158 SPACER
158 BAR WASHER 1/4 INCH
159 CLAMP
159 TUBE CUSHION CLAMP
160 LOCKWASHER 1(2
161 CAPSCREW 1/2X3-1/2 NC

GRADE 5
161 CAPSCREW 3/8X3-1/2 NC

GRADE 5
162 TUBE ASSEMBLY
163 O-RING
164 ,HALF FLANGE
165 TUBE ASSEMBLY
166 BELLEVILLE WASHER

7/16
167 CAPSCREW 7/16Xl-l/2NC

GRADE 5
168 CAPSCREW 7/16Xl-1/2NC

139817
139817
139817
139817
139363
139817

647649-11
03961300
82866419
82866418
78461124
78461141
53268695
537866-05
552491-02
02711050
548359Kl
647650-11
641901-01
82210867
03961500
0328·6120

03279840

78389201
68766270
20324986
78389029
03955002

03282480

03482130
CADMIUM PLATED

169 CHECK VALVE
169 CHECK VALVE
170 TUBE ASSEMBLY
171j1CAPSCREW 1/2Xl NC

GRADE 5
172tCLAMP
173!TUBE ASSEMBLY

175:HOSE
176;CLAMP

174:S0CKET HEAD SCREW-
17/16X1-1/4 NC

257 TUBE SPACER
266:FLAT WASHER 1/2

139363
139363 139744

x
X
X

2 X
4 X
2 X
4 X
1
1
8
4

139817
139363

4
2

139363
139817

139744 4
2 X

139363
139817

139744 4
2 X

139363
139363

139744
139744

4
4

139817 4 X

139363
X

1
139363
139363

5
6

139363
139363

1
20

139363

139363

X
12

139363 139744 79300105 79491402
X

ID
139817
139363
139363

139363
139363

79491402
78307905

1
1

2
1

I 03285320

53268611
78307906

139363 I 03482125 ,
I X

139363
139363 I 53794105 '

,53268615 i
1
2

139817
139363

i 647651-12 i
:03951600

4 X
4

I I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER .

.7\,
196...::...............

254

'a.,
'88/'"251

481

,.._J

'_
ZA423-F



BlJCYRUS-ERIE·· -. PAR TS
BUCYRUS-fAil

LIS Tfactory apec ,...,Iocement parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

007
HIGH PRESSURE
HYDRAULICS-STANDARD X
LOGGER-SWING CIRCUIT, %
PUMP, FILTER, HOSES' %
CLAMPS %
DRAWING ZA'23F 139363 X

177 O-RING 139363 68136135 2178 HALF FLANGE 139363 53303629 2179 BELLEVILLE WASHER 1/2 139363 03955003 8180 CAPSCREW 1/2Xl-1/2 NC 139363 03285'80 ,
GRADE 5

181 BENT STEM ADAPTER ,139363 78533128 1182 HOSE 139363 53793582 1183 HOSE 139363 53792090 1
18' HOSE ASSEMBLY 139363 1397" 5379'963 1A

NOTE-WHEN STOCK OF
5379'963 IS DEPLETED
USE FOLLOWING PARTS
HOSE ASSEMBLY 53796'16 1
188 CAPSCREW 7/16% 03282560 ,
1-3/' NC GRADE 5
189 BENT STEM ADAPTER 78533152 1
190 BELLEVILLE WASHER I 03955002 ,
7/16

I191 HALF FLANGE 53303625 2
!
I

18' HOSE ASSEMBLY i 139817 53796416 1185 ELBOW 139363 571'46'5 3186 CAPSCREW 9/16X2-1/4 139363 03288'35 ,
INC GRADE 5

187 O-RING 139363 68120970 3
188 CAPSCREW 7/16Xl-3/'NC 139363 13974' 03282560 16

IGRADE 5
I188icAPSCREW 7/16Xl-3/'NC 139817 140124 03282560 2'jGRADE 5 I I188 I CAPSCREW 7/16Xl-3/4NC I140530 I 03282560 20

,GRADE 5 i i I !189 BENT STEM ADAPTER I 139363 13974' :53254311 I i 2
189!BENT STEM ADAPTER :139817 I 78533152 I 2i 139363 1 03955002 I190 'BELLEVILLE WASHER 139744 i ; 16I

17/16 I ,
190 'BELLEVILLE WASHER !139817 :03955002 i i 24

:7/16 I ,
191:HALF FLANGE 139363 139744 :53303625 , I 8,
191 HALF FLANGE '139817 53303625 , 12,,
192 ,O-RING 139363 139744 I 68135652 4

,
I :

i I ! !I

I ,,



BUCYRUS-ERIEe_ -. PARTS
BUCYR:SoEAIE

factory spec replacement parts .=-. LIS T (

CAT REFI DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.
007

192 O-RING 139817 68135652 6
193 SWING PUMP 139363 140124 64916036 1

SEE DRAWING 64916036
FOR COMPONENTS

193 SWING PUMP-SEE 140530 64916711 1
DRAWING 64916711 FOR
COMPONENTS

194 FULL NUT 9/16 NC 139363 02712050 ..
195 LOCKWASHER 1/2 139363 03961500 5
196 CAPSCREW 1/2X1 NC 139363 03285320 2

GRADE 5
197 FULL NUT 1/2 NC 139363 02711050 3
198 CONNECTOR 139363 78554268 1
199 IO-RING 139363 68120970 1
200 I CLAMP 139363 139744 53268601 ..
200 CLAMP 139817 53268611 I 4
201 LOCKWASHER 1/2 139363 03961500 ..
202iHOSE ASSEMBLY 139363 139744 53794960

I
1A

i
!NOTE-WHEN STOCK OF
153794960 IS DEPLETED i
IUSE FOLLOWING PARTS I
'HOSE ASSEMBLY 53796415 1 '
188 CAPSCREW 7/161 03282560 ..
1-374 NC GRADE 5
189 BENT STEM ADAPTER 78533152 1
190 BELLEVILLE WASHER 03955002 .. It
17/16 It
,191 HALF FLANGE 53303625 2,,
! I 53796415202:HOSE ASSEMBLY 139817 1

203 IHOSE 139363 i 53792064 1
204 ,CLAMP 139363 53268627 i 2
2051CAPSCREW 1/2X2 NC 139363 I03285640

i
I 2

IGRADE 5 , I

206!CAPSCREW 1/2X2 NC i 139363 !03285640
!

2
IGRADE 5

,
i I

207 'SCREW 1/2X1-1/2 NC T 139363 i 03483640 ! I ..
'GRADE 8 :

,
i

208 SWING FILTER-SEE T 139363 T 46140225 i i 1
DRAWING 46140225 FOR I I

, I

,COMPONENTS , i i
209 BRACKET '139363 '641506K1 ! 1,

210 WASHER 139363 548288K1 ! 1
211 CAPSCREW 1/211-1/4 NC :139363 '03285400 2

GRADE 5
212 WASHER 139363 548058K1 2
213 BRACKET ,139363 641485K1 , 1
214 SCREW 3/8X3/4 NC- 139363 03572140 4

CADMIUM PLATED

I I, I !I ,
I



~RUS~E··-· PARTS,
IUCYRUS-Ull

factory tpeC rwpIac.ment parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

007
215 FLAT WASHER 1/2 139363 03951600 .7
251 FLAT WASHER 9/16 139363 03951750 ,
252 FULL NUT 1/2 NC 139363 02711050 2
253 GASKET 139363 50699349 1
254 PIPE PLUG 139363 20765440 1
255 COLLECTOR CAN 139363 748767-01 1
256 CAPSCREW 1/2X1-1/2 NC 139363 03285'80 1

GRADE 5
257 CAPSCREW 7/16X2-3/'NC 140530 03282885 4

GRADE 5

I

I
I
t

I
I
I
I

I
I
I

i I I
i

! I
II iI I, I

I
II i II

i I ;
~ , ! :
I : I,
: ;

I

;

! I I

I, Ii I I :



242

~ tL-220

r~:::~221j'223

TO
PROPEL
VALVE

r238
~237
I
I

~LP 236
¢--235

2384236 '
237~ __.»»: .~

235--c::?

233

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

"- <,
, I

<, I <?"-226

232~'''-.L~227 /
, /")

231 ", - // A
230=l '~ .> 228
229~

480

STANDARD 8 LOGGER
HYDRAULIC UNIT-HIGH PRESSURE PUMP

SUPPLY HOSES & FILTERS ZA423-G



BlJCYRUS-ERIE·· -. PAR TS
BUCYRUS-ERIE

factory IPK replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

008
HIGH PRESSURE
HYDRAULICS-STANDARD X
LOGGER-PUMP, SUPPLY X
HOSES " FILTERS X
DRAWING ZA423G 139363 I

216 CAPSCREW 1/2X4 NC 139363 139744 03286280 1
GRADE 5

216 CAPSCREW 1/2X3-1/2 NC 139817 03286120 1
GRADE 5

217 LOCKWASHER 1/2 139363 03961500 5
218 HOSE CLAMP 139363 139744 6416091t1 2
2181HOSE CLAMP 139817 645990-01 2
219 I SPACER 139363 139744 5298101t1 1
220 CAPSCREW 7/16X1-1/2NC 139363 03282480 16

GRADE 5
221 BELLEVILLE WASHER 139363 03955002 8

7/16
222 HALF FLANGE 139363 20324986 4
223 O-RING 139363 68766270 6
224 CLAMP I 139363 140124 53271065 4
225 1 HOSE 139363 140124 537173-05 1
226 IO-RING '139363 68120970 2
227 ELBOW 139363 57143700 2
228 SUCTION MANIFOLD 139363 140124 82621046 1
229 CAPSCREW M8X30 MM 139363 140124 03552001 8

GRADE 8.8
230 IFLAT WASHER 8MM 139363 140124 03990008 8
2311LOCKWASHER 8MM I139363 140124 03990001 8
232 IO-RING I 139363 140124 68145293 1
233 HOSE 1139363 53788158 1

SEE DRAWING 64789947
IFOR COMPONENTS

1139363235 IO-RING 68136135 2
2361HALF FLANGE ! 139363 20325237 4
237.BELLEVILLE WASHER 5/8 i 139363 03955004 8
2381CAPSCREW 5/8X2-1/4 NC I 139363 03291720 8

!GRADE 5
239 1 HOSE I 139363 139744 53794301 53796390 I 1D
239:HOSE ASSEMBLY ! 139817 i 53796390 I 1
240:HIGH PRESSURE FILTER I 139363 ! 46173217 I 1I

iASSEMBLY WITH I ,
I

iPRESSURE SWITCH-SEE
I i i I,DRAWING 46173217 FOR I i, ! I

iCOMPONENTS I I I !
241.HIGH PRESSURE FILTER I 139363 i 46173216 i 1

ASSEMBLY-SEE DRAWING I
46173216 FOR I
COMPONENTS !

242·CAPSCREW 1/2X1-3/4 He 139363 ,03285560 ! 16
,GRADE 5 ! !

I I

I I ! i !
t I ! Ii , 1 ,



Bl.LT'RUS-ERIE·· -. PAR TSauc 'tAUS· (JU(

factory IPK r.pIac.ment parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

008
243 BELLEVILLE WASHER 1/2 139363 03955003 16
244 HALF FLANGE 139363 53303627 8
245 BOSE 139363 139744 53796311 53796401 1D
245 BOSE ASSEMBLY 139817 53796401 1
246 LOCICWASHER 7/16 139363 03961410 8
247 BRACKET 139363 835278-01 1
248 FLAT WASHER 1/2 139363 03951600 4
249jCAPSCREW 1/2X1-1/4 NC 139363 03285400 4

GRADE 5
250 1BOSE 139363 53796392 2

i

!

,
I

I
I

!

i ! i

i
I Ii I

i I I :

! I I :
I I i

: i I i I
i ! ,

, ,
i I,

I I , I
, ! i

I i ,
!, ,

,

,

I ,
I iI ! ! I

I :



II ~ 280
\ _ 10 ~I 283 t' I.
~ 282 17, , ._ \

-- ) -~~NR"!IViVEL
~l 14.7)'~;"..

PROPEL VALVES

269

270
~ SERVO CONTROL
~ '~~ a OIL CIRCULAT­

-Tti_<;o ING PUMP

401
J )~400
""'V"~119 2157~aK/62

106~~6
\
\
\,,

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

APPLICABLE TO SIN 140060 THRU 140124
FOR SIN ABOVE 140124 SEE DRAWING ZA423L

LOGGER ONLY
HYDRAULICS- HIGH PRESSURE

RETURN LINE TO TANK482

e-104 I

ZA423H



BUCVRUS-ERIE·_ -. PARTSsueYAUS·(AI(

factory If*: ~t parts .=-. LIS T
CAT REFI DESCRIPTION SERfAL NO. PART NO. ~EPLACE OR REO.FROM TO/INCL. VENDOR NO.

009
HIGH PRESSURE
HYDRAULICS-LOGGER X
DRAWING ZA'23B 1'0060 1'012' X

6 TAPPED BAR 1'0060 1'0124 647649-11 6 X
13 LOCKWASHER 3/8 140060 1'0124 03961300 12 X
71 CAPSCREW 3/8X3-1/2 NC 1'0060 1'0124 03279840 2 X

GRADE 5 X
84 O-RING 140060 140124 68766270

" X85 TUBE ASSEMBLY 140060 140124 78461179 1 X
86 BELLEVILLE WASHER 140060 140124 03955002 16 X

7/16
87 CAPSCREW 7/16Xl-l/2NC 140060 140124 '03282480 16 X

GRADE 5
88 HOSE ASSEMBLY 140060 14012' 53792806 1 X
89 TEE 1'0060 140124 786384'0 1 X
90 O-RING 140060 140124 68120820 1 X
91 FULL NUT 1/2 NC 140060 140124 02711050 2 X
92 LOCKWASHER 1/2 140060 140124 03961500 2 X
94 SUPPORT 140060 140124 647711-01 1 X
95 SPACER 1/4 INCH 1'0060 140124 82866419 3 X
96 CAPSCREW 1/2X2 NC 140060 140124 03285640 2 X

GRADE 5
97 TUBE ASSEMBLY 1'0060 140124 78389202 lAX

NOTE-WHEN STOCK OF
78389202 IS DEPLETED
USE FOLLOWING PARTS
IHOSE ASSEMBLY 53788946 1
1100 ADAPTER 78550255 1
I

98iCLAMP 140060 140124 53269118 6 X
991HOSE 6-1/2 INCHES 140060 140124 I 552492-01 3AX

100 'BEADED INSERT I 140060 140124 53342557 lAX
I ,

I
iNOTE-WHEN STOCK OF I

I:53342557 IS DEPLETED ! I I

;USE FOLLOWING PARTS I I I I
:ADAPTER I ,78550255 I 1 1
'97 HOSE ASSEMBLY

I
! 53788946

I i 1, I

! i I i
101iCAPSCREW 5/8X4-1/2 NC ;140060 140124 I 03292440 : , 2 X

,GRADE 5 : !
102 PLAIN WASHER 5/8 ! 140060 140124 039518·00 i i 3 X
103 .WRIST & PRIMARY HOI ST I 140060 140124 79380946 79380992 IDX

·DIRECTIONAL CONTROL I:
VALVE-SEE DRAWING i i

79380946 FOR ,

COMPONENTS I i I II I
I I i



01 tr'4JRUS-ERlE~.= •~T f',lt'l'PlISt"'tt

factory spec replacement parts .::ew !IIi

PARTS
LIS T

I
CAT REF DESCRIPTION SERIAL NO.

FROM TO/INCL.

DIRECTIONAL CONTROL
VALVE-SEE DRAWING

140060
140060

4 X
8 X

PART NO. REPLACE OR
VENDOR NO. REQ.

009
104 LOCKNUT 5/8 NC 140060 3 X140124 02786465
105 CAPSCREW 5/8X3-1/4 NC

GRADE 5
140060 140124 03292040 1 X

106 TUBE CUSHION
107 O-RING

140060
140060

1 X
1 X

140124
140124

82210868
68136135

108 TUBE ASSEMBLY
109 BELLEVILLE WASHER 1/2

140060
140060

4 1110 CAPSCREW 1/2X1-1/2 NC
GRADE 5

140060

1 X
4 X

140060
140060

111 ITUBE ASSEMBLY
112 HALF FLANGE

140124
140124
140124

140124
140124

78461139
03955003
03285480

78389199
20324986

11
4 1

113 CLAMP
114 HOSE-6 INCHES

140060
140060

4 X
2 X

140124
140124

53268695
552491-02

115 TUBE ASSEMBLY
116 TUBE CUSHION

140060
140060

12 1
3 X

119 SPACER 1/8 INCH
120 CABLE TIE

140060
140060

140124
140124
140124
140124

78389200
82210868
8.2866418
17448500

1 X
2 X

121 CAPSCREW 5/8X4 NC
GRADE 5

140060 2 X14012·4 03292280

122 LOCKWASHER 578
123 CAPSCREW 5/8X2-1/2 NC

140060
140060

1 ..
GRADE 5

124 DIG , AUXILIARY HOIST 140060

140124
140124

140124

03961700
03291800

79380970 647353-01

3 1
1 I·

79380970 FOR
COMPONENTS

257 TUBE SPACER
258 TUBE SPACER

140124
140124

647651-12
647651-13

1

140060
140060

261 I TUBE CUSHION
2621sPACER 1/4 INCH

140124
140124

82210868
82866419

1 X
6 X

263 I SPACER
267IHOSE-4-1/2 INCHES

140060
140060

1 X
1 X

140060
140060

1 X
1 X

140124
140124

5483S9Kl
537866-01

268!CLAMP
269!HOSE ASSEMBLY

140060
140060

1 X
1 X

270 I ELBOW
271.HOSE ASSEMBLY
272 I TUBE ASSEMBLY
273:TUBE ASSEMBLY

I 140060
I 140060

2 X
2 X

274:TUBE CUSHION CLAMP
275;SPACER

I 140060
I 140060

2 X
4 X

276 I BRACKET
277icAPSCREW 1/2Xl-1/2

I 140060
NC I 140060

140124
140124
140124
140124
140124
140124
140124
140124
140124
140124

5326869S
53790223
78597367
53791121

2 X
1 X

iGRADE 5
2781LOCKWASHER 1/2 i 140060 4 X140124

78389515
I 78308457
I82210867 I
I 552408-03 i
! 647711-01
I 03285480
i
i 03961500

279 FLAT WASHER 1 2
280 O-RING

: 140060
I 140060

4 "8
281 HALF FLANGE
282 CAPSCREW 7/16Xl-1/2NC

,140060
I 140060

8 X
:GRADE 5

283 BELLEVILLE WASHER I 140060
7/16

140124
140124
140124
140124

140124

i 03951600
I 68766270
20324986

,03282480

03955002

4 X
2 X



",.
BlCY'RUS-ERIE-· = • PARTS• suc. YAIIS-" WIt,

factory spec rwpIacement parts • == - ... LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

009
284 CONNECTOR 140060 14012' 78554293 1 X
285 O-RING 140060 140124 68120840 1 X
40O BAR WASHER 1/4 INCH 140060 140124 647650-11 6 X
401 CAPSCREW 3/8X4 NC 140060 140124 03279900 8\X

GRADE 5 X
402 CAPSCREW 3/8X4-1/2 NC 140060 140124 03280480

" XGRADE 5 X

I
I
I
I

I
I

I
I

I I I!, I

i
i II

: ! I i
i I
I I

j ,
I I
! I i I

I i 1 I I! I j I



297
.... -346

\ 332 _~
~EE DRAWING ZA423

-NGPARTS, 1

LOGGER HO~:ESSUREUNIT- HIG GHYDRAULlCGRAPPLE PI PI N480 ZA423-J



~RUS~E··-· PAR TSluC •• us- [.,[

LIS Tfactory IPK replacement parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

010
HIGH PRESSURE
HYDRAULICS-LOGGER X
ONLY-GRAPPLE PIPING X
DRAWING ZA423J 140060 X

286 LEFT HAND BRACKET 140060 646779-01 1
287 RIGHT BAND BRACKET 140060 646779-02 1
288 BAR 140060 552874-01 1
289 CAPSCREW 3/8Xl-l/2 NC 140060 03279480 12

GRADE 5
290 LOCKWASHER 3~~ 140060 03961300 12
291 FLAT WASHER 3 8 140060 03951400 12
292 IFULL NUT 3/8 NC 140060 02709150 12
293 GRAPPLE EXTEND & 140060 79380932 1

RETRACT CONTROL VALVE
SEE DRAWING 79380932
FOR COMPONENTS

294 FLOW DIVIDER VALVE- 140060 79363971 1
,SEE DRAWING 79363971
FOR COMPONENTS

295 MANIFOLD BLOCK 140060 746457-01 1
296 MOUNTING PLATE 140060 744586K21 1
297 TUBE ASSEMBLY 140060 78254179 1
298 TUBE ASSEMBLY 140060 78308164 1
299 TUBE ASSEMBLY 140060 78389116 1
300 ITUBE ASSEMBLY 140060 78389117 1
301 HOSE ASSEMBLY 140060 53796186 1
302 HOSE ASSEMBLY 140060 53786961 1
303 1 HOSE ASSEMBLY 140060 53786974 1
304 ,HOSE ASSEMBLY 140060 53796206 1
305!HALF FLANGE 140060 53303626 2
306 !HALF FLANGE 140060 53303620 2
307 IO-RING 140060 68763200 1
308 O-RING 140060 68135745 2
309 I ELBOW 140060 78597678 1
310 IO-RING 140060 68120865 1
311 I ELBOW 140060 57141250 2
312 O-RING 140060 68120797 _j 2
313 ELBOW 140060 I 57144650

I
1

314 O-RING 140060 :68120820 I 1I

315 ELBOW 140060
! ~:~~~::~ I I 1

316 O-RING 140060 , 1
317 ,CONNECTOR I 140060 I 78554235

,
1I i

318 IO-RING i 140060 '68120865 I I 1I

319 ,CONNECTOR ! 140060 ;78553833 I 6I !320 O-RING I 140060 :68120797
,

6
321 CONNECTOR I 140060 78554217 : I 1
322 'O-RING i 140060 :68120820 ! 1 1
323 BULKHEAD ,140060 '643417Kl ! 1
324 'ELBOW ! 140060 78597679 I , 1,, :

I I ! ,i
1 ;



BlJCVRUS-ERIE·· -. PARTS
8UCYR:S.ERIE

factory spec NPlacement ports .= -. LIS T
CAT REF DESCRIPTION I

SERIAL NU. PART NO. REPLACE OR REQ.FROM TO/INCl. VENDOR NO.
010

325IO-RING 140060 68120865 1
326 TEE 140060 78638487 1
327 O-RING 140060 68120820 1
328 ELBOW 140060 78595880 2
329 O-RING 140060 68120797 2
330 BULKHEAD UNION 140060 78533490 2
331 BULKHEAD UNION 140060 78596375 2
332 CAPSCREW 7/16X1-1/2NC 140060 03282480 4

GRADE 5
333 CAPSCREW 3/8X1-1/4 NC I 140060 03279400 10

GRADE 5
3341CAPSCREW 7/16X4 NC 140060 03283285 I 4

IGRADE 5
3351CAPSCREW 1/2X2 NC 140060 03285640 3

IGRADE 5
3361CAPSCREW 11'2X3NC 140060 03285960 2

IGRADE 5
3371LOCKWASHER 3/8 140060 03961300 6
3381LOCKWASHER 1/2 140060 03961500 5
339iCONNECTOR 140060 78553906 1
340:0-RING 140060 68120797 1
341 IFLAT WASHER 3/8 140060 03951400 6
342iFLAT WASHER 1/2 140060 03951600 5
343!FULL NUT ~~8 NC 140060 02709150 6
344 IFULL NUT 1 2 NC 140060 02711050 5 1
345iBELLEVILLE WASHER 140060 03955002 8

i 7/16
346:CAP NUT 140060 78623400 2
347iCAP NUT 140060 78623600 3
3481CAP NUT 140060 78623520 2
349 I PLUG 140060 53404789 1
350!TEE 140060 78640080 1
351 I BELLEVILLE WASHER 3/8 140060 03955001 4
352!GRAPPLE OPEN, CLOSE 140060 79364572 1

1& ROTATE CONTROL
iVALVE-SEE DRAWING
:79364572 FOR i
I COMPONENTS

1140060 I353 ITUBE ASSEMBLY 78308392 1
354 'TUBE ASSEMBLY ! 140060 78308393 I I 1
355 I PLUG 140060 78629203 : I

1I
,

35610-RING
, 140060 I 68120840 1I I

i
,

, ii i I

I i I ! :
I ; I :
i I i ;

,
,

I
,

; ! !
I
I



288

APPLICABLE

400 294_j t-86Q .,-292

104

482
HYDRAu~JtsN~~~g ONLY

RETURN LINE HTPRESSUREo TANK ZA423K



BLJCYRUS-ERlE·· -- PARTS
811(.'t'IWS,tWll

LIS Tfactory spec ~t parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

011
HIGH PRESSURE X
HYDRAULICS-RETURN X
LINES TO TANK- X
STANDARD ONLY X
DRAWING ZA423K 140111 X

6 TAPPED BAR 140111 647649-11 3 X
13 LOCKWASHER 140111 03961300 4 X
84 O-RING 140111 68766270 5 X
85 TUBE ASSEMBLY 140111 78461525 1 X
86 BELLEVILLE WASHER 140111 03955002 16 X

7/16 X
87 CAPSCREW 7/16Xl-11'2 140111 03282480 12 X

NC GRADE 5 X
88 HOSE ASSE'MBL Y 140111 53792806 1 X
89 TEE-INCLUDES ITEM 90 140111 78638440 1 X
90 O-RING 140111 68120820 1 X
92 LOCKWASHER 1/2 140111 03961500 2 X
97 HOSE ASSEMBLY 140111 53788946 1 X

100 ADAPTER 140111 78550255 1 X
101 CAPSCREW 5/8X4-11'2 140111 03292"40 2 X

NC GRADE 5 X
102 PLAIN WASHER 51'8 140111 03292·440 3 X
103 WRIST' PRIMARY HOIST 140111 79380946 79380992 1DX

DIRECTIONAL CONTROL X
VALVE-SEE DRAWING X
79380946 FOR X
COMPONENT PARTS X

103 WRIST' PRIMARY HOIST 140111 79380992 1 X
DIRECTIONAL CONTROL X
VALVE-SEE DRAWING X
79380992 FOR X
COMPONENTS X

104 ILOCKNUT 5/8 140111 02786465 3 X
105 CAPSCREW 5/8X3-1/4 NC 140111 03292040 1 X

GRADE 5 X
107 IO-RING 140111 68136135 4 X
108 ITUBE ASSEMBLY 140111 i 78389654 1 X
109iBELLEVILLE WASHER 1/2 140111 1 03955003 , 24 X!
110;CAPSCREW 1/2X1-1/2 NC ,140111 '03285480 , 8 X,

IGRADE 5
! 140111

I I , X
112'HALF FLANGE I20324986

, I
4I I X

116iTUBE CUSHION CLAMP I 140111 i 82210868 1 i 2 X
120:CABLE TIE I 140111 117448500 i X
121,CAPSCREW 5/8X4 NC i 140111 :03292280 ,

! 2 XI
'GRADE 5 I I X

122;LOCKWASHER 5/8 : 140111 ;03961700 3 X
123'CAPSCREW 5/8X2-1/2 NC :140111 03291800 , : 1 X

GRADE 5 !
, X

124 .DIG' AUXILIARY HOIST' 140111 :79380954 I
, 1 X

DIRECTIONAL CONTROL : , X,
VALVE-SEE DRAWING I X
79380954 FOR I ,

I I X, I
I I !



BUCYRUS-ERIE·_ -. PARTS
BUCYRUS-ERIE

LIS Tfactory IPK ,..,._" parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. R~PLACE OR REQ.FROM TO/INCL. VENDOR NO.

011
COMPONENTS X

178 HALF FLANGE 140111 53303629 6 X
257 TUBE SPACER 140111 647651-12 2 X
258 TUBE SPACER 140111 647651-13 , X
259 SPACER 1/8 140111 82866418 6 X
260 SPACER 1/4 140111 82866419 3 X
261 TUBE CUSHION CLAMP 140111 82210867 1 It
286 BALL VALVE 140111 79299842 1 X
287 ,HOSE ASSEMBLY 140111 53796569 1 X
288 TUBE ASSEMBLY 140111 78389652 1 X
289 HOSE ASSEMBLY 140111 53794312 1 X
290 PLUG I140111 540722K1 1 X
291 IGAGE PORT ADAPTER I 140111 78533177 1 X
292 CAPSCREW 7/16X1-1/4NC I 140111 03282400 , X

GRADE 5 X
293 CAPSCREW 1/2X1-1/4HC 140111 03285400 8 X

GRADE 5 X
2941CAPSCREW 7/16X2-1/2NC 140111 03282800 , X

iGRADE 5 X
295!CAPSCREW 1/2X2-1/4 HC .140111 03285720 4 X

IGRADE 5 X
400 I BAR WASHER 140111 647650-11 3 X
4011CAPSCREW 3/8 X 4 HC 140111 03279900 2 .,

GRADE 5
402 CAPSCREW 3/8 X 4-1/2 140111 03280480 , lL

HC GRADE 5 X
,

I I
I ,
i : II

I t

I i i! :
:

I I II :,

I ! I
,

I
I

I

, . I i :I ,
: I I I

I , , i I ,
I i I

I
, !

, I
I

,
f--

I !
I

! I I I II
i



274

27~~
1327!5_-4G

12~
123~.""

(p'" 124
I

107~178
109---1'
110----;

APPLICABLE TO SIN 140530 a UP

LOGGE~G~N~~ESSURE
HYDRAULlCSL-I~ES TO TANKRETURN

104
103

482 ZA423L



- - - --------------- - - -

BLJC,YRUS-ERlE-· - • PARTS
"ue YA~S .• "'Il

fac10ry spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. f<t:.tJLACE OR REQ.FROM TO/INCL. ,VENDOR NO.

012
HIGH PRESSURE X
HYDRAULICS-RETURN X
LINES TO TANK X
LOGGER ONLY X
DRAWING ZA423L 140530 X

61TAPPED BAR 140530 647649-11 6 X
)'*~9CKWASHER 3/8 140530 03961300 12 X
23 HOSE ASSEMBLY 1"'0530 53796560\ 1 'J
31 rus [ ASSEMBLY 1",o530 7846152i_ I 1 l
35 TUBE ASSEMBLY 1.0530 183080\98 1 X
84 O-RING 140530 68766270 5..!.
85 TUBE ASSEMBLY 140530 78461525 1 X
86 BELLEVILLE WASHER 140530 03955002 16 X

7/16 X
87 CAPSCREW 7/16Xl-l/2 140530 03282480 12 !

NC GRADE 5 X
88 HOSE ASSEMBLY 140530 53792806 1 X
89 TEE 140530 78638440 1 X
90 O-RING 140530 68120820 1 X
94 BRACKET 140530 BOOll13-01 1 X
97 HOSE ASSEMBLY 140530 53788946 1 X

100 ,ADAPTER 140530 78550255 1 X
101 CAPSCREW 5/8X4-1/4 NC 140530 03292440 2 X

GRADE 5 X
102 PLAIN WASHER 5/8 140530 03951800 3 X
103 WRIST " PRIMARY 140530 79380946 1 X

HOIST DIRECTIONAL X
CONTROL VALVE-SEE X
DRAWING 79380946 FOR X
COMPONENTS X

104 LOCKNUT 5/8 NC 140530 02786465 3 X
1051CAPSCREW 5/8X3-1/4 NC 140530 03292040 1 X

iGRADE 5 X
107jO-RING 140530 68136135 8 X
108 I TUBE ASSEMBLY 140530 78389654 1 X
109 IBELLEVILLE WASHER 1/2 140530 03955003 32 X
110lCAPSCREW 1/2X1-1/2 NC 140530 I 03285480 12 X

IGRADE 5
/.82210868

X
116!CUSHION CLAMP 1140530 r I 2 X
119'SPACER 1/8 140530 I 82866418 11 X
120 'CABLE TIE 140530 '17448500 I I 1 X
121icAPSCREW 5/8X4 NC 140530 1 03292280 I 2 X

IGRADE 5
/140530

,
I X

122:LOCKWASHER 5/8 I 03961700 3 X
123:CAPSCREW 5/8X2-1/2 NC i 140530 I 03291800 I 1 X

;GRADE 5 I i X
124,DIG " AUXILIARY HOIST I 140530 ! 79380970 I 647353-01 I lOX

:DIRECTIONAL CONTROL I I , i X
iVALVE-SEE DRAWING ! , I I X
179380970 FOR i I i ! X
'COMPONENTS ,

i f

, X
i ,

I I

I I I ! III ! I ; i

•



..
BUCYRUS-ERIE • -- PARTS

"tJr.'A~S'.Hll

factory spec ,...,&cx.n.n, parts .=- .. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACC OR REO.FROM TO/INCL. VENDOR NO.

j012
178; HAIF FLANGE 140530 53303629 2 X257 TUBE SPACER 140530 647651-12 , X
258 TUBE SPACER 140530 647651-13 .,X
261 TUBE CUSHION CLAMP 1'0530 82210868 2 X262 SPACER 1/4 140530 82866419 4 X269 1 HOSE ASSEMBLY 140530 53790223 1 X270 ELBOW 140530 78597367 1 X271 HOSE ASSEMBLY 140530 53791121 .Ix272 TUBE ASSEMBLY 140530 78389515 1 X
274 TUBE CUSHION CLAMP 140530 82210867 f ~275,SPACCR 140530 552ltd8-03
276 BRACKET 1140530 552874-01 1 X
277 CAPSCREW 1/211-1/2 NC 140530 03285'80 , X

GRADE 5 X
279 FLAT WASHER 140530 03951600 2 X
280 O-RING 140530 68766270 2 X
281 HALF FLANGE 140530 20324986 8 X
282 CAPSCREW 7/1611-1/2NC 140530 03282480 8 X

GRADE 5 X
283 BELLEVILLE WASHER 140530 03955002 8 X

7/16 _ X
287 HOS E ASSEM BL Y 1..0530 53796569 1"
288 TUBE ASSEMBLY 1"0530 7B38965~ 1
292 CAPSCREW 7/16X2-1/2 1lt0530 03282800 4 X

~JC GR~.pE5 ----- - X
293 CAPSCREW 1/2Xl-1/2 NC 1..0530 03285ltOO 161

GR ADE 5 -- J
29 ..CAPSCREW 7/16X1-1/ .. 1..0530 03282ltOO 4 X

N~ GRanF"" X
295 CAPSCREW 1/2X2-l/lt NC 1..0530 0328S1211 4 X

GRADE !5 X
299 GAGE PORT ADAPTE" 140530 78533177 J. X
333 CAPSCREW 3/811-1 4 NC 140530 03279400 2 1

GRADE 5 X
341 FLAT WASHER 3/8 140530 03951400 2 1
386 IBALL VALVE 140530 79299842 1 X
3891HOSE ASSEMBLY 140530 53794312 1 X
400 BAR WASHER 140530 647650-11 5 X
401 CAPSCREW 3/814 NC 140530 03279900 6 X

GRADE 5 1402 CAPSCREW 3/814-1/2 NC 14G530 03280480 4 X
:GRADE 5 X
I I I i
; I II
I I I! r,
I

j
I !j I :

i I I ,, I II I I ,
I I I i II i, I

I I I



APPLICABLE

37

(~

73

482 ZA423M



BLCYRUS-ERIE~!!'N~<! PARTS
fadory spec replacement parts .=-~ LIS T
CAT REFI DESCRIPTION SERIAL NO. I PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

!013
jHIGH PRESSURE X
'HYDRAULICS-STANDARD' X
LOGGER-HOIST, DIG. , X
WRIST CIRCUIT X
DRAWING ZA423M 139817 X

!
61TAPPED BAR 139817 647649-11 6 X

13iLOCKWASHER 3/8 139817 03961300 12 X
28jHOSE ASSEMBLY 139817 53796411 1 X
291HOSE ASSEMBLY 1139817 53796412 1 X
30 CAPSCREW 7/16 X 1-1/2 139817 i 03282480 '8 X

NC GRADE 5 X
31iBELLEVILLE WASHER 139817 I 03955002 '4 X

7/16 X
321HALF FLANGE 139817 20324986 I 20 X
33 1O-RING 139817 68766270 13 X
34 IHEADER 139817 835196-01 1 X
35iPLUG 139817 78625950 2 X
36 IO-RING 139817 68124430 2 X
37 IHOSE ASSEMBLY 139817 53796410 1 X
38 ITUBE CUSHION CLAMP 139817 82210867 . 6 X
39 ITUBE ASSEMBLY 139817 78389193 1 X
431CAPSCREW 7/16X2-3/4 139817 03282887 6 X

INC-GRADE 5 X
'4iCAPSCREW 7/16X1-172 139817 03282480 22 X

!GRADE 5 X
45;BELLEVILLE WASHER 139817 I 03955002 I 20 X

'7/16 X
4610-RING 139817 I 68766270 3 X
47 ITUBE CUSHION CLAMP 139817 82210867 1 X
48;LOCKWASHER 1/2 139817 03961500 I I 8 X
50 ICHECK VALVE 139817 79491406 1 X
51 1TUBE ASSEMBLY 139817 I 78389192 1 X
52 IHOSE ASSEMBLY 139817 ,53796408 2 X
53 i HALF FLANGE 139817 20324986 8 X
54:HOSE ASSEMBLY 139817 53796408 I 2 X
55 ICLAMP 139817 I 835260-01 1 X
56ICAP$CREW 1/2X1-1/4 NC 139817 03285400 2 X

iGRADE 5
1139817

I I X
57 'TUBE ASSEMBLY ! 78389194 I 1 X
58 IWASHER I 139817 :548288K1 I ! 1 X
59'CAPSCREW 1/2X2 NC I 139817 I 03285640 8 X

iGRADE 5 I 139817
i 1 1 X

60iFULL NUT 1/2 NC I 02711050 I 8 X,
62;TUBE ASSEMBLY ! 139817 i 78461121 , 1 XI 1

63'CAPS CREW 1/2X3-1/2 NC ! 139817 .03286120 ! 2 X
·GRADE 5 , I I X,

64 BRACKET i 139817 i 645832-01 : I 1 X
65 CHECK VALVE :139817 i 79491404 1 X
66 BRACKET

I !1 139817 ' 645150-01 1 X
,

:

1
I I I I

, ! ,



BlJCYRUS-ERIE·· -- PARTS
IVC'f'R:S9l.'(

factory spec ~t parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. I REPLACE OR I

FROM TO/INCL. VENDOR NO. 1 REO.

1013 I67 FLAT WASHER 139817 03951600 6'X
681CAPSCREW 1/2Xl-3/4 NC 139817 03285560 I 2 X

GRADE 5 X
69 BRACKET 139817 645830-01 I 1 X
70 WASHER 139817 '548058K1 6 X
711CAPSCREW 3/8X3-1/2 NC I 139817 03285960 I ·6 X

GRADE 5 . I X
721CAPSCREW 7/16X2-31T4 139817 03282887 , X

NC-GRADE 5 X
731TOBE ASSEMBLY 139817 78389195 1 X
74 I BRACKET 139817 645151-01 1 X
75 ITUBE ASSEMBLY 139817 78389198 , 2 X
76.TUBE ASSEMBLY 1 139817 78461120 1 X
77 IBRACKET 1139817 645829-01 1 X
78 LOCKWASHER 7/16 ,139817 03961410 2 X
79 CAPSCREW 7/16X1-1/2 139817 032a2480 2 X

NC GRADE 5 X
80 CAPSCREW 1/2X1 NC 139817 03285320 I , X

GRADE S X
81 LOCKWASHER 1/2 139817 03961500 , X
82 O-RING 139817 68120840 2 X
83 PLUG I 139817 78629203 I 2.X

,257 TOBE SPACER ! 139817 I 647651-12 ! I 6 .
258!TOBE SPACER 1139817 647651-13 6 ;..,
2591SPACER 1/8 INCH 139817 82866418 12 X
260 SPACER 1/4 INCH 1139817 82866419 I 6 X
400 BAR WASHER 139817 647650-11 I 6 X

I I
I

I
I I

I iI

!
i I 1 II ! 1

I i I I
I I ! 1

I I II I
I I i I

I
I I II Ii I

1

I !I i i
i I iI I ,
: I

i I !
,

I
,

I I i ! I,



54 ''''-..':'f-
40~
39~ 3637

APPLICABLE TO SIN 139363 THRU 140124
FO.R SIN ABOVE 140124 SEE DRAWl NG ZA491

481 SERVO CONTROL HYDRAULIC UNIT

FOR LEGEND
SEE REVERSE SIDE

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

ZA424



BLCVRUS-ERIE·_ -. PARTSIUC y,,:,.Utll
factory spec replacement parts . -. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

01'
SERVO CONTROL
HYDRAULICS I X
DRAWING ZA'2' 139363 140124

1 HOSE ASSEMBLY 139363 140124 53796353 1
2 CLAMP 139363 140124 53268627 1
3 LOOM-SPECIFY LENGTH 139363 140124 17330850,TUBE-SPECIFY LENGTH .139363 14012' 829'5642
5 1 CONNECTOR 139363 14012' 57115'35 2
6 CONNECTOR 139363 140124 57117205 1
7 CABLE TIE 139363 140124 17'48500 3
8 HOSE ASSEMBLY 139363 14012' 53796206 1
9 ELBOW I 139363 1'0124 57141250 2

10 REDUCER 139363 140124 78533136 1
11 TEE 139363 140124 78638487 1
12 O-RING 139363 140124 68120797 3
13 HOSE ASSEMBLY 139363 140124 5379.252 1
14 HOSE ASSEMBLY 139363 140124 53792560 1
15 TEE 139363 140124 78637865 3
16 CAP NU'l' 139363 140124 78623400 3
17 1 HOSE ASSEMBLY 139363 140124 53792855 2
18 U-CHANNEL 139363 1'0124 82137285 1
19 ELBOW 1139363 140124 78597559 1
20 U-CHANNEL 139363 140124 82137284 1
21 U-CHANNEL '139363 140124 82137330 1
22 O-RING 139363 140124 68120797 3
23 HOSE ASSEMBLY 139363 140124 53792803 1
24 HOSE ASSEMBLY 139363 140124 5379.2844 1
25 HOSE ASSEMBLY 1139363 140124 53787320 1
26iLOOM-SPECIFY LENGTH 139363 140124 17330850
27 NUT I 139363 14012' 78623588 1
28 PLUG i 139363 140124 20765420 1
29 NIPPLE ! 139363 140124 20500350 2
30 TEE I 139363 140124 20810350 1
31 I ELBOW I 139363 140124 i 57143317 I 1
32iHOSE ASSEMBLY I 139363 140124 I 5379'257 1
33 1 HOSE ASSEMBLY :139363 140124 I 53794256 1
34'COTTER PIN 1/16X1/2 ! 139363 140124 I 03103240 2
35 FLAT WASHER 1/4 I 139363 140124 t 03951200 I 2
36 FULL NUT 1/2 NF :139363 140124 :027'0550 I 1
37 YOKE I 139363 140124 i 638786K1 I ! 1
38 LINK i 139363 140124 :537555K1 2
39 CAPSCREW 3/8Xl NC ~139363 140124 ;03279320 ,

! 4
GRADE 5 i I

40,LOCKWASHER 3/8 :139363 140124 t 03961300 : 4
41~PIN .139363 140124 ;537379K1 i , 2, ,
42'0-RING 139363 140124 68124430 ! I 2I

43 ,HOSE ASSEMBLY 139363 140124 '53794258 1
44 HOSE ASSEMBLY 139363 140124 53787320 i ; 2
45'HOSE ASSEMBLY ,139363 140124 :53792848 : ; 1

,

i , i I
I I

I



BlJCYRlJS-ERIE·_ -- PAR TS
IUC'.US·lIIl[

factory IPK repIoc....,' parts .= -. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. lm'IACE OR REO.FROM TO/INCL. VENDOR NO.

01'
'6 BOSE ASSEMBLY 139363 1'012' 53793898 1
'7 ELBOW 139363 1'012' 785953'5 1
'8 BOSE ASSEMBLY 139363 1'012' 53796210 2
'9 CONNEC'l'OR 139363 1'012' 785537'0 2
50 O-RING 139363 1'012' 6812"30 1

.51 U-CHANNEL 139363 1'012' 82137560 1
52 CABLE TIE 139363 1'012' 17"8500 2
53 ELBOW 139363 1'012' 571'1250 3
5' O-RING 139363 1'012' 68120797 3
55 ELBOW 139363 1'012' 571'1250 2
56 O-RING 139363 1'012' 68120797 2
57 TEE 139363 1'012' 78637865 1
58 O-RING 139363 1'012' 68120797 1
59 TEE 139363 1'012' 78637865 2
60 O-RING 139363 1'012' 68120797 2
61 CAP NU'1' 139363 1'012' 78623'00 1
62 CAP NU'1' 139363 1'012' 78623'00 2
63 BOSE ~SSEMBLY 139363 1'012' 537928" I 1
6' HOSE ASSEMBLY 139363 1'012' 537928'6 1

I

:

!
i
I I I
I I !

I I I I
I i I I
, ! i I, , I
I I I ,

: !

j
I I

!
, !

, i
!
I : ;

i

I

,
I ;

I !

..~



163-L.H.
CONTROL
VALVE ASSEMBLY

164- R.H. CONTROL VALVE ASSEMBLY

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCENUMBER.

482 CAB HYDRAULICS ZA425



BUCYRUS-ERIE·_ -. PAR TS8UCYRUS·ERI[

factory IPK replacement parts • =-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

016
CAB HYDRAULICS X
DRAWING ZA'25 139363

1 LEFT BAND CONTROL 139363 82593005 1
KNOB

2 JAM NUT 3/8 NV 139363 02739600 1
3 HANDLE 139363 6'3"71t1 1,HEX NUT M1' 139363 02810008 1
5 LEFT HAND WRIST' 139363 1397" 79'3'313 79'3'317 1D

SWING CONTROL VALVE-
SEE DRAWING 79'3'313
FOR COMPONENTS

5 , LEFT HAND WRIST' 139817 79'3'317 1
SWING CONTROL VALVE-
SEE DRAWING 79'3'317
FOR COMPONENTS

6 CAPSCREW 1/'Xl NC 139363 03273320 8
GRADE 5

7 LOCItWASHER/.1/' 139363 03961010 8
8 FULL NUT 1 , NC 139363 02707150 8
9 PUSH BUTTON SWITCH 139363 12769120 2
9 ,PUSH BUTTON SWITCH- 1'0060 12769120 6

LOGGER
10 TERMINAL 139363 17"5823 ,
11 RIGHT HAND CONTROL 139363 17295'28 1

KNOB
12 JAM NUT 378 NV 139363 02739600 1
13 HANDLE 139363 6'34471C1 1
14 HEX NUT M1' 139363 02810008 1
15 RIGHT HAND DIG , 139363 1397" 79'3'313 79434317 1D

HOIST CONTROL VALVE-
SEE DRAWING 79'3'313
FOR COMPONENTS

15·RIGHT HAND DIG & 139817 79434317 1
HOIST CONTROL VALVE-
SEE DRAWING 79434317
FOR COMPONENTS

16 CABLE 48 INCHES I 139363 16231510 1
17 I CABLE TIE 1139363 174'8481' 2
181cAPSCREW 5/1611 NC 139363 i 03276320 I 8iiGRADE 5 i I I

I
,

I19 I LOCKWASHER 5/16 ! 139363 I 03961210 8
20;FULL NUT 5716 NC 1139363 02708150 ! ! 8
21:U-CHANNEL-6-1/4 139363 ! 82137400 I 1

:INCHES , , lI
22 'CABLE 48 INCHES j 139363 ! 16231510

, I
! I 1

23 ELBOW ;139363 ;57147315 I i 2
24 ELBOW ! 139363 ,57147315 I 2
25 PRESSURE INDICATOR I 139363 i 82540105 ! 1, I26:BAR i 139363 [5483391C1 , 1,

!, I I

I I I
! ,

I I I ! ·1I I I ,



BLJC,YRUS-ERIE·_ -. PAR TS _,
luC '.US·E.'E

fac:Iary IPK replacement parts .=-. LIS T t

CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.
016

27 BAR 139363 548339K1 1
28 PRESSURE INDICATOR 139363 82540104 1
29 CAPSCREW 1/411 NC 139363 03273320 2

GRADE 5
30 LOCKWASHER 1I4 139363 03961010 2
31 CAPSCREW 1/4X1 NC 139363 03273320 2

GRADE 5
32 LOCKWASHER 1/4 139363 03961010 2
33 HOSE ASSEMBLY 139363 53792843 1
34 TEE 139363 78637857 2
35iO-RING 139363 68120797 2
36 ITUBE ASSEMBLY 139363 78308113 2
37 LEFT HAND PROPEL FOOT 139363 139744 79434301 lA

VALVE-SEE DRAWING
79434301 FOR
COMPONENTS

NOTE-WHEN STOCK OF
79434301 IS DEPLETED
USE FOLLOWING PARTS
LEFT BAND PROPEL FOOT 79434315 1(
VALVE
BOSE ASSEMBLY 53796.60 2

37 LEFT HAND PROPEL FOOT 139817 79434315 1
VALVE-SEE DRAWING
79434315 FOR
COMPONENTS

38 O-RING 139363 68120797 4
39 CONNECTOR 1393-63 78553833 I 4
40 HOSE ASSEMBLY 139363 53796207 1

:1 HOSE ASSEMBLY 139363 53796206 I 1
HO'SEASSEMBLY 139363 53792842 1

4l ELBOW 139363 57141250 2
44 O-RING 139363 68120797 2
45 1RIGHT HAND PROPEL 1139363 139744 79434300 I lA

iFOOT VALVE-SEE I
I

IDRAWING 79434300 FOR I I !
ICOMPONENTS ,

I

I i 1 !
I I
, i

lNOTE-WHEN STOCK OF ,
I I

!! ! !179434300 IS DEPLETED ,
IUSE FOLLOWING PARTS I I ,

!
,

'RIGHT HAND PROPEL ! ;79434314 i I 1
,FOOT VALVE ,,

,53796460 3(:HOSE ASSEMBLY , I

'HOSE ASSEMBLY ! '53784022 I 1I

;

I
!

45:RIGHT HAND PROPEL l 139817 79434314 I ! 1
IFOOT VALVE I i i
I I I i



~RUS~E··-· PAR TS
luCY.UI·!."

factory tpeC ~t paris • = -. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

016
SEE DRAWING 79434314
FOR COMPONENTS X

'6 HOSE ASSEMBLY 139363 53796207 1
47 BOSE ASSEMBLY 139363 53796206 1
48 FULL NUT '8 139363 02704070 8
49 LOCKWASBER ,8 139363 03960610 8
50 SCREW '8-32 NC 139363 03640290 8
51 O-RING 139363 68120797 2
52 TEE 139363 78637865 2
53 O-RING 139363 68120797 2
5' UNION 139363 786'9722 2
55 SHUTTLE VALVE- 139363 7943'809 2

SEE DRAWING 79434809
IFOR COMPONENTS

139363 7863785756 TEE 5
57 O-RING 139363 68120797 5
58 CHECK VALVE 139363 78553833 2 X
59 O-RING 139363 68120797 2
60 PLUG 139363. 78625955 2
61 O-RING 139363 68120797 2
62 ELBOW 139363 57141250 1
63 O-RING 139363 68120797 1
64!PROPEL VALVE-SEE 139363 79175006 2

DRAWING 79175006 FOR
COMPONENTS

65 BOSE ASSEMBLY 139363 53796206 1
66 CAPSCREW 5/1613/' NC 139363 I 032762'0 2

GRADE 5
67 ILOCKWASHER 5/16 139363 03961210 2
68 I DISABLE VALVE-SEE 139363 79165010 1

IDRAWING 79165010
IFOR COMPONENTS

69:ELBOW 139363 78597559 1
70!CONNECTOR 139363 78554218 3
71 O-RING 139363 68120800 3
72 HOSE ASSEMBLY 139363 53796131 2
73 ,ADAPTER SCREW 139363 548518K1 1
74 I SCREW #10-321578 NF 139363 03666110 I 2
751LOCKWASHER #10 139363 03960900 2
76iFLAT WASHER #10 139363 I 03951000 ! I 2
77:HOSE ASSEMBLY ! 139363 ~53792852 i 1
78!TEE I 139363 ! 78637842 i , 1
79iCONNECTOR 139363 I 78553780 i 2
80 'TUBE ASSEMBLY I 139363 i 78307868 i 1
81:DIG & HOIST SOLENOID I139363 i 79441428 ! 79441'34 1D

,VALVE ! i,
,SEE DRAWING 79441428 I ,

FOR COMPONENTS ! I

:
81:DIG & HOIST SOLENOID i 139363 7944143' I 1 X

:VALVE-SEE DRAWING , 1;

79441434 FOR : 1
I COMPONENTS , 1

! I I I I
I ,

, I I



BUCYRUS-ERIE·· -. PAR TS
IUC'.US·U'[

LIS Tfactory "* NPIocement parts .=-.
CAT REF DESCRIPTION -SERIAL NO. PART NO. REPI-ACE OR REO.FROM TO/INCL. VENDOR NO.

016
82 ELBOW 139363 78596290 1
83 ELBOW 139363 78596290 2
8' WRIST' SWING 139363 79"1'28 79"1'3' 1D

SOLENOID VALVE
SEE DRAWING 79"1'28
I'ORCOMPONENTS

8' WRIST' SWING 139363 79"1'3' 1 X
SOLENOID VALVE-SEE X
DRAWING 79"1'3' X
I'ORCOMPONENTS X

85 FLAT WASHER 110 139363 03951000 2
86 LOCKWASHER 110 139363 03960900 2
87 PAN MACHINE SCREW 139363 03666110 2

10X5/8 NI'
139363 7855378088 CONNECTOR 1

89'TEE 139363 786378'0 1
90!HOSE ASSEMBLY 139363 53793899 2
91 TEE 139363 208.20250 1
92 CONNECTOR 139363 7855'160

,
2

93 O-RING 139363 68120820 1
9' PILOT RELIEI' VALVE 139363 139372 79299833 lA

SEE DRAWING 79299833
I'ORCOMPONENTS ,

,

NOTE-WHEN STOCK OF
79299833 IS DEPLETED
,USE I'OLLOWING PARTS
IPILOT RELIEF VALVE 79299840 1
lOS CONNECTOR 78553780 1

9' PILOT RELIEF VALVE- 139373 792998'0 1
SEE DRAWING 79299840 IFOR COMPONENTS

95IU-BOLT 139363 63825'-05 2
9610-RING 139363 68120820 1
97!TEE 139363 I 78638"0 1
98 ITUBE ASSEMBLY 139363 78308085 , 1
99!I'LAT WASHER 3 8 139363 I 03951'00 I ,

100iLOCKWASHER 3/8 ! 139363 03961300 i ,
101,I'ULL NUT 3/8 NC i 139363 I 02709150 ! ! ,
102~BRACKET i 139363 6'15'8Kl i i 1,
103'CAPSC~W 3/8X3/4 NC i 139363 ;032792'0 I I 2

'GRADE 5 i I
10' LOCKWASHER 3/8 I 139363 ! 03961300 i I 2
105.CONNECTOR I 139363 139372 78553740 1
105 CONNECTOR '139373 :79553780 I 1
107 TEE 139363 78638487 , 1
108.ELBOW 139363 :571'4650 1
109 O-RING :139363 .68120820 ; 1

, :

,
i II
i



~RUS~E··-· PARTS
IUC YRUS- EAIE

factory spec replacement parts .= -. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. lm'CAC"E OR REQ.FROM TO/INCL. VENDOR NO.

016
110 CONNECTOR 139363 78554217 1
111 O-RING 139363 68120820 1
112 CAPSCREW 3/8X4-1/2 NC 139363 03280480 2

GRADE 5
113 LOCKWASBER 3/8 139363 03961300 2
114 O-RING 139363 68120797 2
115 ELBOW 139363 78595170 2
116 MANIFOLD 139363 741612Kl 1
117 O-RING 139363 68120797 1
118 ELBOW 139363 57141250 1
119 IO-RING 139363 68120797 1
120 IPLUG 139363 78625955 I 1
121 BOSE ASSEMBLY 139363 53793169 1
122 O-RING 139363 68120797 3
123 CONNECTOR 139363 78553833 3
124 O-RING 139363 68120797 1
125 CONNECTOR 139363 78553657 1
126 BOSE ASSEMBLY 139363 53792852 2
127 GAUGE 139363 46821346 1
128 ELBOW 139363 78596380 I 2
129 UNION 139363 78649740 2
130 ELBOW 139363 78595880 2
131 TEE 139363 78637853 1
132 TEE 139363 78637853 1
133 TEE 139363 786-37842 1
134 TEE 139363 786378-4-2 1
135 CONNECTOR 139363 78649740 2
136 ELBOW 139363 78595880 3
137 ELBOW 139363 78-596380 2
138 BOSE ASSEMBLY 139363 53792851 2
139 ELBOW 139363 57141250 2
140 O-RING 1393·63 68120797 2
141 O-RING 139363 68120797 4
142 ICONNECTOR 139363 78553833 4
143 BOSE ASSEMBLY 139363 53792851 1
144iBOSE ASSEMBLY 139363 53792851 1
145 1 BOSE ASSEMBLY 139363 53792851 1
146!BOSE 139363 53792851 I 1
147iO-RING I 139363 .68120797 2
148 IELBOW I 139363 57141250

i I 2
1491BOSE ASSEMBLY ,139363 53792851 1
150:BOSE ASSEMBLY T 139363 I 53792851 ! !

2
151iBOSE ASSEMBLY I 139363 i 53792851 I 1I

1521BOSE ASSEMBLY I 139363 i 53792851 [ ! 11153:0-RING i 139363 i 68120797 ! ! 4
154!COHHECTOR '139363 1 78553833 I 4I I

1551BOSE ASSEMBLY i 139363 I
! 53792851 ; : 1

156;BOSE ASSEMBLY :139363 :53796207 ,
! 1

157 'TUBE ASSEMBLY 139363 .78307870 2
158:0IL TEMPERATURE GAUGE. 139363 :82302772 1
159 SWIVEL ELBOW ;136674 I 78596440 1

I I
I I

I I I I
1 I I



c

I i I 1I I !1 I

! ; I
I, I ,,

! 1
I

; I
i

I ;
I
I
I 1 i

I i , ,
I ! i i :i I

i I , I !I I

I i I I
1 I i
1

I : I

I
I

St mULl. tt SJaoLI
S3an~~NI-X~aN3SSY

1h~YA ~OHoLNO~·oLSIOH
t tSll9ELttL Lt86Et , ~Ia aNYH oLB~IH t9t

St nHHoL tt SK30Ll
S3an~~NI-X~aN3SSY

1h~YA ~OHoLNO~ oLSlOB
at ZSX9ELttL tSX9ELttL ttL6Et E9E6Et , ~Ia aNYH oLB~IH t9t

S nHBJ. t SH:iloLl
S:ilan~~NI-X~aH:iISSY

1h~YA ~OHoLNO~ ~NIMS
t ZSXStLttL Lt86Et , oLSIUM aNYB oL~:iI~E9t

S nHJLI.t SK30LI
S:ilan~~NI-X~aN3SSY

I 1h~YA ~OHoLNO~ ~NIMS
Clt zsxstLttL tSXstLttL ttL6Et E9E6Et , oLSIUM CINYB oL~:n £9t
Z Ott96S8L ELE6Et aHYClNYoLS-MO&~:a ~:iIA IMS Z9t

H:il9OO'I-oLD~W&
t tX89Z0SS 0900tt NOoLJJl&aNYH oLH~IH t9t

H:iI~~-oLD~W&
t tX69Z0SS 0900tt NOoL.lJl&CINW oL~:a~09t

9tO
'03H 'ON HOON3A 'ON lH'1d 'l~NI/Ol WOH~ NOIldIH~S30 ~3H !'1~HO 3~'11d3H 'ON lVHI3S

1S 11 ._=. qJDd ....... ,. AJOPDj

SllJVd JI_J-$n•• Jn. 3~~-=- •



4

•

" ....
,

" ....
""'..:~

WHEN ORDERING PARTS.
ALWAYS fURNISH MODEL.

SERIAL NUMIER.
DRAWINI NUMIER AND

CATALOI REfERENCE NUMIER.

480 AA SUPPLY ZA426



BlJC,YRlJS-ERIE·· =. PAR TS
IUCYRUS·U,(

factory spec repIac.".,., parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EPLACE OR REQ. 'FROM TO/INCL. VENDOR NO.

020
AIR SUPPLY
DRAWING ZA'26 139363

1 AIR PUMP-COMPONENTS 139363 6'920270 1
NOT FURNISHED
SEPARATELY

2 MAGNETIC SWITCH 139363 127f[)016 1
3 ELBOW 139363 57152583 1,TUBE-SPECIFY LENGTH 139363 829'5667
5 LOCKNUT C 1/' NC 139363 027863'5 2
6 CLAMP 139363 53268610 5
7 LOCKNUT C 110-24 NC 139363 02786330 2
8 TEE-NSI 139363
9 FLAT WASHER 3/8 139363 03951'00 5

10 CAPSCREW 3/8X3/' NC 139363 032792'0 1
GRADE 5

11 CONNECTOR 139363 57120815 2
12 BUSHING 139363 20017550 3
13 VALVE-SEE DRAWING 139363 12970907 12970947 1D

12970907 FOR
COMPONENTS ,

14 NIPPLE 1393·63 20537000 2
15 CROSS 139363 20185200 1
16 ELBOW 139363 20222250 1
17 CONNECTOR 139363 57119863 2
18 NIPPLE-NSI 139363
19 CAPSCREW 3/8X2-1/' NC 139363 03179720 3

GRADE 2
20 WASHER 139363 82970352 3
21 LOCKNUT C 3/8 NC 139363 02786385 4
22iPRESSURE SWITCH 139363 12765011 1
23 IELBOW 139363 57151552 2
24 BRACKET 139363 8265821(21 1
25 CAPSCREW 1/'X1/2 NC 139363 03173160 8

GRADE 2 I
26iLOCKWASHER 1/' 139363 03961010 I 8
27jNUT 8-32-CADMIUM 139363 0270'070 2

iPLATED
28!LOCKWASHER 10 t 139363 I 03960900 1
29iPAN SCREW 8-32X1 NC I 139363 036'0310 1
30iCOVER 1139363 I 7'1533K1 ! I 1,

I ! I

I I I I iI I I, I

!
, , I

i I i I
I i

!, , ,
i ,, I

,
I

i ! ,
I

,,
!

I

I I
, iI i



e-~
fft-19
~20

21
.....-20

25
24
25
21

I
I
I
I
I
I
I 29
I .....13I ","'-,
~'"

31

32---i

33

22

I
I
I
I
IL__ -'

7

•
•

WHENORDERINGPAftTI.
ALWAVS'UMIIH MODEL.

SEAIAL_A.
DRAWINGNu.ER AND

CATALOGAE'EAENCE_R.

___-46

oC""'8-45 APPLICABLE TO SIN 139363
THRU 139744
FOR SIN ABOVE 139744
SEE DRAWINGZA489

480 HYDRAULIC OIL RESERVOIR ZA427



~RUS~E··-· PAR TS
IUCYRUS-[RI[

LIS Tfactory IPK replace",ent parts .=-.
CAT REF DESCRIPTION SERIAL NlL PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

025
IHYDRAULIC OIL
RESERVOIR
DRAWING ZA'27 139363 1397"

1 CAPSCREW 1/'X1-1/' NC 139363 1397" 03273'00 16
GRADE 5

2 LOCKWASBER 17' 139363 1397" 03961010 16
3 FILTER COVER 139363 1397" 550301Kl 1,O-RING 139363 1397" 50699337 2
5 SPRING 139363 1397" 75003022 2
6,ROD 139363 1397" 638963K21 2
7 IFILTER CAP 139363 1397" 6'038'K1 2
8 O-RING 139363 1397" 681'58'0 2
9 FILTER ELEMENT 139363 1397'4 '6110502 ,
9 FILTER ELEMENT KIT- 139363 1397" 90'253K·52 1 X

INCLUDES FOUR X
ELEMENTS '6110502, X
ONE SWING FILTER X
ELEMENT '6151'20, , ][
O-RINGS, GASKETS, , ][
INSTRUCTIONS ][

10 I SPACER 139363 1397" 640385IU 2
11 STEM 139363 13974' 7'1530K21 1
12,CAPSCREW 3/8][7/8NC 139363 1397" 03279280 12

GRADE 5
13 LOCICWASHER3/8 139363 139744 03961300 16
l' CLAMP 139363 13974' 53268700 l'15 HOSE 139363 13974' 5'5307-10 1
16 PLUG 139363 139744 20765300 2
17iLEFT BAND FILTER 139363 13974' 835556-02 1

iHOUSING
18isTRAINER 139363 1397'4 82894802 1
19 ISTRAINER GUARD 139363 13974' 82'30301 1
20 j VALVE CAP 139363 13974·4 537667K1 2
21 I SPRING 139363 1397" 75003023 I 1
22 TANK 139363 13974' 879399-01 1
23iLOCKNUT C 172 NC 139363 13974' 02786'25 2
2'iSEAL WASHER 139363 13974' 68754199 1
25 i STRAINER PLATE r 139363 13974' 5'8346Kl 1
26iLOCKNUT C 1 NC 139363 13974' I 02786545 , 1
27/PRESSURE SWITCH :139363 13974' ! 4682134' I 1
28:BUSHING I 139363 13974' ;20015250 I 1
29~CAPSCREW 3/8][1-1/4NC 1139363 13974' 103279400 : ,

IGRADE 5 ; I !
30:TEE I 139363 13974' I 20815570 1
31·BRACKET :139363 13974' I 746076-01 1
32 BREATHER VALVE I 139363 139744 ! 82057802 1
33 O-RING 1 139363 13974' :68120820 : 1
3' SIGHT GLASS I139363 13974' '82300109 1
35 FULL NUT 5/8 He :139363 139744 ! 02713050 ! 8

: i, ,
i

I I I I! ! I
I



BUCYRUS-ERIE·_ -. PAR TS
IUCY.:S.lR'l

..

factory IPK r.pIoc•• leftt parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

025
5/836 BELLEVILLE WASHER 139363 1397" 0395500' 16

37 TUBE ASSEMBLY 139363 1397" 78308272 1
38 O-RING 139363 1397" 68760800 2
39 CAPSCREW 5/8X5-1/2 NC 139363 1397" 03292760 8

GRADE 5
'0 SPACER 139363 1397" 7'6'06-01 1
'1 CASPCREW 1/2X1-1/' NC 139363 1397" 03285'00 3

GRADE 5
'2 FLAT WASHER 1/2 139363 1397" 03951600 3
'3 LOCKNUT C 1/2 NC 139363 1397" 02786"25 3

" PLUG 139363 1397" 20768000 1
'5 STOP COCK 139363 1397" 79091'37 1
'6 NIPPLE 139363 1397" 20559550 1
'7 BOTTOM COVER 139363 1397" 638975K21 6'5835-01 1D
'8 O-RING 139363 1397" 681'7810 1
'9 LOW HYDRAULIC OIL 139363 1397" 17182701 1

LEVEL DETECTOR
50 LOCKWASHER 3/8 139363 1397" 03961300 6
51 CAPSCREW 3/_8X7/8NC 139363 1397" 03279280 6

GRADE 5
52 FLAT WASHER 1/2 139363 1397" 03951600 1
53 SPACER 139363 1397" 7"172-02 1
54 RIGHT HAND FILTER 139363 1397'" 835556-01 1

HOUSING
55 FILTER CAP 139363 1397" 6·'1986Kl 1
56 FILTER COVER 139363 1397" 550300K1 1
57 NIPPLE 139363 1397" 20537050 1
58 CAP 139363 1397" 821318'8 1
59 QUICK DISCONNECT 139363 1397" 53276573 53276569 1D

COUPLER NOSE
60 PLUG 139363 1397" 7862·9225 1
61 O-RING 139363 1397" 681.20875 1
62 ,QUICK DISCONNECT 139363 1397''- 53276576 53276569 1D

COUPLER BODY I
63 GASKET 139363 1397" 50699339 2
6' BUTTERFLY VALVE I 139363 1397" 79'15810 1
65 PADLOCK 139363 1397" 82608600 I 1

I i II
I

I

!
I i I

I I I II I

! I I ! I
i, !

I, : I

I I I , I
I I , i

I I I I
I

I

I
I ! !

I
!
I !

I

I

!

I
;

I I I ! iI t

._



--J

21- ....

H R ING ~ ,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER ANO

ATALOG REFERENCE NUMBER

-APPLICABLE TO SIN 139363 THRU 139744
FOR SIN ABOVE 139744 SEE DRAWING ZA490

480 LOWER WORKS HYDRAULIC UNIT ZA428



~RUS~E··-· PARTSaucYRUS·U'E

LIS Tfactory IPK rwpb:ement parts .=-.
CAT REF DESCRIPTION SERIAL lID. PART NO. REPLACe OR REO.FROM TO/INCL. VENDOR NO.

030
,LOWER WORKS HYDRAULI C It
!DRAWING ZA428 139363 13974' It

1 PROPEL MOTOR-SEE 139363 139744 64312322 2
DRAWING 64312322 FOR
COMPONENTS

2 LOCKWASHER M16 139363 13974' 03990004 8
3 CAPSCREW M16lt50MM 139363 1397" 03552006 8

GRADE 8.8
4 BELLEVILLE WASHER M1' 139363 13974' 03955006 16
5 BAR 139363 139744 645189-01 4
6 1 CAPSCREW 1/2lt4-1/2 NC 139363 139744 03286440 8

GRADE 5
7 ELBOW 139363 139744 57141250 ,
8 HOSE ASSEMBLY 139363 1397'4 53796312 2
9 BELLEVILLE WASHER 1/2 139363 13974' 03955003 32

10 CAPSCREW M14X70MM 139363 139744 03552023 16
GRADE 8.8

11 O-RING 139363 139744 68120970 2
12ICONNEC'l'OR 139363 13974' 78554219 2
13 O-RING 139363 1397·4' 68766270 18
14 ,HALF FLANGE I 139363 139744 5'8451-01 8
15!CAPSCREW 1/2X5-1/2 NC '139363 139744 03286760 8

IGRADE 5
16 CAPSCREW 11'2X1-3/4 NC 139363 1397'4 03285560 16

GRADE 5
17 1 HOSE ASSEMBLY 139363 139744 53796313 4
18 ,ELBOW 139363 139744 78597558 2
19 1 HOSE ASSEMBLY 139363 139744 53792061 2
20 1CABLE TIE 139363 139744 17'48500 ,
211HOSE-11 INCHES 139363 .13974' 537173-05 4
231'l'UBEASSEMBLY 139363 139744 78308182 2
2'j'l'UBEASSEMBLY 139363 139744 78308279 2
25 i.TUBE ASSEMBLY 139363 139744 78389133 2
26!HALF FLANGE 139363 139744 53303627 8
27!PLUG 139363 139744 78625950 8
28 IO-RING 139363 139744 68124430 12
29iPROPEL COUNTERBALANCE 139363 139744 79299835 I 79299841 4D

IVALVE-SEE DRAWING I179299835 FOR
'COMPONENTS I !29 i PROPEL COUNTERBALANCE I 139363 139744 79299841 , ,I
,VALVE-SEE DRAWING 1 I

I;79299841 FOR I I I
COMPONENTS I

I 78596345 I30 'ELBOW I 139363 139744 ! 2
31 'CONNECTOR :139363 139744 i 78554225 I 2
32 CONNECTOR i 139363 139744 '78553740 : 2
33 O-RING :139363 13974' :68120820 I 2
34 'O-RING I139363 139744 :68120797 i 8

,
I

! ; II

i I I ! !,



BlLYRUS-ERIE·· -. PARTS
IUCYAUS-(Alt

factory spec ~t parts .-. LIS T
CAT REF DESCRIPTION SERIAT ~rr. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

030
35 CONNECTOR 139363 139744 78553750 2
36 CONNECTOR 139363 13974' 78553658 2
37 CONNECTOR 139363 1397'4 78553833 2
38 ELBOW 139363 139744 78595880 2

I

I

i
I I II
! I I

I
I I! I

! I i I
I

, I ! I
I ! I I

I
I I
I iI

; ; I, I
, I ,

- .
i i,

, i
, ! . I

!

I I I I II
, I I, , I



WHEN ORDERING PAR.,..
ALWAVS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480
SERVO CONTROLS a OIL CIRCULATING PUMP­

HYDRAULIC UNIT FOR GM ENGINE ZA429



BUK;VRUS~E··-· PAR T5
IUCYIIUS-U,(

factory IPK ~ parts .=-. L I 5 T
CAT REF DESCRIPTION 5ERIA[ NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

035
SERVO CONTROLS , OIL
CIRCULATING PUMP-
HYDRAULICS FOR GM X
ENGINE X
DRAWING ZA429 139363

1 SERVO CONTROLS , OIL 139363 64960107 1
CIRCULATING PUMP-SEE
DRAWING 64960107 FOR
COMPONENTS

2 CAPSCREW 1/2Xl-1/2 NC 139363 03285480 10
GRADE 5

3 LOCKWASHER 1/2 139363 03961500 8
4 BELLEVILLE WASHER 139363 03955002 ,

7/16
5 CAPSCREW 7/16X1-1/2NC 139363 03.28.2480 4

GRADE 5
6 CONNECTOR 139363 78554778 1
7 O-RING 139363 68120867 1
8 O-RING 139363 68120820 1
9 ELBOW 139363 140124 57144650 1
9 TEE 140530 78638038 1

10 BELLEVILLE WASHER 172 139363 03955003 4
11 HOSE ASSEMBLY 139363 53795430 1
12 HALF FLANGE 139363 20324986 2
13 O-RING 139363 68766270 1
14 HALF FLANGE 139363 53303629 2
15 O-RING 139363 68136135 1
16 HOSE ASSEMBLY 139363 53795445 1
17 ELBOW 139363 78597948 1
18 O-RING 139363 68120840 2
19 CONNECTOR 139363 78560635 1

I

Ii : i i
I 1 ! I ii i !

I I ,
I, : ,,

I I , ! I, I I, ,
I

: ;
I :
I

i i
, ,
;

I
i

I f I I! Ii i



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

--~-----~-"'/" _---"'::::..---- ,
~7 e«>
./6 21

\..../24 Y.
8~4{ ~~
9~ ~Z- -)0 COOLER INLET

, ~5 'TO GRApPLE CONTROL..
;' ~TO CAB CONTROL

PRESSURE INLET

481
SERVO CONTROLS a OIL CIRCULATING PUMP­
HYDRAULIC UNIT FOR CUMMINS ENGINE ZA4!O



~RUS~E··-· PAR TSBUCYRUS-EltIE

factory IpeC ~t parts .=-. LIS T
CAT REF! DESCRIPTION FROM5Et< l A\ON?I'NCL, PART NO. REPLACE OR REQ.VENDOR NO.

040
SERVO CONTROLS , OIL
CIRCU~TING PUMP-
HYDRAULICS FOR X
CUMMINS ENGINE
DRAWING ZA430 139363

1 SERVO CONTROLS , OIL 139363 64960106 1
CIRCULATING PUMP-SEE
DRAWING 64960106 FOR
COMPONENTS

1 SERVO CONTROLS , OIL 139817 64960139 1
CIRCULATING PUMP-
LOGGER-SEE DRAWING
164960139 FOR
COMPONENTS

2 CAPSCREW 1~211-lL2 NC 139363 03285480 4
GRADE 5 X

3 LOCKWASBER lL2 139363 03961500 24 BELLEVILLE WASHER 139363 03955002 4
7/16

5 CAPSCREW 7/1611-1/2NC 139363 03282480 4
GRADE 5

6 ELBOW 139363 78597806 1
7 O-RING 139363 68120867 1:O-RING 139363 681208.20 1

O-RING-LOGGER 139817 68120970 1
9 ELBOW 139363 140124 57144650 1
9 TEE 140530 78638038 1
9 ELBOW-LOGGER 139817 140124 57144645 1
9 TEE-LOGGER 140530 78638140 1

10 BELLEVILLE WASHER 1/2 139363 03955003 4
11 BOSE ASSEMBLY 139363 53795429 1
121BALF FLANGE 139363 20324986 2
13IO-RING 139363 68766270 1
141BALF FLANGE 139363 53303629 2
15 O-RING 139363 68136135 1
16jBOSE ASSEMBLY 139363 53795444 i 1
17 IELBOW 139363 78597950 1
18 IO-RING 139363 I 68120840 2
19 I CONNECTOR I 139363 78530635 I 1
20 'ELBOW I 139363 I 78597787

!
I 1

21'CAPSCREW 1/211-1/4 NC :139363 :03285400 I 2
iGRADE 5-STANDARD I I 03285400 I i21!CAPSCREW 1/211-1i4 Ne 139817 ,

6I
,GRADE 5-LOGGER I I

II ,
22iELBOW ! 139363 :78598263 , j 1
23:ELBOW-LOGGER ~139817 .57142950 I 1
24:0-RING-LOGGER I 139817 i 68120800

,
1, i

25!ADAPTER-LOGGER ! 140530 i 78554211 i 1,
:,,

I ,
;,

i I ! I !;I
I I,



21

WHENORDERINGPARTS,
ALWAYS FURNISHMODEL,

SERIAL NUMBER,
DRAWINGNUMB~R AND

CATALOG REFERENCENUMBER.
STANDARD OR LONG HANDLE

FRONT END HYDRAULIC UNIT
HOIST CYLINDER PIPING ZA431-A480



BUK;VRUS~E··-· PARTS
IUCVR:S.ERll

factory IPK ,..,Iocement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. RgPLACE OR REQ.FROM TO/INCL. VENDOR NO.

0'5
FRONT END HYDRAULIC
STANDARD OR LONG X
HANDLE-HOIST CYLINDER
PIPING
DRAWING ZA'31A 139363

1 CAPSCREW 1/2X' NC 139363 1397" 03286280 8
GRADE 5

2 CAPSCREW 1/2Xl-3/' NC 139363 03285560 16
GRADE 5

3 BRACKET 139363 7'3'1'£1 2,BRACKET 139363 7'3'20£21 2
5 SPACER 139363 1397" 5'8360K1 ,
5 SPACER KIT 139817 82866391 ,
6 SPACER 139363 1397" 5'8359£1 8
6 ISPACER KIT 139817 82866396 8
7 CAPSCREW 7/16X1-1/2NC 139363 03282'80 32

GRADE 5
8 BELLEVILLE WASHER 139363 03955002 '8

7/16
9 CLAMP 139363 1397" 6'0'58-01 8
9 CLAMP 139817 821'0'69 ,

10 O-RING 139363 6876627()' 12
11 HALF FLANGE 139363 2032'986 16
12 RIGHT HAND TUBE 139363 78389208 1

ASSEMBLY
13 LEFT HAND TUBE 139363 78389209 1

ASSEMBLY
l' CAPSCREW 7/16X1-1/'NC 139363 03282'00 8

GRADE 5
15 CAPSCREW 7/16X2-1/2NC 139363 0328.2805 8

GRADE 5
16 BRACKET 139363 6'1322£1 ,
17 LOCKWASHER 1/2 139363 03961500 16
18 IFULL NUT 1/2 NC 139363 02711050 16
19:LOCKWASHER 1/2 139363 1397" I 03961500 I 8
20 I FULL NUT 1/2 NC 1139363 1397" 02711050 8
21 IHOSE ASSEMBLY 139363 1397" 53795016 53796.26 'D
21 IHOSE ASSEMBLY ! 139817 I 53796'26 I •22~LEFT HAND TUBE i 139363 I78389207 i I 1I

,ASSEMBLY ,
I I ,

23iRIGHT HAND TUBE i 139363 ;78389206 I 1
.ASSEMBLY i : I

7,ISPACER ! 139817 I552'08-06 I ,
I I I

: I
I I I,
, i

I :
I

, ,

: j_ ,
i

, I I, I



24

~~

ZI 31

I
I

/
I

WHEN ORDER1NG PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

STANDARD OR LONG HANDLE
FRONT END HYDRAULIC UNIT

DIG CYLINDER PIPING ZA431-B480



BlLYRUS-ERIE·_ -. PAR TSIUCYRUS-ERIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. R;PLACE OR REO.FROM TO/INCL. VENDOR NO.

046
FRONT END HYDRAULIC
STANDARD OR LONG X
HANDLE-DIG CYLINDER
PIPING
DRAWING ZA431B 139363

2' HOSE ASSEMBLY 139363 1397" 53795016 53796'26 2D
2' HOSE ASSEMBLY 139817 53796'26 2
25 CAPSCREW 7/16X1-1/2NC 139363 03282480 28

GRADE 5
26 BELLEVILLE WASHER 139363 03955002 '07_L16
27 IHALF FLANGE 139393 2032'986 1628 O-RING 139363 68766270 1129 TUBE ASSEMBLY 139363 78389205 1.30 TUBE ASSEMBLY 139363 7838920' 131 CLAMP 139363 6432681C1 232 FULL NUT 1/2 NC 139363 02711050 ,
33 LOCKWASHER 1(2 139363 1397" 039·61500 833 LOCKWASHER 1/2 139817 0.3961500 ,
3' CAPSCREW 7/16X1-1/'NC 139363 . I 03282'00 ,

GRADE 5
35 CAPSCREW 7/16X2-1/2NC 139363 03282~05 ,

GRADE 5
36 DIG CYLINDER SUPPORT 139363 74'573K21 237 SPACER 139363 1397" 5'8360K1 ,
37 SPACER KIT 139817 82866396 ,
38 CLAMP 139363 1397" 640'58-01 ,
38 CLAMP 139817 821'0.69 2
39 BAR 139363 1397" 5'8896-03 2
'0 CAPSCREW 1/2X3-3/' NC 139363 1397" 03286200 ,

GRADE 5
'1 CHECK VALVE 139363 1397" 791'6753 79.91'05 1D
'1 CHECK VALVE 139817 79,91'05 1
'2 TUBE ASSEMBLY 139363 78389013 2
'3 HOSE ASSEMBLY 139363 1397" ,5379520' 53796'05 2D
'3 HOSE ASSEMBLY 139817 53796'05 2

" CAPSCREW 7/16X4-1/2NC 139363 03283"0 ,
IGRADE 5

,139817 I 552'08-06 i75iSPACER 6
76;SPACER ,139817 552'08-02 I I 12
77 'SPACER KIT 139817 ;82866391 I 2I

i
I I II

t i I, iI
I

,
i

i , i

I ,I i ,
I

!
, I , i, i

I
;

i ;
i I

I ! t I Ii i 1



45

I

48

'~

47

WHENORDERINGPARTS,
ALWAYS FURNISHMODEL,

SERIAL NUMBER,
DRAWINGNUMBERAND

CATALOG REFERENCENUMBER.

480
FRONT END HYDRAULIC UNIT

WRIST CYLINDER PIPING FOR STANDARD HANDLE ZA431-C



~S~E··-· PAR TS
BUCYRUS-ERIE

LIS T5actory IPK rwpIacement parts .=-.
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

047
FRONT END HYDRAULIC
STANDARD HANDLE X
WRIST CYLINDER PIPING
DRAWING ZA431C 139363

45 TUBE ASSEMBLY 139363 78389203 1
'6 CAPSCREW 7/16X2-1/2NC 139363 03282'80 56

GRADE 5
47 BELLEVILLE WASHER 139363 03955002 60

7/16
48,KALF FLANGE 139363 20324986 28
49 1O-RING 139363 68766270 15
50 TUBE ASSEMBLY 139363 78389014 1
51 TUBE ASSEMBLY 139363 78389013 2
521HOSE ASSEMBLY 139363 139744 53795204 53796405 2D
52 HOSE ASSEMBLY 139817 53796405 2
53!HOSE ASSEMBLY 139363 139744 53795216 53796437 2D
53 1HOSE ASSEMBLY 139817 53796437 2
5' CAPSCREW 1/2X1 Ne 139363 03285320 3

GRADE 5
551LOCKWASHER 1(2 139363 1397•• 03961500 11
55iLOCKWASHER 1/2 139817 03961500 7
561MANIFOLD '139363 74'3091C1 1
571CAPSCREW 1/2X2 NC 139363 032856'0 ,

!GRADE 5
139363 645310-01581BRACICET 1

59!BELTING 139363 139744 540540-01 2
59iBELTING 139817 I 5405'0-0' 2
60 BAR SPACER 139363 ! 5'0359ICl 2
61 FULL NUT 1/2 NC 139363 139744 I 02711050 6
61 FULL NUT 1/2 NC 139817 02711050 ,
62 HOSE ASSEMBLY 1139363 1397" 53795205 53796'03 1D
62 HOSE ASSEMBLY ! 139817 53796'03 1
63 HOSE ASSEMBLY 139363 139744 53795018 53796'21 1D
63 HOSE ASSEMBLY 139817 53796'21 1
6,iBAR 139363 139744 ;548896-03 1
65 WRIST CYLINDER 139363 139744 I 74'2081C21 I 1

SUPPORT
65 WR1ST CYLINDER 139817 646069-01 1 2

!BRACICET i

66 ISPACER 1139363 13974' i 5483601C1 I I 2
66 ,SPACER ICIT 139817 I 82866396 I I 2
67 ,CLAMP ! 139363 139744 j 6'0458-01 i I 2
67iCLAMP i 139817 i 821'0469

,
1I

68:CAPSCREW 1/2X3-3/4 NC ! 139363 139744 ;03286200 , 2! ,
;GRADE 5 ~ , ! i

69 TUBE ASSEMBLY ,139363 :78308280 i 1
70 ,CLAMP ,139363 139744 6418901C1 I 1
71:CAPSCREW 7/16Xl-1/4NC I 139363 03282400 I 2

iGRADE 5 i, ,

I !
I, ,
,

i I i I II
,

i



BlJCYRUS-ERIE·· -. PARTS
IUCYRUS· [RI[

factory IPK ~ parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EOR REO.FROM TO/INCL. VENDOR NO.

0'7
72 CAPSCREW 7/16X2-1/2NC 139363 03282805 2

GRADE 5
78 CAPSCREW 7/16X2-1/'NC 139817 03282725 1

GRADE 5
79 CAPSCREW 7/16X3-1/'NC 139817 032830'5 1

GRADE 5
80 LOCKWASBER 7/16 139817 03961'10 2
81 FULL NUT 7/16 NC 139817 02710050 2

,

I II I

i
' . I II i

I I I I !
I I II ; I,
; I i I iI I

I
,

I i I;
I ! i, I

I I

: : I I
I

I I
I I I

I
;

i

I I ! ! l-
I

I !,



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480
FRONT END HYDRAULIC UNIT

WRIST CYLINDER PIPING FOR LONG HANDLE ZA431-D



Bl.JCYRlJS-ERIE·· =. PAR TS
lucvIltUS-(.I(

LISTfactory IPK replae.n .. ,t parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

048
FRONT END HYDRAULIC
STANDARD HAHDLE It
WRIST CYLINDER PIPING
DRAWING ZA'31D 139363

45 TUBE ASSEMBLY 1139363 78389203 1
46 CAPSCREW 7/16lt2-1/2NC 139363 03282'80 56

GRADE 5
'7 BELLEVILLE WASHER 139363 03955002 60

7/16
48 HALF FLANGE 139363 20324986 28
49 O-RING 139363' 68766270 15
50 TUBE ASSEMBLY 139363 78389014 1
51 TUBE ASSEMBLY 139363 78389013 2
52 HOSE ASSEMBLY 139363 1398'1 53795204 53796'05 2D
52 HOSE ASSEMBLY 140060 53796405 2
53 HOSE ASSEMBLY 139363 1398'1 53795216 53796'37 20
53 HOSE ASSBMBLY 140060 53796'37 2
54 CAPSCREW 1/2X1 NC 139363 03285320 3

GRADE 5
55 LOCKWASHER 1/2 139363 139841 03961500 15
55 LOCKWASHER 1/2· 140060 03961500, 11
56 MANIFOLD 139363 744309JU 1
57 CAPSCREW 1/2lt2 NC 139363 032856'0 8

GRADE 5
58 BRACKET 139363 645310-01 1
59 BELTING 139363 139841 5'05'0-01 ,
59 BELTING 1400·60 5405'0-04 ,
60 BAR SPACER 139363 5403591(1 ,
61 FULL NUT 1/2 NC 139363 139841 02711050 10
61 FULL NUT 1/2 NC 140060 02711050 8
62 HOSE ASSEMBLY 139363 139841 53795206 53796406 10
62 HOSE ASSEMBLY 140060 53796'06 1
63 HOSE ASSEMBLY 139363 139841 53795024 53796425 1D
63 HOSE ASSEMBLY 140060 53796425 1
6' BAR 139363 139841 5'8896-03 1
651WRIST CYLINDER 139363 1398'1 7'4208K21 1

SUPPORT
65 WRIST CYLINDER 1'0060 6'6069-01 2

BRACKET I

66 SPACER 139363 139841 I 5'8360K1 2
66 ! SPACER KIT 1'0060 i 82866396 I ! 2I

67 ICLAMP I 139363 1398'1 I 6'0'58-01 I

I 2
67iCLAMP 140060 ,821'0469 i 1
681CAPSCREW 1/2X3-31' NC i 139363 139841 i 03286200 i i 2I

IGRADE 5 , ; I I
69'TUBE ASSEMBLY I 139363 :78308280 i

1
70!CLAMP :139363 139841 :64l890K1 ! 1;

7l:CAfSCREW 7/16X1-1/4NC : 139363 :03282400 I 2
lGRADE 5' I iI ,
I ,

; , ,
i

I I !
I Ii

I I I



BlJ(){RUS-ERIE·· -. PARTS
8UCYRUS·EAIE

factory IPK ,.p&cx:.,.,."t parts .=-. LIS T
CAT REF DESCRIPTION SERIAL N-U. PART NO. l<EPLACE OR REO.FROM TO/INCL. VENDOR NO.

0'8
72 CAPSCREW 7/16X2-1/2NC 139363 03282805 2

GRADE 5
73 BRACKET 139363 6'5309-01 1
78 CAPSCREW 7/16X2-1/'NC 1'0060 03282725 1

GRADE 5
79 CAPSCREW 7/16X3-1/'NC '1'0060 r., 032830'5 1

GRADE 5
80 LOCItWASHER 7/16 1'0060 03961'10 2
81 FULL NUT 7/16 NC 1'0060 02710050 2

I -
,

i

i,

I

i
!
! II
I

[
i I II, ,,

I
I II I

I I
I I
I i

I iI ,
I

I

I , ! [ I

: I
I I

I

I

,

I
I



FOR LEGEND
SEE REVERSE SIDE

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

778 HYDRAULIC UNIT FOR THIRD PROPEL PEDAL ZA451



BLJC{RUS-ERIE·_ -. PAR 15
IUCYII:'.UII

factory IpeC replace",.,,' parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EPlACE OR REQ.FROM TO/INCL. VENDOR NO.

060
HYDRAULICS FOR THIRD X
PROPEL PEDAL X
DRAWING ZA451 139363

1 THIRD PROPEL PEDAL 139363 139744 79434302 lA
FOOT VALVE-SEE
DRAWING 79434302 FOR
COMPONENTS

NOTE-WHEN STOCK OF
79434302 IS DEPLETED
USE FOLLOWING PARTS
THIRD PROPEL PEDAL 79434316 1
FOOT VALVB
BOSE ASSEMBLY 53796460 1
HOSE ASSEMBLY 53784022 1

1 THIRD PEOPEL PEDAL 139817 79434316 1
FOOT VALVE-SEE
DRAWING 79434316 FOR
COMPONENTS

2 SHUTTLE VALVE- 139363 79434809· 4
SEE DRAWING 79434809
FOR COMPONENTS I

3 HOSE ASSEMBLY 139363 53795924 1
4 HOSE ASSEMBLY 139363 53795924 1
5 TUBE ASSEMBLY I 139363 139744 7830811. 1
5 ITUBE ASSEMBLY 139817 78307870 1
6 TUBE ASSEMBLY 139363 78308150 1
7 CAPSCREW 5/16X1 NC 139363 I 03276320 4

GRADE 5 1027081508 FULL NUT 5/16 NC 139363 4
9iLOCKWASHER 5/16 139363 I 03961210 4

10 ICONNECTOR 139363 78553883 5
11 IO-RING 139363 i 68120797 5
12 IELBOW I 139363 I 57141250 4
13 IO-RING I 139363 I 68120797

!
I 4

14!ELBOW i 139363 :57141250 4
15 'O-RING ! 139363 i 68120797 I I 4
16 TEE I 139363 i 78637865 2
17 O-RING i 139363 i 68120797 !

, 2,
I

18 ELBOW :139363 i 57141250 I i 1
19 O-RING I 139363 ;68120797 I

, 1I
20 ELBOW I 139363 :78595880 ! ! 1
21 TEE ! 139363 .78637857 i ! 2
22 'O-RING ~139363 '68120797 ,

2,
23 'HOSE ASSEMBLY i 139363 '53795923 2
24 ,UNION '139363 ,78649724 4
2S!O-RING I 139363 I 68120797 i I 4,

! I I i! I



20 4

I
I
I
I

I I
I I,.-- ---, I
I I
I I
I I
I I
I I
I ¥24 I
I ~41 I
I !_> I I
I <, ~42 )
I '\{ .,,/
I 4'(~;> .>! ~~~f7~~......../
I 16~:::Ye;~ .~.47J
l//

7

APPLICABLE TO SIN 139817a UP

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

481 HYDRAULIC OIL RESERVOIR ZA489



~RUS~E··-· PAR TSIUCYR;S.Ett,[

factory IpK replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

026
HYDRAULIC OIL
RESERVOIR
DRAWING ZA'89 139817

1 HYDRAULIC TANK 139817 1'012' 879952-01 1
1 HYDRAULIC TANK 1'0530 892'25-01 1
2 FILTER ASSEMBLY 139817 '61'02'9 1

SEE DRAWING '61'02'9
FOR COMPONENTS

3 FILTER ELEMENT 139817 '6110502 ,
3 FILTER ELEMENT KIT- 139817 90'253K52 1 X

INCLUDES FOUR X
ELEMENTS '6110502, X
ONE SWING FILTER X
ELEMENT '6151'20 , X
O-RINGS. GASKETS' X
INSTRUCTIONS X,FILTER ASSEMBLY 139817 ',61'0.253 1
SEE DRAWING '61'0253
FOR COMPONENTS

5 COVER-PLATE 139817 6'5835-01 1
6 TUBE ASSEMBLY 139817 1'012' 78308272 1
71BRACJCET 139817 552·'85-01 1
8 SPACER 139817 1'012' 7'6406-01 1
9 CAPSCREW 3/8Xl NC 139817 032793.20 16

GRADE 5
10 BEADED INSERT 139817 533'2580 2
11 BEADED INSERT 139817 53342521 1
12 BEADED INSERT 139817 533'2581 1
13 BEADED INSERT 139817 53342526 1
l' CAPSCREW 1/2Xl-l/' NC 139817 03285400 2'

GRADE 5
15 O-RING 139817 681208'0 1
16 O-RING 139817 681.20820 1
17 O-RING 139817 681'7810 I 1
18 O-RING 139817 68136135 6
19 GASKET 139817 1'012' 506993'5 2
20 GASKET 139817 50699339 2
21 ILOCKWASHER 3/8 139817 03961300 16
22'BREATHER VALVE 139817 82057802 ! 1
23iSIGHT GLASS 139817 ! 82300109 I I 1I2"PRESSURE SWITCH i 139817 :'68213" I ! 1
25 ,LOW HYDRAULIC OIL ! 139817 i 17182701 I I 1

LEVEL DETECTOR ~ I
! i

26 QUICK DISCONNECT I 139817 I 53276569 i I 1I

;COUPLING ASSEMBLY I : i
27'RUBBER CAP .139817 821318'8 ! , 1
28 O-RING FLANGE SPUD ·139817 78629230 I 1
29 HALF FLANGE '139817 '53303629 2
30 STOP COCK '139817 '79091437 I : 1

,

! I I I II
I ,

_l i :I



~S~E··-· PARTS
IUC'.:S-IRll

factory IPK ~ parts .=-. LIST
CAT REF DESCRIPTION 5ERIAL NO. PART NO. RUUCE OR REO.FROM TO/INCL. VENDOR NO.

026
31 PIPE ADAPTER 139817 57099481 1
32 HOSE 3-5/8 INCH 139817 53080997 1
33 CLAMP 139817 53268690 2
34 BELLEVILLE WASHER 1/2 139817 03955003 24
35 CAPSCREW 3/8X1-1/4 NC 139817 03279400 6

GRADE 5
36 PLUG 139817 20765300 1
37 CAPSCREW 1/2X3-3/4 NC 139817 03286200 1

GRADE 5
38 PLUG 139817 20768000 1
39 NIPPLE 139817 20537050 1
40 NIPPLE 139817 20559550 1
oil BUSHING 139817 20015250 1
42 TEE 139817 20815570 1
43 CAPSCREW 5/8X5-1/2 NC 139817 140124 0329.2760 8

GRADE 5
44 FULL NUT 5/8 NC 139817 140124 02713050 8
45 LOCKNUT 1/2 NC 139817 02786425 I 1
46 BELLEVILLE WASHER 5/8 139817 140124 03955004 8
47 FLAT WASHER ,~'2 139817 03951600 1
48 LOCKWASHER 3 8 139817 03961300 6
52 CAPSCREW 1/2Xl-3/4 NC 139817 03285560 I 3

GRADE 5
56 LOCKNUT 1/2 NC 139817 02786425 3
59 FLAT WASHER 1/2 139817 03951600 6
64 BUTTERFLY VALVE 140530 79415804 1
65 PADLOCK 140530 82608600 1
66 TUBE ASSEMBLY 140530 78461184 1
67 TUBE ASSEMBLY 140530 78308460 1
68 HOSE 140530 537173-01 1
69 CLAMP 140530 532710~5 4
70 O-RING 140530 68145293 1
71~FLAT WASHER 8MM 140530 03990008 8
721LOCKWASHER 8MM 140530 I 03990001 8
73 I BELLEVILLE WASHER 5/8 140530 03955004 8
74 IFULL NUT 5/8 NC 140530 02713050 4
75iCAPSCREW M8X30MM 140530 03552001 8
76!CAPSCREW 5/8X5 NC 140530 03292600 I 4

IGRADE 5 i
77iTUBE ASSEMBLY 140530 I78389527 i I 1I

i i
I

I I I ,

i I I ,
I ! I

! I I
,

I ! I I
I

I;

I : I
I I I

, ;

I :

!

I
I I

I I !
, I

I



42

16

38

" ~~6~2113 9 .

I 2
48

: ~ 49~
22 I ~,~-0 ...",'

~ ''''
~43
~4744~ L '_46

~_ ~ ~4S

4849~k47
50 ~46

45

APPLICABLE TO SIN 139817 a UP
WHEN 0 IN

ALWAYS FURNISH MODEL..
SERIAL NUMBER,

DRAWING NUMBER AND
CATALOG REFERENCE NUMBER.

480 LOWER WORKS HYDRAULIC UNIT ZA490



BUK;VRUS~E··-· PAR 15
BUCYRUS-ERIE

factary IPK repIac.".." parts .=-. LIS T
~

CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.
031
LOWER WORKS HYDRAULIC
DRAWING ZA490 139817 X

1 PROPEL MOTOR 139817 64312322 2
SEE DRAWING 64312322
FOR COMPONENTS

2 LOCKWASHER M16 139817 03990004 8
3 CAPSCREW M16X50MM 139817 03552006 8

GRADE 8.8
4 BELLEVILLE WASHER M14 139817 03955006 16
5 BAR 139817 645189-01 4
6 CAPSCREW 1/2X4-1/2 NC 139817 03286440 8

GRADE 5
7 ELBOW 139817 57141250 4
8 HOSE ASSEMBLY

1/2
139817 53796312 2

9 BELLEVILLE WASHER 139817 03955003 48
10 CAPSCREW M14X70MM 139817 03552023 16

GRADE 8.8
11 O-RING 139817 68120970 2
12!CONNECTOR 139817 78554219 2
13 O-RING 139817 68766270 22

~
14 HALF FLANGE 139817 548451-01 8
15iCAPSCREW 1/2X5-1/2 NC 139817 03286760 8

GRADE 5
161CAPSCREW 1/2Xl-3/4 NC 139817 03285560 32

GRADE 5
17 HOSE ASSEMBLY 139817 53796489 4
18 ELBOW 139817 78597558 2
19 1 HOSE ASSEMBLY 139817 53792067 2
20 I CABLE TIE 139817 17448500 4
21 HOSE 139817 537173-05 4
22 TUBE CLAMP 139817 82140066 4
23 ITUBE ASSEMBLY 139817 78308182 2
24 TUBE ASSEMBLY 139817 78308279 2
25!TUBE ASSEMBLY 139817 78389133 2
26 IHALF FLANGE 139817 53303627 16
27iPLUG 139817 78625950 8
28!O-RING 139817 68124'30 12
29 :PROPEL COUNTERBALANCE I 139817 140060 i 79299835 79299841 4D

IiVALVE-SEE DRAWING i I
:79299835 FOR ! i

1'COMPONENTS I ,
I ,

29 :PROPEL COUNTERBALANCE I 140061 140124 I 79299841 I 4IiVALVE-SEE DRAWING I ,
:79299841 FOR i i I !'COMPONENTS

I I,
I ;

29 PROPEL COUNTERBALANCE I 140530 ! 79434799 , 4
VALVE-SEE DRAWING !

II 79434799 FOR I

COMPONENTS
i ,,

!



~S~E··-· PAR TS
BuCVRUS-lAll

factory IPK ,..,&ac.m.nt parts .-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~OR REQ.FROM TO/INCL. VENDOR NO.

031
30 ELBOW 139817 78596345 2
31 CONNECTOR 139817 78554225 2
32 CONNECTOR 139817 78553740 2
33 O-RING 139817 68120820 2
3. O-RING 139817 68120797 8
35 CONNECTOR 139817 1.012. 78553750 2
35 RESTRICTOR VALVE 1.0530 79.35207 2
36 CONNECTOR 139817 78553658 2
37 CONNECTOR 139817 78553833 2
38 ELBOW 139817 78595880 2
39 TUBE ASSEMBLY 139817 78389522 1
.0 TUBE ASSEMBLY 139817 78389523 1
'liTUBE ASSEMBLY 139817 7838952. 1
.2 TUBE ASSEMBLY ,139817 78389525 1
.3 BRACKET 139817 552918-01 2
4. BRACKET 139817 6'6829-01 2
.5 CAPSCREW 7/16Xl-1/2 139817 03282480 16

NC GRADE 5
46 LOCKWASHER 7/16 139817 03961410 32
.7 FLAT WASHER 7/16 1139817 03951500 16
48 CAPSCREW 1/2X1-1/. NC 139817 03285400 8

GRADE 5
.91LOCKWASHER 1/2 139817 03961500 8
50 FLAT WASHER 1/2 139817 03951600 8

,

I
I

t
I

I T
II i I

I i !
! I I ; I
i i i : !
I : ;

I! !I I I
I

I i
: I I

I

! :

I I I I!
I



APPLICABLE TO SIN 140530 a UP

482 SERVO CONTROL HYDRAULICS ZA491

'_



BLJCYRUS-ERiEfD• - • PARTS
RUf. y,,:s. tWit

fac10ry spec: ~, parts .= -_ LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

015
SERVO CONTROL
HYDRAULICS X
DRAWING ZA491 140530

1 HOSE ASSEMBLY 140530 53796353 1
2 CLAMP 140530 53268627 1
3 LOOM-SPECIFY LENGTH 140530 17330850
4 TUBE-SPECIFY LENGTH 140530 82945642
5 CONNECTOR 140530 57115435 2
6 CONNECTOR 140530 57117205 1
7 CABLE TIE 140530 17448500 3
8 HOSE ASSEMBLY 140530 53796206 1
9 ELBOW 140530 57141250 2

10 REDUCER 140530 78533136 1
11 TEE 140530 78638487 1
12 O-RING 140530 68120797 3
13 HOSE ASSEMBLY 140530 5379'252 1
14 HOSE ASSEMBLY 140530 53792560 1
15 TEE 140530 78637865 3
'16 CAP NUT 140530 78623400 3
17 HOSE ASSEMBLY 140530 53792855 2
18 U-CHANNEL 140530 82137285 1
19 ELBOW 140530 78597559 1
20 U-CHANNEL 140530 82137284 1
21 U-CHANNEL 140530 82137330 1
22 O-RING 140530 68120797 3
23 IHOSE ASSEMBLY 140530 53792803 1
24 HOSE ASSEMBLY 140530 53792844 1
25!HOSE ASSEMBLY 140530 53787320 1
26ILOOM-SPECIFY LENGTH 140530 17330850
27 NUT 140530 78623588 1
28 PLUG 140530 20765420 1
29 NIPPLE 140530 20500350 2
30 TEE 140530 20810350 1
31 I ELBOW 140530 57143317 1
42 IO-RING 140530 68124430 2
43 IHOSE ASSEMBLY 140530 53794258 1
44 IHOSE ASSEMBLY 140530 53787320 2
45 IHOSE ASSEMBLY 140530 53792848 1,
46iHOSE ASSEMBLY 140530 53793898 1
47iELBOW 1140530 78595345 1
48 IHOSE ASSEMBLY 140530 I53796210 I 2
49iCONNECTOR 140530 785537'0 2
50!O-RING 140530 68124430 1
51IU-CHANNEL 140530 I 82137560 I 1I
52 'CABLE TIE 140530 :17448500 I 2
53:ELBOW 1140530 I 57141250 I 2
54 'O-RING 140530 I 68120797 I I 2I
55·ELBOW ! 140530 :57141250 ! 1

2
56 'O-RING i 140530 i 68120797 I 2

i , , I ,,
II

I I i I

!I '1



BUCYRUS-ERIE •• =.eue VAllS f Ril

factory IJ* rwpIac.ment parts • EM.
PAR T5
LIS T

CAT REF DESCRIPTION

03951200
03273680

015
57 TEE

SEtrrAL NO.
FROM TO/INCL. PART NO. REPLACE OR REQ

VENDOR NO. .

1
58 O-RING
59 TEE

140530 78637865
1
2

60 O-RING
61 CAP NUT

140530
140530

68120797
78637865

2
1

62 CAP NUT
63 HOSE ASSEMBLY

140530
140530

68120797
78623400

2
1

64 HOSE ASSEMBLY
65 CONNECTOR

140530
140530

78623400
53792844

1
1

66 O-RING
67 PRESSURE REDUCING

140530
140530

53792846
78553833

1
1 X

VALVE-SEE DRAWING
79434215 FOR

140530
140530

68120797
79434215

1

79434215 FOR
COMPONENTS
COMPONENTS

68 SHUTTLE VALVE 140530 79434809 1
69:HOSE ASSEMBLY
70 IHOSE ASSEMBLY

140530
140530

53794256
53786964

2 X
1

711'HOSEASSEMBLY
72 HOSE ASSEMBLY

140530
140530

53786970
53788558

1
1 X

73 IHOSE ASSEMBLY
74 CONNECTOR

140530
140530

53786638
78553740

1 X,
75 O-RING
76 UNION

140530
140530

68124430
78649722

4
1

77 O-RING
78 CONNECTOR

140530
140530

68120797
78553906

2
2

79 O-RING
81 ADAPTER

140530
140530

68120797
78554211

2
1

82 TEE
83 LOCKNUT C 1/4 NC
84 FLAT WASHER 1/4
85 CAPSCREW 1/4X2-1/4 NC

GRADE 5

I

140530
140530

7863848'7
02786345

1
2
2
2

140530
140530

I
1
t

I
I

!

I, , ,l__ ~ ~-__I

-----------------------------------------_;_---I

X
X
x
X
X



"/'
/

,/
/

,/

<.....

.. r

8

WHEN ORDERING PARTS,
ALWAYS FURNISH MODel.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER

480 TRACK CHAIN ASSEMBLY LESS SHOES 10000000



--~----------------------------------

1 MASTER PIN KIT- 62301534
INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 , 4 OF
ITEM 4-AS REQUIRED

2 MASTER PIN 14300064 62301510 ID
3 SPACER 62301512 2
4 TRACK SEAL 62301513 184
5 MASTER BUSHING 62301511 1
6 RIGHT HAND LINK 62301539 46 X
7 I LEFT HAND LINK 62301507 46
8 STANDARD BUSHING 62301509 45
9 STANDARD PIN 62301508 45

PAR TS
LIS T

CAT REF SERIAL NO.
FROM TO/INCL.DESCRIPTION

120
TRACK CHAIN ASSEMBLY
LESS SHOES­
MODEL NUMBER D7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 13
PART NUMBER 35000031
DRAWING 10000000

NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK

I CHAIN ASSEMBLY

PART NO. REPLACE OR
VENDOR NO. REQ.

I
I

I I ! II

I I : i
I I

I :
I I I

i I
!

I
i I I!

! i I !,
, I I
I I !

!
.

V :
:

I I

I I i I

!I
1 I



1

•

14

,/./ 5152

(-;-~O:~I'I fO t ~'_'1I1

I ~.'"
I s3 "
I )1:7 57'
I
I
I
I
I ./
1,.../

71

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER P40TIR-8t69!06-11ONLY

480 RIGHT HAND RIGHT ANGLE DRIVE

/

~
~ "18

12119458



BUCYRUS-ERIE·_ -. PARTS
BU('.:S.l.RH

factory spec ,..,Iac...,."t ports .=-1Il LIS T
\JCAT REF DESCRIPTION I

SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.
1100 IRIGHT HAND RIGHT
ANGLE DRIVE
MODEL NUMBER
P40TIR-81-69356-11 ICOMPONENTS ONLY I
CATALOG REFERENCE

I I'NUMBER 8
DRAWING 12119456 I

1 I BEARING ASSEMBLY 62300560 1
2 CAP 62300561 1
3 CAPSCREW 62300562 1
4 LOCKWIRE 62300563 1
51BULL GEAR 62300557 1
6 I PROTECTOR 62300536 1
7 GASKET 62300533 1
8 O-RING I 62300534 1
9 CAPSCREW 62300535 4

10 COUPLER 62300803 1
11 BEARING LOCKNUT 62300531 1

1I
12jLOCKWASHER 62300532 I 1
13 WASHER 62300538 1
14 I BEARING CONE I 62300529 2
15iBEARING CUP I 62300581 2
16 IMOTOR ADAPTER '62300537 1
17 NUT 62300539 6
18iLOCKWASHER 62300506 18
19 CAPSCREW 62300507 12
20:COVER 62300548 1
21iSHIM-AS REQUIRED 62300550
22iSHIM-AS REQUIRED 62300551
23 ,SHIM-AS REQUIRED 62300552
24 O-RING 62300549 1
25 BEARING CUP 62300547 1
26 BEARING CONE 62300546 1
27 BEVEL GEAR SET 62300530 1
28iSHAFT 62300545 1
29 BEARING CONE 62300564 1
30 BEARING CUP 62300571 1
31 SHIM-AS REQUIRED 62300554
32 SHIM-AS REQUIRED 62300555
33 SHIM-AS REQUIRED 62300556
34 CAPSCREW 62300572 6
35 COVER 62300573 1
36 ,O-RING I 62300543 2
37 IBEVEL GEAR SET 62300530 1

t..i
38iSHIM-AS REQUIRED 62300540
39isHIM-AS REQUIRED 62300541 I
40 I SHIM-AS REQUIRED 62300542 i
41iSTUD 62300578 I 6

I j i I
I I !

II , ,, I ,I !



CAT REF DESCRIPTION

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO.

62300575
62300576
62300553

REPLACE OR "VENDOR NO. REQ. .
100

42 BREATHER
43 BUSHING
44 MAIN HOUSING

1

62300577
62300527
62300528
62300558
62300559
62300524
62300525
62300523
62300522
62300569
62300568
62300515
62300570
62300566

1
1

45 MAGNETIC PLUG
46 LOCKWASHER
47 CAPSCREW
48 O-RING
49 SHAFT
50 BEARING
51 GEAR
52 THRUST RACE
53 PIN
54 GEAR
55 SNAP RING
56 ROLL PIN
57 CARRIER
58 GEAR
59 O-RING
60 CARRIER SPACER

2
15
15
1
1
3
3
6
3
1
1
3
1
1

62300519
62300567

1
1
lAX

1

NOTE-WHEN STOCK OF X
r------+762~300521IS DEPLETED 1

USE FOLLOWING PARTS X

61 RING GEAR 62300521

61-RING GEAR 62305896 1 X
71-CAPSCREW 62304313 16 X
70-FLAT~W~A~S=H=E=R-------+----------------~1-6~2~3~0~0~8~1~5--~---------+~1~6~X~

62 O-RING 62300519
63 PIN
64 CARRIER

62300518
62300565

4
1

65 GEAR
66 OUTPUT SHAFT

62300520
62300505

4
1

67 BEARING CONE
68 BEARING CUP

r-l-m~~~f:~S~~:RIER

711CAPSCREW 3~X--2-3~
NF GRADE 8

t----=73I SEAL ASSEMBLY I I 62300510 1
74 HUB 62300509 1
75IBE~A~R~I~N~G-L~O~C~K~I~N~G~N~U=T--+I----------------~76~23~0~0~8~0~2~~1~6~2~30=3=3~9~9~~~lD~
76iLOCKING NUT 62300801 62303399 ID

62300511
62300514

2
2

62300512
62300815

1
16 X

761~~CKING NUT-USE ITEM 1 I

62304313 16 X
X

771CAPSCREW I· 62300800
78 OUTPUT COVER 62300504

1 62303398 6D
1

79iO-RING 62300508
80iROLL PIN 5/16X1-3/8 62305819

I 1

1
2 xr



...­...­
,/

/'
/

,/
,/

,/
/'...­

/
/

/'
,/

./

.:: -- 51 52-: 50.rtt_. _.I 5;\il~ -l 56
I ~~. '
I 53IV
I
I
I
I
I ,/
L,/

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER P40TIR-SI-69357-11 ONLY

480 LEFTHAND RIGHT ANGLE DRIVE

<\.
18



iLCYRUS-ERIEe- -- PARTS8UCYR~S'(.11

factory tpeC rapIac .. ,Ien' parts .=-~ LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLAC-r OR REQ.FROM TO/INCL. VENDOR NO.

105
LEFT HAND RIGHT ANGLE
DRIVE-MODEL NUMBER
P40TIR-81-69357-11
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 4
DRAWING 12119457

1 BEARING ASSEMBLY 62305431 1
2 CAP 62300561 1
3 CAPSCREW 62300562 1
4 LOCKWIRE 62300563 1
5 IBULL GEAR 62300557 1
6 'PROTECTOR 62300536 1
7 GASKET

I
62300533 1

8 O-RING 62300534 1
9 CAPSCREW 62300535 4

10 COUPLER 62300803 1 1
11 BEARING LOCKNUT 62300531 1
12 LOCKWASHER 62300532 1
13 IWASHER 62300538 1
14 BEARING CONE , 62300529 2 1
151BEARING CUP

I
62300581 2

16 MOTOR ADAPTER 62300537 1
17 NUT 62300539 6
18 LOCKWASHER 62300506 18
191CAPSCREW 62300507 12
20 COVER 62300548 1
21ISHIM-AS REQUIRED 62300550
22 SHIM-AS REQUIRED 62300551
23 SHIM-AS REQUIRED 62300552
24 O-RING 62300549 1
25 BEARING CUP 62300547 1
26 BEARING CONE 62300546 1
27 BEVEL GEAR SET 62300530 1
28 SHAFT-RATIO 81:1 62300545 1
29 'BEARING CONE 62300564 1
30 BEARING CUP 62300511 1
31 SHIM-AS REQUIRED 62305436
32 SHIM-AS REQUIRED 62300555
33 SHIMTAS REQUIRED 62300556
34 CAPSCREW 62300512 6
35 COVER 62300573 1
36 ,O-RING 62300543 2
37 BEVEL GEAR SET 62300530 1
38 SHIM-AS REQUIRED 62300540
39ISHIM-AS REQUIRED 62300541
40 SHIM-AS REQUIRED 62300542
41 I STUD 62300578 6 1
42iBREATHER 62300575 1

I I



BUCYRUS-ERIE·_ -- PARTSsueW.:' (.Il
factoty IPK repb:.llenf parts .:1_. LIS T

CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO. r----'FROM TO/INCL. VENDOR NO.
105

43 BUSHING 62300576 1
44 MAIN HOUSING 62300553 1
45 MAGNETIC PLUG 62300577 2
46 LOCKWASHER 62300527 15
47 CAPSCREW 62300528 15
48 O-RING 62300558 1
49 SHAFT 62300559 1
50 BEARING 62300524 3
51 GEAR 62300525 3
52 THRUST RACE 62300523 6
53 PIN 62300522 3
54 GEAR 62300569 1
55 SNAP RING 62300568 1
56 ROLL PIN 62300515 3
57 CARRIER 62300570 1
58 GEAR 62300566 1
59 O-RING 62300519 1
60 CARRIER SPACER 62300567 1
61 RING GEAR 62300521 lAX

NOTE-WHEN STOCK OF X
62300521 IS DEPLETED X
USE FOLLOWING PARTS X,----"
61-RING GEAR 62305896 1 X
70-FLAT WASHER 62300815 16 X
71-CAPSCREW 62304313 16 X

62 O-RING 62300519 1
63 PIN 62300518 4
64 I CARRIER 62300565 1
65 GEAR 62300520 4
66 OUTPUT SHAFT 62300505 1
67 BEARING CONE 62300511 2
68 BEARING CUP 62300514 2
69 BEARING CARRIER 62300512 1
70ISTEEL WASHER 62300815 16 X
71 CAPSCREW 3/4 X 2-3/4 62304313 16 X

NF GRADE 8 X
73 SEAL ASSEMBLY 62300510 1
74·HUB 62300509 I 1
75 BEARING LOCKING NUT 62300802 62303399 ID
76 I LOCKING NUT 62300801 62303399 I 1D
76 LOCKING NUT-USE ITEM
76175
77.CAPSCREW 62300800 62303398 6D
78iOUTPUT COVER 62300504 I I 1
79 O-RING 62300508 1
80 ROLL PIN 5/16X1-3/8 62305819 2 X'r----'

I I
,

I I I iI
I



481

1------,
0---9

II

WHEN ORDERI"G PAI'TS,
ALWAYS FURNISH MODel,

SERIAL NUMBER,
DRAWING NUMBE RAND

CATALOG REFERENCE NUMBER

'--;jIZJ

10

6

7

I
I ,
L _J

VALVE 12970907



I ,
l

i

I , I,
I ,
i
I ;

! ;

! I

I I
,

I

! i

I I I

I I , I
I i ! I I

I I I i I

I i ,

I
I

i Ii
! :

I

I
I

et , 6 mllLL
L't SK3~I S3an~jNI

t6tZ8SZ8 -.LIXS~~'YcJ3~'YdS

ISN-MnjS Et
ISM-~DS'Yf)Zt

ISN-Aaoa tt
ISN-~j3MNOa Ot
ISM-~DS'Yf)6
ISN-f)MI~dS8

ISN-A~IK3SS'Y
I 3~Oj-Kf)WHd'YIaL! ISN-A~IN3SS'Y
-Ins 3S'Y1aION3~OSI9

ISM-3J.~d S
I ! ISM

-~1N3SS'Y-lns f)MISnOH,
t Z08'80Zt ! ~IOj E

; ISN-~3HS'YMZ
ISM-d'Yjt

I
LOl&OL6Zt f)NIMWa

£t ~31NQN
3jNn3438 f)O~'YJ.'Yj

A~NO S~3MOcJNOj
AZI-A'6jOlZ8.LHSf)

~3&NnM ~3aON-1A~'YA
OOt

'03H 'ON HOON3A 'ON lH'1d '1~NI/Ol WOH~ NOIldIH~S30 ~3H 1'1~HO 3~'11d3H 'ON 1'tIM3S

1 S I1 ._=. 1lJDd.~*,~

SlllVd ll.l·sn.ml 3~~A:)(18.= • •



/
./'

/
/

/
/

/
<'.......

8 ,---
I

4-10
WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

1081 TRACK CHAIN a SHOE ASSEMBLY 13000000



11 NUT
12 TRACK SHOE

01 V""VRUS-ERlE~.= •
~, IIItll"WII~."'ll

factory spec replacemel" parts • =ew It

PARTS
LIS T

CAT REF DESCRIPTION
125
TRACK CHAIN , SHOE

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR REQ

VENDOR NO. .

ASSEMBLY-
MODEL NUMBER D7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
PART NUMBER 35000033
DRAWING 13000000

NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN , SHOE ASSEMBLY

1 MASTER PIN KIT- 6230153'
INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 , , OF
ITEM '-AS REQUIRED

2 MASTER PIN 62301510 2D
3 SPACER
, TRACK SEAL

62301512
62301513

5 MASTER BUSHING
6 RIGHT HAND LINK

2
'6 I

7 LEFT HAND L INIt
8 STANDARD BUSHING

62301511
62301539
62301507
62301509

"18'9 STANDARD PIN
10 BOLT

62301508
62303128

.18'
'6

I
I

I I
f i

I j I I I
I
I

I I ! I Ii ,
I I ! !! ,

iI I

\J I
I II :
I I ,

I

I ! i I
I

I I

6230151'
62301525



BUCYRUS-ERIE-· -- PARTS,UII 'fA:'" I"'"
factory IPK replacement parts .=- .. LIS T I

CAT REFI DESCRIPTION SERIAL NO. PART NO. -R~OR REO.FROM TO/INCL. VENDOR NO.
126
TRACK CHAIN ~ SHOE
ASSEMBLY-
NODEL NUMBER D7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
PART NUMBER 3500003'
DRAWING 1300000-0-

NOTE-QUAN'l'ITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN ~ SHOE ASSEMBLY

1 MASTER PIN KIT- 6230153'
,INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 ~ , OF
ITEM ,

2 MASTER PIN 1'30006' 62301510 2L
3iSPACER 62301512 ,
, TRACK SEAL 62301513 18'
5 MASTER BUSHING 62301511 2,RIGHT HAND LINK 62301539 " Jt7 LEFT HAHD LINK 62301507 '6
8 STANDARD BUSHING 62301509 "9 STANDARD PIN 62301508 '"10iBOLT . 62303128 18'

11 INUT 6230151' .18'
12 TRACK SHOE 62301526 '6

I
t

I !
t

iI I

I I
I

I I I
~ I I I
,

! I i
I,

I i
I , !: j i

i I

I
I I

i:

I

i
,

I I
: !

I



BUCYRUS-ERlE~·-- PARTS
fI;\If .,Q:\ tW!l

factory spec raplacemen' parts .= -~ LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~EpLACE OR REQ.FROM TO/INCL. VENDOR NO.

127
TRACK CHAIN , SHOE
ASSEMBLY-
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
PART NUMBER 35000035
DRAWING 13000000

NOTE-QUANTITIES
ILISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN , SHOE ASSEMBLY

1 MASTER PIN ICIT- 6230153'
INCLUDES 1 OF ITEM 2,
2 OF ITEM 3 , , OF
ITEM '-AS REQUIRED

I2 MASTER PIN 1'30006' 62301510 2D
3 SPACER 62301512 ,,TRACK SEAL 62301513 18'
5 MASTER BUSHING 62301511 2
6 RIGHT HAND LINK 62301539 '6 X
7 LEFT HAND LINK 62301507 '6
8 STANDARD BUSHING 62301509 "9 STANDARD PIN 62301508- "10 BOLT 62303128 18'

11 NUT 6230151' 18'
12 TRACK SHOE i 62301527 '·6

I

I II
I I

!I !
,

! II I
I I i I

I, I I I
i I I

I

, i i, i
, ; I

I
,

I I

I I! ! I



.....,

, ]---'31 /' ,,/,,/~/'..:=:=~I;;;;ii5::---'
/'

,,/./ 14·-""-""~_-
30 ./

,/'
I
1
I
I
I
I
I
1
I
I
I
I
I
I
121

29

COMPONENTS FOR MODEL NUMBER 30100 ONLY

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

1081 SWING BRAKE 29028502



BLJeYRUS ERIE··=. PAR TS- auc YRUS·EAI(

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np_. PART NO. REPLACE 9R REO.FROM TO/INCL. VENDOR NO.110

SWING BRAKE ASSEMBLY-
MODEL NUMBER 30100
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 4
DRAWING 29028502

1 GASKET 62305431 1 X2 SEAL 62300066 13 RETAINING RING 82057528 14 BALL BEARING 82057527 15 HOUSING 62300067 16 O-RING 82057536 17 COMPRESSION SPRING 82057514 128 COMPRESSION SPRING 82057515 129 SPLINED SHAFT 62300068 110 TORQUE PIN 82057525 211 PRIMARY DISC 82057534 112 ROTATING DISC 52300069 513 COMPRESSION SPRING 62300070 1014 STATIONARY DISC 62300071 415 SECONDARY DISC 62300072 116 PISTON 82057519 117 PACKING BACK-UP RING 82057523 118 O-RING 82057522 119 PACKING BACK-UP RING 82057521 120 O-RING 82057520 121 POWER PLATE 62300073 122 IPLUG 62303403 123 I BALL BEARING 6.2300075 124 RETAINING RING 62300076 125 GASKET 62300077 126iSPECIAL CAPSCREW 62303404 2271BLEEDER SCREW 62303405 128/0-RING KIT-INCLUDES 62300079 1I ITEMS 6 & 17 THRU 20
291STACK KIT-INCLUDES 62300080 1ITEMS 7, 8 & 10

ITHRU 15,
30lBEARING KIT-INCLUDES i ! 62303394 I 1iITEMS 2, 3, 4, 23 I , Ii& 24 t I31iGASKET KIT-INCLUDES I

I 62305436 i , 1 Xi ITEMS 1 & 25 I i ' !
I

i ,
i I Ii
I !I

I
: I~
; !

! ,
; ,

iI

: i
: ,! I I I II I
I I

--- - ,



I-MASTER PIN ASSEMBLY
2- MASTER REPAIR LINK ASSEMBLY
3-CHAIN LINK ASSEMBLY

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

, SERIAL NUMBER,I DRAWING NUMBER AND
LCATALOG REHRENCE NUMBER.

480 TRACK CHAIN a SHOE ASSEMBLY

I4-'0

35000016



ill
BlJCYRUS-ERlE~·-- PARTS

""IYfI:":ltWll

, factory spec ~t parts • = -,_ LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

129
TRACK CHAIN , SHOE
ASSEMBLY-
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
DRAWING 35000016

NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN , SHOE ASSEMBLY

1 KASTER PIN ASSEMBLY- 34950502 2
INCLUDES ITEMS 12
THRU 14

2 KASTER REPAIR LINK 3'950515 2
3 CHAIN LINK ASSEMBLY- 34950516 35000031 2D
123 LINK-INCLUDES
ITEMS 2 , 7 THRU 14

4 LEFT HAND MASTER LINK 34950514 62301507 2D
5 LEFT HAND TRACK LINK

NOT FURNISHED
SEPARATELY

6 MASTER PIN 34950503 62301510 2D
7 IRIGHT HAND TRACK LINK
iNOT FURNISHED
!SEPARATELY

8 ISQUARE NUT 3'950505 6230151' 18'D
9 'TRIPLE GROUSER SHOE 34950509 62301525 46D

10 IBOLT 62300872 62301515 184D
11!RIGHT HAND MASTER 34950513 62301539 2D

ILINK
12IPIN-USE ITEM 6
13;BUSHING-USE ITEMS 6.

,16,4 OF ITEM 14 , 2 IiOF ITEM 15 I, i
14lSEAL ! I34950507 62301513

1184D15!SPACER I i 34950508 ,62301512 :184D
16 ,MASTER BUSHING I i 34950500 I 62301511 I 2D;

i! I
I

! I, ,
I I i!

:
,

I I
:

, ,
I I

!i I

i ! i I 1,
I ,



........
..... ..... ..... ..... ....

<, ..... ..... .... .... ..... ..... ..... ..... ..... ..... .....>,.

I
I
l.. .........

......... ..... ..........
.........

..... ..... ..... .........
..........

.....
.......... .... ..... ..........

' ..... -,
<,,.....

.... .....
..........

..... .........
......... ..... .....

", ........
",. .....

",. .....
,/ .....

,/ ,.....
,/ .....< ............... ..... ..... ..........

..... .....
..... ..... .... .....,.....

..... .... ..... ..... ..... ..... ..... ..... .....
..... .....

.............._"
•

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 833393 ONLY

480 SWING SERVO CYUNDER 40004373



BLK;VRUS~E··-· PAR TS
BUCYRUS-UIE

LIS Tfactory IPK repIac.'l8nt parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPUtE OR REQ.FROM TO/INCL. VENDOR NO.

115
SWING SERVO CYLINDER-
BECO-MODEL NUMBER
9954V
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 40004373

1 ROD 74'119K1 1
2 CAP 736100K1 1
3 GUIDE " STOP 54S856Kl 2
4 TUBE 545960K1 1
5 SPRING 75751865 1
6 TUBE 736101K1 1
7 PISTON 641817K1 1
8 CAP 736099K1 1
9 SEAL 72042515 2

10 SEAL 72042514 2
11 RETAINING RING 68120639 4
12 O-RING 68765370 2
13!O-RING 68133453 1
14 IO-RING 68135610 1
15 FULL NUT 1/4 NF 02738550 8
16 PLAIN WASHER 1/4 03951200 8
17 LOCICWASHER1 4 03961010 "18 BOLT 54598SK1 4

REPAIR KIT FOR 9954V- 62303420
INCLUDES ITEMS 9.10 "
12 THRU 14

I I
1
I

I i
I I
I I Ii I
I I i ;

i I I II iI :
I I i

I! I
I I

I
I, ; :

:
I

:

I

I I I II II

!I :



2--"( )

6

7

WHENORDERING 'ARTS.
ALWAVSFURNISH MOOEL.

SERIAL NUM.R.
DRAWINGNUMBER AND

CATALOGREFERENCE NUMBER.

-------
COMPONENTSFORMODELNUMBERHZK05-0063 ONLY

480 FILTER 46140225



~RUS~E··-· PAR TSBUCYRUS-ERI[

factory IPK NPIac.ll8nt parts .=-. LIST
CAT REF DESCRIPTION SER-IAL NO.

PART NO. RERACE OR REQ.FROM TO/INCL. VENDOR NO.105
FILTER-MODEL NUMBER
HZX05-0063
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 208
DRAWING '61'0225

1 HEAD ASSEMBLY '6151699 12 O-RING '6151025 13 VALVE '6151'53 1,O-RING '6151399 15 ELEMENT ASSEMBLY '6151'20 16 HOUSING '6151028 17 BOLT '6151'01 18 WASHER '6151030 19 SPRING '6151391 1

I I
I I II I i,

I 1I I !i
I

i i

I
I ,I i

!
,

i
! i ,
I i , ,,I

I: ! ;:
I ,,

I
: iI I ! I II !I

i !



-_ _,
r- _- \- .
\ --- \\ --- \\ ---_- \
\ ----- \\'---------q --~ \- ---- \. _- \;..._--___...,~ \ \~~ -..) \-_----.J

i/~~ I(~~~\0\ 1
~~,,-j:: .~:} ,~ ~--!'~,~Jl .s-> ~zJ,~-- T,~.

WHEN ORDERING 'ARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER FVG-16-0IS2 ONLY

480 AIR CLEANER 41140229



BUCYRUS ERIE··=. PARTS- BUCYRUS-[RIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLAn OR REQ.FROM TO/INCL. VENDOR NO.

100
AIR CLEANER-MODEL
NUMBER FVG16-0152
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 117
DRAWING '61'0229

1 ELEMENT ASSEMBLY 62300687 1
2 ELEMENT ASSEMBLY 62300688 1
3 GASKET 623009'5 2
, VACUATOR VALVE 623009" 1

I
T

I I I
I

, I I

I I i I !I I II I

I
I

!
II I

I I Ii
I : i ~

I
II I I !,

I

I I !
! , I ,
i I

I
:

I

!
,

j I, I
I,



8

9

-""""-----

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUM8ER AND

CATALOG REFERENCE NUMBER.

4

COMPONENTS FOR MODEL NUMBER FWGA14-0083 ONLY

480 AIR CLEANER 46140247



BUCYRUS ERlE-· =.- BUCYRUS·ERI(

factory spec repIocement parts • §1M_
PARTS
LIS T

SERIAL NO.
FROM TO/INCL.

101
AIR CLEANER-MODEL

PART NO. REPLACE OR
VENDOR NO. REO.

!
I

I
I
I

I
i

CAT REF DESCRIPTION

NUMBER FWGA14-0083
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 104 , 117
DRAWING 46140247

1 BODY ASSEMBLY 62300186 12 O-RING 62300183 13 ELEMENT ASSEMBLY- 46163294 1INCLUDES GASKET
4 BAFFLE ASSEMBLY 62300024 15 BOLT ASSEMBLY 46163505 16 CLAMP ASSEMBLY 62300025 17 CUP ASSEMBLY 62300027 18 FLAT SPRING 62300185 19 VACUATOR VALVE 62300708 1

~~~------~----~--~--~

I
I !

I I
I

I

Lr--------------------------- ~ ~ ~--~

i



8

e-II
I /I /'I /'
1/

//
I/'/
V

COMPONENTSFOR MODELNUMBERP16-2200 ONLY

1081 FILTER

15

8

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUM.".

46140249



BLK;VRUS~E··-·PAR T5auc YRUS-(RI(

factory IpeC repkarnenr parts .= -. L I 5 T
CAT REF DESCRIPTION SERIAL N!J_. PART NO. R;PLACE OR REQ.FROM TO/INCL. VENDOR NO.

110
FILTER ASSEMBLY KIT-
MODEL NUMBER P16-2200
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 2
DRAWING 46140249

1 BEAD ASSEMBLY- 62302536 1
INCLUDES ITEMS 2 THRU
7

2 NUT ASSEMBLY- 62302537 1
iINCLUDES ITEM 3

3/0-RING , RETAINING 62302538 1
KIT

4 WINDOW ASSEMBLY- 62302539 1
INCLUDES ITEM 5

5 IWINDOW ASSEMBLY KIT 62302540 1
6 O-RING 623025'1 1
7 BLEED VALVE 62302542 1
8 BYPASS VALVE ASSEMBLY 623025'3 1

INCLUDES ITEMS 9 THRU
114

9 SEAL 62302544 1
10 SPRING 62302545 1
11 THREADED ROD 62302546 2
12 INDICATOR TUBE 62302547 1
13 VALVE-BODY ASSEMBLY 62302548 1
14 RETAINING BRACKET 62302549 1

ASSEMBLY
15 ELEMENT REMOVAL 62302550 1

ASSEMBLY-INCLUDES
ITEM 16

16 IGROMMET 62302551 1
17 ELEMENT COUPLER I .62302552 1
18 BODY ASSEMBLY

I 62302553 1

I I
I ii ;
I

I ! II -
I t

I I, , I;

I I II ;
I
I

! !
, : i

..: I

!I

I ,

i I I I,
I i I II

I I:



A..r~
,"./ ~,-~
(' "fi\ '.
• ( 1../ '),r, .......'"" ' ...~, ,
''-. ....---__.., /"' ...'..... - _..",."

4

!5

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

e---e
I
1 _

COMPONENTSFOR MODEL NUMBER P16-2416 ONLY

1081 FILTER

----:-1
I 10

9

461402~3



BlLYRUS-ERIE·_ -. PAR TSBUCYRUS-ERIE

factory spec rwpIac.ll8nt parts .=-. LIS T
CAT REF' DESCRI PTION SERIAL N~. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

115
FILTER ASSEMBLY KIT-
MODEL NUMBER P16-2'16
COMPONENTS ONLY
CATALOG REFERENCE
HUMBER ,
DRAWING '61'0253

1 HEAD ASSEMBLY- 6230255' 1
INCLUDES ITEMS 2 TaRU,

2jNUT ASSEMBLY- 62302537 1
INCLUDES ITEM 3

3!O-RING , RETAINING I 62302538 1
KIT,O-RING 62302541 1

5 BAFFLE ASSEMBLY 62302558 1
INCLUDES ITEM 6

6 SEAL I 623025" 1
7 ELEMENT REMOVAL 62302550 1

ASSEMBLY-INCLUDES
ITEM 8

8 GROMMET 62302551 19 ELEMENT COUPLER 62302552 1
10 BODY ASSEMBLY 62302563 1

I
i
I

I
i
I

I
! I

I ji I
I I,

I

i I I I ,,
i I, I !I; I

! i,
I

I
I I i :,

;

;

I

i , , i !! I
i I i II



r-
I
I
I
I
I
I

II

I

j

P\~~4
17 }s IS

I
I

19~~8

~ --_.)----L.,_, ,.._,.

ITEMIS SEAL KIT

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

-

,

COMPONENTS FOR MODEL NUMBER HH9660E20UTSBBOO ONLY

180 HIGH PRESSURE FILTER 46173216



~S~E··-· PAR 15BUCYRUs-nil

factary IPK NPIac.,..", parts .=-. LIS TlJ
CAT REF DESCRIPTION SERIAL NO. PART NO. RE"P""CACEDR REO.FROM TO/INCL. VENDOR NO.120

HIGH PRESSURE FILTER
ASSEMBLY-MODEL NUMBER
HH9660E20UTSBBOO
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 2'1
DRAWING '6173216

1 BLEED PLUG 6230058' 12 O-RING 62300585 13 BOWL 62300586 1,SAFETY GRIP 62300587 15 REPLACEMENT ELEMENT 62300'18 16 O-RING 62300588 17 RETAINGER RING-NSI
8 BYPASS VALVE ASSEMBLY 62300591 19 BACK-UP RING 72077731 1 X10 O-RING 62300590 111 HEAD 62300598 112 O-RING 62300593 113 BLEED PLUG 62300592 1

li l' O-RING 62300595 115 INTERNAL PLUG 62300597 116 O-RING 6230059' 117 BLEED PLUG 62300596 118 SEAL KIT 62300599 119 ANTI-ROTATION LATCH 62302368 1ASSEMBLY

I I

I II II I iI
I I ! I

! I, I
, i iII I I

i I I II i
I,

, ! !I
! I

!

~
I !
I ,

I
!

!
;

I I I !II ,-
i



15 16

14~

L

ITEM 17 SEAL KIT

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

-

I
0-/2

~I

COMPONENTS FOR MODEL NUMBER HH9660E20UTSBSOO ONLY

1081 HIGH PRESSURE FILTER WITH SWITCH

4

46173217



BLK;YRUS~E··-· PARTS
BUCYRUS-ERI[

factory 11* NPlcxemen' parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. R-EPLACE OR REQ.FROM TO/INCL. VENDOR NO.

125
HIGH PRESSURE FILTER
ASSEMBLY WITH $WITCH-
MODEL NUMBER
HH9660E20UTSB100
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 2'0
DRAWING '6173217

1 BLEED PLUG 6230058' 1
21O-RING I

62300585 I 1
3 BOWL 62300586 1
4 SAFETY GRIP 62300587 1
5 REPLACEMENT ELEMENT 62300418 1
6 O-RING 62300588 1
7 RETAINING RING-NSI
8 BYPASS VALVE ASSEMBLY 62300591 1
9 BACK-UP RING 72077731 1 X

10 O-RING 62300590 1
11 BEAD 62300598 1
12 O-RING 62300593 1
13 BLEED PLUG 62300592 1
14 ELECTRICAL SWITCH 62300600 1
15 O-RING 62300594 1
16 O-RING I 62300595 1
17 SEAL KIT 62300599 1
18 ANTI-ROTATION LATCH 62302368 1

ASSEMBLY

I

I I

I
I

I I
I I I

: ! I I !
I

I I
I I I i

I i I
,

I

i I II I I
I I I
I

I I
I

I

I ,
,

I

I I I I
I , I



480

/""1
/' I",/ I

I
I
I

/~
/'

/'
/'

..~

WHEN ORDERING PARTS.
ALWAYS FURN1SH MODEL,

SE RIAL NUMBE R,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER

COMPONENTS FORMODEL NUMBER 202925-0300 ONLY

U-JOINT 46810767



SLK;VRUS~E··=·PARTS. Bue VRUS·(AlE

fadory spec rwpIacemen' parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

100
U-JOINT-MODEL NUMBER
202925-0300
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 16
DRAWING '6810767

I
1 FLANGE YOKE 62303'2' 2
2 JOURNAL , BEARING KIT '6815577 2

INCLUDES JOURNAL
BEARING RACES , SNAP
RINGS

3 SLIP YOKE '6815175 1,DUST CAP , WASHER KIT 62303'25 1
INCLUDES DUST CAP,
STEEL WASHER , CORK
WASHER

5 YOKE SHAFT 62301258 1

I

I
I

I I
I
i
I

I I I
I

,
I, I

- I I Ii I
I I I

I

i : i I I
I i

I ~ I

, ,
I : !

I
I ;

I
,

I ;

I I I I
I i
I :



........-'1,/ I
"........ I

I
I
I

//
,/

//

I.

'. -

.tJ--

SERIAL NUMBER.

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

DRAWING NUMBE RAND
CATALOG REFERlNCE NUMBER

COMPONENTS FOR MODEL NUMBER 202992-6 ONLY

480 U-JOINT 46810769



SLK;VRUS~E··-·PARTSI BUCYRUS-lRll

factory spec rwpIocement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. ~~~5~~ENg~ REQ.FROM TO/INCL.

105
U-JOINT-MODEL NUMBER
202992-6
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER •
DRAWING .6810769

1 FLANGE YOICE 6230126. 22 JOURNAL , BEARING KIT .6815577 2INCLUDES JOURNAL..L_
BEARING RACES , SNAP
RINGS

3 SLIP YOICE 62301265 1• DUST CAP , WASHER KIT 62301263 1INCLUDES DUST CAP,
STEEL WASHER , CORK
WASHER

5 YOKE SHAFT 62301262 1

I

I I

I r
!i I

! I I I I
r

I I II I I r
Ii I I

1 !I
I

I I I !i ! I
I I

I
r: I

I

, I
i r:

I

II ; I
I! I I I I! i



6

I tJ3
~ .»>:",',,----- >.L~-} -::
--<»7 _)"---W-H-EN-O-RDERINGPARTS.

" _,/ ALWAYSFURN,SHMOOEL.

/

- SERIALNUMBER.
I <, 'I ' / C"«'4 DRAWINGNUMBERANDL <, / ~ CATALOGREFERENCENUMBER.

~: '"
<, ~'"

COMPONENTS FORMODEL NUMBER 4007D07GOI ONLY

480 BLOWER 47079046



BUCYRUS-ERIE·_ -- PARTS
IUC'.US-UI[

factary IPK ~t parts .=-. LIS T
CAT REF DESCRIPTION SER IAL_N~]. PART NO. R;PLACE OR REO.FROM TO/INCL. VENDOR NO.

100
BLOWER-MODEL NUMBER
'007D07GOI
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 5, 11 & '0 zDRAWING '70790'6

1 WIRE HARNESS '7091807 12 WHEEL '7091803 2
3 MOTOR .709180. 2• RESISTOR .7091801 2
5 COVER .7091806 2
6 HOUSING .7091805 2

I
J
I
I 1 1I

i i

I ! !I
! I

I I

I I I i II
! II I II

! !
; iI
i I

I

! ;
i

! !
; I

I I

I
! I

1 ,
: ! II

I .i



15

0--215Qr-2e

rn 30

31
~~...._,D 32

9

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

41

I

47~48

~I?
49~51::!1'1
62

63 :
I
!

COMPONENTSFOR MODEL NUMBER MF23-3055 ONLY

480 SWING MOTOR 64312296



-------

BLCYRUS ERlE-·=. PAR TS- 8Ur.YRU$·1.lt

fadory spec: replacement ports .=-- LIS T
CAT REF DESCRIPTION 5ERIAL _N!J.. PART NO. R;PLACE OR REO.FROM TO/INCL. VENDOR NO.

115
SWING MOTOR-
MODEL NUMBER
MF23-3055
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER l'
DRAWING 64312296

1 MANIFOLD VALVE KIT- 6'916321 1
INCLUDES ITEMS 2 THRU
14,54 " 55

2 SCREW 03276964 63 WASHER 64916501 64 MANIFOLD VALVE 64916326 1
5 SEAL KIT-INCLUDES 64916671 1

ITENS 6 THRU 8
6 O-RING 68758270 17 BACK-UP RING 64916559 2
8 O-RING 68133507 2
9 RELIEF VALVE ASSEMBLY 62300730 2

INCLUDES ITEMS 10
THRU l'

10 RELIEF VALVE-NSI
11 O-RING 62300501 1
12 BACK-UP RING 6230050.2 2
13 O-RING 68139483 1
l' SCREW 03282725 ,
15 PLAIN WASHER 03951'59 8
16 SCREW 03283045 4
17 lEND CAP 62300089 1
18JSHIM-AS REQUIRED 64916636
19 GASKET 64916629 1
20 IBEARING 64916158 1
21_lPIN 64916554 1
22 I PLATE 64916638 1
23jCYLINDER BLOCK KIT- 64916123 1! INCLUDES ITEMS 24

ITHRU 36
24iPLATE 64916634 1
25'PILOT 64916126 1
26 'RETAINING RING 68110250 ,

I 1
27 IRETAINER I 64916627 I 1: I

281GUIDE I I 64916628 I 1I29 ,SPRING i I 64916121 I 1
30:SEAT i :64916626 I I 1
31'PIN I :64916660 1 I 1
32 BLOCK :64916122 I 1! II

I33 SPRING ,
I 64916124 6, I

34,GUIDE 64916631 I I 1: I I
i35 RETAINER 64916632 - ; 1

I :
I

i I 1 I
! I



BUCYRUS-ERlE-· = •Htle vfWS l Ril

foctory spec replacement parts • =:w '"
PAR T5

L I 5 T
CAT REF DESCRIPTION

64916650
68119734

REPLACE OR
VENDOR NO. REO.

9
115

36 PISTON

SERIAL NO.
FROM TO/INCL. PART NO.

37 SWASHPLATE
38 SHAFT

64916125
64916633
64916635

1
1

39 BEARING
40 PIN

64916159
64916556

1
2

41 HOUSING
42 PLUG

64916630
78628550

1
1

43 O-RING
44 PIN

68120970
64916555

1
1

45 PLUG
46 SEAL KIT-INCLUDES

20765435
64916675

1
1

ITEMS 47 THRU 53
47 O-RING 68138854 1
48 SEAL
49 SPRING

64916656
64916570

1
8

50 PIN
51 O-RING

82669505
68139501

1
1

52 RETAINER
53 RETAINING RING
54 SHUTTLE VALVE-NSI
55 CHARGE RELIEF-NSI

1
1 .

I
i iI

:
I I

I ;I I
I I I I iI
i I i I !
i I !I I I

I
,

I : I I i

: i i: , ,
: I : I

I I

:

,
'-~

I I I
I I i

I



I .___/

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER BMFI40TF ONLY

"_'
480 PROPEL MOTOR 64312322



~RUS~E··-· PARTS
IUC YAUS·(R,[

factory IPK repIac.,.". parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

126
PROPEL MOTOR
MODEL NUMBER BMF1'OTF
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 6'312322

1 BMF SEAL KIT-INCLUDES 62301630 1
1 OF ITEM 2,1 OF ITEM
3 , , OF ITEM ,

2 SHAFT SEAL-NSI I3 O-RING-NSI,SEAL-NSI ,
SlpORT ADAPTER 6'78991S 1

I

I I,

i I

i
! i i I

!,
I I

I !
: I
I I, I I;

I I I I
! !

I
, I

; ! I
i i I

i ; i
;,
i

I

I ,
I

,,
I
I

, I Ii iI I



WHEN OROERING PARTS,
ALWAYS FURNISH MOOEL,

SERI "'" NUMBER,
DRAWING I\IAJMBE RAND

CATALOG REFERC'IICE NUMBER.

COMPONENTS FOR MODEL NUMBER 2PV-186 ONLY
.'1.

480 PUMP MOUNTI NG ADAPTER 64789902



BLJCYRUS ERIE··-- PARTS- sue YAUS' f Itlt

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

110
PUMP MOUNTING ADAPTER
MODEL NUMBER 2PV-186
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 12 " 25
DRAWING 64789902

1 ROUSING-NSI
2 BOLT-M16X45 DIN931-8G 64789921 10
3 LOCKWASHER-B16 DIN127 64789933 10
4 THREE-FINGERED 64789917 1

COUPLING WITH PINS
5 BOLT-M16X45 DIN931-8G 64789921 1
6 WASHER 64789914 1
7 FLEXIBLE DISC 64789918 1
8 IADAPTER WITH PINS 62303429 1
9 WASHER 64789935 3

10 RETAINING RING 64789934 3
11 PUMP DRIVE KIT- 62303430 1

INCLUDES ITEMS 7 THRU I
10

I

i I II I I

I I I II,
I I i II

II i I
I

, I I I, I, I , i,
I

I i
; I :
I

!;, . ,
I

,
! i II I!

I



* ITEM 15- EXTERNAL SEAL: KIT

WHEN ORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND ~

CATALOG REFERENCE NUMBER. 1
COMPONENTS FOR MODEL NUMBER 2PVI86 ONLY

682 MAIN HYDRAULIC PUMP 64789947



BlCYRUS-ERIE·_ =. PARTS. BUCYRUS·I_I[

LIS Tfactory apec replacement parts .=-.
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.127

MAIN HYDRAULIC PUMP-
MODEL NUMBER 2PV186
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 234
DRAWING 64789947

1 SHAFT SEAL KIT- 62303407
INCLUDES SHAFT SEAL
AND O-RINGS FOR
REPLACING INPUT SHAFT
SEAL AND DRIVE COVER
SEALS-AS REQUIRED

2 HIGH PRESSURE FLANGE 62303408
REPLACEMENT KIT-
INCLUDES FLANGE,BOLTS
SEALS AND SHIMS FOR
FLANGE REPLACEMENT-
AS REQUIRED

3 BACK COVER KIT- 62303409
INCLUDES O-RING FOR
P.T.O. FLANGE AND
EXTRACTOR BOLT FOR
DOWEL PINS-
AS REQUIRED

4 LEFT TUBE KIT- 82582215
INCLUDES TUBE, BANJO
FITTINGS, ORIFICES
AND COPPER CRUSH
RINGS-AS REQUIRED

5 RIGHT TUBE KIT- 82582214
INCLUDES TUBE, BANJO
FITTINGS, ORIFICES
AND COPPER CRUSH
RINGS-AS REQUIRED

7 BOLT 64789925 288 BOLT 64789923 49 BOLT 64789926 410 BOLT 64789924 811 CAPSCREW 64789919 612 CAPSCREW 64789920 2813 BOLT 64789922 8(1"1' BOLT I 64789922 I 615~XTERNAL SEAL KIT- 62303410<.,~NCLUDES M22 CRUSH I IRINGS FOR CASE PLUGS, I
M12 PORT PLUGS,

I II O-RINGS FOR HIGH
IPRESSURE FLANGES,

I IREGULATOR BASE, END
CAP & SPRING RETAIN-

I iING PLATE, AND 10MM
BOLTS & NUTS FOR

I I I!



PAR TS
LIS T

CAT REFI DESCRIPTION I SERIAL NO. I
FROM TO/INCl., PART NO.

REPLACE OR
VENDOR NO. Rtlol. r--

127
J-- __ -ER=EMOVING REGULATOR

SPRING RETAINER­
AS REQUIRED I

I

! I

!

!
I

I

I

II----~---------------__t-------------------+------t-----+-,
I
!

I
I

i
~--~---------b'-------------r---------;-------~---

I~---+------------- ---~-------------r_-------+_--------+__--_I

----+----1----- -----------L--- -+-- -+ -+-__ ---'I
I

I I
- _ _ __ _ __ _ 1 l. -L --'- __



,"1
I
I
I
)

""

"" "

"-- "-- /

" ---- "--

"""" <

< 64

88

14

85

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCENUMBER.

COMPONENTS FOR MODEL NUMBER 22-2167 El 22-2221 ONLY

81

481 SWING PUMP 64916036



BUCYRUS-ERIE·_ -- PAR TS8UCVA:S.£AIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.128

SWING PUMP-MODEL
NUMBERS 22-2167 &
22-2221
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 193
DRAWING 64916036

1 CHARGE PUMP KIT- 62300140 1INCLUDES ITEMS 2 THRU I
5 I

2 HEX SCREW I 03273855 43 PLAIN WASHER I 03951190 ,
4 CHARGE PUMP-NSI
5 CHARGE PUMP GASKET 64916692 16 CHECK VALVE KIT- 64916682 2INCLUDES ITEMS 7 & 8
7 ,CHECK VALVE 64916684 I 28 O-RING 68127990 29 CAPSCREW 3/8X2 NC 03279640 3 XGRADE 5 X10 CAPSCREW 3/8X3 NC 03279800 5 XGRADE 5 X11 PLAIN WASHER 03951359 812 PUMP END CAP I 64916061 1131sHIM KIT I 64916585 114 END CAP GASKET 64916574 115 REAR BEARING 64916095 116 PIN 6491655' 117 PLATE 64916589 118 CYLINDER BLOCK KIT- I 64916064 1INCLUDES ITEMS 19
THRU 31 I

19 I
64916584 1BEARING PLATE !

20 IPILOT BEARING ! 64916054 121iRETAINING RING 62302959 122:SPRING RETAINER
I 64916569 123!SPRING GUIDE 64916565 I 124!SPRING
! I 64916062 I 1251SPRING SEAT ,64916568 j 126iRETAINER SPRING 1 I 64916065 I I 627!PIN :64916660 ! 128 ,CYLINDER BLOCK ! 64916063 ,

j 129iGUIDE :64916578 I
I 1

30!RETAINER ! 6'916503 ! I 131;PISTON 64916066 i i 932'THRUST PLATE I 64916581 , 133 'SCREW 64916560 ! : 4-I

34 'SLEEVE RETAINER 64916573 I 2
35 SERVO SLEEVE KIT- 64916094 : 2

'INCLUDES ITEMS 36
'THRU 38 i !

I I I
I II

I I I



BUK;YRUS~E··-· PARTS
BUCVA:S-ERIE

fac:Iory spec: replacement ports .=-. LIS T
CAT REF' DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.I FROM TO/INCL. VENDOR NO.

1128
36 'SERVO SLEEVE 62301272 2
37 O-RING 68139053 2
38 O-RING 68139038 2
39 SERVO PISTON KIT- 64916060 2

INCLUDES ITEMS 40
THRU 47

40 HEX SCREW 62301279 2
41 I SPECIAL WASHER 62301281 2
42 SPRING GUIDE 64916577 2
43 I SERVO SPRING 64916067 2
44iSERVO PISTON 64916058 2
45!PIN 64916558 2
461RETAINING RING 68114200 4
47:SERVO LINK PIN 64916059 2
48~SWASH PLATE 64916579 1
49 PIN 64916252 2
50 RETAINING RING 68114200 4
51 PIN i 64916557 1
52iRETAINING RING 64916053 2
53!CONTROL LINK 62302983 1
54!PUMP SHAFT 64916055 1
55!FRONT BEARING 64916096 1
56 I FRONT COVER GASKET 64916575 1
57!PIN . 64916556 2
58 I FRONT COVER 64916572 1
59iPLAIN WASHER 03951359 12
60 CAPSCREW 3/8X1-1/4 NC 03279400 12 X

GRADE 5 X
61 O-RING 68124430 1
62 PLUG 78625950 1
63 I PLUG 20765435 1
64 ,HOUSING 62301273 1
65 I O-RING 68126185 1
661PIN 64916556 2
67 I SCREW 03276240 6
68!PLAIN WASHER I I 03951359 I 6
69!TRUNNION 62300690 2
70iTRUNNION GASKET I 64916567 2
71!O-RING i 62300691 2
72iTRUNNION BEARING , I 64916097

!
2j

73 SEAL KIT-INCLUDES I 64916511 I 1
.ITEMS 74 THRU 80 I I !!

74 I O-RING ! ! 68135758 I i 2,
75,SEAL KIT , i 64916262 i I 1
76 'GROVE PIN

,
! 82669505 i I 1

77 SEAL SPRING i :64916570 , , 6,,
78 O-RING , :68139500 I 1
79 SEAL RETAINER 64916563 1
80 RETAINING RING 68119342 ! 1
81 CONTROL ASSEMBLY KIT- , .62302288 1

INCLUDES ITEMS 82 , ,

THRU 85 & 91 THRU 94
,

i
, ,i II :



BLK;VRUS~E··-· PAR 15IUCYliUS-lRII

factory tpeC replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

128
82 CONTROL-NSI
83 GASKET 64916106 184 PLAIN WASHER 03951190 885 HEX SCREW 62300098 886 ELBOW FITTINGS 64916352 4-87 HOSE ASSEMBLY 62302286 188 HOSE ASSEMBLY 62300835 189 KEY 62302929 190 SLOTTED NUT 64916101 191 CONTROL HANDLE 623001" 192 PLAIN WASHER 03951190 193 LOCK NUT 6491635' 194-ORIFICE PLUG 62302287 1

I

I
I
I

!
I

i
I I

I

1
!

i!
I

II I I
I I I : II

I
I i ,

II
II , i I

,
,

I I
I

: , .

, I

I :
I

I i I I II I I I I: i



/'
/' ./

./
./ /'

/ /'
./

/ ./
/' /'

/'

./
/'

COMPONENTS FOR MODEL NUMBER 22 -2243 ONLY

481 SWING PUMP 64916711



BLK;VRUS~E··-·PAR TS
IUCYRUS-ERIE

factory epee replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

129
SWING PUMP
MODEL NUMBER 22-2243
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 193
DRAWING 64916711

1 CHARGE PUMP KIT- 62300140 1
INCLUDES ITEMS 2 THRU
.5

21HEX SCREW 03273855 4
31PLAIN WASHER , 03951190 4
4 CHARGE PUMP-NSI
5 CHARGE PUMP GASKET 64916692 1
6 CHECK VALVE KIT- 64916682 2

INCLUDES ITEMS 7 , 8
7 CHECK VALVE I 64916684 2
8 O-RING i 68127990 2
9 CAPSCREW 3/8X2 NC I 03279640 3 X

GRADE 5 ! X
10 CAPSCREW 3/8X3 NC I 03279800 5 X

GRADE 5 I X
11 PLAIN WASHER I 03951359 8
12 PUMP END CAP ! 64916061 1
13 SHIM KIT I 62302980 1
14 END CAP GASKET I 64916574 1
15 IREAR BEARING

I
64916095 1

16 PIN 64916554 1
17 PLATE i 64916589 1
18 CYLINDER BLOCK KIT- I 62302985 1

INCLUDES ITEMS 19 I
THRU 31 !

19iBEARING PLATE
!

64916584 1
20lPILOT BEARING 64916054 1
21 IRETAINING RING I 62302959 1,
221SPRING RETAINER I I 64916569 1
23:SPRING GUIDE I I 64916565 I 1
24iSPRING i

i 64196062 I 1
25;SPRING SEAT I I 64916568 1
26 RETAINER SPRING ! i 64916065 I 6
27 PIN :64916660 I I 1
28·CYLINDER BLOCK

:
i 64916063 I

1I !
29,GUIDE i 64916578 I

I 1
30 'RETAINER ,64916503 : 1
31'PISTON KIT ;62302971 I i 3
32 THRUST PLATE 64916581 i 1
33 SCREW 64916560 I 4
34 SLEEVE RETAINER 64916573 I 2
35 SERVO SLEEVE KIT- 64916094 : 2

INCLUDES ITEMS 36
,

:

THRU 38

; ,
i I I• I. I



CI~RUS-ERIE8.=.~ 1 BUCYRUS·ERIE

factory spec repIoc: ....... n' parts • =ew.
PARTS
LIS T

129
36 SERVO SLEEVE

SERIAL NO.
FROM TO/INCL.DESCRIPTIONCAT REF PART NO. lrEVLACE OR

VENDOR NO. REO.

262301272
37 O-RING
38 O-RING

68139053
68139038

2
2
239 SERVO PISTON KIT­

INCLUDES ITEMS 40
64916060

2
THRU 47

40 HEX SCREW 62301279
2
2

41 SPECIAL WASHER
42 SPRING GUIDE

62301281
64916577

2
2

43 SERVO SPRING
44 ,SERVO PISTON

64916067
64916058

45!PIN
46!RETAINING RING

2
4

64916558
68114200

47:SERVO LINK PIN
48isWASH PLATE

64916059
64196579

2
1
2
4

49iPIN
50iRETAINING RING

64196252
68114200

511PIN
52 'RETAINING RING

1
2

64916557
64916053

53 CONTROL LINK
54 PUMP SHAFT

62302983
64916055

1
1
1
1

55 I FRONT BEARING
56 .FRONT COVER GASKET

64916096
64916575

2
1

57 PIN
58 FRONT COVER

64916556
64916572

12
12 X

59 PLAIN WASHER
60 CAPSCREW 3/8X1-1/4 NC

03951359
03279400

1
GRADE 5

61 O-RING 68124430
1
1

62 I PLUG
63 I PLUG

78625950
20765435

1
1

64/HOUSING
6S/0-RING

62301273
68126185

2
6

66iPIN
67isCREW

64916556
03276240

6
2

68:PLAIN WASHER
69 I TRUNNION

I 03951359
i 62300690

2
2

70;SHIM
71 I O-RING

i 62302979
i 62300691

2
1

72:TRUNNION BEARING
73:SEAL KIT-INCLUDES

I 64916097
:64916511 I

1

2
:ITEMS 74 THRU 80

74 'O-RING 68135758
75 SEAL KIT
76 'GROOVE PIN

T
I
I

1
1

:64916262
:82669505

77 SEAL SPRING
78 O-RING

:64916570
,68139500

6
1
1
1

79 SEAL RETAINER
80 RETAINING RING

,64916563
68119342

181 CONTROL ASSEMBLY KIT­
INCLUDES ITEMS 82

62304466

THRU 85 & 91 THRU 94



~RUS~E··-· PAR 15sue YA:S- EAIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL N9. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

129
82 CONTROL-NSI
83 GASKET 64916106 1
84 PLAIN WASHER 03951190 8
85 HEX SCREW 62300098 8
86 ELBOW FITTINGS 64916352 4
87 HOSE ASSEMBLY 62303978 1
88 HOSE ASSEMBLY 62300835 1
89 KEY 62302929 1
90 SLOTTED NUT 64916101 1
91 CONTROL RANDLE 62300144 1
92 PLAIN WASHER 03951190 1
93 LOCK NUT 64916354 1
94ioRIFICE PLUG 62303887 1
9S/PLUG 62302972 1
96 ADAPTOR 62302982 1
97 'HOSE ASSEMBLY 62303978 1

I

I

I i
i i

!

I
!
I

iI

!
I

II,
! ! I i

i I

I I

I i I : II I ,
I i i,

I I I
I I

I , I I, I I I
I I

II
:

I I

.

I I I
I,



5

9

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 23-3117 ONLY

481 SWING MOrOR

I ~

41

I

47~48

"/-t1{50
49~

51::!' I'
52

63 :
I
!

48

64917014



BLJCYRUS-ERlE·· -- PAR TS
BUCYA~S. ERI[

factory spec rwpiacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

117
SWING MOTOR-MODEL
NUMBER 23-3117
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER l'
DRAWING 6491701'

1 MANIFOLD VALVE KIT- 82582220 1INCLUDES ITEMS 2 TaRU
14,54 " 55

2 SCREW 62304168 63 WASHER 64916501 64 MANIFOLD VALVE 64916326 15 SEAL KIT-INCLUDES 64916671 1ITEMS 6 THRU 8
6 O-RING 62304166 17 BACK-UP RING 64916559 28 O-RING 68133507 29 RELIEF VALVE ASSEMBLY 62300730 2INCLUDES ITEMS 10

THRU 14
10 RELIEF VALVE-NSI
11 O-RING 62300501 112 BACK-UP RING 62300502 213 O-RING 62304167 114 SCREW 62304152 415 PLAIN WASHER 62304154 816 SCREW 62304153 ,
17 END CAP 6230415' 118 SHIM-AS REQUIRED 62304164
19 GASKET 64916629 120 BEARING 64916158 121 PIN 64916554 122 PLATE 64916638 123 CYLINDER BLOCK KIT..., 62304465 1

1 INCLUDES ITEMS 24
ITHRU 36 I

24iPLATE 62304159 125!PILOT I 64916126 I 126:RETAINING RING , 62304158 127 I RETAINER ,64916627 I I
128!GUIDE I 64916628 129;SPRING I I 64916121 I

, 130isEAT I :64916626 , I 131;PIN I :64916660 ! ! 132 'BLOCK : 64916122 , 133 'SPRING 64916124 i : 634 GUIDE 64916631 I 135 RETAINER
I 64916632 : 1

36:PISTON 62304161 I 9
I ,
I Ii ;
i I : I iII I ! I I



BLCYRUS ERIE··=. PARTS
- BUCYRuS· (Rlt

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

117
37 SWASHPLATE 64916633 1
38 SHAFT 62304447 1
39 BEARING 64916159 1
40 PIN 64916556 2
41 HOUSING 64916630 1
42 PLUG 78628550 1
43 O-RING 68120970 1
44 PIN 64916555 1
45 PLUG 20765435 1
46 SEAL KIT-INCLUDES 64916675 1

ITEMS 47 THRU 53
47 O-RING 68138854 1
48 I SEAL 64916656 1
49 SPRING 64916570 8
50 PIN 82669505 1
51 O-RING 62304162 1
52 RETAINER 64916650 1
53 RETAINING RING 62304163 1
54 SHUTTLE VALVE-NSI
55 CHARGE RELIEF-NSI

I

I I

!
I I II I

i i I II i : I
, , ! Ii

I

I
: I, i

, ; ,
i I, I !

I

i

;

! I I I i
I,



13

12

10

* ITEM 30- REPAIR KIT

WHENORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCENUMBER.

COM·PONENTS FOR MODEL NUMBER 9Y1DS6/1YD-RE ONLY

480 SERVO PUMP 64960106



BUK;VRUS~E··-· PARTS
IUCYRUS·£R,(

factory IPK ,...,&cx.n..lt parts .-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

130
SERVO PUMP-MODEL
NUMBER 9YID56/1YD-RE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 64960106

1 PLATE ASSEMBLY- 82629118 1
INCLUDES ITEMS 2

" 32 NEEDLE BEARING 26963000 8
3iBEARING PLATE 64960008 1
4 DOWEL PIN 64960117 2
5 DOWEL PIN 64960116 2
6 SEAL 64960002 4
7 SEAL 64960003 4
8 WEAR PLATE 64960133 2
9 RING SEAL 64960004 4

10 GEAR PLATE 64960137 1
11 WEAR PLATE 64960134 2
12 ICOVER ASSEMBLY- 64960047 1I INCLUDES ITEMS 2 " 1313 PUMP COVER 64960118 1
14 PLATE 64960136 1
15 SHAFT & GEAR 64960126 1

ASSEMBLY-INCLUDES
ITEMS 16 " 17

16 IGEAR 64960119 1
17 I IDLER SHAFT 64960121 1
18TGEAR 64960128 1
19 ,DRIVE SHAFT ASSEMBLY- 6496012-4 1

INCLUDES ITEMS 20 &21
20 DRIVE SHAFT 64960131 1
21 IGEAR 64960120 2
221 IDLER SHAFT ASSEMBLY- 64960127 1I INCLUDES ITEMS 21 &23
23 I IDLER SHAFT 64960123 1
24iR H BODY ASSEMBLY- , 64960130 1

iINCLUDES ITEMS 2, 25 I I
T& 26 I

I25 I BODY I i 64960007 I 1I
26!OIL SEAL -,- i 72220063 i

, 1,
27 'HUT , ! 64960115 I I 8!
28 I STUD

! i 64960138 ! 8
29·WASHER I 64960114 I ! 8,
30 REPAIR KIT-INCLUDES :64960135 : ! 1

ITEMS 6 THRU 9, I ;

'11 " 26
,

,

!
I II !

i



12
11ft

10

(
I '"
I "

~4 ",-,,,,,//
/

/

i
'...__/..

* ITEM 31- REPAIR KIT

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 9Y1DS6/1YD-ILE ONLY

480 SERVO PUMP 64980107



BUK;VRUS~E··-· PAR TS
BUCYRUS-ERIE

fadary spec: NPIocement parts .= -. LIS T
CAT REF; DESCRIPTION SERIAL -t{O. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

132
SERVO PUMP MODEL
NUMBER 9YDlS671YD-lLE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
,DRAWING 64960107

1 PLATE ASSEMBLY- 82629118 1
INCLUDES ITEMS 2

" 321BEARING 26963000 8
3 I PLATE 64960008 1
4[PIN 64960117 2
5 IDOWEL 64960116 2
6 SEAL 64960003 4
7 I SEAL 64960002 4
8 I PLATE 64960133 2
9 ISEAL I 64960004 4

10 PLATE 64960137 1
11 IPLATE 64960134 2
12 COVER ASSEMBLY- 64960047 1

IINCLUDES ITEMS 2 " 13 I13 COVER I 64960118 1
14 PLATE 64960136 1
15 SHAFT " GEAR ASSEMBLY 64960126 1

INCLUDES ITEMS 16 "
17

16 GEAR 64960119 1
17!SHAFT 64960121 1
18 IGEAR 64960128 1
19!5HAFT" GEAR ASSEMBLY 64960125 1

:INCLUDES ITEMS 20 " I

i21 I

20/SHAFT 64960132 1
21 GEAR 64960120 2
22 ISHAFT ASSEMBLY- 64960127 1

,INCLUDES ITEMS 21 "
123

I23.SHAFT i 64960123 1
24 ,BODY ASSEMBLY- I I 82629117

I
1,.INCLUDES ITEMS 2.25 " i i

26 i
,

!,
25 BODY I :64960129 i ! 1
26 ,SEAL : i 72220063 I : 1
27 NUT i ! 64960115 I ,

8, !
28 STUD , i 64960138 i 8
29 'WASHER 64960114 i 8
30 KEY I 64960113 1
31 REPAIR KIT-INCLUDES I 64960.135 ! 1

ITEMS 6 THRU 9,11 " ,
26 i

,

, , I,
I I, ,

I



24-9 25~ 023-0 32~

22--1 26-@

21~

20 27=j28
31-8

I' 3 23-0
24-8

29-0
30~

~j
16

8 7

7

13

<,,
I
I
I
I
I
I

........I
'.J

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTSFORMODEL NUMBER474YDB29AXJl5IYDXIOX4-2R ONLY
779 RIGHTHANDPUMP 64960139



BLK;VRUS~E··-· PARTS
BUCYRUS-fAil

factory IP« NPlacement parts .=-. LIS T
CAT REF DESCRIPTION SERIA NU. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

133
RIGHT HAND PUMP-
MODEL NUMBER
474YDB29AX/
151YDXI0X4-2R
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 64960139

1 'RIGHT HAND BODY 64960130 1
ASSEMBLY-INCLUDES
ITEMS 2 THRU 4

2 RIGHT HAND BODY-NSI
3 NEEDLE BEARING 64960072 8
410IL SEAL 62301921 1
5 LOAD SEAL 64960002 4
6 PRE-LOAD SEAL 64960003 4
7 RING SEAL 64960004 4
8 WEAT PLATE 64960133 2
9 DOWEL PIN 62301922 2

10 GEAR PLATE 64960136 1
11 DRIVE SHAFT & GEAR 62301923 1

ASSEMBLY I12 IIDLER SHAFT & GEAR 62301924 1IASSEMBLY
13 WEAR PLATE 62005732 2
14 BEAR ING PLATE

! 62301925 1
ASSEMBLY-INCLUDES
ITEM 3 I15 DRIVE GEAR 62301926 1

16 IDLER SHAFT & GEAR
i

I 62301927 1
ASSEMBLY

171GEAR PLATE I 62005738 1
18 DOWEL 62005740 2
19 COVER ASSEMBLY- I 62301928 1

INCLUDES ITEMS 3 I I& 20 I
lTHRU 32 I ,I

20icOVER ASSEMBLY WITH i 62301929 1
IRELIEF VALVE SEAT & I

II I
iTUBE i I I

21 ,PISTON i 62301930 ! i 1
22 I COMPRESSION SPRING ! 62301931 I i 1
23 IO-RING 62301932 : i 2
24 I PLUG ,

l 62301933 I 2I
25 'POPPET 62301934 I 1
26 SPRING GUIDE , 62301935 i 1
27 'O-RING 62301936 1
28'PLUG 62301937

I, 1
29 'GASKET 62301938 1
30 VALVE CAP 62301939 1

i ! I i
,



Bl.JCYRUS-ERIE·· -. PARTS
aUCYA:S-ERI£

factory spec: replacement parts .= -. LIS T
CAT REF D~SCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

133
31 SET SCREW 62301940 1
32 ICOMPRESSION SPRING 62301942 1
33 NEEDLE BEARING 62301943 2
34 STUD , NUT ASSEMBLY 62301944 8
35 WASHER 62005733 8
36 REPAIR KIT-INCLUDES 62301945 1

ITEMS 4 THRU 8 , 13

i
!
I I

I
,

I

I
!

I
I

!
I I I !I

I I I
, I !I I
i

I
I II

I

! !
,

, i i
I j, ! I I

, I

; I
, i

i

I

,

•,
I

, I !
,



2-RADIATOR COMPLETE

7

II

®

D

WHEN ORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER. ~

COMPONENTS FOR MODEL NUMBER R08954B ONLY

480 RADIATORa OIL COOLERASSEMBLY 66202022



BLCYRUS ERlEe---
PARTS

- ~ur. vAuS ["Il

fodory spec replacement parts .= -. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

105
RADIATOR & OIL COOLER
ASSEMBLY-
MODEL NUMBER R0895'B
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 22
DRAWING 66202022

1 OIL COOLER 82165759 1
2 RADIATOR COMPLETE- 66202028 1

INCLUDES ITEMS 3 THRU
l'

3 TOP TANK 62303395 1,BOTTOM TANK 62303396 1
5 RIGHT HAND SIDEMEMBER 66205103 1
6 LEFT HAND SIDEMEMBER 66205104 1
7 CORE 62303397 1
8 BOLT BAR 66206106 2
9 BOLT BAR 66206105 2

10 CORE WASHER 6620·6107 ,
11 OVERFLOW TUBE 66206102 1
12 I OVERFLOW CLIP 6620610.3 2
13 GASKET 6620·6129 5
l' CAP 66206101 1

I I
I I

I I
I
!

I I
I I, , I

II I I i

! I !
,
I, iI , I :,

I I i
,

I I ; i
!

,

I ,
I

, . I
, :

;

I I I
, I ! i

I



2-RADIATGR· COMPLETE

II
11

7

o

1

!5

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER R09183 ONLY

480 RADIATOR a OIL COOLER ASSEMBLY 66202031



BLCYRUS ERlE·w-- PAR TS- sue YRUS-[ AI(

factory spec replacement parts .-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. -REPLACE OR REO.FROM TO/INCL. VENDOR NO.

110
RADIATOR , OIL COOLER
ASSEMBLY-
MODEL NUMBER R09183
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 22
DRAWING 66202031

1 OIL COOLER 82165759 1
2 RADIATOR COMPLETE- 62303433 1

INCLUDES ITEMS 3 THRU I
14

3 TOP TANK 62303432 1
4 BOTTOM TANK 62303396 1
5 RIGHT HAND SIDEMEMBER 66205103 1
6 LEFT HAND SIDEMEMBER 66205104 1
7 CORE 62303397 1
8 BOLT BAR 66203106 2
9 BOLT BAR 66206105 2

10 CORE WASHER 66206107 4
11 OVERFLOW TUBE 66206102 1
12 OVERFLOW CLIP 66206103 2
13 GASKET 6620·61.2:9 5
14 CAP 66206101 1

i
I

I I

i i
I
I
I

I I I !I iI I

i ; I I i
I I ! !

I
I

I
I

I

, I : ,
!

I
I ,
I I

I I i I
!

I I

I I I



WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 8GeSIOA ONLY

480 RECOIL SPRING KIT ASSEMBLY 75003031



---.----~

Bl.J<:YRUS ERIE~·=. PARTS
8UcvRUS·EAI(

LIS Tfactory spec replacement ports .:::I-~
_CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

130
RECOIL SPRING KIT
ASSEMBLY-
MODEL NUMBER 8G5510A
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 26
DRAWING 75003031

1 GREASE FILLER 62306019 1 X
2 PISTON SEAL 62306015 1 X
3 PISTON 62306016 1 X
4 WIPER 62306017 1 X
5 PISTON NUT LOCK 62306020 1 X
6 PISTON NUT 62306021 1 X
7 SPRING BASE PLATE 62306022 1 X
8 CYLINDER 62306023 1 X
9 SPRING 62306024 1 X

"
I

I
I I I Ii I i

I I I I II

I

I
I I II I !

I I

I Ii I.:,
I I I I
I i

I III

I I i I II iI I



WHEN ORDERING 'ARTS.
ALWAVS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 5MB ONLY

77$ DISABLE VALVE 79165010



BUK;VRUS~E®·-· PARTSauc YRUS-ERI[

factory ipIC rwpIacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL N1J. PART NO. REPLACE OR REQ.FROM TO/INCl. VENDOR NO.

134
DISABLE VALVE-
MODEL NUMBER 5MB
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 68
DRAWING 79165010

1 HOUSING-NSI
2 SPOOL-NSI
3 SNAP RING 68120521 2
4lBACK-UP LEATHER 68132910 2
5 IO-RING 68711250 2

I
I
t

I

!

I

I
I

i
i Ii
:

I I I

!
j II

I
I

:- I
!

I
I

i i : I

! ! I
I :

:
•

:

: i I

I !:
I ,

i
I

I :
: ,
I

:
I ! I i, I



10· REPAIR KIT

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 1520-508 ONLY

778 CONTROL VALVE 79175006



BlJCYRUS-ERIE·· -. PARTSsue YR:S- ERIE

fac10ry IPK rep&ocement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. Rt:.PLACEOR REQ.FROM TO/INCL. VENDOR NO.

135
ICONTROL VALVE-

MODEL NUMBER 1520-506
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 6'
DRAWING 79175006

1 PILOT CAP 79319619 1
2 SPRING GUIDE 79319615 1
3 SPRING 79319617 1
4 ,ADAPTER CAP 79319616 1
5 BODY , SPOOL 79319620 1
6 MOUNTING FOOT 79319607 2
7 O-RING 68124430 I 1
8 SEAL 79319621 8
9 SCREW 62300419 8

10 REPAIR KIT-INCLUDES 79319618 1
ITEMS 3,7 , 8

I

I
I

I I I

I
I I

i

!
I

!I !I
I ! I I I

I:
! f I
I I I !,
!

,
i

,
!; I

i : !
I

,

! i i I, ! I



WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL. • ----lii'=t~

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER SVJ-4041-1 ONLY

480 PILOT RELI EF VALVE 79299833



BUK;VRUS~E··-·PAR TSBUCYRUS-EAIE

factory spec repIocement parts .=-. LIS T.,
CAT REF DESCRI PTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.140

PILOT RELIEF VALVE-
MODEL NUMBER
SVJ-4041-1
COMPONENTS ONLY
CATALOG REFERENCE
HUMBER 94
DRAWING 79299833

1 CAP 62300329 12 SCREW 62300330 "1
3 LOCKNUT 62300331 14 RETAINER 62300332 15 SPRING 62300333 I 16 GASKET 62300334 17 BODY 62300335 18 PISTON 62300336 19 STOP RING 62300337 1

I
I

I
I
I
I

!
i I,

II
I I i !I I i i,

I I, i ,

,
!I,

I

I

" I I ; I,! ,



(LIS /,
~ /.1

20--C::> ///// __ 12
9~ //

I /19--0 /
18 ---C!)//

1/
~II
I

...J

2
~/....,

tJ /' "_./-o- ./
(

f) I
1

16 1
17 I

I
I
I

10 I
I ft-4I I

WHEN ORDERING PARTS. 6-1] I 14-O"iALWAYS FURNISH MODEL.
SERIAL NUMBER. )DRAWING NUMBE RAND

CATALOG REFERENCE NUMBER /
I /'

/'
1,;/ .~

5
',,--,"/

879 COUNTERBALANCE VALVE 79299835



BUK;VRUS~E··-· PARTSauc YRUS· ERI[

factory epee ,..,lac.",.", parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

141
COUNTERBALANCE VALVE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 29
DRAWING 79299835

1 BODY 743689K1 1
2 SPOOL 743691K1 1
3 SPOOL 628870K1 1
4 PISTON 545880K1 1
5 PLUG 548197K1 1
6 SPRING 545877K1 1
7 I PLUG 545855K1 1
8 STOP 537624K1 1
9 GUIDE 548660K1 1

10 SLEEVE 537623K1 1
11 PLUG 20765155 2
12 SPRING 537520K1 1
13 PLUG 03802347 5
14 SHIM 545914K1 10
15 PLUG 548196K1 1
16 O-RING 68760790 1
17 BACK-UP WASHER 68765300 2
18 I O-RING 68135201 1
19iBACK-UP WASHER 68764740 1
20 O-RING 68120840 2

I
I

I

i

II

I
i I I
I I

!
[ II i

i I !: i I I
: I I I

I

i :
!Ii I

I,
I I I !! ,

: I, ,
I

,

,

I I I ; I,
I i



WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER,

'_

COMPONENTS FOR MODEL NUMBER SVJ-4041-2 ONLY

480 PILOT RELIEF VALVE 79299840



SLK;VRUS~E··-·PAR TSBUCY.:S-lRll

6actory tpeC NPlacernent parts ·w. LIS T
~';

CAT REF DESCRIPTION -sETITAL NO. PART NO. REPTACE OR REQ.FROM TO/INCL. VENDOR NO.142
PILOT RELIEF VALVE-
MODEL NUMBER
SVJ-40'1-2
COMPONENTS ONLY
CATALOG REFERENCE
HUMBER 94
DRAWING 79299840

1 CAP 62300389 12 SCREW 62300330 13 LOCKNUT 62300331 14 RETAINER 62300332 15 I SPRING 62300333 16 GASKET 6230033' 17 BODY-NSI
8 PISTON 62300336 19iSTOP RING 62300337 1

I

li I

I
I

I
I II
!

I

II
I

1 I

I i
I II I

I
I

I II
I II I I: !I I I I~ I II i ! i

I I i i: i I

I;
iI

; ,

~
;

I i II

I
!



COMPONENTS FOR MODEL NUMBER 604-1146-001 ONLY

WHENORDERINGPARTS,
AL.WAYSFURNISH MODEL,

SERIAL. NUMBER,
DRAWING NUMBERAND "'"'

CATAL.OGREFERENCE NUMBER.' ,

1081 PRESSURE COMPENSATED FLOW DIVIDER VALVE 79363971



BUCYRUS-ERIE·_ -. PAR TS
BUCYRUS-ERIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/ INCL. VENDOR NO.

144
PRESSURE COMPENSATED
FLOW DIVIDER VALVE-
MODEL NUMBER
604-1146-001
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 294
DRAWING 79363971

1 BODY 62301543 1
2 COMPLETE PISTON 62301544 1
3 I SPRING 62301545 1
4 ORIFICE 62301546 1
5 PIPE PLUG 62301548 2
6 PLUG 62301549 1
7 O-RING 62301550 1
8 I BACKUP RING 62301551 1
9.PLUG 62301552 1

10 PLATE 62301553 1
11 BOLT 62301554 2
12 PLUG 62301555 1
13 O-RING 62301556 1
14 BACKUP RING 62301557 1
15 PLUG 62301558 1
16 I PLUG KIT-INCLUDES 62301559 1

I ITEMS 17 " 18
17iEND PLUG 62301560 1
18 O-RING 62301561 1

I
I I

I

I I!
I I

I
I I 1 Ii I I

I i i I

I i I, I II II

I I T ,
I i I

I

, , ,
: I , I

i i
;

I

,

i I I I
!, ,,



2S-COMPLETE INLET

W·1.,
~38

I
I
I

14

879

WHEN ORDERINGPARTS,
AL.WAYS FURNISH MODEL,

SERIAL. NUMBER,
DRAWING NUMBER AND

CATAL.OG REFERENCE NUM8ER.

COMPONENTS FOR MODEL NUMBER 7106858 ONLY

SOL~NOID OPERATED
DIRECTIONAl- CONTROL VALVE

2

79364572



D'~RUS-ERIE··-·~ , BUCYRUS-ERI(

factory spec: "'.."."t parts • §11M.

CAT REF DESCRIPTION

PAR TS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REO.
145
SOLENOID OPERATED
DIRECTIONAL CONTROL
VALVE-
MODEL NUMBER 7106858
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 352
DRAWING 79364572

1 NUT 62302564
2!COIL
3 ITUBE KIT-INCLUDES

I ITEMS 4 THRU 10
4,TUBE SUBASSEMBLY

62302584
62302583

62302565

""
510-RING
6iBUTTON

62302566
62302567

4

"7!O-RING
8:PLUNGER

62302568
62302569

4

"9 PLUG
10 PIN

62302570
62302571 ""lliSPRING

·12I SPRING RETAINER
62302572
62302573

4

"13 I SPOOL , BODY-MATCHED
iSET

62302574 1

l'IVALVE ATTACHMENT
15 O-RING

62302575
62302585 I 1

4
161SHIM
1710-RING ! I 62302576

62302577
62302579
62302580

12
20

18 ICOLLECTOR PLATE
19i5POOL' BODY-MATCHED J 1

1iSET
20/VALVE ATTACHMENT I 62302581 1
211CAPSCREW
22 ,WASHER

62302582
62302578

I
i

8
8

23 I CLOSED CENTER PLUG
24:TANK SECTION

62302586
62302587

; I 1
1

251INLET SECTION WITH
IRELIEF VALVE

62302588
I

1

26,INLET BODY
27 ,MAJOR REPAIR KIT-

;62302590
:62302589

1
1i

I:INCLUDES ITEMS 28
'THRU 36 ! I

28 O-RING
29 SEAT

.62302591
:62302592 I 1

1
30 RETAINER
31 POPPET

I 62302593
i 62302594

1
1

32 ADJUSTING SCREW
33 O-RING

62302595
,62302596

1
2

34 JAM NUT
35 SPRING

62302597
62302598

1
1



BLJCYRUS-ERIE·· -. PAR TS
IUC VIlt:S. (1It1(

factory spec NJ;IIoc:ement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

1'5
36 CAPNUT 62302599 1
37 HEX NUT 62302600 6
38 WASHER 62302601 2
39 MOUNTING BRACKET 62302602 2
'0 TIE ROD 62302603 3

!

I

I
I

I
I
I

i I

I

I

i
!

I
I
I

I
I

I ; I,
I ! I I

I I I !I I I, I I
I
! I

I I I
: ! I

I I ,
j

I

,
I

I ! I I
I I I



COMPONENTS FOR MODEL NUMBER 6000AI6 ONLY

480 GRAPPLE EXTENDa RETRACT CONTROL VALVE 79380932



.------~~~~~--.---~-.--.---~~~~~~~~~~~~------------------

BUK;VRUS~E··-·PAR T5
BUCV.:S.lRI£

factory spec replacement parts .=-. L 15 T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

146
GRAPPLE EXTEND &
RETRACT CONTROL VALVE
MODEL NUMBER 6000A16
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 293
DRAWING 79380932

1 NUT 62301860 2
2 TIE ROD 62301862 1
3 NUT 62301863 4
41TIE ROD 62301861 2
5iINLET SECTION SUB- 62301864 1
jASSEMBLY-INCLUDES
ITEMS 6 THRU 9

6 HOUSING 62301868 1
7 O-RING 62301869 1
8 MAIN RELIEF VALVE SUB 79381345 1

ASSEMBLY-2500 PSI
9 O-RING 68120820 1

10 PLUNGER SECTION SUB- 62301865 1
ASSEMBLY-INCLUDES
ITEMS 11 THRU 26

11 HOUSING-NSI
12IPLUNGER-NSI
13 O-RING 62301870 2
14 O-RING 62301869 1
15 O-RING 79381080 2
16 POPPET 62301873 1
17 SPRING 62301874 1
18 CAPSCREW I 62301873 ,
19 CAP 62301876 2
20 ,WASHER 62301877 2
21 WASHER 62301878 2
22iBODY I

62301879 2
23 ,SPRING I 62301880 2
2"SPRING

SUB I 62301881 2
25!PORT RELIEF VALVE 79381326 2

:ASSEMBLY-2750 PSI i ,

I,
26iO-RING I 68120820 i 2
27 'PLUG SUB-ASSEMBLY- I ! 62301867 ,

I 1I
~INCLUDES ITEMS 28 &

, I: 1
;29 ,

! 62301883 i I28:PLUG I 1:
29:0-RING I 68120865 : I 1
30'OUTLET SECTION ~62301866 , , 1

,
~
!

!
, ,

, I
! : I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130B10 ONLY

1078 CONTROL VALVE 79380946

----- - ~--



SLK;VRUS~E··-· PARTSBUCYA:S.f.AI£

factory spec: repIocement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACT OR REQ ..FROM TO/INCL. VENDOR NO.

147
CONTROL VALVE
MODEL NUMBER 7130BI0
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 103
DRAWING 79380946

1 HOUSING-NSI
2 POPPET 79381183 2
3 SPRING 79381109 2
4 PLUG SUB-ASSEMBLY- 79381801 2

INCLUDES ITEMS 5 THRU
7

5 PLUG 79381928 2
6 BACK-UP RING 79381399 2
7 O-RING 793810'0 2
8 CAPSCREW 79381906 ,
9 FLANGE CAP 79381903 1

10 O-RING 79381175 2
11 PLUG SUB-ASSEMBLY- 79381701 2

INCLUDES ITEMS 12 ,
13

12 PLUG 79381299 2
13 O-RING 79381300 2
14 PORT RELIEF VALVE 793819" ,

ASSEMBLY-'OOO PSI-
INCLUDES ITEMS 16
THRU 33

15 MAIN RELIEF VALVE 62301297 1
IASSEMBLY-3750 PSI-
INCLUDES ITEMS 16
THRU 33

16 O-RING 79381312 10
17 CAP I 79381937 5
18 POPPET 79381954 5
19:BACK-UP RING 79381'08 5
20 I O-RING I I 79381002 5
21 POPPET ; 79381951 5
22!PISTON I -;79381953 i i 5
23iWASHER I ! 793815" I 30
24:SPRING i ;79381546 I 1 5
25 I QUAD RING i ! 79381955 I 5
26 I BACK-UP RING I 79381126 i ! 5
27iPLUG ! 793815'7 I 5I

28 POPPET
! 79381549 I 5

29·SPRING 79381929 5
30 SCREW 79381934

I 5
31 WASHER I 79381369 10
32 NUT 79381371 : 5
33 ACORN NUT 79381372 5

:
I

I iI I

iI



BUCYRUS-ERIEe_ -. PARTS
8UCYR:S-£AIE

factory spec ,..,Iacement parts .=-e LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

147
34 PIPE PLUG 79381241 2
35 CAP 79381919 4
36 PLATE 79381912 2
37 CAPSCREW 79381146 12
38 PLUNGER-NSI
39 O-RING 79381174 4
40 CAP RETAINER 79381920 ,
41 PLUG 79381917 ,
42 SPACER 62301298 ,
43 SPRING 79381911 4
44 SPRING RETAINER 79381918 ,
45 POPPET 79381163 2
46 BACK-UP RING 79381553 2
47iO-RING 79381006 i 2
48·SPRING 79381161 2
49 SPACER RX
50 O-RING 79381180 4
51 IO-RING 79381125 2
52icAPSCREW 03482128 4
53 FLANGE CAP 79381532 1

I

i

I
!
I

I
I
I
!
I

I I
I I
I

I
I II II

I ! I !, I !
i I I

I : ;

I I i
!
I

I

!
:, , I, ,
II

:
; ;

, I
;

-

I I !
i



...

1~~2lo~O
I .,., 48
I
I
I
I
l
<,

<,

'."
/"

/'

~45

4

3

42

sr

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130B-18 ONLY

1078 CONTROL VALVE 79380954



BLK;YRUS~E··-· PARTS
BUCYR:S-ERI£

factory spec replacement ports .= -. LIS T
CAT REFI DESCRI PTION SERIAL N9. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

148
CONTROL VALVE
MODEL NUMBER 7130B18
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 124
DRAWING 79380954

1 HOUSING-NSI
2 O-RING 79381175 3
3 FLANGE CAP 79381903 2
4 CAPSCREW 79381906 8
51PLUG SUB-ASSEMBLY- 79381701 2I INCLUDES ITEMS 6 , 7
6 PLUG 79381299 2
7 O-RING 79381300 2
8 POPPET 79381183 2
9 SPRING 79381109 2

10 PLUG SUB-ASSEMBLY- 79381801 2
INCLUDES ITEMS 11
THRU 13

11 O-RING 79381040 2
12 BACK-UP RING 79381399 2
13 PLUG 79381928 2
14,MAIN RELIEF VALVE SUB 62301297 1

/ASSEMBLY-3750 PSI-
INCLUDES ITEMS 15
!THRU 32 I

15 I O-RING 79381312 I 6
16 CAP 79381937 I 3
17 POPPET 79381954 3
18 I BACK-UP RING 79381408 3
19'O-RING 79381002 3
20 I POPPET

j
79381951 3

21iPISTON 79381953 3
22 IWASHER

i
79381544 18

23:SPRING 79381546 3
24 I QUAD RING 79381955 I I 3
25 I BACK-UP RING 79381126 1 3
26:PLUG I 79381547

! I 3I

27;POPPET ! 79381549 I 3
28:SPRING , :79381929 , I 3I ,
29 'SCREW I 79381934 i I 3I ,
30:WASHER ! 79381369 I

I 6i I
31iNUT I 79381371 I I 3,
32:ACORN NUT i ! 79381372 I

, 3
33 PIPE PLUG '79381241 i 2
34 PLUNGER-NSI :

35,O-RING 79381180 4
36 CAP RETAINER 79381920 : 4
37 O-RING .79381174 4

i I : I.



BLJC,YRUS-ERIE·· -. PAR T5
BuCYRUS-EAIE

factory spec repb:ement parts .=-. L I 5 T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

148
38 PLUG 79381917 ,
39 SPACER 62300415 ,
40 SPRING 79381911 ,
41 SPRING RETAINER 79381918 ,
42 CAP 79381919 ,
'3 PLATE 79381912 2
44 CAPSCREW 79381146 12
45 CAPSCREW 03482128 ,
46 FLANGE CAP 79381055 1
47 PORT RELIEF VALVE SUB 79381944 2

ASSEMBLY-4000PSI-
INCLUDES ITEMS 15
THRU 32

I

I

!
I I

I I I

i ! I
: I i

I i I
I

I i
ii I ii I, I ii I I ,

i !
i I I :
I

, ,,
; I

: ,
I

,

:

~~
I I I ! II

I
I ,



AT A a B
AT C

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130B27·L ONLY

480 CONTROL VALVE 79380970

,_-



BUCYRUS-ERIE·_ -. PAR 15BUCYIf:S-EAI[

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

149
CONTROL VALVE
MODEL NUMBER 7130B27L
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 124
DRAWING 79380970

1 HOUSING-NSI
2 POPPET 79381183 2
3 SPRING 79381109 24 PLUG SUB-ASSEMBLY- 79381801 2

INCLUDES ITEMS 5 THRU
7

5 PLUG 79381928 26 BACK-UP RING 79381399 27 O-RING 79381040 28 CAPSCREW 79381906 2
9 FLANGE CAP 79381903 2

10 O-RING 79381175 2
11 I PLUG SUB-ASSEMBLY- 79381701 2

INCLUDES ITEMS 12 ,
13

12 PLUG 79381299 113 O-RING 79381300 1
14 PORT RELIEF VALVE 79381944 2

ASSEMBLY-4000 PSI-
INCLUDES ITEMS 16
THRU 33

151MAIN RELIEF VALVE 62301295 1
iASSEMBLY-3750 PSI-
IINCLUDES ITEMS 16
ITHRU 33

16 IO-RING 79381312 617icAP 79381937 3
18 I POPPET 79381954 I 3
19!BACK-UP RING 79381408 I 3
20 IO-RING 79381002

I 3
21:POPPET 79381951 3
22iPISTON 79381953 I I 3
23iWASHER 79381544 I 18
24iSPRING I 79381546 I ! 3
25 :_QUADRING I I 79381955

I
; 3I

I

26 'BACK-UP RING I I 79381126 I

i 3
27 PLUG :79381547 ! 3
28:POPPET I I79381549 I I 3!
29,SPRING I i 79381929 ! 3
30 SCREW , ,79381934 3
31'WASHER I :79381369 6
32'NUT I 79381371 3I

33 ,ACORN NUT I 79381372 : 3
,

;,
I I I i

I I :



BLJ(){RUS-ERIE·· -. PARTSaoc 'tff.:S- EAIE

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

149
341PIPE PLUG 79381241 2
35 CAP 79381919 ,
36 PLATE 79381912 2
37 CAPSCREW 79381146 12
38 PLUNGER-NSI
39 O-RING 7938117' ,
40 CAP RETAINER 79381920 ,
41 PLUG 79381917 ,
42 SPACER 62301298 4
43 SPRING 79381911 ,
44 SPRING RETAINER 79381918 ,
45 I POPPET 79381163 2
46 BACK-UP RING 79381553 2
4' O-RING 79381006 2
48 SPRING 79381161 2
49 SPACER 62301859 2
50 O-RING 79381180 ,
51 O-RING 68120970 2

I I I
I

I I
I I
I

I

I
I

I
I

! I

[
I

Ii
I i II I

I

! I II
I I

I I I

: , I iI

I
! i

I
I
I ,
I

I
! I

1

i,
I

;

: ,
ii I :

I !:



~j'0--62 60

Q--s3
f--s4v·

WHEN ORDERING PARTS,
ALWAVS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 7130-A-8 ONLY

480 CONTROL VALVE 79381637



-_

BUK;VRUS~Ee.-. PARTS
BUt '1,.:5- (HI(

factory spec replacement ports .=-e LIS T
CAT REF DESCRIPTION I SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

150
PROPEL DIRECTIONAL
CONTROL VALVE
MODEL NUMBER 7130A6
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 153
DRAWING 79381537

1 SHUT-OFF SUB-ASSEMBLY 79381540 1I

! INCLUDES ITEMS 2 THRU '
5 I

2 O-RING 79381013 1
3 BACK-UP RING I79381543 1
4 IO-RING I 68120867 1
5!PLUG i 79381542 1
6IANTI-VOID SUB- 79381281 1

ASSEMBLY-INCLUDES
ITEMS 7 " 15

7 POPPET 79381309 1
8 O-RING 79381013 1
9iBACK-UP RING i 79381126

I
1

1010-RING I 68133152 1
11 I SPACER 79381308 ! 1
12 INUT 79381310 1
13 SPRING '79381311 1
14 O-RING 68120867 1
15 PLUG I 79381304 1
161CAPSCREW 79381146 i 1
17 I PLATE 79381915

! 2
181CAP 79381919 2
19 I SPRING RETAINER 79381918 i 2
20:SPRING I 79381911 I 2
21 I SPACER

i
79381921

i
2

22iPLUG 79381917 2
23 IO-RING I 79381125 [ 2
2410-RING 79381174 i 2
251CAP RETAINER i 79381920 I 2
26iO-RING I 79381180 i 2
27'PLUNGER-NSI I I

I ! 20766990
I i28;PLUG I 1

29:PIPE PLUG i :79381241 I ! 2;

30.HOUSING-NSI ; , !
31;MAIN RELIEF VALVE SUB i .79381945 I I 1

:ASSEMBLY-5000 PSI- : ! :

INCLUDES ITEMS 32 I i
I

!THRU 49 I j i

32 ACORN NUT :79381372 i 1
33 WASHER ; 79381369 2
34 NUT 79381371 : 1
35.SCREW 79381934 I 1.

! I : I,
I



I.PARTS
LIS T

SERIAL NU. PART NO. REPLACE OR REO. :'1
FROM TO/INCL. VENDOR NO.

79381929 1
79381549 1
79381547 1
79381312 2
79381126 1
79381955 1
79381546 1
79381544 6
79381953 1
79381951 1
79381002 1
79381408 1
79381954 1
79381937 1
79381801 1

79381928 I 1
79381399 i 1
79381040 1
79381109 1
79381901 1
79381906 4
79381701 1 :'1
79381299 1
79381300 1
79381903 1
79381175 1

CAT REF DESCRIPTION
150

36 SPRING
37 POPPET
38 PLUG
39 O-RING
40 BACK-UP RING
41 QUAD RING
42 SPRING
43 WASHER
44 PISTON
45 POPPET
46 O-RING
47 BACK-UP RING
48 'POPPET
49 CAP
50 PLUG SUB-ASSEMBLY-

INCLUDES ITEMS 51
lTHRU 53

!
I

51 PLUG
52 BACK-UP RING
53 I O-RING
54 SPRING
55!POPPET
561CAPSCREW I
57 PLUG SUB-ASSEMBLY­

INCLUDES ITEMS 58 &
59

58 PLUG
59 O-RING'
60 I FLANGE CAP
611o-RING

I

I
I

i
!
! I

i
I

i
!
I



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER PRVI-IO-F-6T-6 ONLY

281 PRESSURE REDUCING a REL JEVING VALVE 79434215



--

CAT REF DESCRIPTION

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REQ.
151
PRESSURE REDUCING' x
RELIEVING VALVE­
MODEL NUMBER

x
X

PRVI-I0-F-6T-L
COMPONENT PARTS ONLY

X
X

CATALOG REFERENCE
NUMBER 67

X
X

DRAWING 79434215 x

1 CARTRIDGE ASSEMBLY 62303272 1 X
2 ISEAL KIT-INCLUDES

ITEMS 4 THRU 8
62303136 X

X
3'O-RING-NSI
,IBACK-UP WASHER-NSI

X
X

5 O-RING-NSI X

i

I

I I
!i
I
I

II I

I ! I I
I

I I !

i I I,
I I,

I ,
_C

; I

i I , i !i i ,
,., ;

,

I

I : I i ,
I

; I



2

8· SEALKIT

5

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

6-7.___---

COMPONENTS FOR MODEL NUMBER HVP03-169 ONLY

480 FOOT VALVE

9

79434300



BUCYRUS-ERIE ·_ -.
..", "''''l''' '''','

PARTS
LIS T

CAT REF DESCRIPTION
152
FOOT VALVE-MODEL
NUMBER HVP03-169
COMPONENTS ONLY

1 FOOT PEDAL ASSEMBLY 62300420 1
INCLUDES ITEM 3

2 MOUNT ING PLATE 79434306 1
ASSEMBLY-INCLUDES
I ITEM 4

3 i PRESSURE DISC 79434310 1
4 LUBE FITTING 79434304 1
5]GUIDE BUSHING" 79434309 2 X

SPRING ASSEMBLY- X
INCLUDES ITEMS 6 " 7 X

6 SEAL 79434311 2 X
7!O-RING 79434308 2 X
8 I SEAL KIT-INCLUDES 79434303 2 X

I ITEMS 6 " 7

"
9 INTERNAL SPRING 79434307 2 X

ASSEMBLY

j

CATALOG REFERENCE
NUMBER 45
DRAWING 79434300

SERIAT NO.
FROM TO/INCL. PART NO. RULACE OR

VENDOR NO. REQ.

I I I i,
I I I:

1 I ! i I
I I II !,

I

I I

iI ; II I
I I I

I
I
I I i i,

! I

, ,.,
I

:
I

I I II
I I

,



2

8· SEALKIT

6

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03-168 ONLY

480 FOOT VALVE

9

,.~

1

79434301



01 V-VRUS-ERIE~.=.
~, f;",.,Qtt~·fU'l

factory spec replacement ports • §'W «'

PARTS
LIS T·tJ

CAT REF PART NO. REPLACE OR
VENDOR NO. REO.

1 FOOT PEDAL ASSEMBLY 62300421 1
INCLUDES ITEM 3

2 MOUNTING PLATE 79434306 1
INCLUDES ITEM 4

3 PRESSURE DISC 79434310 1
4 I LUBE FITTING 79434304 1
51GUIDE BUSHING & 79434309 2 X

SPRING ASSEMBLY- X
INCLUDES ITEMS 6 & 7 X

6 I SEAL 79434311 2 X
7 O-RING 79434308 2 X
8 SEAL KIT-INCLUDES I

79434303 2 X
ITEMS 6 & 7

9 INTERNAL SPRING 79434307 2 X

6J ASSEMBLY

I
I

I I

! i
I I I: I I: i
;

I
I !

! II I
I

,

I
I I I
i , I

I i ! i iI ! , I

,
I

tJ , ,

i I i !I:

DESCRIPTION
153
FOOT VALVE-MODEL
NUMBER HVP03-168
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 37
DRAWING 79434301

SERIAL NO.
FROM TO/INCL.



2

,

a-SEAL KIT

WHEN ORDERING PARTS.
ALWAVS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03-002V ONLY

480 FOOT VALVE 79434302



BLCYRUS-ERlE ·_ -.
8\1( vRll5- [OlE

factory spec replacement parts _ §1M.

CAT REF

DRAWING 794~4302

PARTS
LIS T

79434307

l<EPLACE OR
VENDOR NO. REQ.DESCRIPTION

154
FOOT VALVE-MODEL
NUMBER HVP03-177
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1

SERIAL NO.
FROM TO/INCL. PART NO.

1 FOOT PEDAL ASSEMBLY 79434305 1
INCLUDES ITEM 3

2 MOUNTING PLATE 79434306 1
INCLUDES ITEM 4

3 PRESSURE DISC 79434310 1
4 LUBE FITTING
5 GUIDE BUSHING &

79434304
79434309

1
2 X

SPRING ASSEMBLY­
INCLUDES ITEMS 6 & 7

X
X

6 SEAL
7 O-RING

79434311
79434308

2 X
2 X

8 SEAL KIT-INCLUDES
ITEMS 6 & 7

79434303 2 X

9 INTERNAL SPRING
ASSEMBLY

I I
I I I I! I

I
1 !I iI

i I I I I: I iI : I

I I i I
I I~ i
I I
I , ,

! ,

lJ I
, ,

,
: I

I ,
, I

I I ! I II II I

2 X



."". ....-......,
"," "
/ \
I
I

•2

n

7-...-41
""'"""--12

13
14

___ -11i

I
I
I
/
/,-

............. _--_,.-'

WHENORDERING 'ARTS.
ALWAVS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03-014U ONLY

778 HAND CONTROL VALVE



BlJCYRUS-ERIE
e•

-.
BUI ""Qll~. f Olt

factory spec replacement ports • ¥FIlM e

CAT REF DESCRIPTION

PARTS
LIS T

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REQ.

i
I

155
HAND CONTROL VALVE-
MODEL NUMBER
HVP03-014U
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 5 " 15
DRAWING 79434313

1 BELLOW
2 BASE " SWIVEL

ASSEMBLY-INCLUDES
ITEMS 3 THRU 6

3 SCREW-NSI
4 HUT-NSI

62300'22
62300'23

1
1

5 PRESSURE DISC
6 MOUNTING PLATE WITH

1

CARDAH JOINT-NSI
7 GUIDE BUSHING " , X

SPRING ASSEMBLY­
INCLUDES ITEMS

X
X

S THRU 9
S SNAP RING-NSI
9'WASHER-NSI

10 SPRING-NSI
11 GUIDE STUD-NSI
12 GUIDE BUSHING-NSI
13 SEALING-NSI
14 SNAP RING-NSI
15 SPACER-NSI
16 SNAP RING-NSI

X

17 SNAP RING-NSI
1S O-RING
19 INTERNAL SPRING

ASSEMBLY-INCLUDES

, X
, X

ITEMS 20 THRU 32
20 SCREW-NSI
21 WASHER-NSI
22 GUIDE-NSI
23iSPACER-NSI
2'ISPRING-NSI
25ISPACER-NSI
26iSPRING-NSI
27ISPACER-NSI
2S":SPRING GUIDE-NSI !
29:WASHER-NSI
30'SPRING-NSI
31 'GUIDE WASHER-NSI
32 'SNAP RING-NSI

!

!
I I



2

8 - SEAL KIT

6-7

5

WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER HVP03- 118UA ONLY

1081 FOOT VALVE

9

1

79434314



BlJCYRUS-ERIE·!.~..! PARTS
factory spec rwpIacement parts .= -. LIS T
CAT REF DESCRIPTION SERIAL NO .. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

156
FOOT VALVE-MODEL
NUMBER HVP03-11SUA
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 45
DRAWING 79434314

1 FOOT PEDAL ASSEMBLY 62300420 1
INCLUDES ITEM 3

2 MOUNTING PLATE 79434306 1
ASSEMBLY-INCLUDES
ITEM 4

3 PRESSURE DISC 79434310 1
4 LUBE FITTING 79434304 1
5 GUIDE BUSHING" 79434309 2 X

SPRING ASSEMBLY- X
INCLUDES ITEMS 6 " 7 X

6 SEAL 79434311 2 X
7 O-RING 79434308 2 X
8 SEAL KIT-INCLUDES 79434303 2 X

ITEMS 6 " 7
9 INTERNAL SPRING 62303365 2 X

ASSEMBLY

I I
,

!

I I i
I

I
I I

I !I I i i

I ! !
I ,
I

I
,

I
I I ,
! i i : i

I i
! , I :

I !, i I, i ,

I I I I I
I

I I I



8 SEAL KIT

......-2

9

1081
COMPONENTS FOR MODEL NUMBER HVP03-118UA ONLY

FOOT VALVE 79434315



BLCYRUS-ERIE •W--8l1( 'l'IH'~- f AI(

factory spec: rwpIacement parts • ¥iIW.
PARTS
LIS T

Rt::PLACE OR
VENDOR NO. REO.CAT REF DESCRIPTION PART NO.

157
FOOT VALVE-MODEL
NUMBER HVP03-117UA
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 37
DRAWING 79434315

1 FOOT PEDAL ASSEMBLY 62300421 1
INCLUDES ITEM 3

2 MOUNTING PLATE 79434306 1
INCLUDES ITEM 4

3 BAR 79434310 1 X
4 LUBE FITTING
5 GUIDE BUSHING &

79434304
79434309

1
2 X

SPRING ASSEMBLY­
INCLUDES ITEMS 6 , 7

X
X

6 SEAL
7 O-RING

79434311
79434308

2 X
2 X

8 SEAL KIT-INCLUDES
ITEMS 6 & 7

79434303 2 X

9 INTERNAL SPRING
ASSEMBLY

62303365 2 X

I
I I ,
I ! I

I
I I

I II I II !
I I I I II
i

I I

! i I I

i ! I

li I ;
I i

! I
I i I :, I : I I

! i I



5

8 SEAL KIT

WHEN ORDERING PARTS,
ALWAVS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENq NUMBER.

1081
COMPONENTS FOR MODEL NUMBER HVP03-119UA ONLY

FOOT VALVE

J

9

79434316



BUCYRUS-ERlE8W-W PARTS
BIJ( YR~S f gil

factory spec replacement parts • = -ft LIS T
CAT REF DESCRIPTION SERIAL N~_. PART NO. R~PLACE 9R REQ.FROM TO/INCL. VENDOR NO.

158
FOOT VALVE-MODEL
NUMBER HVP03-119UA
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 79'3'316

1 FOOT PEDAL ASSEMBLY 79'3'305 1
.1NCLUDES ITEN 3

2 MOUNTING PLATE 79'3'306 1INCLUDES ITEM ,
3 BAR 79'3'310 1 X,LUBE FITTING 79'3'30' 1
5 GUIDE BUSHING " 79'3'309 2 X

SPRING ASSEMBLY- X
INCLUDES ITEMS 6 " 7 X

6 SEAL 79'3'311 2 X
7 O-RING 79'3'308 2 X
8 SEAL KIT-INCLUDES 79'3'303 2 X

ITEMS 6 " 7
9 INTERNAL SPRING 62303365 2 X

ASSEMBLY

I

I
I

1 i j
I i

r jI I I
i

I I i ! II,
I

! I iI I

!
: : tI ,

! I:
i

I
I ,

..l I , I,
I I i !I I



r-=1.--12

13
14

...__ -15

1Ur---16
15

~----~~======~~~I
\,

"- "- ....
........_---'

2

7---1

11

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER

I
I
I
I
I
I
I
I
I
I
I
/
/
I
/

./

_-_- ......." "/./ ,
/ )
I I

(IS.--20
'iiiP---21
",,--22

-"----2'3

(l"~1----24
(CC»)--25

28

19
27

COMPONENTSFORMODEL NUMBER HVP03-014UA

1081 HAND CONTROL VALVE 79434317



PARTS
LIS T

SERIAL Np.
FROM TO/INCL. PART NO.CAT REF DESCRIPTION

159
HAND CONTROL VALVE-

REPLACE OR
VENDOR NO. REO.

MODEL NUMBER
HVP06-014UA
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 5 " 15
DRAWING 79434317

1 BELLOWS
2 BASE " SWIVEL

ASSEMBLY-INCLUDES
ITEMS 3 THRU 6

3 SCREW-NSI
4 NUT-NSI
5 PRESSURE DISC
6 MOUNTING PLATE WITH

CARDAN JOINT-NSI
7 GUIDE BUSHING "

SPRING ASSEMBLY-
INCLUDES ITEMS
8 THRU 18

li 8 SNAP RING-NSI
9 WASHER-NSI

10 SPRING-NSI
11 GUIDE STUD-NSI
12 GUIDE BUSHING-NSI
13 SEAL-NSI
14 SNAP RING-NSI
15 SPACER-NSI
16 SNAP RING-NSI
17 SNAP RING-NSI
18 O-RING
19 INTERNAL SPRING

ASSEMBLY-INCLUDES
,ITEMS 20 THRU 28

20IWASHER-NSI
21ISCREW-NSI
22 GUIDE-NSI
23iGUIDE BUSHING I
24~SPRING-NSI
25ISPACER-NSI
26ISPRING-NSI I

27;SPACER-NSI !
28!SPRING GUIDE-NSI I
29;WASHER-NSI I30'SPRING-NSI
31lGUIDE WASHER-NSI ,

I
32iSNAP RING-NSI ,

li ,

,

! !;

62300422
62300423

1 X
1

1

4 X
X
X
X

79434308 4 X
62303365 4 X

X
X
X

X

I
,

i
,

I I, I
i , I

, :
! !

:
! i

;

! ! ii

X



481

~IO
\;::::?
. I

16

I

6-1
WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CAfALOG REFERENCE NUMBER.

COUNTERBALANCE VALVE

2

I
I
I
I
I
I
I
I

•

5

79434799



BUCYRUS-ERlE ·_ =.
BlJr'f·W~·f.If'£

factory spec NPlacement parts _ §111M.
PARTS
LIS T

PART NO. REPLACE OR
VENDOR NO. REO.

160
PROPEL COUNTERBALANCE

SERIAL NO.
FROM TO/INCL.CAT REF DESCRIPTION

7436B9Kl 1

VALVE
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 29
DRAWING 79434799

750229-01
62B870Kl

1
1

1 BODY
2 FIRST STAGE POOL
3 SECOND STAGE SPOOL
4 DASHPOT PISTON
5 PLUG

553313-01
553314-01

1
1

6 SPRING
7 SPOOL STOP

545877Kl
537624Kl

1
1

8 PILOT GUIDE
9 PILOT DAMPER SLEEVE

54B660Kl
537623Kl

1
1

10 PLUG
11 O-RING

20765155
68120840

2
2

12 SPRING
13 PLUG #B-32X3/16

537520Kl
03802347

1
5

14 PLUG
15 O-RING

548196Kl
68760790

1
1

16 BACK-UP WASHER
17 O-RING

68765300
68135201

2
1

IB BACK-UP WASHER 68764740

I ,
I, I ! II I I II I !

I I
r J I! I ,

i I ! I

I ! . : I II I
I I
I ;I I

I

li , :
: !

! I

I
,
I, I
I

,

I I ;
I I

I
1 I ;

1



WHEN ORDERING PARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 148-123 ONLY

480 SHUTTLE VALVE 79434809



BUK;YRUS~E··-· PAR TS
elH 'f'R\I~.[0,[

factory spec replacement ports .=-4t LIS T
CAT REF DESCRIPTION SERIAL NO. PART NO. REPLACE OR REO.FROM TO/INCL. VENDOR NO.

161
SHUTTLE VALVE-
MODEL NUMBER 1'8-123
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 2 , 55
DRAWING 79434809

1 BLOCK 79434810 1
2 STEEL BALL 79434813 1
3 PLUG SUB ASSEMBLY- 79434811 2

INCLUDES ITEMS 4 THRU
6

,IO-RING 79434814 2
5 PLUG 79434812 2
6 SEAT 79434800 2

I

I I
I I

I
i I I, I, , i I II
i I I I

I i ! i i
I , I, I, ,i ,
I I i I

i
,

i I
I I

,
I!

,
i ! ,

I ! I ! II ,



10

COMPONENrS FOR MODEL
NUMBER V138 LVl1001-12VDC ONLY

m8 SOLENOID VALVE

WHENORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWINQ NUMBER AND

CATALOG REFERENCE NUMBER.

79441428



BU(;VRUS~E··-· PARTSBllfY.:.fIi'Il

factory spec replacement parts .=-. LIS T
CAT REF DESCRIPTION SERIAL Np. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

165
SOLENOID VALVE-
MODEL NUMBER
V136-LV1-1001-12VDC
COMPONENTS ONLY
CATALOG REFERENCE
NUMBERS 81 " 84
DRAWING 79441428

1 NUT 79441420 1
2 HOUSING 79441421 1
3 COIL 79441430 1
4 WASHER 79441422 1
5 SLEEVE ASSEMBLY 79441423 1
6 SPRING 79441424 1
7 SEAL 79441425 2
8 PISTON" ARMATURE

BODY ASSEMBLY-NSI
9 PLUG 79441426 1

10 SPANNER WRENCH NUT 79441429 1

I

, ,

I ;
I
I
I ,

I I I I

I I II I II I

I I I ! I
I

I
! I, ;I i I

i I I

I ; I
i i I

I
I, I I

I !, I I !: I



I-@
2

8

COMPONENTS FOR MODEL NUMBERS VI36-LBI-IOOI-12VDC 8 VI36-HBI-IOOI-12VDC ONLY

482 SWING OR AUXILIARY HOIST SOLENOID VALVE 79441434



PARTS
LIS T

CAT REFI DESCRIPTION
:175
SOLENOID VALVE
MODEL NUMBER
V136-LB1-1001-12VDC&
V136-HBI-IOOl-12VDC
COMPONENTS ONLY
CATALOG REFERENCE I
NUMBERS 81 & 84
DRAWING 79441434

! SERIAL NO.
, FROM TOil NCL.

2 'I HOUSING
3,COIL FOR
!V136-LBI-1001-12VDC

3icOIL FOR

I!V136-HB1-1001-12VDC4 ,WASHER
5jSLEEVE
61SPRING
7 I SEAL
8:BODY, PISTON & ARM

I
ATURE ASSEMBLY-NSI

9 PLUG
10/SPANNER WRENCH NUT

I

PART NO. REPLACE OR I REQ
VENDOR NO. I •

X
X
X
X
X
X
X
X

79441'20 1 X
79441421 1 X
794'1430 1 X

X
62304628 1 X

X
79441422 1 X
79441423 1 X
79441424 1 X
794'1425 2 X

X
X

79441426 1 X
79441429 1 X

I
I

!
I II
I !I,

II
I

i 1 -,
I i
I , I

i ,
I

, :
I I !

, I
I

i
I

,
I



WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMYER AND

CATALOG REFERf;NCE NUMBER

" ..... ..... ..... .....

...... .....,,
<,,,

>

480 PROPEL B~AKE



01 If""\/RUS-ERlE®. = •L:>\..J\......, T 811( vNUS· f RI[

fodory spec replacement parts .::ew .
PARTS
LIS T

CAT REF

MODEL NUMBER 30332
COMPONENTS ONLY

DESCR IPTION
115
PROPEL BRAKE

CATALOG REFERENCE
NUMBER 5
DRAWING 82057063

11SPLINED SHAFT ax
2 ISEAL 62300618 1
3 'RETAINING RING 62300619 1
4 BALL BEARING 62300075 1
5 GASKET 62300630 1
6!GASKET 62300629 1
7!COMPRESSION SPRING 82057515 20
81COMPRESSION SPRING .82057514 20
9 PRIMARY DISC 8205750' 1

10 IPREFORMED PACKING 82057510 1
11 ROTATING DISC 6230062' 3
12 ISTATIONARY DISC 62300623 3
13iBLEEDER SCREW 62301747 1
14 IFLANGE SCREW 62301744 8

4.J 15 PACKING BACK-UP RING , 820575'8 1
16 IPREFORMED PACKING 82057547 1
17 ,PISTON ax
181PREFORMED PACKING 82057545 1
19 PACKING BACK-UP RING 820575'6 1
20 IPOWER PLATE ax
21iBALL BEARING 62300627 1
22 I RETAINING RING 62300628 1
23iCOMPRESSION SPRING I 82057516 ax
241TORQUE PIN

I RX
25 HOUSING I ax
26 IO-RING KIT-INCLUDES 62300680 1

ITEMS 10,15L16 18 ,
119

!27 I STACK KIT-INCLUDES 62303402 1! ITEMS 9,11,12,23 , 24 !
281BEARING KIT-INCLUDES I 62300684 1

:ITEMS 2 THRU 4,21 , i I

I:22 I I- 29·GASKET KIT-INCLUDES I i 62300683 ! , 1i ITEMS 5 , 6 : i I
!
I

i i ! i !,
I, ,

,
! ,

; , I
I

I i,

li :

;

! I ! !I I I

SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REQ.



---' 43 _jJ
14 V 4Z-----il

15~~41

16___-@ ~40

IT--@ I~ ~5'

~ Q 58
19----- ::=:: .
20

I~.
~4

c.~5

~2

I

COMPONENTS FOR MODEL NUMBER P4ST-DR6 ONLY
WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOG REFERENCE NUMBER.

480 SWING DRIVE GEAR CASE

55

..~

82330257



BUCYRUS ERlEe_ -- PAR 15- Allr'rpus I RI[

factory spec replacement ports .=-e L I 5 T
CAT REFj DESCRIPTION . SER IAL _N!J_. PART NO. ~~~6~~ENg~ REQ.FROM TO/INCL.

1120
SWING DRIVE GEAR CASE
MODEL NUMBER P4ST-DR6
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 5
DRAWING 82330257

1 OUTPUT SHAFT 62304581 1
2 IBALL BEARING 62301048 1
3 ICOVER 62304582 1
4!NILOS RING 62304583 I 1
51SEARING COMPLETE- 62304584 1
IINCLUDES INNER RACE &
lOUTER RACE

6!HOUSING COMPLETE- 62304585 1
I INCLUDES HOUSING GEAR
RING " DOWEL I7 ROLL PIN 62301052 1

8 IROLL PIN 62301053 1
91s0CKET HEAD CAPSCREW 62301359 1'6

10!OIL SEAL 62301055 2
11 IBEARING COMPLETE- 62301129 1

IINCLUDES INNER RACE &
lOUTER RACE

12iSLOTTED NUT 62301056 1
13 I LOCK PLATE 62301057 1
14,HEX HEAD SCREW 62301102 6
151BRAKE SPIDER 62301097 1
16 OIL SEAL 62301095 I I 1
17 BEARING COMPLETE- 62301132 1

IINCLUDES INNER RACE
" I

I

!OUTER RACE I
18 ,COVER 62301078 1
19;SHIM 1.OMM 62301071 1

INOTE-FOLLOWING SHIMS
iARE OPTIONAL-SPECIFY I I
i SIZE & QUANTITY I ! 62301072 I I19;5HIM 0.5MM I

19 SHIM 0.4MM ! I 62301073 I I19'5HIM 0.3MM , ,62301074 1
19:5HIM 0.2MM I i 62301075 i !19 SHIM O.lMM I :62301076 , ,
20 BRAKE SHAFT i ! 62304586 , i 1
21,CIRCLIP I 62301077 i , 1
22 BEARING COMPLETE- :62301130 1

INCLUDES INNER RACE " :
,OUTER RACE

23 FILTER
,

62304587 1
24 PIN 62301060 325 THRUST WASHER 62301061 6

I : , I,
,



BLCYRUS -ERlE®W -.
fWi rAllS f Atl

factory spec replacement ports W §OM ~
PAR 15
LIS T

CAT REF DESCRIPTION SERIAL NO. I
FROM TOil NCL. I PART NO.

REPLACE OR
VENDOR NO. REQ.

91
120

26 DISK 62301062
27 PLANETARY PINION
28 BEARING ROLLER

62301064
62301063

3
132

29 CIRCLIP
30 PLANETARY CARRIER

62301366
62301058

3
1

31 BALL BEARING
32 DUAL SPUR GEAR I

62301065
62304588

1
1

33 BALL BEARING
34 SCREW PLUG

62301378
62301069

1
1

35 HOUSING
36!BEARING COMPLETE-

INCLUDES INNER RACE ,
.OUTER RACE

62304589
62301130

1
1

371RING
381DRIVE SHAFT

I 62304593
62304590

1
1

39 SHIM-0.5MM
NOTE-FOLLOWING SHIMS
ARE OPTIONAL-SPECIFY
SIZE' QUANTITY

39:SHIM-0.4MM
39iSHIM-0.3MM
39,'SHIM-O. 2MM
39 SHIM-0.1MM

62304591

62301083
62301084
62301085
62301086

1

40iBEARING COMPLETE­
INCLUDES INNER RACE ,

I 26845350
I

1

1
OUTER RACE

41 MOTOR FLANGE 62301398
42 SOCKET HEAD SCREW
43 LOCKWASHER

62301399
62301406

4
6

44 SCREW PLUG I 62304592 I
I

1

:
I

I
I
i

!
I I
I

i
I



.-{]

WHEN ORDERING 'ARTS.
ALWAVS FURNISH MODEL.

SE RIAL NUMBE R.
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.
2

COMPONENTS FOR MODEL NUMBER 29139 ONLY

480 LOWER ROLLER ASSEMBLY 12811525



- - - -----------------------

BUCYRUS-ERIE dIlW =.
Fl.111 .... 11 ....... Il

factory spec replacement parts W §I'M dIl

PARTS
LIS T

CAT REFI DESCRIPTION
145
LOWER ROLLER ASSEMBLY
MODEL NUMBER 29139
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 18
DRAWING 82811525

1 SLEEVE
2 COLLAR
3 SEAL GROUP
4 O-RING
5 SHAFT
6 ROLLER ASSEMBLY­

INCLUDES ITEMS 7 THRU
9

7 BUSHING
8:ROLLER SHELL-NSI
910IL SCREW

I

I
j

j
i

lJ r----------------------------~---------~------------;

PART NO. REPLACE OR REO
VENDOR NO. .

SERIAL NO.
FROM TO/INCL.

.

62301500 2
62301499 2
62301497 2
62301498 2
62301496 1
62301494 1

82070511 2

03552011 1

I

I I

I
I II

I

t

I Ii

! 1 I
I iI
I I I! ! I ,
! i i
! i , iI I

! I I
i I : I

, I
, i

I



1- MASTER PIN ASSEMBLY
8- MASTER REPAIR LINK ASSEMBLY

2

WHEN ORDERING PARTS,
ALWAYS FURNISH MODel,

SE RIAL NUM8E R,
IJHAWING NUMBER AND

CATAI :1(; REfERENCE NUMBER.

480 TRACK CHAIN ASSEMBLY LESS SHOES 82942993



BUCYRUS-ERIE'~~.~,!
factory spec replacement ports .::EM <It

PARTS
LIS T

CAT REFI DESCRIPTION

1
150
,TRACK CHAIN ASSEMBLY
LESS SHOES-
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE

I·NUMBER 13
DRAWING 82942993

NOTE-QUANTITIES
LISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN ASSEMBLY

PART NO. REPLACE OR I REQ
VENDOR NO. .

1 MASTER PIN KIT­
INCLUDES 1 OF ITEM 2,

12 OF ITEM 3 & 4 OF
I ITEM 4

SERIAL NO.
FROM TO/INCL.

34950502 1

2!MASTER PIN
3isPACER

34950503
34950508

62301510
62301512 I 1D

i 1D
4!TRACK SEAL
5 IMASTER BUSHING I

34950507
34950500

62301513
62301511

1840
1D

61RIGHT HAND MASTER
ILINK

! 34950513
I

62301539
i

10

7·ILEFT HAND MASTER LINK
8 MASTER REPAIR LINK- ,

I INCLUDES 1 OF ITEM 2, II

i10F ITEM 3,4 OF ITEM

34950514
34950515

62301507
1

10

14,1 OF ITEM 5,1 OF
lITEM 6 & 1 OF ITEM 7- I

I

lAS REQUIRED
I

I
i

i

:

!
i

!
I



I-MASTER PIN ASSEMBLY
a-MASTER REPAIR LINK ASSEMBLY
,-CHAIN LINK ASSEMBLY

14

I

~IO

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REFERENCE NUM~ER.

480 TRACK CHAI N a SHOE ASS EMBLY 82943007



Bl.JC:YRUS-ERIE~!'t"~,!
foetory spec replacement ports .:::w (II)

PAR 15
L I 5 T

'160
TRACK CHAIN & SHOE

SERIAL NO.
FROM TO/INCL.CAT REFI DESCRIPTION PART NO. REPLACE OR

VENDOR NO. REQ.

ASSEMBLY-
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 12
DRAWING 82943007

NOTE-QUANTITIES
LISTED BELOW ARE FOR
JONE SIDE OF TRACK
iCHAIN & SHOE ASSEMBLY
I

1 MASTER PIN ASSEMBLY- 34950502 2
INCLUDES ITEMS 12

ITHRU 14
2fMASTER REPAIR LINK 34950515 2
3/CHAIN LINK ASSEMBLY- 34950516 35000031 2D

'" ,23 LINK-INCLUDES
!ITEMS 2 & 7 THRU 14

4lLEFT HAND MASTER LINK 34950514 62301507 2D
5 I LEFT HAND TRACK LINK
!NOT FURNISHED
I SEPARATELY

/6 ,MASTER PIN 34950503 62301510 2D
71RIGHT HAND TRACK LINK I
INOT FURNISHED
I SEPARATELY

i184D8 I SQUARE NUT 34950505 62301514
9iTRIPLE GROUSER SHOE I 34950510 62301526 46D

10iBOLT i 62300872 62301515 184D
11/RIGHT HAND MASTER I 34950513 62301539 2DLINK I I
12iPIN-USE ITEM 6 I I13;BUSHING-USE ITEMS 6, !

:16,4 OF ITEM 14 & 2 I I I ,
I I ,,OF ITEM 15 I , i,

i

14 SEAL , 34950507 , 62301513 L184Di ,
I15;SPACER ,

34950508 62301512 '184DI
16iMASTER BUSHING , 34950500 , 62301511 i 2DI

i
,

I, i
I ,

I ,
i .

,

tJ ,
,

I I I Ii



I-MASTER REPAIR LINK ASSEMBLY

2

6

WHEN ORDERING PARTS.
ALWAYS FURNISH MODel.

SERIAL NUMBER.
DRAWING NUMBER AND

CATALOG REF~RENCE NUMBER

480 TRACK CHAIN ASSEMBLY LESS SHOES 82943016



01 ~/RUS-ERlE~.-.~T RIIIYAlJSI~I[

factory spec replacement ports .:::ow lID

PAR 15
LIS T

I

CAT REF SERIAL NO.
FROM TO/INCL.DESCRIPTION

165
TRACK CHAIN ASSEMBLY
LESS SHOES-
MODEL NUMBER D-7F
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 13
DRAWING 82943016

NOTE-QUANTITIES
iLISTED BELOW ARE FOR
ONE SIDE OF TRACK
CHAIN ASSEMBLY I

1 MASTER REPAIR LINK­
INCLUDES 1 OF ITEM 2, !

1

2 OF ITEM 3,4 OF ITEM
4 1 OF ITEM 5 1 OF
ITEM 6 " 1 OF ITEM 7- I
AS REQUIRED

2 1 MASTER PIN
3iSPACER
4!TRACK SEALS
5:MASTER BUSHING
61RIGHT HAND MASTER I

LINK I

7 LEFT HAND MASTER LINK I
i

82943617

PART NO. REPLACE OR
VENDOR NO. REQ.

I
I
I
I
!

II I
I I

/
II I

I
i I, , I I II I,

I iI i I

I ! ! I
i,

I I I

i
,

I ,, I
, : I

I

tJ
-

; ,

! :
I I,

I,

82943601 62301510 1D
82943604 62301512 1D
82943605 62301513 184D
82943606 62301511 1D
82943611 62301539 1D

I
82943612 62301507 1D



2

.........I,
I ,
1 ........
I ................ 4

I......... 0I '
I ................ '
I 7 <, I
I 'I <, I

, I
, I
, I
, I

<, 1
, I

<, I
'I

I

......-.",
WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

SERIAL NUMBE R.
DRAWING NUMBER AND

CATALOG Rf FE RENCE NUMBER

COMPONENTS.FOR MODELNUMBER8G5500 ONLY

480 LOWER ROLLER ASSEMBLY 82946230



BUCYRUS -ERlE®· - •~IJ( 'tRUS·1Rl(

Joctory spec replacement parts • ¥EM ®

PARTS
LIS T

CAT REF DESCRIPTION SERIAL NO.
FROM TO/INCL. PART NO. REPLACE OR

VENDOR NO. REQ.
170
LOWER ROLLER ASSEMBLY
MODEL NUMBER 8G5500
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 18
DRAWING 82946230

1 DOWEL 62300779 2
2 COLLAR 62300794 2
3 SEAL GROUP 62300782 2
4 O-RING I 62300781 2
5~SHAFT 62300791 1
6iROLLER ASSEMBLY-

THRU!
62300787 1

iINCLUDES ITEMS 7

71:uSHING 62300785 2
8:ROLLER SHELL-NSI
9 I PLUG WITH SEAL 62300784 1

i
I j

I

I i
I II

I I i

: I i I
: I

I

I I
I

, ! ,
I

I : I I
I I iI

I i II I I
:

I

t.J I

:

! I I

! I

i I i



WHEN ORDERING 'ARTS.
ALWAVS FURNISH MODEL.

IERIAL NUMeER.
DRAWING NUMHR AND

CATALOG REFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 8Ge537 ONLY

479 TAKE-UP TUMBLER 82848258



BUCYRUS-ERlEe!.:s! PAR T S
factory spec replacement ports • §"M eLI S T

~ ~C-A-T-R-E-F~----D-ES-C-R-I-PT-I-O-N----~F-R-OM~S~E::R~I~A~\~t~~~IN-C-L-.'--P-A-RT--N-O-.-'~~~~·~~5~~~~:iE~N~g~R.~R-EQ-.~

MODEL NUMBER 8G5537
COMPONENTS ONLY

175
TAKE-UP TUMBLER-

CATALOG REFERENCE
NUMBER 1
DRAWING 829'6238

1 SHAFT LOCK PIN 62300779 2
2,SLIDE BAR 62300780 2
3 ,SHAFT SEAL 62300781 2
',SEAL GROUP I 62300782 2
5.SHAFT 62300791 1 X
6 IPLUG WITH SEAL 6230078' 1
7 BRONZE BUSHING 62300785 2
8 I IDLER WHEEL 62300786 1

I

\.J I

I
I

i
I
,
I
I

I
,

I
I

i

I I I,
i

! II iI !

I ! :
II ,

, I : ,,
! I, ! I

I I I ,,
: !

, , :

\J
,

I

, i ; I I
I I

.



15 I~~,
>

;I" -""
.,/

/'
/'

ROO a YOKE ASSEMBLY
COMPONENTS FOR MODEL NUMBER56377 ONLY

WHEN ORDERING PARTS.
ALWAYS FURNISH MODEL.

Sf RIAL NUMBER,
DRAWING NUMBER AND

CATALOG REFERENCE NUMBER.

480 IDLER WITH RECOI L a HYDRAULIC ADJUSTER 82973003



BUCYRUS ERIE··-- PARTS
- fWCYRUS-ERll

factory spec replacement parts .:= -(!II LIS T
CAT REF! DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ., FROM TO/INCL. VENDOR NO.

180
IDLER ASSEMBLY WITH
RECOIL , HYDRAULIC
ADJUSTER-
MODEL NUMBER 56377
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 1
DRAWING 82973003

1 IDLER ASSEMBLY- 62302087 1
INCLUDES ITEMS 2 THRU
8

21IDLER- INCLUDES 62302091 I 1
ITEM 25

3 I SHAFT 82845006 1
4 SLIDE BAR 62302093 2
5 SEAL 62301497 2
6 O-RING 68095002 2

7 tROLL PIN 62302094 2
8 ,SCREW 62302095 ,
9 ISPRING KIT & ADJUSTER I 62302088 1

INCLUDES ITEMS 10
!THRU 22

10 I CYLINDER 62302096 1
11;PISTON 62302097 1
12 i SEAL RING 82942925 1
131GUIDE RING 62302098 1
141WIPER 62302099 1

15 I FLANGE 62302100 1
16 I SPRING '62302101 1

17iSTOPPER 62302102 1
18!STOPPER 62302103 1
19 ,FLANGE 6230210' I 1
20 I ROD 62302105 1
21 IGREASE NIPPLE I 57037202 I

I
1

22;O-RING I 68100082 ! 1 X
23 I SCREW I 62302089 4
24:LOCKWASHER i 62302090 4
25:BUSHING I 82070511 I 2

, ! :
, i i i :
, I !, ., I, ,

I
, ,
, ;

I
, ! i,

i :

: I ;
I

,

! I I I

I !



IS
<,

<,
<,

<,
<,

......

14
6 16

WHENORDERINGPARTS,
ALWAYS FURNISH MODEL,

SERIAL NUMBER,
DRAWING NUMBERAND

CATALOGREFERENCE NUMBER.

COMPONENTS FOR MODEL NUMBER 250,233,234 ONLY
879 SLIDE WINDOW 82976035



BUCYRUS-ERIE·_ -. PAR TS
BUCYR:S.f.AIE

factory spec replacement parts .==-. LIS T
CAT REFI DESCRIPTION SERIAL NO. PART NO. REPLACE OR REQ.FROM TO/INCL. VENDOR NO.

100
SLIDE-BY REAR WINDOW-
MODEL NUMBER
250,233,234
COMPONENTS ONLY
CATALOG REFERENCE
NUMBER 52
DRAWING 82976035

1 MAIN FRAME-NSI I
2,TIE BAR 62301900 1
3iSCREW 62301901 I 4
4!CATCH , 62301902 I 1
5iSCREW . 62301903 2
6 I CENTER POST 24-31/32 X

INCHES-SPECIFY LENGTH
7 SCREW 62301904 2
8,SLIDE STOP 62301905 1
9isCREW 62301906 1

10lFRICTION LOCK 62301907 1
11!SCREW 62301908 2
121SLIDE FRAME ASSEMBLY- 62301909 1

INCLUDES ITEMS 18
!THRU 27 I

131sTA GLASS 62301910 1
141VINYL CHANNEL CP 15 I 62301911

I
1

! INCHES
151VINYL CHANNEL STA 53 ; i 62301912 I 1

i INCHES i
161WEATHERSEAL VINYL 25 I 62301913

I
1

I INCHES i
17 'WEATHERSEAL 25 INCHES I I 62301914

i I 1
18iSLIDE FRAME-NSI :
19 'BACK BAR 203 EXT. ! I

I

124-13/16 INCHES- i I
iSPECIFY LENGTH I I 62301915 120 'BACK BAR SCREW 2

21:LOCK ASSEMBLY , I 62301916 I 1, I22;SCREW FOR LOCK I ! 62302107 I 1
23 BARREL NUT ! 62301917 ! I 2
24 SLIDE GLASS i :62302108 , I 1
25 VINYL CHANNEL 75 ! :62302918 I I 1

INCHES
,,

26 FLOCKED RUBBER 50 62302919 , 1,
.INCHES

27 WEATHERSEAL 26 INCHES 62301914 1

: I, i, I
I



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

02192101 8C362 02711050 ZA431A 02786465 ZA423D
02385750 L111 02711050 ZA4318 02786465 ZA423H
02385750 L114 02711050 ZA431C 02786465 ZA423K
02613255 F118 02711050 ZA431D 02786470 F118
02614505 JA161 02711150 ZA423J 02786485 JA161
02614545 JA161 02712050 ZA423F 02786485 M103
02617705 E127 02713050 0167A 02786490 8C110
02617745 S177 02713050 01678 02786490 8C362
02621000 AB130 02713050 0168A 02786490 T10S
02621500 A8130 02713050 01688 02786520 8C110
02622800 A8130 02713050 0179A 02786520 8C362
02622850 AB130 02713050 01798 02786545 ZA427
02704070 OZ133 02713050 OR151 02786548 8C110
02704070 OZ134 02713050 OR152 02786550 E127
02704070 W162 02713050 ZA489 02786605 A8130
02704070 ZA425 02714050 0168A 02790200 OZ134
02704070 ZA426 02714050 01688 02810008 ZA425
02705150 S176 02714050 01798 03008225 W163
02705150 W163 02714450 01678 03014255 E127
02707150 OZ133 02714450 01688 03014255 S176
02707150 OZ134 02714450 0179A 03103240 ZA424
02707150 W163 02714450 01798 03109480 W163
02707150 WA115 02716050 L114 03118720 VW120
02707150 WA116 02737570 OZ133 03173160 01798
02707150 WA117 02737570 OZ134 03173160 QZ133
02707150 ZA425 02738550 40004373 03173160 OZ134
02707230 S176 02738550 01798 03173160 Y8107
02708150 ZA425 02738550 OZ133 03173160 ZA426
02708150 ZA451 02738550 OZ134 03173280 WA115
02708180 S176 02738650 01798 03173280 WA116
02709150 0167A 02739600 ZA425 03173280 WA117
02709150 01678 02740550 ZA424 03173320 OZ133
02709150 0168A 02786312 W164 03173320 OZ134
02709150 01688 02786330 ZA426 03173400 WA115
02709150 01798 02786345 W164 03173400 WA115
02709150 OZ133 02786345 WA115 03173400 WA117
02709150 OZ134 02786345 WA116 03179190 S176
02709150 S180 02786345 WA117 03179280 0167A
02709150 WA116 02786345 ZA426 03179410 S176
02709150 WA117 02786345 ZA491 03179720 ZA426
02709150 ZA423J 02786346 W163 03182320 VH118
02709150 ZA425 02786385 A8130 03182320 VW118
02709400 E127 02786385 S176 03182400 WA116
02709400 S176 02786385 YE142 03219240 WA116
02710050 ZA431C 02786385 ZA426 03219240 WA117
02710050 ZA4310 02786395 W163 03223160 OZ133
02710150 01798 02786425 OR151 03223160 OZ134
02711050 VW120 02786425 OR152 03223400 W164
02711050 ZA423A 02786425 YE142 03273245 S176
02711050 ZA4238 02786425 ZA427 03273320 0167A
02711050 ZA423C 02786425 ZA489 03273320 0168A
02711050 ZA423D 02786426 W163 03273320 W163
02711050 ZA423F 02786430 Q1798 03273320 WA116
02711050 ZA423H 02786465 ZA423C 03273320 WA117

1



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING'
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

03273320 ZA425 03279485 W163 03282560 01798
03273325 S176 03279565 W163 03282560 ZA423F
03273400 ZA427 03279640 64916036 03282725 64312296
03273680 ZA491 03279640 64916711 03282725 ZA431C
03273855 64916036 03279640 01798 03282725 ZA4310
03273855 64916711 03279645 W163 03282800 ZA423K
03276240 ZA425 03279720 OR151 03282800 ZA4231
03276240 64916036 03279720 OR152 03282805 ZA431A
03276240 64916711 03279720 WA116 03282805 ZA4318
03276280 0168A 03279720 WA117 03282805 ZA431C
03276320 ZA425 03279765 W163 03282805 ZA4310
03276320 ZA451 03279800 64916036 03282885 ZA423F
03276964 64312296 03279800 64916711 03282887 ZA4238
03279160 W163 03279840 ZA423E 03282887 ZA423M
03279200 OZ133 03279840 ZA423H 03283045 64312296
03279200 OZ134 03279840 ZA423M 03283045 ZA431C
03279240 ZA425 03279900 0168A 03283045 ZA4310
03270240 ZA426 03279900 ZA423C 03283285 ZA423J
03279280 0167A 03279900 ZA423H 03283440 ZA4318
03279280 0168A 03279900 ZA423K 03285240 01678
03279280 01688 03279900 ZA423L 03285240 01798
03279280 0179A 03280480 ZA423C 03285320 YE142
03279280 ZA427 03280480 ZA423H 03285320 ZA4238
03279320 E127 03280480 ZA423K 03285320 ZA423E
03279320 0167A 03280480 ZA423L 03285320 ZA423F
03279320 01678 03280480 ZA425 03285320 ZA423M
03279320 01688 03282245 OR151 03285320 ZA4319
03279320 0179A 03282320 01798 03285320 ZA4310
03279320 01798 03282400 ZA423K 03285325 W163
03279320 OZ133 03282400 ZA431A 03285400 L111
03279320 OZ134 03282400 ZA4318 03285400 L112
03279320 WA116 03282400 ZA431C 03285400 01688
03279320 WAl17 03282400 ZA4310 03285400 YE142
03279320 ' ZA424 03282400 ZA423L 03285400 ZA423A
03279320 ZA489 03282480 OR151 03285400 ZA4238
03279400 64916036 03282480 OR152 03285400 ZA423D
03279400 64916711 03282480 ZA423A 03285400 ZA423F
03279400 , A8A130 03282480 ZA4238 03285400 ZA423G
03279400 01678 03282480 ZA423C 03285400 ZA423K
03279400 Z1688 03282480 ZA423D 03285400 ZA423L
03279400 01798 03282480 ZA423E 03285400 ZA423M
03279400 S180 03282480 ZA423G 03285400 ZA427
03279400 ZA422 03282480 ZA423H 03285400 ZA430
03279400 ZA423J 03282480 ZA423J 03285400 ZA489
03279400 ZA423L 03282480 ZA423K 03285400 ZA490
03279400 ZA427 03282480 ZA423L 03285480 OR151
03279400 ZA489 03282480 ZA423M 03285480 ZA423C
03279447 W163 03282480 ZA429 03285480 ZA423F
03279480 01678 03282480 ZA430 03285480 ZA423H
03279480 S180 03282480 ZA431A 03285480 ZA423K
03279480 YE142 03282480 ZA4318 03285480 ZA423L
03279480 ,ZA423A 03282480 ZA431C 03285480 ZA429
03279480 ZA423D 03282480 ZA4310 03285480 ZA430
03279480 ZA423J 03282480 ZA490 03285560 F118

2



325H
NUMERICAL INDEX

/

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

03285560 JA161 03291400 0167A 03295605 T106
03285560 VW120 03291400 0168A 03295765 JA161
03285560 YE142 03291400 0168B 03295765 M103
03285560 ZA423A 03291400 0179A 03295940 BC110
03285560 ZA4238 03291560 Q1678 03295940 JA161
03285560 ZA4230 03291560 Q1798 03295940 M103
03285560 ZA423G 03291640 BC110 03298605 BC110
03285560 ZA423M 03291640 BC362 03301582 BC110
03285560 ZA428 03291640 0179A 03329080 WA116
03285560 ZA431A 03291720 BC110 03329080 WA117
03285560 ZA489 03291720 ZA423G 03329530 0167B
03285560 ZA490 03291800 0167A 03347400 T106
03285640 A8130 03291800 0168A 03347465 VH118
03285640 ZA161 03291800 ZA423C 033474~5 VW118
03285640 ZA423B 03291800 ZA423H 03347581 VW120
03285640 ZA423C 03291800 ZA423K 03350585 V0111
03285640 ZA423F 03291800 ZA423L 03474480 WA115
03285640 ZA423H 03291880 0179A 03474480 WA116
03285640 ZA423J 03291960 0168A 03480722 OR151
03285640 ZA423M 03292040 0167B 03482125 ZA423E
03285640 ZA431C 03292040 0179B 03482128 79380946
03285640 ZA4310 03292040 ZA423C 03482128 79380954
03285645 W163 03292040 ZA4230 03482130 ZA423E
03285720 ZA423K 03292040 ZA423H 03483510 ZA422
03278720 ZA423L 03292040 ZA423K 03483640 ZA423F
03285800 ZA423A 03292040 ZA423L 03484040 F118
03285805 W163 03292120 01688 03500670 OR152
03285960 ZA423A 03292200 0168B 03505400 VH118
03285960 ZA423B 03292280 ZA423C 03505400 VW118
03285960 ZA423C 03292280 ZA423H 03552001 ZA423G
03285960 ZA423J 03292280 ZA423K 03552001 ZA489
03285960 ZA423M 03292280 ZA423L 03552004 F118
03286040 ZA423B 03292440 OR151 03552006 ZA428
03286120 ZA423A 03292440 OR152 03552006 ZA490
03286120 ZA423B 03292440 ZA423C 03552011 82811525
03286120 ZA4230 03292440 ZA423H 03552023 ZA428
03286120 ZA423E 03292440 ZA423K 03552023 ZA490
03286120 ZA423G 03292440 ZA423L 03566910 E127
03286120 ZA423M 03292600 0167B 03572140 A127
03286200 ZA431B 03292600 0179B 03572140 ZA423F
03286200 ZA431C 03292600 ZA489 03572157 W163
03286200 ZA4310 03292760 ZA427 03612090 OZ133
03286200 ZA489 03292760 ZA489 03612090 OZ134
03286280 ZA423A 03294480 BC362 03614200 W163
03286280 ZA423B 03294480 L111 03614201 W163
03286280 ZA423C 03294480 L112 03638220 W164
03286280 ZA423G 03294640 ZA422 03640290 ZA425
03286280 ZA431A 03294720 BC110 03642160 YE142
03286440 ZA423C 03294740 n06 03642190 5176
03286440 ZA428 03294880 01678 03642240 YE142
03286440 ZA490 03294880 0168B 03646170 517603286520 01798 03294880 0179B 03646220 517603286760 ZA428 03295120 BC362 03646240 AB13003286760 ZA490 03295285 BC110 03646440 W164

3



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

03646520 W163 03951400 ZA425 03955002 ZA423J
03648240 AB130 03951400 ZA426 03955002 ZA423K
03648405 5176 03951420 5176 03955002 ZA423L
03666110 OZ133 03951430 W163 03955002 ZA423M
03666110 OZ134 03951459 64312296 03955002 ZA429
03666110 ZA425 03951500 0179B 03955002 ZA430
03786312 W164 03951500 ZA490 03955002 ZA431A
03786426 W163 03951550 W163 03955002 ZA431B
03786490 T106 03951600 AB130 03955002 ZA431C
03802347 79299835 03951600 5180 03955002 ZA4310
03802347 79299841 03951600 YE142 03955003 ZA423C
03802347 79434799 03951600 ZA422 03955003 ZA423D
03803100 W163 03951600 ZA423B 03955003 ZA423F
03812372 T106 03951600 ZA423E 03955003 ZA423G
03891735 WA115 03951600 ZA423F 03955003 ZA423H
03891735 WA116 03951600 ZA423G 03955003 ZA423K
03891735 WA117 03951600 ZA423J 03955003 ZA423L
03896075 5176 03951600 ZA423L 03955003 ZA428
03896170 W163 03951600 ZA423M 03955003 ZA429
03896175 W163 03951600 ZA427 03955003 ZA430
03942240 YE142 03951600 ZA489 03955003 ZA489
03950220 W164 03951600 ZA490 03955003 ZA490
03951000 ZA425 03951630 W163 03955004 ZA423G
03951190 64916036 03951650 F118 03955004 ZA427
03951190 64916711 03951650 0167A 03955004 ZA489
03951200 40004373 03951650 0179B 03955006 ZA428
03951200 '0167A 03951750 ZA423F 03955006 ZA490
03951200 0168A 03951800 ZA423C 03960610 OZ133
03951200 OZ133 03951800 ZA423D 03960610 ZA134
03951200 OZ134 03951800 ZA423H 03960610 ZA425
03951200 W163 03951800 ZA423L 03960630 W162
03951200 WA115 03951850 BC110 03960720 W163
03951200 WA116 03951850 F118 03960770 $176
03951200 WA117 03951850 0168A 03960900 OZ133
03951200 ZA424 03951900 0179B 03960900 OZ134
03951200 ZA491 03951950 BC110 03960900 YE142
03951220 . 5176 03951950 BC362 03960900 ZA425
03951220 W163 03951950 T106 03960900 ZA426
03951300 0168A 03952050 BC110 03961010 40004373
03951359 64916036 03952050 BC362 03961010 AB130
03951359 64916711 03952050 T106 03961010 0167A
03951400 AB130 03952075 BC110 03961010 0167B
03951400 0167A 03952150 E127 03961010 0168A
03951400 0168A 03952350 AB130 03961010 0179B
03951400 0179A 03952353 W163 03961010 OZ133
03951400 OZ133 03955001 ZA423J 03961010 OZ134
03951400 OZ134 03955002 ZA423A 03961010 W163
03951400 5176 03955002 ZA423B 03961010 W164
03951400 W163 03955002 ZA423C 03961010 WA115
03951400 WA116 03955002 ZA423D 03961010 WA116
03951400 WA117 03955002 ZA423E 03961010 WA117
03951400 YE142 03955002 ZA423F 03961010 YB107
03951400 ZA423J 03955002 ZA423G 03961010 ZA425
03951400 ZA423L 03955002 ZA423H 03961010 ZA427

4



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

03961011 5176 03961500 OR151 03990004 ZA428
03961210 Q168A 03961500 VW120 03990004 ZA490
03961210 ZA425 03961500 YE142 03990008 ZA423G
03961210 ZA451 03961500 ZA423A 03990008 ZA489
03961221 5176 03961500 ZA423B 03990011 QR151
03961300 AB130 03961500 ZA423C 11168012 W162
03961300 E127 03961500 ZA4230 12084802 12970907
03961300 0167A 03961500 ZA423E 12119456 T106
03961300 01678 03961500 ZA423F 12119457 T106
03961300 0168A 03961500 ZA423G 12251616 WA115
03961300 01688 03961500 ZA423H 12251616 WA116
03961300 0179A 03961500 ZA423J 12576254 OZ134
03961300 01798 03961500 ZA423K 12576255 OZ133
03961300 QR151 03961500 ZA423M 12576255 OZ134
03961300 QR152 03961500 ZA429 12730016 ZA426
03961300 OZ133 03961500 ZA430 12765011 ZA426
03961300 OZ134 03961500 ZA431A 12769120 OZ133
03961300 5180 03961500 ZA4318 12769120 OZ134
03961300 W163 03961500 ZA431C 12769120 ZA425
03961300 WA116 03961500 ZA4310 12774164 WA115
03961300 WA117 03961500 ZA490 12774164 WA116
03961300 ZA422 03961700 8C110 12774164 WA117
03961300 ZA423A 03961700 BC362 12909l l114
03961300 ZA423C 03961700 0167A 12918M M103
03961300 ZA4230 03961700 01678 12936M M103
03961300 ZA423E 03961700 0168A 12940A A127
03961300 ZA423H 03961700 01688 12946E1 E127
03961300 ZA423J 03961700 0179A 12950A A127
03961300 ZA423K 03961700 01798 12970907 ZA426
03961300 ZA423L 03961700 OR151 12970947 ZA426
03961300 ZA423M 03961700 OR152 12976E1 E127
03961300 ZA424 03961700 ZA423C 12980l L111
03961300 ZA425 03961700 ZA423H 12981l l111
03961300 ZA427 03961700 ZA423K 12996l L114
03961300 ZA489 03961700 ZA423l 12997L l114
03961302 E127 03961800 BC110 12998l l114
03961302 5176 03961800 L111 12999L L114
03961410 01798 03961800 l112 14300064 10000000
03961410 OR151 03961800 0167A 14300064 13000000
03961410 OR152 03961800 0168A 14380038 OR151
03961410 WA116 03961800 0179A 14380132 01678
03961410 WA117 03961800 ZA422 14380171 01678
03961410 ZA4238 03961900 VH118 14380281 OR151
03961410 ZA423G 03961900 VW118 14380282 OR151
03961410 ZA423M 03962000 l111 14380284 OR151
03961410 ZA431C 03962000 l114 14380286 OR151
03961410 ZA4310 03962000 V0111 14380295 OR151
03961410 ZA490 03964395 01798 14381560 OR151
03961500 JA161 03980252 VW120 15004l l114
03961500 L111 03980254 BC110 15005l L114
03961500 L112 03980254 n06 15017AB AB130
03961500 01678 03980255 F118
03961500 0168B 03990001 ZA423G
03961500 01798 03990001 ZA489

5



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

15043A8 A8130 17448500 ZA423C 20324986 ZA423A
15058A8 A8130 17448500 ZA423H 20324986 ZA4238
15080V VH118 17448500 ZA423K 20324986 ZA423C
15081V VW118 17448500 ZA423L 20324986 ZA423D
15083V VD111 17448500 ZA424 20329486 ZA423E
15084A8 A8130 17448500 ZA428 20324986 ZA423G
15127V VH118 17448500 ZA490 20324986 ZA423H
15128V VD111 17448500 ZA491 20324986 ZA423K
15129V VW118 17448500 ZA491 20324986 ZA423L
15177JA JA161 17448525 OZ133 20324986 ZA423M
15236JA JA161 17448525 OZ134 20324986 ZA429
16231510 ZA425 20015250 ZA427 20324986 ZA430
16412265 OZ133 20015250 ZA489 20324986 ZA431A
16412265 OZ134 20015340 OZ134 20324986 ZA4318
16412268 OZ133 20017150 YE142 20324986 ZA431C
16412268 OZ134 20017550 01678 20324986 ZA4310
16412269 OZ133 20017550 01688 20500350 ZA424
16412270 OZ133 20017550 01798 20500350 ZA491
16412270 OZ134 20017550 WA115 20501420 OZ134
16412296 OZ134 20017550 ZA426 20516350 01678
17029626 OZ133 20018350 OZ133 20516350 01798
17029629 OZ134 20019050 01678 20524900 0167A
17056082 OZ133 20019050 WA115 20524900 01678
17056082 OZ134 20095550 F118 20524900 0168A
17058502 OZ133 20111090 YE142 20526200 0179A
17058502 OZ134 20111930 01798 20536000 01678
17058503 OZ133 20185200 ZA426 20536000 01798
17058503 ·OZ134 20213500 01678 20536500 01688
17059005 OZ133 20213500 01688 20537000 ZA426
17059005 OZ134 20213500 01798 20537050 ZA427
17182701 ZA427 20213750 YE142 20537050 ZA489
17182701 ZA489 20214000 0167A 20538300 01798
17270248 OZ133 20214000 01678 20541400 F118
17270248 OZ134 20214000 0168A 20546900 01798
17270249 OZ133 20214000 01688 20557900 0167A
17270249 OZ134 20214000 0179A 20559550 ZA489
17270251 OZ133 20214000 01798 20561500 01798
17270251 OZ134 20221500 F118 20562100 01678
17272110 OZ133 20221500 01678 20662950 YE142
17272110 OZ134 20221500 01688 20765155 79299835
17295428 ZA425 20221500 01798 20765155 79299841
17317609 OZ133 20221750 YE142 20765155 79434799
17317609 OZ134 20222250 01678 20765300 ZA427
17330850 ZA424 20222250 01688 20765300 ZA489
17330850 ZA491 20222250 01798 20765420 ZA424
17330850 ZA491 20222250 ZA426 20765420 ZA491
17392803 W162 20230000 0167A 20765435 64312296
17392808 OZ134 20230750 0167A 20765435 64916036
17433402 OZ133 20230750 01688 20765435 64916711
17433402 OZ134 20230750 0179A 20765435 64917014
17443806 OZ133 20237750 01798 20765440 ZA423F
17443806 OZ134 20239750 01678 20765700 01678
17445823 ZA425 20278265 01798 20765700 01798
17448481 ZA425 20298000 01798 20766150 01678

6



-
325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

20766150 01798 37140001 WA116 46577067 OZ133
20766400 YE142 37140001 WA117 46577067 OZ134
20766600 YE142 37140002 WA116 46638028 W164
20766620 01798 37140002 WA117 46640003 W164
20766990 79381537 37140102 WA115 46640017 W164
20768000 ZA427 37140102 WA116 46651023 01678
20768000 ZA489 37140102 WA117 46651032 01678
20810350 OZ134 37140103 WA115 46651032 01688
20810350 ZA424 37140104 WA117 46653365 01798
20810350 ZA491 37140106 WA117 46669769 01678
20820250 ZA425 40004373 V55102 46669769 01688
26580204 A8130 46110502 ZA427 46810767 OR151
26845350 82330257 46110502 ZA489 46810769 OR152
26963000 64960106 46140225 ZA423F 46815175 46810767
26963000 64960107 46140229 01798 46815577 46810767
27273084 WA116 46140247 01678 46815577 46810769
27273084 WA117 46140247 01688 46821340 OZ133
27288128 WA116 46140249 ZA489 46821340 OZ134
27288128 WA117 46140253 ZA489 46821346 ZA425
29028502 F118 46151451 01678 46859259 OZ133
29045007 V0111 46151451 01688 46859259 OZ134
29448245 YE142 46151452 01798 46859451 OZ133
32356000 E127 46151496 01678 46859451 OZ134
32356000 0167A 46151496 01688 46859658 OZ133
32356000 0168A 46151506 01798 46859658 OZ134
32356000 0179A 46151959 01798 46859691 OZ133
34950500 35000016 46163185 01688 46859691 OZ134
34950500 82943007 46163187 01798 46859692 WA115
34950502 35000016 46163199 01798 46859692 WA116
34950503 35000016 46163220 WA115 46859692 WA117
34950503 82943007 46163220 WA116 47079046 WA115
34950505 35000016 46163220 WA117 47079046 WA116
34950505 82943007 46163294 46140247 47049046 WA117
34950507 35000016 46163505 46140247 47091801 47079046
34950507 82943007 46173216 ZA423G 47091803 47079046
34950508 35000016 46173217 ZA423G 47091804 47079046
34950508 82943007 46250024 5176 47091805 47079046
34950509 35000016 46266060 WA115 47091806 47079046
34950510 82943007 46266060 WA116 47091807 47079046
34950513 35000016 46266065 WA115 47100774 WA115
34950513 82943007 46266065 WA116 47100774 WA116
34950514 35000016 46266065 WA117 47100774 WA117
34950514 82943007 46266218 01678 47109132 0168A
34950515 35000016 46266218 01688 47109133 0167A
34950515 82943007 46266218 01798 47109133 0179A
34950516 35000016 46321776 WA115 48554090 01688
34950516 82943007 46321776 WA116 50699328 F118
35000016 8C110 46321776 WA117 50699337 ZA427
35000031 35000016 46324005 01678 50699339 ZA427
35000031 82943007 46324005 01688 50699339 ZA489
35000031 8C110 46325004 01678 50699345 ZA489
35000033 8C110 46325004 01798 50699349 ZA423F
35000034 8C110 46574371 OZ133 50703500 YE142
35000035 8C110 46574371 OZ134 50708017 0167A

7



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

50708017 0168A 53268596 OZ133 53303626 ZA423J
50708017 0179A 53268596 OZ134 53303627 ZA4230
510769K1 01798 53268601 ZA423F 53303627 ZA423G
512687·10 F118 53268610 ZA426 53303627 ZA428
514772K1 82973003 53268611 ZA423E 53303627 ZA490
514772K1 E127 53268611 ZA423F 53303629 ZA423F
516988·02 OR151 53268615 ZA423E 53303629 ZA423K
516988-02 OR152 53268615 ZA423F 53303629 ZA423L
516988·04 OR152 53268627 ZA423F 53303629 ZA429
516988·26 OR151 53268627 ZA424 53303629 ZA430
517889-05 W162 53268627 ZA491 53303629 ZA489
518333·01 OR151 53268690 ZA423C 53335060 WA117
518333·01 OR152 53268690 ZA489 53335060 WA115
518333-02 OR151 53268695 ZA423C 53335060 WA116
518333·02 OR152 53268695 ZA423E 53342521 ZA489
518333·03 OR151 53268695 ZA423F 53342526 ZA489
518333·03 OR152 53268695 ZA423H 53342557 ZA423C
521004K1 01678 53268700 ZA423C 53342557 ZA423H
521004K1 01688 53268700 ZA427 53342580 ZA489
521004K1 01798 53269118 ZA423C 53342581 ZA489
521004K1 OR151 53269118 ZA423H 53404789 ZA423J
521004K1 OR152 53269582 ZA423D 53470801 Y0112
521373·02 WA116 53269900 0167A 53606620 0167A
521373·02 WA117 53269900 0168A 53612980 0179A
521665·06 VW120 52369900 0179A 53623270 0179A
525751K1 01678 53270013 01798 53625890 0168A
529810K1 ZA423G 53270180 0167A 53627317 01678
53004065 82973003 53270180 0168A 53627317 01798
53004065 E127 53270180 0179A 53627320 0167A
53017502 WA117 53270180 ZA423D 53268039 01688
53017502 WA116 53271065 ZA423G 53628039 YE142
53020500 01688 53271065 ZA489 53628049 01688
53025051 WA117 53271149 01678 53628053 01688
53025051 WA116 53271149 01688 53628060 01688
53030052 WA116 53271185 01678 53628266 01688
53040006 WA115 53271185 01688 53628389 01678
53040006 WA116 53271324 01798 53628389 01798
53070006 WA115 53275030 WA117 537171·01 ZA489
53080997 ZA489 53275030 WA115 537173·05 ZA423G
53153025 0167A 53275030 WA116 537173·05 ZA428
53153025 0168A 53276567 ZA427 537173·05 ZA490
53181070 0167A 53276569 ZA427 537379K1 ZA424
53181070 0168A 53276569 ZA489 537486K1 V0111
5321373·02 WA117 53276573 ZA427 537486K1 VH118
532491·02 ZA423F 53302914 WA117 537486K1 VW118
53254311 ZA423F 53302914 WA116 537514K1 WA115
53258594 01798 53302923 WA116 537514K1 WA116
53266335 01678 53302925 WA117 537520K1 79299835
53266335 01798 53302925 WA116 537520K1 79299841
53266600 WA115 53302926 WA117 537520K1 79434799
53266600 WA116 53302926 WA116 537555K1 ZA424
53268047 01688 53302927 WA116 537580K1 L111
53268593 01688 51303620 ZA423J 537580K1 L112
53268594 01678 53303625 ZA423F 537623K1 79299835

8



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

537623K1 79299841 .53792843 ZA425 53795804 01798
537623K1 79434799 53792844 ZA424 53795804 YE142
537624K1 79299835 53792844 ZA491 53795847 ZA4238
537624K1 79299841 53792846 ZA424 53795923 ZA451
537624K1 79434799 53792846 ZA491 53795924 ZA451
537642K1 82973003 53792848 ZA424 53796131 ZA425
537642K1 E127 53792848 ZA491 53796186 ZA423J
537667K1 ZA427 53792851 ZA425 53796206 ZA423J
537676·01 YD112 53792852 ZA425 53796206 ZA424
537676·11 YD112 53792855 ZA424 53796206 ZA425
537676·14 YD112 53792855 ZA491 53796206 ZA491
537676·15 YD112 53793582 ZA423F 53796207 ZA425
537721K1 W162 53793731 01678 53796210 ZA424
537765K1 WA117 53793731 01798 53796210 ZA491
53784022 ZA425 53793732 01678 53796237 01688
53784022 ZA451 53793898 ZA424 53796288 ZA423D
53784024 Y8107 53793898 ZA491 53796310 ZA423A
537866·01 ZA423H 53793899 ZA425 53796311 ZA423G
537866·05 ZA423C 53794105 ZA423E 53796312 ZA428
537866·05 ZA423E 53794105 ZA423F 53796312 ZA490
537866·05 ZA423F 53794252 ZA424 53796313 ZA428
53786638 ZA491 53794252 ZA491 53796341 ZA423C
53786964 ZA491 53794256 ZA424 53796353 ZA424
53786974 ZA423J 53794256 ZA491 53796353 ZA491
53787126 01678 53794257 ZA424 53796390 ZA423G
53787126 01798 53794258 ZA424 53796392 ZA423G
53787127 Q1678 53794258 ZA491 53796399 ZA423D
53787127 01798 53794301 ZA423G 53696400 ZA423D
53787320 ZA424 53794312 ZA423K 53796401 ZA423G
53787320 ZA491 53794312 ZA423L 53796403 ZA431C
53788158 ZA423G 53794913 ZA423D 53796404 ZA423A
53788558 ZA491 53794960 ZA423F 53796405 ZA4318
53786946 ZA423C 53794963 ZA423·F 53796405 ZA431C
53788946 ZA423H 53794972 ZA4238 53796405 ZA4310
53788946 ZA423K 53794973 ZA4238 53796406 ZA4310
537883K1 W163 53794974 ZA4238 53796408 ZA423M
53790223 ZA423L 53794989 ZA423A 53796410 ZA423M
53791121 ZA423H 53795016 ZA431A 53966411 ZA423M
53791121 ZA423L 53795016 ZA4318 53796412 ZA423M
53791223 ZA423H 53795018 ZA431C 53796415 ZA423F
53792064 ZA423F 53795024 ZA4310 53796416 ZA423F
53792067 ZA428 53795204 ZA4318 53796421 ZA431C
53792067 ZA490 53795204 ZA431C 53796425 ZA4310
53792084 ZA423C 53795204 ZA4310 53796426 ZA431A
53792090 ZA423F 53795205 ZA431C 53796426 ZA4318
53792560 ZA424 53795206 ZA4310 53796429 ZA423A
53792560 ZA491 53795216 ZA431C 53796437 ZA431C
53792803 ZA491 53795216 ZA4310 53796437 ZA4310
53792806 ZA423C 53795429 ZA430 53796455 01678
53792806 ZA423H 53795430 ZA429 53796455 01798
53792806 ZA423K 53795444 ZA430 53796460 ZA425
53792806 ZA423L 53795445 ZA429 53796460 ZA451
53792842 ZA425 53795803 ZA424 53796489 ZA490
53792843 YB107 53795804 01678 53796564 ZA423L

9



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

53796569 ZA423K 548359K1 ZA4238 552397-01 W162
53966569 ZA423L 548359K1 ZA423C 552398-01 W162
53796970 ZA491 548359K1 ZA423D 552399-01 W162
53797732 01798 548359K1 ZA423E 552408-02 ZA431B
53884024 YB107 548359K1 ZA423H 552408-03 ZA423H
540359K1. ZA431C 548359K1 ZA431A 552408-03 ZA423L
540359K1 ZA431 0 548360K1 ZA423A 552408-06 ZA431 A
540540-01 ZA431C 548360K1 ZA4238 552408-06 ZA431B
540540-01 ZA431 0 548360K1 ZA423C 552485-01 ZA489
540540-04 ZA431C 548360K1 ZA431A 552491-02 ZA423C
540540-04 ZA431 0 548360K1 ZA4318 552491-02 ZA423E
540722K1 ZA423K 548360K1 ZA431C 552491-02 ZA423H
545261K1 01798 548360K1 ZA431 0 552492-01 ZA423C
545261K1 OR151 548378K1 BC110 552492-01 ZA423H
545261K1 OR152 548449K1 A127 552505-01 VW120
545307-10 ZA423C 548450K1 M103 552578-01 0167B
545307-10 ZA427 548451-01 ZA490 552578-01 0179B
545609K1 L111 548518K1 ZA425 552607-01 T106
545609K1 L112 548540K1 WA115 552706-01 ZA423C
545855K1 79299835 548540K1 WA116 552719-01 OR151
545877K1 79299835 548660K1 79299835 552736-01 0179B
545877K1 79299841 548660K1 79299841 552846-01 W163
545877K1 79434799 548660K1 79434799 552874-01 ZA423J
545880K1 79299835 548672K1 M103 552874-01 ZA423L
545912K1 OR151 548832K1 5176 552881-01 W163
545914K1 79299835 548838K1 W164 552893-01 BC110
545923K1 0167A 548856K1 40004373 552918-01 ZA490
545923K1 0168A 548857K1 5176 552919-01 0179B
545923K1 0179A 548868K1 5180 552919-02 0179B
545960K1 40004373 548869K1 5180 552920-01 0179A
545985K1 40004373 548896-03 ZA431B 552920-02 0179A
548058K1 ZA423A 548896-03 ZA431C 552921-01 0179A
548058·K1 ZA4238 548896-03 ZA431D 553194-01 W164
548058K1 ZA423F 5486i6-04 A8130 553260-01 5176
548058K1 ZA423M 5500~8·K1 W162 553313-01 79434799
548068K1 ZA423D 550126K1 W164 553314-01 79434799
548158K1 01678 550166K1 W162 55A79-01 L114
548158K1 01798 550267K1 WA116 57037202 82973003
548176K1 L111 550268K1 ZA425 57044510 82973003
548176K1 L112 550269K1 ZA425 57044510 E127
548191K1 L112 550300K1 ZA427 57045010 AB130
548196K1 79299835 550301 K1 ZA427 57045010 JA161
548196K1 79299841 550306K21 E127 57045010 L111
548196K1 79434799 550350K1 WA115 57045010 l112
548197K1 79299835 550356K1 WA116 57045010 M103
548197K1 79299841 550427K1 W162 57045010 VD111
548278K21 A8130 550607-01 W162 57045010 VW118
548288K1 ZA423A 550884-01 ZA422 57046515 YB107
548288K1 ZA4238 550886-01 F118 57062760 01678
548288K1 ZA423D 550900-01 ZA423C 57062760 01798
548288K1 ZA423F 552069-01 W162 57063010 01678
548288K1 ZA423M 552081-01 W162 57063010 0179A
548339K1 ZA425 552395-01 W162 57063010 01798
548346K1 ZA427 552396·01 W162 57079310 W162

10



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING

NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

57099481 ZA489 62005733 64960139 62300423 79434313

57111552 ZA426 62005738 64960139 62300423 79434317

57115435 82973003 62300024 46140247 62300424 79434313

57115435 E127 62300025 46140247 62300424 79434317

57115435 ZA424 62300027 46142047 62300425 79434313

57115435 ZA491 62300066 29028502 62300425 79434317

57117205 ZA424 62300067 29028502 62300501 64312296

57117205 ZA491 62300068 29028502 62300501 64917014

57119863 ZA426 62300069 29028502 62300502 64312296

57120570 0167A 62300070 29028502 62300502 64917014

57120570 0168A 62300071 29028502 62300504 12119456

57120570 0179A 62300072 29028502 62300504 12119457

57120815 ZA426 62300073 29028502 62300505 12119456

57141118 ZA423D 62300075 29028502 62300505 12119457

57141250 ZA423J 62300075 82057063 62300506 12119456

57141250 ZA424 62300076 29028502 62300506 12119457

57141250 ZA425 62300077 29028502 62300507 12119456

57141250 ZA428 62300079 29028502 62300507 12119457

57141250 ZA451 62300080 29028502 62300508 12119456

57141250 ZA490 62300089 64312296 62300508 12119457

57141250 ZA491 62300098 64916036 62300509 12119457

57142950 ZA430 62300098 64916711 62300510 12119456

57143317 ZA424 62300140 64916036 62300510 12119457

57143317 ZA491 62300140 64916711 62300511 12119456

57143700 ZA423G 62300144 64916036 62300511 12119457

57144645 01688 62300144 64916711 62300512 12119456

57144645 ZA430 62300183 46140247 62300512 12119457

57144650 ZA423J 62300185 46140247 62300514 12119456

57144650 ZA425 62300186 46140247 62300514 12119457

57144650 ZA429 62300329 79299833 62300515 12119456

57144650 ZA430 62300330 79299833 62300515 12119457

57147315 ZA425 62300330 79299840 62300516 12119456

57149332 82973003 62300331 79299833 62300516 12119457

57149332 E127 62300331 79299840 62300517 12119456

57152260 82973003 62300332 79299833 62300517 12119457

57152260 E127 62300332 79299840 62300518 12119456

57152583 ZA426 62300333 79299833 62300518 12119457

57194760 82973003 62300333 79299840 62300518 46173216

57194760 E127 62300334 79299833 62300518 46173216

57254585 82973003 62300334 79299840 62300518 46173217

57254585 E127 62300335 79299833 62300518 46173217

57256510 82973003 62300336 79299833 62300519 12119456

57256510 E127 62300336 79299840 62300519 12119457

57292035 82973003 62300337 79299833 62300520 12110456

57292035 E127 62300337 79299840 62300520 12119457

58637865 ZA424 623003-89 79299840 62300521 12119456

61350071 01678 62300415 79380954 62300521 12119457

61350071 01798 62300419 79175006 62300522 12119456
61350072 01688 62300420 79434300 62300522 12119457
619366K21 OZ133 62300420 79434314 62300523 12110456
619366K21 OZ134 62300421 79434301 62300523 12119457
619367K21 OZ133 62300421 79434315 62300524 12119456
619367K21 OZ134 62300422 79434313 62300524 12119457
62005732 64960139 62300422 79434317 62300525 12110456

11



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
62300525 12119457 62300555 12119457 62300590 46173216
62300527 12110456 62300556 12119456 62300590 46173217
62300527 12119457 62300556 12119457 62300591 46173216
62300528 12119456 62300557 12119456 62300591 46173217
62300528 12119457 62300557 12119457 62300592 46173216
62300529 12119456 62300558 12119456 62300592 46173217
62300529 12119457 62300558 12119457 62300593 46173216
62300530 12119456 62300559 12119456 62300593 46173217
62300530 12119457 62300559 12119457 62300594 46173216
62300531 12119456 62300560 12119456 62300594 46173217
62300531 12119457 62300561 12119456 62300595 46173216
62300532 12119456 62300561 12119457 62300595 46173217
62300532 12119457 62300562 12119456 62300596 46173216
62300533 12119456 62300562 12119457 62300596 46173217
62300533 12119457 62300563 12119456 62300597 46173216
62300534 12119456 62300563 12119457 62300597 46173217
62300534 12119457 62300564 12119456 62300598 46173216
62300535 12119456 62300564 12119457 62300598 46173217
62300535 12119457 62300565 12119456 62300599 46173216
62300536 12119456 62300565 12119457 62300599 46173217
62300536 12119457 62300566 12119456 62300600 46173217
62300537 ,12119456 62300566 12119457 62300618 82057063
62300537 12119457 62300567 12119456 62300619 82057063
62300538 12119456 62300567 12119457 62300623 82057063
62300538 12119457 62300568 12119456 62300624 82057063
62300539 12119456 62300568 12119457 62300627 82057063
62300539 12119457 62300569 12119456 62300628 82057063
62300540 12119456 62300569 12119457 62300629 82057063
62300540 12119457 62300570 12119456 62300630 82057063
62300541 12119456 62300570 12119457 62300680 82057063
62300541 12119457 62300571 12119456 62300683 82057063
62300542 12119456 62300572 12119456 62300684 82057063
62300542 12119457 62300573 12119456 623006'87 46140229
62300543 12119456 62300573 12119457 62300688 46140229
62300543 12119457 62300575 12119456 62300690 64916036
62300545 12119456 62300575 12119457 62300690 64916711
62300545 12119457 62300576 12119456 62300691 64916036
62300546 12119456 62300576 12119457 62300691 64916711
62300546 12119457 62300577 12119456 62300708 46140247
62300547 12119456 62300577 12119457 62300730 64312296
62300547 12119457 62300578 12119456 62300730 64917014
62300548 12119456 62300578 12119457 62300779 82946230
62300548 12119457 62300581 12119456 62300779 82946238
62300549 12119456 62300581 12119457 62300780 82946238
62300549 12119457 62300584 46173216 62300781 82946230
62300550 12119456 62300584 46173217 62300781 82946238
62300550 12119457 62300585 46173216 62300782 82946230
62300551 12119456 62300585 46173217 62300782 82946238
62300551 12119457 62300586 46173216 62300784 82946230
62300552 12119456 62300586 46173217 62300784 82946238
62300552 12119457 62300587 46173216 62300785 82946230
62300553 12119456 62300587 46173217 62300785 82946238
62300553 12119457 62300588 46173216 62300786 82946238
62300555 12119456 62300588 46173217

12



------ ------------------------------------------------------------------------
325H

NUMERICAL JNDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
62300787 82946230 62301130 82330257 62301512 1000000062300791 82946230 62301132 82330257 62301512 1300000062300791 82946238 62301258 46810767 62301512 3500001662300794 82946230 62301262 46810796 62301512 8294299362300800 12119456 62301263 46810796 62301512 8294300762300800 12119457 62301264 46810796 62301512 8294301662300801 12119456 62301265 46810796 62301513 100000006230080~ 12119457 62301272 64916036 62301513 1300000062300802 12119456 62301272 64916711 62301513 3500001662300802 12119457 62301273 64916036 62301513 8294299362300803 12119456 62301273 64916711 62301513 8294300762300803 12119457 62301279 64916036 62301513 8294301662300815 12119456 62301279 64916711 62301514 1300000062300815 12119457 62301281 64916036 62301514 3500001662300835 64916036 62301281 64916711 62301514 8294300762300835 64916711 62301295 79380970 62301515 3500001662300944 46140229 62301297 79380946 62301515 8294300762300945 46140229 62301297 79380954 62301525 1300000062300958 75003031 62301298 79380946 62301525 3500001662300959 75003031 62301298 79380970 62301526 8294300762300960 75003031 62301359 82330257 62301534 1300000062300961 75003031 62301366 82330257 62301539 1000000062300962 75003031 62301378 82330257 62301539 1300000062300963 75003031 62301398 82330257 62301539 3500001662300964 75003031 62301399 82330257 62301539 829429936~300965 75003031 62301406 82330257 62301539 8294300762300966 75003031 62301494 82811525 62301539 8294301662301048 82330257 62301496 82811525 62301543 7936397162301052 82330257 62301497 82811525 62301544 7936397162301053 82330257 62301497 82973003 62301545 7936397162301055 82330257 62301498 82811525 62301546 7936397162301056 82330257 62301499 82811525 62301547 7936397162301057 82330257 62301500 82811525 62301548 7936397162301058 82330257 62301507 13000000 62301549 7936397162301060 82330257 62301507 35000016 62301550 7936397162301061 82330257 62301507 82942993 62301551 7936397162301062 82330257 62301507 82943007 62301552 7936397162301063 82330257 62301507 82943016 62301553 7936397162301064 82330257 62301508 10000000 62301554 7936397162301065 82330257 62301508 13000000 62301555 7936397162301069 82330257 62301509 10000000 62301556 7936397162301071 82330257 62301509 13000000 62301557 7936397162301072 82330257 62301510 10000000 62301558 7936397162301073 82330257 62301510 13000000 62301559 79363971"62301074 82330257 62301510 35000016 62301560 7936397162301075 82330257 62301510 82942993 62301561 7936397162301077 82330257 62301510 82943007 62301630 6431232262301078 82330257 62301510 82943016 62301744 8205706362301083 82330257 62301511 10000000 62301747 8205706362301084 82330257 62301511 13000000 62301859 7938097062301085 82330257 62301511 35000016 62301860 7938093262301086 82330257 62301511 82942993 62301861 7938093262301095 82330257 62301511 82943007 62301862 7938093262301097 82330257 62301511 82943016 62301863 7938093262301102 82330257

62301864 7938093262301129 82330257
13



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWINGNUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
62301865 79380932 62301944 64960139 62302558 4614025362301866 79380932 62301945 64960139 62302563 4614025362301867 79380932 62302087 82973003 62302564 7936457262301867 79380932 62302088 82973003 62302565 7936457262301869 79380932 62302089 82973003 62302566 7936457262301870 79380932 62302090 82973003 62302567 7936457262301873 79380932 62302091 82963003 62302568 7936457262301874 79380932 62302093 82973003 62302569 7936457262301876 79380932 62302094 82973003 62302570 79364572
62301877 79380932 62302095 82973003 62302571 79364572
62301878 79380932 62302096 82973003 62302572 79364572
62301879 79380932 62302097 82973003 62302573 79364572
62301880 79380932 62302098 82973003 62302574 79364572
62301881 79380932 62302099 82973003 62302575 79364572
62301883 79380932 62302100 82973003 62302576 79364572
62301900 82976035 62302101 82973003 62302577 79364572
62301901 82976035 62302102 82973003 62302578 79364572
62301902 82976035 62302103 82973003 62302579 7936457262301903 82976035 62302104 82973003 62302580 7936457262301904 82976035 62302105 82973003 62302581 79364572
62301905 82976035 62302107 82976035 62302582 7936457262301906 82976035 62302108 82976035 62302583 7936457262301907 82976035 62302286 64916036 62302584 7936457262301908 82976035 62302287 64916036 62302585 79364572
62301909 82976035 62302288 64916036 62302586 79364572
62301910 82976035 62302368 46173216 62302587 79364572
62301911 82976035 62302368 46173216 62302588 79364572
62301912 82976035 62302368 46173217 62302589 79364572
62301913 82976035 62302368 46173217 62302590 79364572
62301914 82976035 62302536 46140249 62302591 79364572
62301915 82976035 62302537 46140249 62302592 79364572
62301916 82976035 62302537 46140253 62302593 79364572
62301917 82976035 62302538 46140249 62302594 7936457262301921 64960139 62302538 46140253 62302595 79364572
62301922 64960139 62302539 46140249 62302596 79364572
62301923 64960139 62302540 46140249 62302597 7936457262301924 64960139 62302541 46140249 62302598 7936457262301925 64960139 62302541 46140253 62302599 7936457262301926 64960139 62302542 46140249 62302600 7936457262301927 64960139 62302543 46140249 62302601 7936457262301928 64960139 62302544 46140249 62302602 7936457262301929 64960139 62302544 46140253 62302603 7936457262301930 64960139 62302545 46140249 62302918 8297603562301931 64960139 62302546 46140249 62302919 8297603562301932 64960139 62302547 46140249 62302929 64916036
62301933 64960139 62302548 46140249 62302929 64916711
62301934 64960139 62302549 46140249 62302959 64916036
62301935 64960139 62302550 46140249 62302959 64916711
62301936 64960139 62302550 46140253 62302972 64916711
62301937 64960139 62302551 46140249 62302980 64916711
62301938 64960139 62302551 46140253 62302982 64916711
62301939 64960139 62302552 46140249 62302983 64916036
62301940 64960139 62302552 46140253 62302983 64916711
62301942 64960139 62392553 46140249 62302985 6491671162301943 64960139 62302554 46140253

14



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWINGNUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
62303127 79434215 62304583 82330257 640458·01 ZA4310
62303128 13000000 62304584 82330257 640469·01 ZA423C
62303136 79434215 62304585 82330257 640706K21 0168A
62303365 79434314 62304586 82330257 640776K1 AB130
62303365 79434315 62304587 82330257 640777K1 AB130
62303365 79434316 62304588 82330257 641181·01 JA161
62303365 79434317 62304589 82330257 641181·02 JA16162303394 29028502 62304590 82330257 641182·01 JA16162303395 66202022 62304591 82330257 641182-02 JA161
62303396 66202022 62304592 82339257 64120840 ZA423B62303396 66202031 62304593 82330257 64124430 ZA423B
62303397 66202022 62304628 79441434 641322K1 ZA431A62303397 66202031 62305431 12119457 641514K21 0167A
62303398 12119456 62305431 29028502 641514K21 0168A
62303398 12119457 62305436 12119457 641514K21 0179A
62303399 12119456 62305436 29028502 641548K1 ZA425
62303399 12119457 62305819 12119456 641609K1 ZA423G
62303402 82057063 62305819 12119457 641653K21 AB130
62303403 29028502 62305896 12119456 641817K1 40004373
62303404 29028502 62305896 12119457 641848K21 518062303405 29028502 628870K1 79299835 641863·01 518062303407 64789947 628870K1 79299841 641890K1 ZA431C
62303408 54789947 628870K1 79434799 641890K1 ZA431062303410 64789947 628894K21 0167B 641901·01 ZA423A62303414 VH118 628894K21 0179B 641901·01 ZA423B62303414 VH118 628944K21 0167A 641901·01 ZA423E62303414 VW118 628944K21 0179A 641901·02 ZA423A62303415 VD111 628947K21 0167A 641901·02 ZA423B62303424 46810767 628947K21 0168A 641902·01 ZA423A62303425 46810767 628960K21 0167A 641902·01 ZA423B62303429 64789902 628960K21 0179A 641902·01 ZA423D62303430 64789902 635800K21 0179B 641986K1 ZA42762303432 66202031 638102K1 OR151 643067K1 AB13062303433 66202031 638254·05 ZA425 64312296 F11862303887 64916711 638374·05 E127 64312322 ZA42862303978 64916711 638430K1 OR151 64312322 ZA49062304152 64917014 638430K1 OR152 643129K1 W16262304153 64017014 638566K1 L111 643130K1 517662304154 64917014 638566K1 L114 643132K1 517662304156 64917014 638681K2 W162 643193K1 W16462304158 64917014 638682K1 WA115 643268K1 ZA431B62304159 64917014 638682K1 WA117 643401K1 OZ13362304161 64917014 638786K1 ZA424 643401K1 OZ13462304162 64917014 638963K21 ZA427 643401K21 OZ13362304163 64917014 638998K1 5177 643408K21 0167A62304164 64917014 640088K1 WA116 643408K21 0168A62304166 64917014 640088K1 WA117 643408K21 0179A62304167 64917014 640230K21 BC110 643409K21 0167A62304168 64917014 640268·01 JA161 643409K21 0168A62304313 12119456 640286·02 JA161 643447K1 ZA42562304313 12119457 640371K1 ZA422 643463K1 W16362304447 64917014 640384K1 ZA427 643486K1 W16262304465 64917014 640385K1 ZA427 643641K1 W16362304466 64916711 640458·01 ZA431A 643717K51 VH11862304581 82330257 640458·01 ZA4318 643719K51 VW11862304582 82330257 640458·01 ZA431C 643866·01 W162

15



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
643867-01 W162 646326-01 OR152 64789920 64789947
643868-01 W162 646355-01 0167A 64789921 64789902
643982-01 0167B 646355-01 0168A 64789922 64789947
644341Kl ZA423J 646355-01 0179A 64789923 64789947
645088-01 0167B 646356-01 0168B 64789924 64789947
645088-02 0167B 646645-01 0168B 64789925 64789947
645089-01 0167B 646675-01 0168B 64789926 64789947
645098-01 ZA423B 646750-01 W163 64789933 64789902
645099-01 ZA423A 646751-01 W163 64789934 64789902
645099-01 ZA423B 646779-01 ZA423J 64789935 64789902
645150-01 ZA423B 646779-02 ZA423J 64789947 ZA423G
645150-01 ZA423M 646828-01 0179B 64789951 ZA423G
645151-01 ZA423B 646829-01 ZA490 64916036 ZA423F
645151-01 ZA423M 647353-01 ZA423H 64916053 64916036
645152-01 ZA423D 647649-11 ZA423A 64916053 64916711
645153-01 ZA4238 647649-11 ZA423C 64916054 64916036
645154-01 ZA423A 647649-11 ZA423D 64916054 64916711
645156-01 ZA423A 647649-11 ZA423E 64916055 64916036
645189-01 ZA428 647649-11 ZA423H 64916055 64916711
645189-01 ZA490 647649-11 ZA423K 64916058 64916036
645215-01 F118 647649-11 ZA423L 64916058 64916711
645234-01 JA161 647649-11 ZA423M 64916059 64916036
645234-01 Ml03 647650-11 ZA423A 64916059 64916711
645235-01 JA161 647650-11 ZA423C 64916060 64916036
645236-01 JA161 647650-11 ZA423D 64916060 64916711
645236-01 Ml03 647650-11 ZA423E 64916061 64916036
645237-01 L111 647650-11 ZA423H 64916061 64916711
645237-01 L112 647650-11 ZA423K 64916062 64916036
645238-01 01688 647650-11 ZA423L 64916062 64916711
645239-01 0168B 647650-11 ZA423M 64916063 64916036
645268-01 W163 647651-12 ZA423A 64916063 64916711
645277-01 AB130 647651-12 ZA423C 64916064 64916036
645278-01 A8130 647651-12 ZA423D 64916065 64916036
645309-01 ZA431D 647651-12 ZA423E 64916065 64916711
645310-01 ZA431C 647651-12 ZA423H 64916066 64916036
645310-01 ZA431D 647651-12 ZA423K 64916067 64916036
645436-01 W163 647651-12 ZA423L 64916067 64916711
645491-01 0168B 647651-.12 ZA423M 64916094 64916036
645674K51 VHl18 647651-13 ZA423C 64916094 64916711
645675K51 VWl18 647651-13 ZA423H 64916095 64916036
645759-01 W164 647651-13 ZA423K 64916095 64916711
645829-01 ZA423M 647651-13 ZA423L 64916096 64916036
645830-01 ZA423A 647651-13 ZA423M 64916096 64916711
645830-01 ZA423M 64766270 ZA4238 64916097 64916036
645831-01 ZA423D 647711-01 ZA423H 64916097 64916711
645832-01 ZA423M 647823-01 01798 64916101 64916036
645833-01 ZA423A 64789505 E127 64916101 64916711
645834-01 ZA423C 64789902 OR151 64916106 64916036
645835-01 ZA427 64789902 OR152 64916106 64916711
645835-01 ZA489 64789914 64789902 64916121 64312296
645990-01 ZA423G 64789915 64312322 64916121 64917014
646069-01 ZA431C 64789917 64789902 64916122 64312296
646069-01 ZA431D 64789918 64789902 64916122 64917014
646260-01 YE142 64789919 64789947 64916123 64312296

16



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
64916124 64312296 64916570 64917014 64916682 64916036
64916125 64312296 64916572 64916036 64916682 64916711
64916126 64312296 64916572 64916711 64916684 64916036
64916126 64917014 64916573 64916036 64916684 64916711
64916158 64312296 64916573 64916711 64916692 64916036
64916158 64917014 64916574 64916036 64916692 64916711
64916159 64312296 64916574 64916711 64917014 F118
64916159 64917014 64916575 64916036 64920270 ZA426
64916252 64916036 64916575 64916711 64960002 64960106
64916252 64916711 64916577 64916036 64960002 64960107
64916262 64916036 64916577 64916711 64960002 64960139
64916262 64916711 64916578 64916036 64960003 64960106
64916321 64312296 64916578 64916711 64960003 64960107
64916326 64312296 64916579 64916036 64960003 64960139
64916326 64917014 64916579 64916711 64960004 64960106
64916352 64916036 64916581 64916036 64960004 64960107
64916352 64916711 64916581 64916711 64960004 64960139
64916354 64916036 64916584 64916036 64960007 64960106
64916354 64916711 64916584 64916711 64960008 64960106
64916501 64312296 64916585 64916036 64960008 64960107
64916501 64917014 64916589 64916036 64960047 64960106
64916503 64916036 64916589 64916711 64960047 64960107
64916503 64916711 64916626 64312296 64960072 64960139
64916511 64916036 64916627 64312296 64960106 ZA430
64916511 64916711 64916627 64917014 64960107 ZA429
64916554 64312296 64916628 64312296 64960113 64960107
64916554 64916036 64916628 64917014 64960114 64960106
64916554 64916711 64916629 64312296 64960114 64960107
64916554 64917014 64916629 64917014 64960115 64960106
64916555 64312296 64916630 64312296 64960115 64960107
64916555 64917014 64916630 64917014 64960116 64960106
64916556 64312296 64916631 64312296 64960116 64960107
64916556 64916036 64916631 64917014 64960117 64960106
64916556 64916711 64916632 64312296 64960117 64960107
64916556 64917014 64916632 64917014 64960118 64960106
64916557 64916036 64916633 64312296 64960118 64960107
64916557 64916711 64916633 64917014 64960119 64960106
64916558 64916036 64916634 64312296 64960119 64960107
64916558 64916711 64916635 64312296 64960120 64960106
64916559 64312296 64916636 64312296 64960120 64960107
64916559 64917014 64916638 64312296 64960121 64960106
64916560 64916036 64916638 64917014 64960121 64960107
64916560 64916711 64916650 64312296 64960123 64960106
64916563 64916036 64916650 64917014 64960123 64960107
64916563 64916711 64916656 64312296 64960124 64960106
64916565 64916036 64916656 64917014 64960125 64960107
64916565 64916711 64916660 64312296 64960126 6496010664916567 64916036 64916660 64916036 64960126 6496010764916568 64916036 64916660 64916711 64960127 6496010664916568 64916711 64916660 64917014 64960127 6496010764916569 64916036 64916671 64312296 64960128 6496010664916569 64916711 64916671 64917014 64960128 6496010764916570 64312296 64916675 64312296 64960129 6496010764916570 64916036 64916675 64917014 64960130 64960106

17



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

64960130 64960139 68118670 V0111 68120970 ZA428
64960131 64960106 68118670 VW118 68120970 ZA430
64960132 64960107 68118700 A8130 68120970 ZA490
64960133 64960106 68118720 M103 68124430 64916036
64960133 64960107 68119342 64916036 68124430 64916711
64960134 64960106 68119342 64916711 68124430 79175006
64960134 64960107 68119734 64312296 68124430 ZA4230
64960135 64960106 68120481 ZA422 68124430 ZA423M
64960135 64960107 68120521 79165010 68124430 ZA424
64960136 64960106 68120639 40004373 68124430 ZA428
64960136 64060107 68120797 ZA422 68124430 ZA490
64960136 64960139 68120797 ZA423J 68124430 ZA491
64960137 64960106 68120797 ZA424 68126170 Q1798
64960137 64960107 68120797 ZA425 68126185 64916036
64960138 64960106 68120797 ZA428 68126185 64916711
64960138 64960107 68120797 ZA451 68127990 64916036
64960139 ZA430 68120797 ZA490 68127990 64916711
66202002 Q168A 68120797 ZA491 68132910 79165010
66202003 Q167A 68120800 ZA425 68133152 79381537
66202022 Q167A 68120800 ZA430 68133453 40004373
66202022 Q168A 68120820 79380932 68133507 64312296
66202028 66202022 68120820 ZA423C 68133507 64917014
66202031 Q167A 68120820 ZA432H 68135201 79299835
66202031 Q168A 68120820 ZA423J 68135201 79299841
66202031 Q179A 68120820 ZA423L 68135201 79434799
66203106 66202031 68120820 ZA425 68135610 40004373
66205103 66202022 68120820 ZA427 68135652 ZA423F
66205103 66202031 68120820 ZA428 68135745 ZA423J
66205104 66202022 68120820 ZA429 68135758 64916036
66205104 66202031 68120820 ZA430 68135758 64916711
66206101 66202022 68120820 ZA489 68136135 ZA423C
66206101 66202031 68120820 ZA490 68136135 ZA423G
66206102 66202022 68120840 79299835 68136135 ZA423H
66206102 66202031 68120840 79299841 68136135 ZA423K
66206103 66202022 68120840 79434799 68136135 ZA423L
66206103 66202031 68120840 ZA423H 68136135 ZA429
66206105 66202022 68120840 ZA423J 68136135 ZA430
66206105 66202031 68120840 ZA423M 68136135 ZA489
66206106 66202022 68120840 ZA429 68138854 64312296
66206107 66202022 68120840 ZA430 68138854 64917014
66206107 66202031 68120840 ZA489 68139038 64916036
66206129 66202022 68120865 79380932 68139038 64916711
66206129 66202031 68120865 Q1688 68139053 64916036
66438073 Q167A 68120865 ZA422 68139053 64916711
66438073 Q179A 68120865 ZA423J 68139483 64312296
66438074 Q168A 68120867 79381537 68139500 64916036
68100082 82973003 68120867 ZA422 68139501 64312296
68110250 64312296 68120867 ZA429 68145293 ZA423G
68114200 64916036 68120867 ZA430 68145551 VH118
68114200 64916711 68120875 ZA427 68145551 VW118
68118640 A8130 68120970 64312296 68145700 ZA422
68118640 JA 161 68120970 79380970 68145840 ZA427
68118640 VH118 68120970 ZA423F 68145844 V0111
68118670 JA161 68120970 ZA432G 68146302 ZA422

18



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

68147810 ZA427 72080333 VW118 744309K1 ZA431 0
68147810 ZA489 72080800 V0111 744320K21 AB130
68711250 79165010 72174330 L111 744494K1 W162
68754199 ZA427 72220063 64960106 744495K'1 W162
68754231 V0111 72220063 64960107 744535K21 W162
68754232 VH118 734488K1 L111 744536K21 W162
68754570 AB130 734488K1 L112 744573K21 ZA431B
68758280 VH118 734488K1 L114 744579-01 OZ133
68758280 VW118 734489K1 L111 744579-01 OZ134
68760790 79299835 734489K1 L112 744586K21 ZA423J
68760790 79299841 734489K1 L114 744699K1 VH118
68760790 79434799 736099K1 40004373 744699K1 VW118
68760800 ZA427 736100K1 40004373 744736K51 ZA425
68763200 ZA423J 736101K1 40004373 744736K52 ZA425
68764740 79299835 736824K1 ZA422 744745K51 ZA425
68764740 79299841 736972K21 0168B 744745K52 ZA425
68764740 79434799 736982K21 0168B 746020-01 L112
687650-11 ZA423H 741166K21 WA116 746054K51 V0111
68765300 79299835 741166·K21 WA117 746076-01 ZA427
68765300 79299841 741342K21 BC110 746120-01 L111
68765300 79434799 741361-06 BC110 746120-01 L114
68765370 40004373 741530K21 ZA427 746133-01 W163
68766270 ZA423A 741533K1 ZA426 746134-01 W163
68766270 ZA423C 741612K1 ZA425 746307-04 W163
68766270 ZA423E 741791K21 0167B 746358-02 5176
68766270 ZA423G 741792K21 0167B 746359-02 5176
68766270 ZA423H 741877K21 0168B 746406-01 ZA427
68766270 ZA423K 741878K21 0168B 746406-01 ZA489
68766270 ZA423L 741879K21 0168B 746428-02 W163
68766270 ZA423M 741942K21 0168B 746429-02 W163
68766270 ZA428 741990K21 AB130 746445-01 AB130
68766270 ZA429 741991 K21 AB130 746457-01 ZA423J
68766270 ZA430 743004K21 AB130 746493-01 L111
68766270 ZA431 A 743025K1 JA161 746494-01 L111
68766270 ZA431B 743145K21 WA116 746558-02 W163
68766270 ZA431C 743145K21 WA117 746559-02 W163
68766270 ZA431 0 743240K21 L111 746564-01 AB130
68766270 ZA490 743270-01 BC110 746574-01 AB130
68768550 ZA422 743296K1 W163 746844-01 W162
68799270 ZA423H 743297K1 W163 746899-01 L114
703910-02 L111 743414K1 ZA431 A 746998K1 V0111
703910-02 L112 743420K21 ZA431 A 748053-01 W162
703910-02 U14 743689K1 79299835 748053K51 W162
72042514 40004373 743689K1 79299841 748053K52 W162
72042515 40004373 743689K1 79434799 748055-01 W162
72042519 VH118 743691 K1 79299835 748056-01 L114
72042519 VW118 743717K21 5176 748408-01 VW120
72042520 V0111 744009K21 W164 748566-01 OR152
72077320 M103 744081 K21 5180 748617-b1 0167A
72077705 L111 744119K1 40004373 748617-01 0168A
72077731 46173216 744172·02 ZA427 748767·01 ZA423F
72077731 46173217 744208K21 ZA431C 748793·01 0179B
72079975 M103 744208K21 ZA4310 748798·01 0179B
72080333 VH118 744309K1 ZA431C 748823·05 BC110

19



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWINGNUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
750026·01 W163 78389022 Y8107 78461139 ZA423H
750026·02 W163 78389023 Y8107 78461140 ZA423C
75003022 ZA427 78389024 Y8107 78461141 ZA423E
75003023 ZA427 78389029 ZA423E 78461179 ZA423H
75003031 8C110 78389116 ZA423J 78461184 ZA489
75003036 W162 78389117 ZA423J 78461525 ZA423K
75003040 W162 78389133 ZA428 78461525 ZA423L
750092K51 L111 78389133 ZA490 78461526 ZA423L
750147·01 W164 78389192 ZA4238 78530635 ZA430
750229·01 79299841 78389192 ZA423M 78533128 ZA423F
750229·01 79434799 78389193 ZA4238 78533136 ZA424
750259·01 8C110 78389193 ZA423M 78533136 ZA491
750382·01 L111 78389194 ZA4238 78533148 E127
750385·01 L114 78389194 ZA423M 78533152 ZA423F
75335003 W162 78389195 ZA4238 78533177 ZA423K
755258·01 01798 78389195 ZA423M 78533177 ZA423L
755258·04 01798 78389196 ZA423A 78533380 Y8107
755258·05 01798 78389197 ZA423A 78533490 ZA423J
75751865 40004373 78389198 ZA4238 78533780 Y8107
77109132 0168A 78389198 ZA423M 78550255 ZA423C
78254197 ZA423J 78389199 ZA423C 78550255 ZA423H
78297367 ZA423H 78389199 ZA423H 78550255 ZA423K
78307868 ZA425 78389200 ZA423C 78550255 ZA423L
78307870 ZA425 78389200 ZA423H 78553657 ZA425
78307870 ZA451 78389201 ZA423E 78553658 ZA428
78307905 ZA423E 78389202 ZA423C 78553658 ZA490
78307906 ~A423E 78389202 ZA423H 78553740 ZA424
78308085 ZA425 78389203 ZA431C 78553740 ZA425
78308113 ZA425 78389203 ZA431 0 78553740 ZA428
78308114 ZA451 78389204 ZA4318 78553740 ZA490
78308150 ZA451 78389205 ZA4318 78553740 ZA491
78308164 ZA423J 78389206 ZA431A 78553750 ZA428
78308182 ZA428 78389207 ZA431A 78553750 ZA490
78308182 ZA490 78389208 ZA431A 78553780 ZA425
78308272 ZA427 78389209 ZA431A 78553833 ZA423J
78308272 ZA489 78389515 ZA423H 78553833 ZA425
78308276 ZA423D 78389515 ZA423L 78553833 ZA428
78308277 ZA423D 78389522 ZA490 78553833 ZA490
78308278 ZA423A 78389523 ZA490 78553833 ZA491
78308279 ZA428 78389524 ZA490 78553880 01678
78308279 ZA490 78389525 ZA490 78553880 01798
78308280 ZA431C 78389527 ZA489 78553883 ZA451
78308280 ZA431D 78389652 ZA423K 78553906 ZA423J
78308392 ZA423J 78389652 ZA423L 78553906 ZA491
78308393 ZA423J 78389654 ZA423K 78553920 01678
78308347 ZA423H 78389654 ZA423L 78553920 01798
78308460 ZA489 78461120 ZA4238 78554160 ZA425
78308498 ZA423L 78461120 ZA423M 78554211 ZA430
78349740 Y8107 78461121 ZA4238 78554211 ZA491
78389013 ZA431 B 78461121 ZA423M 78554217 ZA423J
78389013 ZA431C 78461122 ZA423C 78554217 ZA425
78389013 ZA431D 78461123 ZA423C 78554218 ZA425
78389014 ZA431C 78461124 ZA423E 78554219 ZA428
78389014 ZA431D 78461139 ZA423C 78554219 ZA490

20



r 325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

78554225 ZA428 78623588 ZA491 79165010 ZA425
78554225 ZA490 78623600 ZA423C 79174375 WA115
78554235 ZA423J 78623600 ZA423J 79174375 WA116
78554250 . 01688 78625950 64916036 79175006 ZA425
78554268 ZA423F 78625950 64916711 79198000 01678
78554293 ZA423H 78625950 ZA4238 79198000 01688
78554778 ZA429 78625950 ZA423M 79198000 0179B
78560490 0167B 78625950 ZA428 79299833 ZA425
78560490 0179B 78625950 ZA490 79299835 ZA428
78560635 ZA429 78625955 ZA425 79299835 ZA490
78595170 ZA425 78628027 ZA422 79299840 ZA425
78595345 ZA424 78628550 64312296 79299841 ZA428
78595345 ZA491 78628550 64917014 79299841 ZA490
78595880 ZA423J 78629123 ZA422 79299842 ZA423K
78595880 ZA425 78629203 ZA423B 79299842 ZA423L
78595880 ZA428 78629203 ZA423J 79300105 ZA423E
78595880 ZA451 78629203 ZA423M 79300106 ZA423B
78595880 ZA490 78629225 ZA427 79300136 ZA423B
78596290 ZA425 78629230 ZA489 79319607 79175006
78596310 0179B 78637840 ZA425 79319615 79175006
78596320 0167B 78637842 ZA425 79319616 79175006
78596320 0179B 78637853 ZA425 79319617 79175006
78596320 YB107 78637857 ZA425 79319618 79175006
78596345 ZA428 78637857 ZA451 79319619 79175006
78596345 ZA490 78637865 ZA424 79319620 79175006
78596350 0167B 78637865 ZA425 79319621 79175006
78596350 0179B 78637865 ZA451 79363971 ZA423J
78596375 ZA423J 78637865 ZA491 79364572 ZA423J
78596380 ZA425 78638038 ZA429 79368848 W162
78596440 ZA425 78638038 ZA430 79380932 ZA423J
78597320 0167B 78638440 ZA423C 79380946 ZA423C
78597320 0179B 78638440 ZA423H 79380946 ZA423H
78597367 ZA423L 78638440 ZA423K 7938094'6 ZA423K
78597558 ZA428 78638440 ZA423L 79380946 ZA423L
78597558 ZA490 78638440 ZA425 79380954 ZA423C
78597559 ZA424 78638487 ZA423C 79380954 ZA423K
78597559 ZA425 78638487 ZA423J 79380970 ZA423H
78597559 ZA491 78638487 ZA424 79380970 ZA423L
78597678 ZA423J 78638487 ZA425 79380991 ZA423C
78597679 ZA423J 78638487 ZA491 79380992 ZA423C
78597680 ZA423J 78640080 ZA423J 79380992 ZA423H
78597730 0167B 78649720 YB107 79380992 ZA423-K
78597730 0179B 78649722 ZA425 79380994 ZA423D
78597787 ZA430 78649722 ZA491 79381002 79380946
78597806 ZA430 78649724 ZA451 79381002 79380954
78597948 ZA429 78649740 ZA425 79381002 79380970
78597950 ZA430 78956500 0168B 79381002 79381537
78598263 ZA430 79039000 0167A 79381006 79380946
78623400 ZA423D 79039000 0167B 79381006 79380970
78623400 ZA423J 79039000 0168A 79381013 79381537
78623400 ZA424 79039000 0179A 79381040 79380946
78623400 ZA491 79091437 ZA427 79381040 79380954
78623520 ZA423J 79091437 ZA489 79381040 79380970
78623588 ZA424 79146753 ZA431B 79381040 79381537

21



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

79381055 79380954 79381312 79380946 79381801 79380954
79381080 79380932 79381312 79380954 79381801 79380970
79381109 79380946 79381312 79380970 79381801 79381537
79381109 79380954 79381312 79381537 79381901 79381537
79381109 79380970 79381326 79380932 79381903 79380946
79381109 79381537 79381345 79380932 79381903 79380954
79381125 79380946 79381369 79380946 79381903 79380970
79381125 79381537 79381369 79380954 79381903 79381537
79381126 79380946 79381369 79380970 79381906 79380946
79381126 79380954 79381369 79381537 79381906 79380954
79381126 79380970 79381371 79380946 79381906 79380970
79381126 79381537 79381371 79380954 79381906 79381537
79381146 79380946 79381371 79380970 79381911 79380946
79381146 79380954 79381371 79381537 79381911 79380954
79381146 79380970 79381372 79380946 79381911 79380970
79381146 79381537 79381372 79380954 79381911 79381537
79381152 79381537 79381372 79380970 79381912 79380946
79381161 79380946 79381372 79381537 79381912 79380954
79381161 79380970 79381399 79380946 79381912 79380970
79381163 79380946 79381399 79380954 79381915 79381537
79381163 79380970 79381399 79380970 79381917 79380946
79381174 79380946 79381399 79381537 79381917 79380954
79381174 79380954 79381408 79380946 79381917 79380970
79381174 79380970 79381408 79380954 79381917 79381537
79381174 79381537 79381408 79380970 79381918 79380946
79381175 79380946 79381408 79381537 79381918 79380954
79381175 79380954 79381532 79380946 79381918 79380970
79381175 79380970 79381537 ZA423D 79381918 79381537
79381175 79381537 79381540 79381537 79381919 79380946
79381180 79380946 79381542 79381537 79381919 79380954
79381180 79380954 79381543 79381537 79381919 79380970
79381180 79380970 79381544 79380946 79381919 79381537
79381180 79381537 79381544 79380954 79381920 79380946
793·81183 79380946 79381544 79380970 79381920 79380954
79381183 79380954 79381544 79381537 79381920 79380970
79381183 79380970 79381546 79380946 79381920 79381537
79381241 79380946 79381546 79380954 79381921 79381537
79381241 79380954 79381546 79380970 79381927 79380954
79381241 79380970 79381546 79381537 79381928 79380946
79381241 79381537 79381547 79380946 79381928 79380954
79381271 79381537 79381547 79380954 79381928 79380970
79381299 79380946 79381547 79380970 79381928 79381537
79381299 79380954 79381547 79381537 79381929 79380946
79381299 79380970 79381549 79380946 79381929 79380970
79381299 79381537 79381549 79380954 79381929 79381537
79381300 79380946 79381549 79380970 793'81934 79380946
79381300 79380954 79381549 79381537 79381934 79380954
79381300 79380970 79381553 79380946 79381934 79380970
79381300 79381537 79381553 79380970 79381934 79381537
79381304 79381537 79381701 79380946 79381937 79380946
79381308 79381537 79381701 79380954 79381937 79380954
79381309 79381537 79381701 79380970 79381937 79380970
79381310 79381537 79381701 79381537 79381937 79381537
79381311 79381537 79381801 79380946 79381944 79380946

22



I 325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

79381944 79380954 79434308 79434315 79441430 79441434
79381944 79380970 79434308 79434316 79441434 ZA425
79381945 79381537 79434308 79434317 79443475 WA115
79381951 79380946 79434309 79434300 79443475 WA116
79381951 79380954 79434309 79434301 79491402 ZA423E
79381951 79380970 79434309 79434302 79491404 ZA423M
79381951 79381537 79434309 79434314 79491405 ZA431B
79381953 79380946 79434309 79434315 79491406 ZA423M
79381953 79380954 79434309 79434316 79553780 ZA425
79381953 79380970 79434310 79434300 82001721 L111
79381953 79381537 79434310 79434301 82001721 L114
79381954 79380946 79434310 79434302 82001904 W164
79381954 79380954 79434310 79434314 82002544 W162
79381954 79380970 79434310 79434315 82002561 W162
79381954 79381537 79434310 79434316 82005607 W164
79381955 79380946 79434311 79434300 82005630 S176
79381955 79380954 79434311 79434301 82019741 W164
79381955 79380970 79434311 79434302 82019845 W164
79381955 79381537 79434311 79434314 82037247 L111
79415810 ZA427 79434311 79434315 82037247 L114
79415904 ZA489 79434311 79434316 82044610 BC110
79434215 ZA491 79434313 ZA425 82044720 OZ133
79434300 ZA425 79434314 ZA425 82044720 OZ134
79434301 ZA425 79434315 ZA425 82057063 T106
79434302 ZA451 79434316 ZA451 82057504 82057063
79434303 79434300 79434317 ZA425 82057510 82057063
79434303 79434301 79434799 ZA490 82057514 29028502
79434303 79434302 79434800 79434809 82057514 82057063
79434303 79434314 79434809 ZA425 82057515 29028502
79434303 79434315 79434809 ZA451 82057515 82056063
79434303 79434316 79434809 ZA491 82057516 82057063
79434304 79434300 79434810 79434809 82057519 29028502
79434304 79434301 79434811 79434809 82057520 29028502
79434304 79434302 79434812 79434809 82057521 29028502
79434304 79434314 79434813 79434809 82057522 29028502
79434304 79434315 79434814 79434809 82057523 29028502
79434304 79434316 79441420 79441428 82057525 29028502
79434305 79434302 79441420 79441434 82057527 29028502
79434305 79434316 79441421 79441428 82057528 29028502
79434306 79434300 79441421 79441434 82057534 29028502
79434306 79434301 79441422 79441428 82057536 29028502
79434306 79434302 79441422 79441434 82057545 82057063
79434306 79434314 79441423 79441428 82057546 82057063
79434306 79434315 79441423 79441434 82057547 82057063
79434306 79434316 79441424 79441428 82057548 82057063
79434307 79434300 79441424 79441434 82057802 ZA427
79434307 79434301 79441425 79441428 82057802 ZA489
79434307 79434302 79441425 79441434 82070511 82811525
79434307 79434313 79441426 79441428 82070511 82973003
79434308 79434300 79441426 79441434 82076530 VD111
79434308 79434301 79441428 ZA425 82076530 VW118
79434308 79434302 79441429 79441428 82076615 AB130
79434308 79434313 79441429 79441434 82076615 M103
79434308 79434314 79441430 79441428 82076615 VH 118

23



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWINGNUMBER NUMBER NUMBER NUMBER NUMBER NUMBER
82115750 Y8107 82165862 WA116 82391505 W162
82130091 W163 82165862 WA117 82391506 W162
82130148 W162 82179003 W162 82391507 W162
82130165 W162 82210867 ZA423A 82391508 W162
82130391 W162 82210867 ZA423C 82391509 W162
82131848 ZA489 82210867 ZA423D 82391521 W162
82131877 W162 82210867 ZA423E 82391522 W162
82132059 01798 82210867 ZA423H 82394497 W162
82132062 01678 82210867 ZA423K 82397122 W162
82132062 01688 82210867 ZA423L 82430301 ZA427
82132402 W162 82210867 ZA423M 82482755 5176
82137280 W162 82210868 ZA423C 82482760 W162
82137281 W162 82210868 ZA423H 82482763 W162
82137284 ZA424 82210868 ZA423K 82482764 W162
82137284 ZA491 82210868 ZA423L 82483135 W162
82137285 ZA424 82230375 WA115 82510762 W162
82137285 ZA491 82230375 WA116 82511295 W163
82137286 W162 82230377 WA115 82511310 W163
82137330 ZA424 82230377 WA116 82511313 W162
82137330 ZA491 82230377 WA117 82511319 W163
82137400 W162 82236253 WA115 82521829 W162
82137400 ZA425 82236253 WA116 82540104 ZA425
82137560 ZA424 82236253 WA117 82540105 ZA425
82137560 ZA491 82242730 01798 82571610 01678
82140015 WA115 82245864 WA116 82571610 01688
82140015 WA116 82245864 WA117 82571610 01798
82140015 WA117 82246526 YD112 82582191 12970907
82140016 WA115 82258210 W162 82582214 64789947
82140016 WA116 82282152 OR151 82582215 64789947
82140016 WA117 82282152 OR152 82582220 64917014
82140020 OZ133 82282157 OR152 82593001 WA115
82140020 OZ134 82299066 W162 82593001 WA116
82140027 WA116 82300109· ZA427 82593001 WA117
82140027 WA117 82300109 ZA489 82593005 ZA425
82140066 ZA490 82300124 YE142 82600805 W163
82140081 JA161 82302781 OZ133 82608600 W164
82140468 ZA423C 82302781 OZ134 82608600 ZA427
82140469 ZA431A 82317278 YE142 82608600 ZA489
82140469 ZA4318 82317281 OZ133 82608615 W162
82140469 ZA431C 82317281 OZ134 82608620 W162
82140472 JA161 82317282 OZ133 82614430 W162
82140510 01678 82317282 OZ134 826189-01 8C110
82140510 01688 82317288 OZ133 82621046 ZA423G
82140600 01798 82317288 OZ134 82621066 A8130
82154700 01678 82317571 OZ133 82621066 W163
82154700 01798 82317571 OZ134 82629117 64960107
82163008 WA116 82317641 OZ133 82629118 64960106
82163008 WA117 82317641 OZ134 82629118 64960107
82165602 5176 82317642 OZ134 82629247 01678
82165603 5176 82317643 OZ133 82629247 01798
82165759 66202022 82317643 OZ134 82629247 OR152
82165759 66202031 82317644 OZ133 82629251 W162
82165861 WA116 82317644 OZ134 82629254 WA116
82165861 WA117 82330257 F118 82629254 WA117

24



(
325H

NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

82640483 W162 82866419 ZA423A 833035·01 W163
82646299 5176 83866419 ZA423C 833478K41 VH118
82646302 5176 82866419 ZA4230 833478K41 VW118
826582K21 ZA426 82866419 ZA423E 833479K41 V0111
82666101 L111 82866419 ZA423H 835196·01 ZA423B
82666101 L114 82866419 ZA423K 835196-01 ZA423M
82669505 64312296 82866419 ZA423L 835253-01 Z167B
82669505 64916036 82866419 ZA423M 835260·01 ZA423B
82669505 64916711 82866510 E127 835262-02 ZA422
82669505 64917014 82866511 E127 835263·01 ZA422
82669730 OR151 82866691 ZA422 835266·01 OZ134
82676656 5177 82892104 W162 835266·02 OZ133
82677225 0167B 82892106 W162 835285·01 OZ133
82677225 0168B 82892106 W163 835285·01 OZ134
82677502 0167B 83893600 0167B 835556·01 ZA427
82677502 0168B 82893600 0179B 835556·02 ZA427
826855·01 BC110 82894802 ZA427 835631-07 BC362
82688550 5176 82899917 W162 835670·01 BC362
82731103 W162 82900078 W162 835674·01 BC362
82731103 W163 82922114 WA116 835674·02 BC362
82731106 OZ134 82922114 WA117 835712·01 VH118
82731107 W162 82922137 YE142 835712·01 VW118
82731107 W163 82922144 YE142 835883·01 VW120
82734510 L111 82942715 L111 835883·02 VW120
82734510 L114 82942715 L114 835957-01 WA116
82734513 L111 82942925 82973003 835957·01 WA117
82734513 L114 82942993 BC110 839263·01 0167B
82734514 L111 82943007 BC110 839272·01 0179B
82734514 L114 82943016 BC110 839328-01 W163
82741010 YE142 82943033 BC110 839365·K51 L111
82741011 YE142 82943601 82943016 839774·01 L114
82811255 BC110 82943604 82943016 864906·02 5177
82814271 W162 82943605 82943016 864906·03 5177
83814282 W162 82943606 82943016 87044600 E127
82814805 W162 82943611 82943016 875362-K1 L111
83814850 W162 82943612 82943016 875447·04 5177
83815003 W162 82943617 82943016 875458·01 T106
82831404 F118 82945600 W164 87550502 WA115
82834022 5176 82945641 E127 87550502 WA116.
82845006 82973003 82945642 ZA424 87550502 WA117
82866391 ZA423C 82945642 ZA491 87735375 W162
82866391 ZA431A 82945667 ZA426 879012'K21 5176
82866391 ZA431B 82946230 BC110 8790!96-K21 0167A
82866396 ZA423C 82946238 BC110 879096K21 0168A
82866396 ZA431A 82979352 ZA426 879096K21 0179A
82866396 ZA431B 82970353 W163 879099·04 0167A
82866396 ZA431C 82970359 W164 879099-04 0168A
82866418 ZA423C 82970360 W164 879099·04 0179A
82866418 ZA4230 82973003 BC110 879099·05 0167A
82866418 ZA423E 82974987 W164 879099·05 0168A
82866418 ZA423H 82976031 W162 879099·05 0179A
82866418 ZA423K 82976035 W162 879099·06 0167A
82866418 ZA423L 82976046.. W162 879099·06 0168A
82866418 ZA423M 833014K21 BC110 879099·06 0179A

25



325H
NUMERICAL INDEX

PART DRAWING PART DRAWING PART DRAWING
NUMBER NUMBER NUMBER NUMBER NUMBER NUMBER

879099·07 Q167A 883299·03 AB130
879099·07 Q168A 885252K1 AB130
879099·07 Q179A 885626K21 W162
879099·08 Q167A 887028·01 BC110
879099·08 Q168A. 887028·02 BC110
879099·08 Q179A 887040·05 W163
879099·09 Q167A 887041·02 W163
879099·09 Q168A 887041-06 W163
879099·09 Q179A 887146·03 AB130
879099·10 Q167A 892329·14 W163
879099·10 Q168A 892329·15 W163
879099·10 Q179A 892362·02 W163
879099·11 Q167A 892412·01 Q1678
879099·11 Q168A 892412·01 Q1798
879099·11 Q179A 892413·01 Q1688
879099·12 Q167A 892425·01 ZA489
879099·12 Q168A 892958·01 YE142
879099·12 Q179A 892959·01 YE142
879099·13 Q167A 892959·21 YE142
879099·13 Q168A 904237K51 ZA422
879099·13 Q179A 904253K52 ZA427
879099·14 Q167A 904253K52 ZA489
879099·14 Q168A 98900001 JA161
879099·14 Q179A 98900001 M103
879099·15 Q167A 98900002 JA161
879099·15 Q168A 98900002 M103
879099·15 Q179A 98900003 JA161
879099·16 Q167A 98900003 M103
879099·16 Q168A 98900004 JA161
879099·16 Q179A 98900004 M103
879099·17 Q167A A001007·01 W162
879099·17 . Q168A A001085·01 W162
879099·17 Q179A A001118·01 W163
879399·01 ZA427 B001020·01 W163
879410·07 0167B B001020·02 W163
879422·04 AB130 B001113·01 ZA423L
879822·05 AB130 B001260·01 W162
879422·08 AB130 C101297·02 Q179A
879424·01 Q1678 C101352·01 W163
879424·01 0179B C101354·01 W163
879450·01 Q168B 0001136·01 WA117
879483·05 Q168B E001039·01 W163
879516·01 YE142
879663·11 W162
879819·01 W162
879952·01 ZA489
883163·03 AB130
883164·01 8C110
883164·02 BC110
883215·01 BC110
883215·02 BC110
883284·01 BC110
883284·02 BC110
883298·03 AB130

26


